PARTS CATALOG
LOADER BACKHOE

580CK SERIES B

with Shuttle Transmission



SECTION INDEX

Page
GENERAL 2
PEesrspee— - 10
FUEL 124

B | ECTRICAL 187

STEERING/
TRACK

B PO\VER TRAIN 288

256

BRAKES 387
CHASSIS/
MOUNTED 397

. EQUIPMENT




GENERAL INFORMATION

Abbreviations and Terms

PIN - Product Identification Number.

SN - Serial Number.

NSS - Not sold separately.

REF - Reference. Used to clarify drawing.
RESERVED - No item listed.

UAR - Use as required.

Changes

When changes are made to the machine, revised
pages for this catalog will be issued. These pages
must be inserted into your catalog as soon as they
are received. Failure to keep your catalog up to date
will result in confusion and may cause you to order
wrong parts

IHlustrations

All parts are illustrated in "Exploded
Views" which show the individual parts in
their normal relationship to each other, Re-
ference numbers are used in the illustra-
tions, These numbers correspond to those in
the "Reference Number'column and are fol-
lowed by the part number, description and
quantity required,

Orders

Orders should specify correct part number, full
description, quantity required, machine and engine
model, machine and engine senal numbers, method
of shipment and shipping address

Right-Hand and Left-Hand Sides

The terms right-hand and left-hand (abbrevi-
ated to RH and LH) as used in this catalog indicate
the right and left sides of the machine as viewed by
the operator in the normal operating position for
proper operation of the machine or attachment.

U.S. and Metric Units

Sizes, lengths, and dimensions are given in U.S,
units followed by its equivalent in metric units. See
item B below. Sizes of hardware (bolts, nuts, etc.) are
given according to hardware type --- in inches for
U.S. hardware; in millimeter for metric hardware. See
items 9 and 10.



PARTS ORDERING INFORMATION FOR
FRENCH, GERMAN, ITALIAN AND SWEDISH

SPEAKING COUNTRIES

Ce catalogue Pieces Rechange est congu pour une dentification facde de loutes les paces CASE dongine. Siue au début du
calalogue, un répertowre permet de localiser rapidement les principaux groupes ou montages. A ba fin du catalogue, un index Numé-
riqua de piaces da rechange pricise la page sur lagueslle chacune das pibces est décrite.

Lea pisces sonl mentionndea par ordre du numéro de reference suivies du numerc de la pece, de la descripoon et de la guantilé
nacessaire. Les gquantités menbonnges sous la rubrigue - Quantite - corréspondent a la gquantite necessare pour former des
assemblages ou des sous-ensembles,

Toutes les piéces sont llustrées sur des dessins eclates montrant ies meces individuellement les unes par rapport aux auires. Les
numérog de reférence correspondent aux numéros des pieces sur les vues eclatées. Ces chifres se rapportent 4 ceux da |la rubri-
gue = Chiffre de référence « gqui sont suivie par le numero de la piece et sa descniption.

Toutes les commandes dowent spacibier exactement le numero correct de la péce, sa descriphion, la gquaniité necessare, 'z lype
at le NUMERD DI MATERIEL, la mode dexpédition et [ adrease du destinataire.

Pour étre sir gue volre commande de peces correspond 2 wvos besons, verfier [llustration el la description dans le catalogue
avec |a piece 4 commander.

BESTELLUNG VON ERSATITEILEN

Diese Ersatztelhste 15t so zusammengesiellt, dass alle Original—CASE—Ersatztele lewcht dentifimert werden koennen. Yorn st ein
Inhaltsverzeichnis nach Baugruppen und Bauteilen angeordnet, welches das Aulinden der Tele erleichtert Hinten am Schlueg der
Liste befindet sich ain fortaufendes WVerzeichnis der Ersatzteinummern, in dem der betreHenden Ersatztelnummer jeweils die
Seitennummer gegenuebersteht, auf der das Teil wverzewchnet st

Im Ersatzteillverzeschnis behndel sich wor der Ersatztednummer ewne laufende Nummer, die auch auf der Abbildung wiederholt wird,
daneban die Ergstzteinummer, die Bezeichnung des Teis und die davon benoetgte Stueckzah! fur die betreHende Beugruppe.
Alle Teile sind r Zerlegt-Darsteliung so abgebildet, dass sie in ihrem natuerichen Zusammenhang rwt den anderen Teilen erkennbar
sind, und werden mit der - laufenden Nummer - des Ersatzteiverzeichnisses berechnet, um hre Auffindung zu erimichtern.

Alle Ersatzteil-Auftraege muessen deutich die nichtige Ersatztednummer, die genaue Beschreibung. die benoeligte Anzahl von Teilen,
Modell und NUMMER des traktors, die gewuenschie Versandart und die Versandadresse enthalten.

Das bencetigte Tedl muss sorgfaeltig mit der Abbiidung und der Beschreibung wverghchen werden, damii de in Auftrag gegebansn

Taeile auch nchtig bestelll sind,

Queslo libro di pezzi e disposto in modo da permettare faciimente una :dentificazione di tutt gl Autentici Perzi CASE Impiegati
Un ndice & tornita sulla facciata del catalogo del pezzi per individuare | principall grupp o montagg:. Un indice numerico alla
fine del catalogo de: pezti indica la pagina in cui ciascun pezzo numerato € descritto. | o |

| pezz: sono elencat n ordne & humers di riferimenta sequito dalnumero del porzo, descrinione, & quantitativo richiesto. | quantita-

tvi ndicati nella colonna « Quantitativo richiesto « rappresentanc || numers di pezs: richigsta per comporre uno de: precedent

Montagg o Sotto- Mantaggi.
Tuli « pezz: sono sdlustrat in = Prospett Swiluppat » che mostrang | singolr pezzi e la loro relazione normale tra 4o loro. | numer
41 nferimento sono ndicati nella Jllustrazione. Questi numen cornspoendens a quelli nella colorna - Numero di Riferimento - & sono

seguiti dal numero del pezzo e la descrizione, |
Tutti gh ordim devono specihicare chiaramente il precisoc numero del pezzo, completa descnzione, guantitatve richesto, modello e

NUMEBD DELLA SERAIE della tratirice, metodo di spedizione e indinizzo delia apedizione
Controllate Villustrazione & la descrizione <on il pezzo richieslo, per assicurarvi che | pezz ordinab song Qustl

BESTALLNING AV RESERVDELAR

Denna reservdelkatalog har getts en speciell uppetatiningsform for att torenkla dentheringen av alla akta CASE reservdelar. EHl
reqister finns i boran av katalogen upplagande de obka siorre gruppeérna och enheterna En reservdelsnummerforteckning | glutel

an hntalngun anges vilken sida de ohka detalierna farekamma pa
De olika reservoelarna anges |referensnummerordning attoljda av sergervdelsnumrel, beskrivming och antal. Antalet. som anges o

kolumnen « Quanuty Required = ar det antal som ngar | enheten . fraga.
Alla reservdelaravbildas | sprangbidder i gina inborées lagen Relerensnumren anges pa sprangpilderna De framga ockad av kolum

nen - Aeference Number - dar de atfoljas av beskrivning cch reservdelsnummer. |
Reservdelbests!iringar skall upptaga korrekt reservdelsnummer, beskrwning. bestailt antal, modell och serienummer pa maskinen.

iransportsatt och mottagerens adress.
Krtrollera noga att bild ach beskrivming motsvara den onskade detaljern sa att miastag undvikas

7
Printed in U.S5.A.



TRACTOR MODEL & SERIAL NUMBER

TRANSMISSION SERIAL NUMBER

ENGINE SERIAL NUMBER

When using this catalog, notice the reference to serial
Serial Numbers numbers of various components noted here and Listed in
the "description” copy By referring to correct serial num-

Gers, proper parts identification will be assured.



DEALERS OWNERS RECORD

OWNERS NAME

SERIAL NUMBER

YEAR

ATTACHMENTS




10



MECHANICAL SHUTTLE

O

POWER SHUTTLE

O

11



Diag # Part # Name Description Qty
1 A39344 RADIATOR RADIATOR - mechanical shuttle 1
2 A39359 CAP CAP - radiator, mechanical shuttle 1
3 217-103 COCK, DRAIN VALVE - radiator, mechanical shuttle 1
4 A35574 BRACKET BRACKET - radiator support, mechanical |1
shuttle
5 13-816 BOLT,Hex, 1/2"-13 x 1", G5, | Mechanical shuttle 2
Full Thd
6 92-8 LOCK WASHER,1/2" Mechanical shuttle 2
7 195-25 WASHER,3/8" Mechanical shuttle 2
8 92-6 LOCK WASHER,3/8" mechanical shuttle 2
9 25-106 NUT,3/8"-16, G5 WASHER - lock, 3/8" N.C. hex., mechanical | 2
shuttle
16 A39345 RADIATOR RADIATOR ASSY., power shuttle, Includes: | 1
Ref. 17
17 G45484 RESERVOIR TANK - lower, w/cooler tubes, power shuttle | 1
18 A39359 CAP CAP - radiator, power shuttle 1
19 217-103 COCK, DRAIN VALVE - radiator drain, power shuttle 1
20 A35574 BRACKET BRACKET - radiator support, power shuttle | 1
21 13-813 BOLT - 1/2 x 1" N.C. hex., |BOLT - 1/2 x 1" N.C. hex., power shuttle |2
power shuttle
22 92-8 LOCK WASHER,1/2" Power shuttle 2
23 195-25 WASHER,3/8" Power shuttle 2
24 92-6 LOCK WASHER, 3/8" power shuttle 2
25 25-106 NUT,3/8"-16, G5 WASHER - 3/8" N.C. hex., power shuttle |2

12




TO WATER PUMP BODY

TO RADIATOR

13



Diag # Part # Name Description Qty
1 A51981 COVER ASSY. - timing gear (Replaces A51123 1
2 A51649 STUD - timing gear cover 2
3 G11204 STUD - injection pump (3/8" N.C. x 1-7/16") 3
4 A39110 OIL SEAL - oil, crankshaft, front (2 x 3 x 1/2") 1
5 A29442 RING DOWEL - cover to block (9/16 x 3/8 x 5/8") | 2
9 A51529 GASKET -, Serial Range: cover-block 1
10 13-620 BOLT,Hex, 3/8"-16 x 1 1/4", | BOLT,Hex, 3/8"-16 x 1 1/4", G5, Full Thd |3
G5, Full Thd
10 13-624 BOLT,Hex, 3/8"-16 x 1 1/2", |- (3/8 x 1-1/2" N.C. hex.) 1
G5
11 13-644 BOLT,Hex, 3/8"-16 x 2 3/4", | - (3/8 x 2-3/4" N.C. hex.) 2
G5
12 13-648 BOLT,Hex, 3/8"-16 x 3", G5 |- (3/8 x 3" N.C. hex.)
12 13-652 BOLT,Hex, 3/8"-16 x 3 1/4", | - (3/8 x 3-1/4" N.C. hex.)
G5
13 A50820 WASHER - (3/8 x 3/4 x 1/8") 12
13 95-6 WASHER,3/8" -7/16 x 1 x 5/64" 1
14 92-6 LOCK WASHER,3/8" WASHER - lock, 3/8" 3
15 25-106 NUT,3/8"-16, G5 - (3/8" N.C. hex.) 3
16 13-614 BOLT,Hex, 3/8"-16 x 7/8", |[BOLT,Hex, 3/8"-16 x 7/8", G5, Full Thd 2
G5, Full Thd
17 193-10 LOCK WASHER,Ext Tooth, | WASHER, LOCK, Ext Tooth, 3/8" 2
3/8"
20 A51908 WASHER COVER - injection pump drive gear 1
21 A51907 TUBE - water passage 1
22 A51765 CLIP COVER - injection pump drive gear 1
(Changed to aluminum from cast iron eng.
ser. no. 2731067) (Replaces A39911)
(Order 1-A51907 tube, 1-A51908 cover,
2-A50820 washers, 5-13-616 bolts
23 A39925 GASKET - injection pump drive gear cover 1
24 221-843 PLUG,Hex Soc, 3/8"-18 - pipe (3/8" hex. socket head) 1
25 13-616 BOLT,Hex, 3/8"-16 x 1", G5, | BOLT,Hex, 3/8"-16 x 1", G5, Full Thd 7
Full Thd
26 13-624 BOLT,Hex, 3/8"-16 x 1 1/2", |- (3/8 x 1-1/2" N.C. hex.) 2
G5
27 A50820 WASHER - (3/8 x 3/4 x 1/8") (Used w/aluminum 9
cover)
27 92-6 LOCK WASHER,3/8" WASHER - lock, , used w/cast iron cover |9

3/8"

14




Diag # Part # Name Description Qty
28 25-106 NUT,3/8"-16, G5 - (3/8" N.C. hex.) 2
29 A7249 HOSE - pump body to cover (2" 1.D. x 1-3/4" Ig.) |1
30 A135011 RADIATOR HOSE,1.75" ID {1.75" ID x 2.25 ", SAE 20R2, Lower 1

x 2.25", SAE 20R2 Class R

Grade 1
31 214-260 HOSE CLAMP#36, HOSE CLAMP#36, 1.81/2.75 Type F 4

1.81/2.75 Type F Worm

Worm

15




TO TIMING GEAR COVER

16



Diag # Part # Name Description Qty
1 A144054 BODY BODY ASSY. - water pump (Replaces 1
A39912
2 A29433 STUD STUD - 3/8"N.C. x 1" 2
3 221-843 PLUG,Hex Soc, 3/8"-18 PLUG - pipe (3/8" hex. socket head) 1
4 221-1844 PLUG,Hex Soc, 1/2"-14 PLUG - 1/2" P.T. hex. sckt. hd. 1
5 A142823 FITTING FITTING - water pump body inlet 1
6 A38084 GASKET GASKET - pump body to cylinder head 1
7 F62075 O-RING,0.734" ID x 1.012" [ "O"RING - (3/4 x 1 x 1/8") Water pump 1
oD body to cover
8 G46239 RADIATOR HOSE,2.00" ID | Upper, Outlet to Radiator 1
x 4.88", SAE 20R2
9 214-260 HOSE CLAMP,#36, HOSE CLAMP, #36, 1.81/2.75 Type F 2
1.81/2.75 Type F Worm Worm
10 G2144 FITTING OUTLET - thermostat housing 1
11 G46907 GASKET GASKET - water outlet to pump body 1
12 A57641 THERMOSTAT THERMOSTAT - 180 degrees 1
13 13-616 BOLT,Hex, 3/8"-16 x 1", G5, | BOLT, Hex, 3/8"-16 x 1", G5, Full Thd 2
Full Thd
14 92-6 LOCK WASHER, 3/8" WASHER - lock, 3/8" 2
15 13-644 BOLT,Hex, 3/8"-16 x 2 3/4", | BOLT - (3/8 x 2-3/4" N.C. hex.) 2
G5
15 13-630 BOLT,Hex, 3/8"-16 x 1 7/8",| BOLT - (3/8 x 1-7/8" N.C. hex.) 1
G5
16 92-6 LOCK WASHER,3/8" WASHER - lock, 3/8" 3
20 A146584 PUMP, WATER PUMP ASSY. - water, Inlcudes: Ref. 21 1
20 A48363 REMAN-WATER PUMP Remanufactured WATER PUMP - For N.A. | 1
Only
20 A48323 CORE-WATER PUMP Return Number, WATER PUMP - For N.A. | 1
Only
21 A38083 GASKET GASKET -, Serial Range: pump-body 1
22 92-6 LOCK WASHER, 3/8" WASHER - lock, 3/8" 2
23 25-106 NUT,3/8"-16, G5 NUT - 3/8" N.C. hex. 2
24 13-644 BOLT,Hex, 3/8"-16 x 2 3/4", | BOLT - 3/8 x 2-3/4" N.C. hex. 1
G5
25 A7085 WASHER WASHER - copper (25/64 x 9/16 x 1/32") |1
26 G11339 PULLEY PULLEY - fan 1
27 A38824 BELT Fan and Alternator Drive, Use with 1
Prestolite Alternator
27 A139089 BELT Drive, Used with Delco Alternator, First 1

Used Tractor Serial No. 8785551

17




Diag # Part # Name Description Qty
A139089 belt - Description | A139089 belt - Description should read "1st | 1
should read "1st used on used on tractor SN 8755551".
tractor SN 8755551".

28 G45243 FAN FAN - radiator 1

29 13-48 BOLT,Hex, 1/4"-20 x 1/2", | BOLT - 5/16 x 1/2" N.C. hex. 4
G5, Full Thd

30 92-5 LOCK WASHER,5/16" LOCK WASHER, 5/16" 4

18




19



Diag # Part # Name Description Qty
A39846 COVER ASSY. - timing gear (Order kit 1
A51890 see Figure 13E) (Replaces
A38955), Inlcudes: Ref. 1 -5

1 NSS NOT SERVICED COVER - timing gears
SEPARATELY

2 A39110 OIL SEAL - oil, crankshaft, front 1

3 G11204 STUD - (3/8"N.C. x 1-7/16") 3

4 A58620 PLUG,Cup, 3/4", Stainless |- water cooler hole (49/64" cup type) 1

5 221-1022 PLUG,Sq Soc, 1/2"-14 - (3/8" P.T. hex. socket head) 2
NPTF

6 A57641 THERMOSTAT - (180 degrees) 1

7 G46907 GASKET -, Serial Range: connection-cover 1

8 G2144 FITTING CONNECTION - water outlet 1

9 13-616 BOLT,Hex, 3/8"-16 x 1", G5, | BOLT,Hex, 3/8"-16 x 1", G5, Full Thd 2
Full Thd

10 92-6 LOCK WASHER,3/8" WASHER - lock, 3/8" 2

11 214-260 HOSE CLAMP#36, HOSE CLAMP#36, 1.81/2.75 Type F 2
1.81/2.75 Type F Worm Worm

12 G46239 RADIATOR HOSE,2.00" ID | Upper, Outlet to Radiator 2.00" ID x 4.88", | 1
x 4.88", SAE 20R2 SAE 20R2

34 A29442 RING - dowel, Serial Range: cover-block 2

35 413-632 BOLT,Hex, 3/8"-16 x 2", G5 | - 3/8 x 2" N.C. hex. 1

35 13-644 BOLT,Hex, 3/8"-16 x 2 3/4", | - 3/8 x 2-3/4" N.C. hex. 3
G5

35 13-648 BOLT,Hex, 3/8"-16 x 3", G5 | - 3/8 x 3" N.C. hex. 1

35 13-652 BOLT,Hex, 3/8"-16 x 3 1/4", | - 3/8 x 3-1/4" N.C. hex. 3
G5

36 13-614 BOLT,Hex, 3/8"-16 x 7/8", | BOLT,Hex, 3/8"-16 x 7/8", G5, Full Thd 2
G5, Full Thd

36 13-620 BOLT,Hex, 3/8"-16 x 1 1/4", | BOLT,Hex, 3/8"-16 x 1 1/4", G5, Full Thd |4
G5, Full Thd

36 13-624 BOLT,Hex, 3/8"-16 x 1 1/2", |- 3/8 x 1-1/2" N.C. hex. 1
G5

37 195-25 WASHER,3/8" -13/32 x 13/16 x 1/16" 5

37 195-22 WASHER -3/8 x3/4 x 1/16" 2

38 92-6 LOCK WASHER,3/8" WASHER - lock, 3/8" 12

39 193-10 LOCK WASHER,Ext Tooth, | WASHER, LOCK, Ext Tooth, 3/8" 2
3/8"

40 25-106 NUT,3/8"-16, G5 - 3/8" N.C. hex. 3

42 A38228 GASKET -, Serial Range: cover-block 1

20




Diag # Part # Name Description Qty
43 A38084 GASKET -, Serial Range: cover-head 1
44 G2077 COVER ASSY COVER - timing gear housing 1
45 G46859 GASKET - cover 1
46 13-616 BOLT,Hex, 3/8"-16 x 1", G5, | BOLT,Hex, 3/8"-16 x 1", G5, Full Thd 8
Full Thd
46 413-632 BOLT,Hex, 3/8"-16 x 2", G5 |- 3/8 x 2" N.C. hex. 1
47 92-6 LOCK WASHER, 3/8" WASHER - lock, 3/8" 9
48 G46269 RADIATOR HOSE,1.75" ID | Lower 1.75" ID x 2.50", SAE 20R2
x 2.50", SAE 20R2
49 214-258 HOSE CLAMP,#28, HOSE CLAMP,#28, 1.31/2.25 Type F 2
1.31/2.25 Type F Worm Worm
55 A39074 PUMP ASSY. - water, fan and belt, Includes: Ref. | 1
56
56 A38083 GASKET - pump to cover, water fan and belt 1
57 A29433 STUD - 3/8" N.C. x 1", water pump, fan and belt |2
58 92-6 LOCK WASHER,3/8" WASHER - lock, , water pump, fan and belt | 2
3/8"
59 25-106 NUT,3/8"-16, G5 - (3/8" N.C. hex.), water pump, fan and belt | 2
60 13-644 BOLT,Hex, 3/8"-16 x 2 3/4", | - (3/8 x 2-3/4" N.C. hex.), water pump, fan |1
G5 and belt
61 A7085 WASHER - (25/64 x 9/16 x 1/32" copper), water 1
pump, fan and belt
62 G11339 PULLEY - water pump, fan and belt 1
63 A38824 BELT Alternator, Water Pump, Fan 1
64 G45243 FAN - radiator, water pump, and belt 1
65 13-512 BOLT,Hex, 5/16"-18 x 3/4", | Water pump, fan and belt Hex, 5/16"-18 x |4
G5, Full Thd 3/4", G5, Full Thd
66 92-5 LOCK WASHER,5/16" water pump, fan and belt 5/16" 4

21




22



Diag # Part # Name Description Qty
A51890 DUST VALVE KIT - timing gear cover conversion, 1
Includes: Ref. 2 - 41
2 A51981 COVER ASSY. - timing gear (Replaces A51734), |1
Includes: Ref. 3-5
3 A51649 STUD - timing gear cover 2
4 G11204 STUD - injection pump, 3/8" N.C. x 1-7/16" 3
5 A39110 OIL SEAL - oil, crankshaft front 1
6 A51529 GASKET -, Serial Range: cover-block 1
7 13-620 BOLT,Hex, 3/8"-16 x 1 1/4", | BOLT,Hex, 3/8"-16 x 1 1/4", G5, Full Thd |3
G5, Full Thd
7 13-624 BOLT,Hex, 3/8"-16 x 1 1/2", |- 3/8 x 1-1/2" N.C. hex. 1
G5
8 13-644 BOLT,Hex, 3/8"-16 x 2 3/4", | - 3/8 x 2-3/4" N.C. hex. 2
G5
9 13-648 BOLT,Hex, 3/8"-16 x 3", G5 |- 3/8 x 3" N.C. hex.
9 13-652 BOLT,Hex, 3/8"-16 x 3 1/4", | - 3/8 x 3-1/4" N.C. hex.
G5
10 95-6 WASHER,3/8" -7/16 x 1 x 5/64" 1
11 92-6 LOCK WASHER, 3/8" WASHER - lock, 3/8" 3
12 25-106 NUT,3/8"-16, G5 - 3/8" N.C. hex. 3
13 13-614 BOLT,Hex, 3/8"-16 x 7/8", |BOLT,Hex, 3/8"-16 x 7/8", G5, Full Thd 2
G5, Full Thd
15 A51765 CLIP COVER - injection pump drive gear 1
16 A39925 GASKET - cover 1
17 178-821 SET SCREW,Hex Soc, SCREW - 3/8 x 3/8" hex. sckt. hd. nylock |1
3/8"-16 x 3/8" set
18 13-618 BOLT,Hex, 3/8"-16 x 1 1/8", | BOLT,Hex, 3/8"-16 x 1 1/8", G5, Full Thd |7
G5, Full Thd
19 92-6 LOCK WASHER,3/8" WASHER - lock, 3/8" 7
20 25-106 NUT,3/8"-16, G5 - 3/8" N.C. hex. 2
25 A51888 ASSY. - water pump, Includes: Ref. 26 and | 1
27
26 A29433 STUD - water pump 1
178-821 SET SCREW,Hex Soc, SCREW - 3/8 x 3/8" hex. sckt. hd. nylock |1
3/8"-16 x 3/8" set
178-874 SCREW -7/16 x 7/16" hex. | SCREW - 7/16 x 7/16" hex. sckt. hd. pipe |1
sckt. hd. pipe
27 222-843 PLUG - 3/8" hex. sckt. hd. |PLUG - 3/8" hex. sckt. hd. pipe 1
pipe
28 A38084 GASKET - pump body to cylinder head 1

23




Diag # Part # Name Description Qty
29 F62075 O-RING,0.734" ID x 1.012" |"O"RING - 3/4 x 1 x 1/8" 1
oD
30 G46907 GASKET - water outlet to pump body 1
31 A7249 HOSE - pump, Serial Range: body-cover 1
32 214-260 HOSE CLAMP#36, HOSE CLAMP#36, 1.81/2.75 Type F 2
1.81/2.75 Type F Worm Worm
33 13-644 BOLT,Hex, 3/8"-16 x 2 3/4", | - 3/8 x 2-3/4" N.C. hex.
G5
33 413-632 BOLT,Hex, 3/8"-16 x 2", G5 |- 3/8 x 2" N.C. hex. 1
34 92-6 LOCK WASHER,3/8" WASHER - lock, 3/8" 3
35 A38083 GASKET - water, Serial Range: pump-body 1
36 92-6 LOCK WASHER,3/8" WASHER - lock, 3/8" 2
37 25-106 NUT,3/8"-16, G5 - 3/8" N.C. hex. 2
38 13-648 BOLT,Hex, 3/8"-16 x 3", G5 |- 3/8 x 3" N.C. hex. 1
39 A7085 WASHER - 25/64 x 9/16 x 1/32" copper 1
40 NSS NOT SERVICED GASKET - oil pan (Order from Figure 32) |1
SEPARATELY
41 NSS NOT SERVICED GASKET - oil pan (Not used on this unit) |1
SEPARATELY

24




25



Diag # Part # Name Description Qty
1 A139086 AIR CLEANER ASSY. - (Replaces A39346), Includes: Ref. | 1
2-8
2 NSS NOT SERVICED BODY - air cleaner 1
SEPARATELY
3 A42274 AIR FILTER ELEMENT - cleaner 1
4 F91761 WING NUT - wing, element 1
5 F22312 BAFFLE - rubber 1
6 F91760 CupP - access, air cleaner 1
7 F84999 CLAMP ASSY. - cup 1
8 25-224 SQUARE NUT,Sq, 1/4"-20 |- 1/4" N.C. hex. 1
9 AB1276 AIR CLEANER PRE-CLEANER 1
15 A39347 BAND - air cleaner mounting 3
16 113-132 BOLT,Hex, 1/4"-20 x 1 3/4", | - 1/4 x 1-3/4" N.C. hex. 3
G5
17 131-48 LOCK NUT,1/4"-20, GB NUT - lock, 1/4" N.C. hex. 3
18 A39348 BRACKET - air cleaner mounting 1
19 13-612 BOLT,Hex, 3/8"-16 x 3/4", [BOLT,Hex, 3/8"-16 x 3/4", G5, Full Thd 2
G5, Full Thd
20 92-6 LOCK WASHER, 3/8" WASHER - lock, 3/8" 2
21 25-106 NUT,3/8"-16, G5 - 3/8" N.C. hex. 2
22 A39350 STRAP - air cleaner support 1
23 A39607 STRAP - air cleaner support 1
25 A39353 LARGE HOSE HOSE - air, Serial Range: cleaner-tube 1
26 A39351 TUBE - air intake 1
27 D28030 ELBOW UNION HOSE -, Serial Range: tube-manifold 1
28 214-262 HOSE CLAMP,#44, CLAMP - hose, 2-5/16" to 3-1/4" 4
2.31/3.25 Type F Worm
33 D36264 FITTING FILTER - safety, air restriction 1
34 222-5130 FITTING,7/16"-24 x 1/8" CONNECTOR - filter to tube, 1/4" tube x |1
NPT Fem 1/8" P.T.
35 A39358 TUBE - safety filter to indicator on panel 1
36 L11541 CABLE TIE STRAP - air indicator tube 1

26




27



Diag # Part # Name Description Qty
1 A51876 MANIFOLD - intake (Aluminum) (Replaces A51501), |1
Includes: Ref. 2
2 222-11 FITTING,3/8"-24 Inv FI x PLUG - pipe, 1/8" sq. hd. 1
1/8" NPT Fem
3 G46871 GASKET STUD -, Serial Range: manifold-head 1
4 A35175 STUD - manifold to head (3/8" N.C. x 2-7/16") 2
5 A51499 STUD - manifold to head (3/8" N.C. x 4-5/16") 2
6 A51500 STUD - manifold to head (3/8" N.C. x 5-5/16") 1
7 A27891 0O-RING,0.362" ID x 0.568" [ "O"RING - manifold stud (3/8 x 9/16 x 3
OD x 0.103" 3/32")
8 D41740 WASHER - plain, manifold stud (25/64 x 1 x 7/64") |5
9 25-106 NUT,3/8"-16, G5 - 3/8" N.C. hex. 5
10 A20917 PLUG - manifold (Heater hole) 1
11 A20916 MANIFOLD GASKET GASKET - plug 1
15 A35782 MANIFOLD - intake (Cast) used prior trac s/n 8725448 | 1
16 G46871 GASKET - manifold to head, intake (Cast) used prior | 1
trac s/n 8725448
17 A29431 STUD - manifold to head (3/8" N.C. x 1-3/4"), 2
intake (Cast) used prior trac s/n 8725448
18 A35028 CLAMP - manifold to head, intake (Cast) used prior | 3
trac s/n 8725448
19 A39129 STUD - manifold clamp (3/8" N.C. x 2-1/16"), 3
intake (Cast) used prior trac s/n 8725448
20 25-106 NUT,3/8"-16, G5 - 3/8" N.C. hex., manifold intake (Cast) 5
used prior trac s/n 8725448
21 92-6 LOCK WASHER,3/8" WASHER -, manifold, intake (Cast) used |5
prior trac s/n 8725448 3/8"
24 A37098 FLANGE - inlet, air cleaner tube, intake manifold 1
(Cast) used prior trac s/n 8725448
25 D22670 GASKET - flange, intake manifold (Cast) used prior |1
trac s/n 8725448
26 13-618 BOLT,Hex, 3/8"-16 x 1 1/8", | Manifold, intake (Cast) used prior trac S/N | 2
G5, Full Thd 8725448 Hex, 3/8"-16 x 1 1/8", G5, Full Thd
27 92-6 LOCK WASHER,3/8" WASHER -, manifold, intake (Cast) used |2
prior trac s/n 8725448 3/8"
28 A20917 PLUG - manifold (Heater hole), intake (Cast) used | 1
prior trac s/n 8725448
29 A20916 MANIFOLD GASKET GASKET - plug, intake (Cast) used prior |1
trac s/n 8725448
30 A37775 HEATER ASSY. - intake manifold 1

28




Diag # Part # Name Description Qty
31 129-503 NUT,1/4"-20, Brass Manifold heater 1/4"-20, Brass 1
32 A20916 MANIFOLD GASKET GASKET -, Serial Range: heater-manifold | 1

29




30



Diag # Part # Name Description Qty
1 A39346 AIR CLEANER ASSY,, Includes: Ref. 2 - 8 1
2 NSS NOT SERVICED BODY - air cleaner 1
SEPARATELY
3 A42274 AIR FILTER ELEMENT - cleaner 1
4 F91761 WING NUT - element retaining, wing 1
5 F22312 BAFFLE - rubber 1
6 F91760 CupP - air cleaner access 1
7 F84999 CLAMP ASSY. - cup retaining 1
8 25-224 SQUARE NUT,Sq, 1/4"-20 |- 1/4" N.C. hex. 1
9 AB1276 AIR CLEANER PRE-CLEANER ASSY. 1
15 A39347 BAND - air cleaner mounting 3
16 113-132 BOLT,Hex, 1/4"-20 x 1 3/4", | - 1/4 x 1-3/4" N.C. hex. 3
G5
17 131-48 LOCK NUT,1/4"-20, GB NUT - 1/4" N.C. hex., lock 3
18 A39348 BRACKET - air cleaner mounting 1
19 13-612 BOLT,Hex, 3/8"-16 x 3/4", [BOLT,Hex, 3/8"-16 x 3/4", G5, Full Thd 2
G5, Full Thd
20 92-6 LOCK WASHER, 3/8" WASHER - lock, 3/8" 2
21 25-106 NUT,3/8"-16, G5 - 3/8" N.C. hex. 2
22 A39350 STRAP - air cleaner support 1
23 A39607 STRAP - air cleaner support 1
25 A39353 LARGE HOSE HOSE - air cleaner 2
26 A39351 TUBE - air, Serial Range: cleaner-manifold 1
27 214-262 HOSE CLAMP,#44, CLAMP - hose, 2-5/16" to 3-1/4" 4
2.31/3.25 Type F Worm
28 A37098 FLANGE - manifold inlet 1
29 13-618 BOLT,Hex, 3/8"-16 x 1 1/8", | BOLT,Hex, 3/8"-16 x 1 1/8", G5, Full Thd |2
G5, Full Thd
30 92-6 LOCK WASHER,3/8" WASHER - lock, 3/8" 2
31 D22670 GASKET - flange 1
35 A39358 TUBE - safety filter to indicator on panel 1
36 222-5130 FITTING,7/16"-24 x 1/8" COUPLING - tube to filter, 1/8" P.T. for 1/4" | 1
NPT Fem tube
37 D36264 FITTING FILTER - safety, air restriction 1
38 L11541 CABLE TIE STRAP - vacuum tube to tachometer cable | 1

31




I Y

D —t

32



Diag # Part # Name Description Qty
1 A39233 MANIFOLD ASSY. - exhaust (1st used eng. ser. no. 1
2706683) (Replaced G2113), Includes: Ref.
2-6
2 13-620 BOLT,Hex, 3/8"-16 x 1 1/4", | BOLT,Hex, 3/8"-16 x 1 1/4", G5, Full Thd |4
G5, Full Thd
3 A38188 PLATE - exhaust manifold 2
4 G46853 MANIFOLD GASKET - exhaust manifold plate 2
5 195-25 WASHER,3/8" - () 3/8" 4
6 131-903 NUT,3/8"-16 NUT - (3/8" N.C. Seez Pruf) 4
9 G2113 EXHAUST MANIFOLD MANIFOLD - exhaust (Used prior to eng. |1
ser. no. 2706683) (Order A39233)
10 13-624 BOLT,Hex, 3/8"-16 x 1 1/2", |- 3/8 x 1-1/2" N.C. hex. 2
G5
11 G46853 MANIFOLD GASKET - plate 1
12 A38188 PLATE - exhaust manifold outlet cover 1
13 195-25 WASHER,3/8" -13/32 x 13/16 x 1/16" 2
14 131-903 NUT,3/8"-16 NUT - 3/8" N.C. Seez Pruf 2
15 G46872 MANIFOLD GASKET - exhaust manifold 1
20 A29431 STUD - manifold to head (3/8" N.C. x 1-3/4") 2
21 A35028 CLAMP -, Serial Range: manifold-head 3
22 A39129 STUD - manifold clamp (3/8" N.C. x 2-1/16") 3
23 195-25 WASHER,3/8" -13/32 x 13/16 x 1/16" 5
24 131-903 NUT,3/8"-16 NUT - 3/8" N.C. Seez-Pruf 5
30 G2095 FITTING OUTLET - exhaust manifold 1
31 G46853 MANIFOLD GASKET - outlet 1
32 13-624 BOLT,Hex, 3/8"-16 x 1 1/2", | - 3/8 x 1-1/2" N.C. hex. 2
G5
33 195-25 WASHER,3/8" - plain. 13/32 x 13/16 x 5/64" 4
34 92-6 LOCK WASHER,3/8" WASHER - lock, 3/8" 2
39 A39561 MUFFLER - exhaust, standard 1
40 A13240 CLAMP - muffler (2-1/2" 1.D.), standard 1
41 A39571 PIPE, EXHAUST SYSTEM | EXTENSION - muffler, standard 1
42 G45410 CLAMP - extension (1-7/8" 1.D.), standard muffler |1
45 D45256 MUFFLER - spark arresting 1
46 D49170 PIPE - outlet to muffler, spark arresting 1
47 A13240 CLAMP - pipe (2-1/2" 1.D.), spark arresting muffler |1
48 A27115 CLAMP - muffler (2-7/8" 1.D.), spark arresting 2

muffler

33




Diag # Part # Name Description Qty
49 D33535 PIPE EXTENSION - muffler, spark arresting 1
55 D65392 MUFFLER ASSY. - exhaust, fork lift 1
56 217-76 DRAIN PLUG,Sq Hd, PLUG - 1/4" P.T. sq. hd., fork lift muffler 1

1/4"-18 NPTF, Brass

34




35



Diag # Part # Name Description Qty

1 D55946 JET ASSY. - starting aid (Includes one 1/8" 1
compression fitting)

2 D55947 TUBE - actuator valve to jet (60" long) (Includes |1
two 1/8" compression fittings)

3 D55948 VALVE ASSY. - actuator (Includes plug 1

4 D55949 BRACKET CLAMP -, Serial Range: cylinder-bracket |1

5 D55950 CABLE ASSY. - control 1

6 D55767 CYLINDER - cold starting fuel 1

D55951 REPAIR KIT KIT - overhaul (Includes two "O"rings, on |1

1/8" compression fitting

8 D55692 BRACKET - mounting, starting aid 1

9 D54833 PLUG - manifold 1

10 A20916 MANIFOLD GASKET WASHER - manifold plug 1

11 75-416 SCREW,SItd Rd Hd, 1/4"-20 | - machine, (1/4"-20 N.C. x 1" round head) |4

x1"

12 95-4 WASHER, 1/4" - plain () 1/4" 8

13 92-4 LOCK WASHER,1/4" WASHER, LOCK, 1/4" 4

14 25-104 NUT,1/4"-20, G5 NUT,1/4"-20, G5 4

36




RY

O] . ]

®

CASTING NO.
A50963

e I ) vm— I )

Y ) @l ) dar o ay )

0000

37



Diag # Part # Name Description Qty
1 A36815 COVER ASSY. - cylinder head 1
2 A43030 GASKET - cover 1
3 A142098 GROMMET - cover (Replaces G46867) 2
4 G49400 WASHER - cover nut 2
5 25-106 NUT,3/8"-16, G5 - (3/8" N.C. hex.) 2
6 A39570 TUBE - breather, neoprene 1
7 A9155 ELBOW - breather 1
8 214-253 HOSE CLAMP#10, CLAMP - hose, 9/16 to 1-1/16" 1
0.56/1.06 Type F Worm
15 A37858 HEAD ASSY. - cylinder HEAD ASSY. - cylinder (Casting #A50963) | 1
(Casting #A50963) (See (See note), Includes: Ref. 16 - 22
note), Includes: Ref. 16 - 22
16 A39242 PLUG - rear, 1-3/4" expansion (Replaces A30036) | 1
17 NSS NOT SERVICED GUIDE - exhaust valve (Order ref. 27) 4
SEPARATELY
18 NSS NOT SERVICED GUIDE - intake valve (Order ref. 28) 4
SEPARATELY
19 NSS NOT SERVICED INSERT - exhaust valve seat (Order ref. |4
SEPARATELY 29)
20 A39129 STUD - manifold clamp, 3/8" N.C. x 2-1/16" 6
21 A29431 STUD - manifold, 3/8" N.C. x 1-3/4" 4
22 41-1016 PLUG,Cup, 1" - 1" cup type 3
23 A39279 GASKET - cylinder, Serial Range: head-block 1
27 G11946 GUIDE S - exhaust valve stem (Set of 4) 1
28 G11945 GUIDE S - intake valve stem (Set of 4) 1
29 A43048 KIT INSERTS - exhaust valve seat (Setof 4) |1
(Replaces G11986)
30 A21462 SENDER UNIT UNIT - sending, engine temperature 1
31 193-1000 NUT,Keps, w/LW,#10-32 - #10 N.F. hex., Keps 1
32 A39047 12 PT SCREW BOLT - cylinder head (1/2x 3-1/2"N.C., 12| 4
pt. hd.)
32 A39048 12 PT SCREW BOLT - cylinder head (1/2x5-1/8"N.C., 12| 11
pt. hd.)
32 A39049 12 PT SCREW BOLT - cylinder head (1/2 x 5-5/8"N.C., 12| 2
pt. hd.)
33 A39046 WASHER - cyl. head bolts (1/2 x 7/8 x 1/8") 17
34 A36902 STUD - cylinder head (1/2" N.C. x 5-5/8") 2
35 A51114 NUT - heat studs (1/2" N.C. x 3/8" N.C.) 2

(Replaces A39256)

38




Diag # Part # Name Description Qty

36 A51271 STUD - cover (3/8" N.C. x 3-3/4") (Replaces 2
A39255)

37 A39046 WASHER -(1/2x7/8 x 1/8") 2

41 321-2396 DECAL - engine data (Power shuttle) (1st used 1
engine ser. no. 2726393)

41 321-1374 DECAL - engine data (Power shuttle) (Used prior |1
to engine ser. no. 2726393)

41 321-2555 DECAL - engine data (Mech. shuttle) (1st used 1
engine ser. no. 2717963)

41 321-1371 DECAL - engine data (Mech. shuttle) (Used | 1

prior to engine ser. no. 2717963)

39




RY

O] . ]

®

CASTING NO.
A50963

e I ) vm— I )

Y ) @l ) dar o ay )

0000

40



Diag # Part # Name Description Qty
1 A36815 COVER ASSY. - cylinder head 1
2 A43030 GASKET - cover 1
3 A142098 GROMMET - cover (Replaces G46867) 2
4 G49400 WASHER - cover nut 2
5 25-106 NUT,3/8"-16, G5 - 3/8" N.C. hex. 2
6 A39570 TUBE - breather, neoprene 1
7 A9155 ELBOW - breather 1
8 214-253 HOSE CLAMP#10, CLAMP - hose, 9/16 to 1-1/16" 1
0.56/1.06 Type F Worm
15 A37856 CYLINDER HEAD HEAD ASSY. - cylinder (Casting #A50963), | 1
Includes: Ref. 16 - 22
A37856 head assy - A37856 head assy - Description should 1
Description should read read "casting #A150384". This part subs to
"casting #A150384". This | A166029 which is a bare head other than
part subs to A166029 which | inserts, guides and cup plugs.
is a bare head other than
inserts, guides and cup
plugs.
16 A39242 PLUG - rear, 1-3/4" expansion (Replaces A30036) | 1
17 NSS NOT SERVICED GUIDE - exhaust valve (Order ref. 27) 4
SEPARATELY
18 NSS NOT SERVICED GUIDE - intake valve (Order ref. 28) 4
SEPARATELY
19 NSS NOT SERVICED INSERT - exhaust valve seat (Order ref. |4
SEPARATELY 29)
20 A39129 STUD - manifold clamp, 3/8" N.C. x 2-1/16" 6
21 A29431 STUD - manifold, 3/8" N.C. x 1-3/4" 4
22 41-1016 PLUG,Cup, 1" - 1" cup type 3
23 A38640 - cylinder head (Order A39279) 1
24 A38639 RING - fire (Std. w/orange mark) (Order A39279 |4
gasket)
24 A38651 RING - fire (Oversize w/black mark) 4
27 G11946 GUIDE S - exhaust valve stem (Set of 4) 1
28 G11945 GUIDE S - intake valve stem (Set of 4) 1
29 A43048 KIT INSERTS - exhaust valve seat (Set of 4) |1
(Replaces G11986)
30 A21462 SENDER UNIT UNIT - engine temperature sending 1
31 193-1000 NUT,Keps, w/LW,#10-32 - #10 N.F. hex., Keps 1
32 A36902 STUD -1/2 N.C. x 5-5/8" 11
33 A36905 STUD -1/2"N.C. x 6-1/8" 2

41




Diag # Part # Name Description Qty
34 A36904 STUD -1/2" N.C. x 4" 4
35 A36903 STUD -, Serial Range: head-cover 2
36 A37030 BEARING LOCK NUT - 1/2" N.C., flanges 19
41 321-1374 DECAL - engine data (Power shuttle) 1
41 321-1371 DECAL - engine data (Mech. shuttle) 1

42




\ G45770 B G45771

ROCKER ARMS

43

AG51148 & A51149

ROCKER ARMS

® ©®
® ©

C D CT»C I

@

T C I CImC3m

o)
@m—_/—? (./i/___

/'_é
@‘; ®

INSET A

an

= (5

= (== (

G




Diag # Part # Name Description Qty
1 A51149 ARM ASSY. - rocker, left hand, w/adj. screw (1st |4
used eng. ser. no. 2715764) (See inset A)
2 A51148 ARM ASSY. - rocker, right hand, w/adj. screw 4
(1stused eng. ser. no. 2715764) (See inset
A)
3 G45771 ARM ASSY. - rocker, L.H. w/adj. screw (Used |4
prior to eng. ser. no. 2715764) (See inset
B)
4 G45770 ARM ASSY. - rocker, R.H., w/adj. screw (Used |4
prior to eng. ser. no. 2715764) (See inset
B)
5 A38181 SHAFT - rocker arm 2
7 G48501 SPRING - rocker shaft 4
8 A36615 BRACKET - rocker arm, rear 1
9 G49067 BOLT - rear bracket, drilled 1
10 G2101 BRACKET - rocker arm, center 1
11 A51084 BRACKET - rocker arm, intermediate (Replaced 2
G2102)
12 G2100 BRACKET - rocker arm, front 1
13 13-656 BOLT,Hex, 3/8"-16 x 3 1/2", | - 3/8 x 3-1/2" N.C. hex. 4
G5
14 A30058 WASHER - bracket bolt 5
15 G47079 ROD - push 8
16 G47077 TAPPET LIFTER - push rod 8
17 NSS NOT SERVICED VALVE - intake (Order ref. 27) 4
SEPARATELY
18 NSS NOT SERVICED GUIDE - intake valve (Order ref. 28) 4
SEPARATELY
19 NSS NOT SERVICED VALVE - exhaust (Order ref. 29) 4
SEPARATELY
20 NSS NOT SERVICED INSERT - exhaust valve seat (Order ref. |4
SEPARATELY 30)
21 NSS NOT SERVICED GUIDE - exhaust valve (Order ref. 31) 4
SEPARATELY
22 G49065 SEAT - valve spring 8
23 A30025 SPRING - valve 8
24 NSS NOT SERVICED RETAINER - valve springs (Order ref. 32) |8
SEPARATELY
25 G46851 SEAL - rubber, valve stem 8
26 NSS NOT SERVICED LOCK - retainers (Order ref. 33) 16
SEPARATELY

44




Diag # Part # Name Description Qty
27 A41726 VALVE S - intake (Set of 4) 1
28 G11945 GUIDE S - intake valve stem (Set of 4) 1
29 A41727 VALVE S - exhaust (Set of 4) 1
30 A43048 KIT INSERTS - valve seat (Set of 4) (Replaces | 1
G11986)
31 G11946 GUIDE S - exhaust valve stem (Set of 4) 1
32 G11927 RETAINER S - valve spring (Set of 4 w/locks) 2
33 G11929 LOCK S - retainer (Set of 4) 4
39 A39013 CAM SHAFT 1
40 A42746 CAM BUSHING KIT - camshaft, Includes: Ref. |1
41 and 42
41 NSS NOT SERVICED BUSHING - camshaft, front 2
SEPARATELY
42 NSS NOT SERVICED BUSHING - camshaft, intermediate (1/2" |3
SEPARATELY wide)
43 A29290 PLATE - camshaft thrust
44 A30056 SCREW BOLT - thrust plate
45 193-9 LOCK WASHER,Ext Tooth, | WASHER, LOCK, Ext Tooth, 5/16"
5/16"
46 A38931 GEAR - camshaft 1
47 A29438 LOCK NUT LOCK - camshaft nut 1
48 A30063 NUT - camshaft 1
49 126-12 WOODRUFF KEY,#6, 5/32" | WOODRUFF KEY,#6, 5/32" x 5/8" 1

x 5/8"

45




46



Diag # Part # Name Description Qty
A42814 CYLINDER BLOCK BLOCK ASSY. - cylinder, short (Incl. 1
crankshaft
1 A41597 SKELETON ENGINE BLOCK ASSY. - cylinder, stripped (Casting | 1
#A38535), Includes: Ref. 2 - 24
2 G49608 RING - dowel, cylinder, Serial Range: head-block | 2
3 A39047 12 PT SCREW cyl. head (1/2 x 3-1/2" N.C., 12 pt. hd.) 4
3 A39048 12 PT SCREW cyl. head (1/2 x 5-1/8" N.C. 12 pt. hd.) 11
3 A39049 12 PT SCREW cyl. head (1/2 x 5-5/8" N.C. 12 pt. hd.) 2
4 A39046 WASHER cyl. head bolts (1/2 x 7/8 x 1/8") 19
5 A36902 STUD cyl. head (1/2" N.C. x 5-5/8") 2
6 A51114 NUT head studs (1/2" N.C. x 3/8" N.C.) (Repl. |2
A39256)
7 A51271 STUD cyl. head cover (3/8" N.C. x 3-3/4") 2
(Replaced A39255)
8 A37149 TUBE oil gauge 1
9 A42746 CAM BUSHING SET - camshaft 1
10 A51057 CAP main bearing, rear (Replaces A38385) 1
11 A51055 CAP main bearing, intermediate (Replaces 2
G2128)
12 A51056 CAP main bearing, center (Replaces G2127) |1
13 A51054 CAP - main bearing, front (Replaces G2126) 1
14 26-872 BOLT,Hex, 1/2"-13 x 4 1/2",| - 1/2 x 4-1/2" N.C. hex., slotted 8
G8
15 26-882 BOLT,Hex, 1/2"-13 x 5 1/8", | - 1/2 x 5-1/8" N.C. hex. slotted (Cap 2
G8
16 A153552 ADAPTER - oil filter 1
17 41-1016 PLUG,Cup, 1" adapter hole, 1" cup type 1
18 A39241 PLUG,Exp, 2.12" dia camshaft hole (2-1/8" expansion) (Replaces | 1
A30033)
19 221-1032 DRAIN PLUG,Sq Soc, 3/8" P.T., socket head 1
3/8"-18 NPTF
20 G49070 PLUG front oil gallery, 1/4" P.T. drilled 1
21 217-433 PLUG,Hex Soc, 1/4"-18 Rear oil gallery Hex Soc, 1/4"-18 NPTF 1
NPTF
22 214-256 HOSE CLAMP,#20, extension (1-3/16 to 1-3/4") 1
0.81/1.75 Type F Worm
23 A27342 O-RING,1.109" ID x 1.387" | (1-1/8 x 1-3/8 x 1/8") 1
OD x 0.139"
24 A37407 TUBE EXTENSION - filler 1
30 A38942 DRIVE ASSY. TACHOMETER 1

47




Diag # Part # Name Description Qty
31 A23656 COCK, DRAIN VALVE ASSY. - drain 1
32 A29442 RING dowel, timing gear, Serial Range: 2
cover-block
33 A29333 STUD - 5/8" N.C./N.F. x 3" 2
Accepts 92-10 washer (subs | Accepts 92-10 washer (subs to 492-11062) | 1
to 492-11062) and 25-1110 | and 25-1110 nut (subs to 425-1110).
nut (subs to 425-1110).
34 A29268 PLUG COVER - timing gear chamber hole, 3-1/4" | 1
35 A136379 DIPSTICK engine oil level (w/o "O" rings) 1
36 A37406 DIPSTICK engine oil level (w/"O"rings), Includes: Ref. | 1
37
37 F62075 O-RING,0.734" ID x 1.012" | (3/4 x 1 x 1/8") 2
oD
38 A140185 - oil filter 1
40 A44815 HEATER ASSY. - cylinder block (Replaces A40637) | 1
41 A44814 ELECTRIC CABLE CORD - 12" (Replaces A40477), cyl block | 1

heater

48




49



Diag # Part # Name Description Qty
A42814 CYLINDER BLOCK BLOCK ASSY. - cylinder, short (Incl. 1
crankshaft
1 A41597 SKELETON ENGINE BLOCK ASSY. - cylinder, stripped (Casting | 1
#A38535), Includes: Ref. 2 - 24
2 G49608 RING dowel, cylinder, Serial Range: head-block |2
3 A36902 STUD 1/2" N.C. x 5-5/8" 11
3 A36905 STUD 1/2" N.C. x 6" 2
4 A36904 STUD 1/2" N.C. x 4" 4
5 A36903 STUD cylinder head cover 2
6 A37030 BEARING LOCK NUT 1/2" N.C., flanges 19
7 A37149 TUBE oil gauge 1
8 A42746 CAM BUSHING SET - camshaft 1
9 A51057 CAP main bearing, rear (Replaces A38385) 1
10 A51055 CAP main bearing, intermediate (Replaces 2
G2128)
11 A51056 CAP main bearing, center (Replaces G2127) |1
12 A51054 CAP - main bearing, front (Replaces G2126) 1
13 26-872 BOLT,Hex, 1/2"-13 x 4 1/2", | - 1/2 x 4-1/2" N.C. hex., sltd. 8
G8
14 26-882 BOLT,Hex, 1/2"-13 x 5 1/8", | - 1/2 x 5-1/8" N.C. hex. sltd. (Cap 2
G8
15 A153552 ADAPTER - oil filter 1
16 41-1016 PLUG,Cup, 1" adapter hole, 1" cup type 1
17 A39241 PLUG,Exp, 2.12" dia rear (2-1/8" expansion) (Replaces A30033) | 1
19 221-1032 DRAIN PLUG,Sq Soc, 3/8" P.T., sckt. hd. 1
3/8"-18 NPTF
20 G49070 PLUG front oil gallery, 1/4" P.T. drilled 1
21 217-433 PLUG,Hex Soc, 1/4"-18 Rear oil gallery Hex Soc, 1/4"-18 NPTF 1
NPTF
22 214-256 HOSE CLAMP,#20, extension (1-3/16 to 1-3/4") 1
0.81/1.75 Type F Worm
23 A27342 O-RING,1.109" ID x 1.387" | (1-1/8 x 1-3/8 x 1/8") 1
OD x 0.139"
24 A37407 TUBE EXTENSION - filler 1
25 A38942 DRIVE ASSY. TACHOMETER DRIVE ASSY. 1
26 A23656 COCK, DRAIN VALVE ASSY. 1
27 A29442 RING dowel, timing gear cover to block, Includes: | 2
Ref. 28
28 A29333 STUD 5/8" N.C./N.F. x 3" 2

50




Diag # Part # Name Description Qty
29 A29268 PLUG COVER - timing gear chamber hole, 3-1/4" | 1
30 A37406 DIPSTICK engine oil level 1
31 F62075 O-RING,0.734" ID x 1.012" | (3/4 x 1 x 1/8") 2
oD
40 A44815 HEATER ASSY. - cylinder block (Replaces A40637), | 1
Includes: Ref. 41
41 A44814 ELECTRIC CABLE CORD - 12" (Replaces A40477), cyl block | 1

heater

51




Ay
ﬂ”/ _@ AN -\
@ o ,nv y ll.r. V

&y 77 & o

AR,

|||||

A c—
\
A )
\
/
o /
Qﬂﬂuulxllu ullﬂJ...n. : \

52



Diag # Part # Name Description Qty
1 A39146 CRANKSHAFT CRANKSHAFT 1
2 A36495 BEARING LINER LINER - main bearing, rear (Std.) 1
2 A36496 LINING LINER - main bearing, rear (.002" 1
undersize)
2 A36497 BEARING LINER LINER - main bearing, rear (.010" 1
undersize)
2 A36498 KIT LINER - main bearing, rear (.020" 1
undersize)
2 A36499 BEARING LINER LINER - main bearing, rear (.030" 1
undersize)
A36485 LINING LINER - main bearing, intermediate (Std.) |2
A36486 LINING LINER - main bearing, intermediate (.002" | 2
undersize)
3 A36487 CRANKSHAFT LINER - main bearing, intermediate (.010" | 2
BEARING,3.067" ID x undersize)
3.092" OD x 1"
3 A36488 CRANKSHAFT LINER - main bearing, intermediate (.020" | 2
BEARING,3.067" ID x undersize)
3.092"OD x 1"
3 A36489 LINING LINER - main bearing, intermediate (.030" | 2
undersize)
3 A36490 BEARING LINER LINER - main bearing, center (Std.) 1
A36490 liner - On page 25 | A36490 liner - On page 25 this part should | 1
this part should be labeled |be labeled as Ref #4.
as Ref #4.
4 A36491 LINING LINERS - main bearing, center (.002" 1
undersize)
4 A36492 BEARING LINER LINER - main bearing, center (.010" 1
undersize)
4 A36493 BEARING LINER LINER - main beairng, center (.020" 1
undersize)
4 A36494 LINING LINER - main beairng, center (.030" 1
undersize)
5 A36480 CRANKSHAFT LINER - main bearing, front (Std.) 1
BEARING,3.067" ID x
3.092" OD x 1.286"
5 A36481 LINING LINER - main bearing, front (.002" 1
undersize)
5 A36482 CRANKSHAFT LINER - main bearing, front (.010" 1

BEARING,2.874" ID x
3.092" OD x 1.286"

undersize)

53




Diag # Part # Name Description Qty
5 A36483 LINING LINER - main bearing, front (.020" 1
undersize)
5 A36484 LINING LINER - main bearing, front (.030" 1
undersize)
6 A39288 GEAR - crankshaft (24 teeth) (1-5/32" wide) 1
(Replaces A29294 spacer
7 A29294 BUSHING SPACER - thrust, crankshaft (Use 1
w/A29263 gear only)
8 A29263 GEAR - crankshaft (24 teeth) (1-1/16" wide) (Order | 1
A39288)
9 126-216 WOODRUFF KEY,Hi-Pro, |KEY - pulley 2
1" Diax 1/4"x 1 1/16"
10 A29259 SLINGER - oil 1
11 A39110 OIL SEAL - oil, crankshaft front (2 x 3 x 1/2") 1
A39110 oil seal - Wear ring | A39110 oil seal - Wear ring repair kit for |1
repair kit for this part is this part is A155893.
A155893.
12 A50962 PULLEY - fan drive (Replaces G11342 1
13 A35673 NUT -, Serial Range: pulley-crankshaft 1
14 A51885 COUPLING, BREAK AWAY | COUPLING - pump drive flexible (Replaces | 1
A35558), Includes: Ref. 15
15 A45216 BUSHING - coupling 4
16 A35558 COUPLING - pump drive flexible (Order |1
A51885), Includes: Ref. 17
17 G36905 BLOCK BUSHING - coupling 4
18 13-724 BOLT,Hex, 7/16"-14 x 1 Hex, 7/16"-14 x 1 1/2, G5 4
1/2", G5
19 92-7 LOCK WASHER,7/16" LOCK WASHER,7/16" 4
20 A30013 WASHER - 29/64 x 3/4 x 16 ga. 4
21 A38390 RETAINER - oil seal, rear 1
22 A51339 OIL SEAL - oil, rear (4 x 5 x 1/2") (Replaces A39111) | 1
A51339 rear oil seal - Wear | A51339 rear oil seal - Wear ring repair kit |1
ring repair kit for this part is | for this part is A49851.
A49851.
24 A39188 GASKET - retainer 1
25 26-412 BOLT,Hex, 1/4"-20 x 3/4", |- (1/4 x 3/4" N.C. hex.) 4
G8, Full Thd
25 26-416 BOLT,Hex, 1/4"-20 x 1", G8, | - (1/4 x 1" N.C. hex.) 3
Full Thd
26 92-4 LOCK WASHER,1/4" WASHER, LOCK, 1/4" 7
30 A144358 FLYWHEEL ASSY. - engine (Replaces A37214), 1
Includes: Ref. 31
31 G11710 GEAR - ring (135 teeth) 1
32 A37216 BOLT - 7/16 x 2" N.F. hex., drilled 4

54




Diag # Part # Name Description Qty
33 A138295 OIL SEAL - oil, flywheel (1-3/16 2-5/32 x 1/4") 1
(Replaces A37647)
34 T17389 BALL BEARING,1.1811" ID | BEARING - flywheel 1
x 2.1654" OD x 0.5118"
35 A37646 O-RING,2.237" ID x 2.443" | RING - seal, flywheel (2-15/64 x 2-11/32 x | 1
OD x 0.103" 3/32")
36 49482 SNAP RING,2.125", Int, Ring, Snap, , brg 2.125", Int, #212 1

#212

55




56



Diag # Part # Name Description Qty
1 A39146 CRANKSHAFT CRANKSHAFT 1
2 A36495 BEARING LINER LINER - main bearing, rear (Std.) 1
2 A36496 LINING LINER - main bearing, rear (.002" 1
undersize)
2 A36497 BEARING LINER LINER - main bearing, rear (.010" 1
undersize)
2 A36498 KIT LINER - main bearing, rear (.020" 1
undersize)
2 A36499 BEARING LINER LINER - main bearing, rear (.030" 1
undersize)
A36485 LINING LINER - main bearing, intermediate (Std.) |2
A36486 LINING LINER - main bearing, intermediate (.002" | 2
undersize)
3 A36487 CRANKSHAFT LINER - main bearing, intermediate (.010" | 2
BEARING,3.067" ID x undersize)
3.092" OD x 1"
3 A36488 CRANKSHAFT LINER - main bearing, intermediate (.020" | 2
BEARING,3.067" ID x undersize)
3.092"OD x 1"
3 A36489 LINING LINER - main bearing, intermediate (.030" | 2
undersize)
4 A36490 BEARING LINER LINER - main bearing, center (Std.) 1
4 A36491 LINING LINER - main bearing, center (.002" 1
undersize)
4 A36492 BEARING LINER LINER - main bearing, center (.010" 1
undersize)
4 A36493 BEARING LINER LINER - main bearing, center (.020" 1
undersize)
4 A36494 LINING LINER - main bearing, center (.030" 1
undersize)
5 A36480 CRANKSHAFT LINER - main bearing, front (Std.) 1
BEARING,3.067" ID x
3.092" OD x 1.286"
5 A36481 LINING LINER - main bearing, front (.002" 1
undersize)
5 A36482 CRANKSHAFT LINER - main bearing, front (.010" 1
BEARING,2.874" ID x undersize)
3.092" OD x 1.286"
5 A36483 LINING LINER - main bearing, front (.020" 1
undersize)
5 A36484 LINING LINER - main bearing, front (.030" 1

undersize)

57




Diag # Part # Name Description Qty
6 A39288 GEAR - crankshaft (24 teeth) (1-5/32" wide) 1
(Replaces A29294 spacer
7 A29294 BUSHING SPACER - thrust, crankshaft (Use 1
w/A29263 gear only)
8 A29263 GEAR - crankshaft (24 teeth) (1-1/16" wide) (Order | 1
A39288)
9 126-216 WOODRUFF KEY,Hi-Pro, |KEY - pulley 2
1" Diax 1/4" x 1 1/16"
10 A29259 SLINGER - oll 1
11 A39110 OIL SEAL - oil, crankshaft front (2 x 3 x 1/2") 1
12 A50962 PULLEY - fan drive (Replaces G11342 1
13 A35673 NUT -, Serial Range: pulley-crankshaft 1
14 A51885 COUPLING, BREAK AWAY | COUPLING - pump drive flexible (Replaces | 1
A35558), Includes: Ref. 15
15 A45216 BUSHING - coupling 4
16 A35558 COUPLING ASSY. - flexible (Order 1
A51885), Includes: Ref. 17
17 G36905 BLOCK BUSHING - coupling 4
18 13-724 BOLT,Hex, 7/16"-14 x 1 Hex, 7/16"-14 x 1 1/2, G5 4
1/2", G5
19 92-7 LOCK WASHER,7/16" LOCK WASHER,7/16" 4
20 A30013 WASHER - 29/64 x 3/4 x 16 ga. 4
21 A38390 RETAINER - rear oil seal 1
A38390 retainer - lllustration | A38390 retainer - lllustration shows bottom | 1
shows bottom flange on flange on wrong side of part.
wrong side of part.
22 A51339 OIL SEAL - oil, rear (4 x 5 x 1/2") (Replaces A39111) | 1
24 A39188 GASKET - retainer 1
25 26-412 BOLT,Hex, 1/4"-20 x 3/4", |- (1/4 x 3/4" N.C. hex.) 4
G8, Full Thd
25 26-416 BOLT,Hex, 1/4"-20 x 1", G8, |- (1/4 x 1" N.C. hex.) 4
Full Thd
26 92-4 LOCK WASHER,1/4" WASHER, LOCK, 1/4" 7
30 G11860 FLYWHEEL ASSY., Includes: Ref. 31 1
31 G11710 GEAR - ring (135 teeth) 1
32 121-300 LOCK BOLT,Hex, Lock, BOLT - 7/16 x 2-1/8" N.F. hex., drilled 4
7/16"-20 x 1 1/8"
33 A30013 WASHER - 29/64 x 3/4 x 16 ga. 4

58




DD DD

9] ] A2 ] o 77 JY

w%mm RS DD D O
8©o©% 'oo

00000 @ . P.Q D00 100000
00000 % @ DO0O| 100000

00000 ﬂ (J 00| 100000
00000

59




Diag # Part # Name Description Qty
1 A42813 PISTON PISTON 1
2 A42812 SLEEVE PISTON 4
3 A38424 PISTON PISTON 1
4 G4819 RING - compression, 1st groove (See ref. 12) 1
5 G4817 RING - compression, 2nd groove (See ref. 12) |1
6 G47155 RAIL RING - oil control, 3rd groove (See ref. 12) | 2
7 G47174 SPRING SPACER - oil control ring (See ref. 12) 1
8 NSS NOT SERVICED PIN - piston (Order ref. 13) 1
SEPARATELY
9 G46702 RING, LOCKING RING - piston pin retaining (See ref. 13) |2
10 A39006 SLEEVE - piston 1
11 G46888 O-RING,3.737" ID x 3.943" | "O"RING - sleeve sealing 2
oD
12 G37075 RING KIT - re-ring (Set of 4) 1
13 A35771 KIT PIN SET - (set of 4 pins 1

60




s
,ﬂﬁ@

=595

=
|

m W@ wm
| iy

-
=TT X

-

A136931 ROD

o w/ ©
LI el
ﬂﬁ@

L
T89S

]

61



used prior s/n 2767997

Diag # Part # Name Description Qty
1 A136931 ROD, CONNECTING ROD ASSY. - connecting, Includes: Ref. 2 |4
-5
2 NSS NOT SERVICED ROD 1
SEPARATELY
3 NSS NOT SERVICED BUSHING - piston pin (Order ref. 6) (1-7/32 | 1
SEPARATELY x 15/16 x 1.29" width)
4 G49064 STEP BOLT BOLT - conn. rod cap 2
5 A51904 NUT NUT - conn. rod, 3/8" N.F. 2
6 A44083 KIT BUSHING SET - piston pin (Set of 4) 1
10 A36500 SEAL LINER SET - conn. rod brg. (Std.) (Set of |4
2)
10 A36501 BEARING LINER LINER SET - conn. rod brg. (-.002") (Set |4
of 2)
10 A36502 LINING SET - conn. rod brg. (-.010") (Set of 2) 4
10 A36503 BEARING LINER LINER SET - conn. rod bearing (-.020") |4
(Set of 2)
10 A36504 KIT LINER SET - conn. rod brg. (-.030") (Set |4
of 2)
15 A144024 ROD aSSY. - connecting (Replacement for 4
G11847), used prior s/n 2767997, Includes:
Ref. 16 - 19
16 NSS NOT SERVICED ROD 1
SEPARATELY
17 NSS NOT SERVICED BUSHING - piston pin (Order ref. 20) 1
SEPARATELY (1-7/32 x 1-5/16 x 1.29" width), used prior
s/n 2767997
18 G49064 STEP BOLT conn. rod cap, used prior s/n 2767997 2
19 A51904 NUT conn. rod, 3/8" N.F., used prior s/n 2767997 | 2
20 A44083 KIT BUSHING SET - piston pin (Set of 4), used | 1
prior s/n 2767997
24 A36500 SEAL LINER - conn. rod brg. (Std.) (Setof 2), |4
used prior s/n 2767997
24 A36501 BEARING LINER LINER - conn. rod brg. (-.002") (Set of 2), |4
used prior s/n 2767997
24 A36502 LINING conn. rod brg. (-.010") (Set of 2), used prior | 4
s/n 2767997
24 A36503 BEARING LINER LINER - conn. rod brg. (-.020") (Set of 2), |4
used prior s/n 2767997
24 A36504 KIT LINER - conn. rod beg. (-.030") (Set of 2), | 4

62




Diag # Part # Name Description Qty
28 G18847 ROD ASSY. - connecting | ROD ASSY. - connecting (Order A144024), | 4
(Order A144024), used prior | used prior s/n 2767997, Includes: Ref. 29
s/n 2767997, Includes: Ref. |- 32
29 - 32
29 NSS NOT SERVICED ROD 1
SEPARATELY
30 NSS NOT SERVICED BUSHING - piston pin (Order ref. 33) 1
SEPARATELY (1-7/32 x 1-5/16 x 1.24" width), used prior
s/n 2767997
31 G49064 STEP BOLT conn. rod cap, used prior s/n 2767997 2
32 A51904 NUT conn. rod bolt (Replaced A39286), used |2
prior s/n 2767997
33 G11953 BUSHING SET - piston pin (Set of 4), used prior s/n |1
2767997
36 A36500 SEAL LINER SET - conn. rod brg. (Std.) (Set of |4
2), used prior s/n 2767997
36 A36501 BEARING LINER LINER SET - conn. rod brg. (-.002") (Set |4
of 2), used prior s/n 2767997
36 A36502 LINING LINER SET - conn. rod brg. (-.010) (Set of | 4
2), used prior s/n 2767997
36 A36503 BEARING LINER LINER SET - conn. rod brg. (-.020") (Set |4
of 2), used prior s/n 2767997
36 A36504 KIT LINER SET - conn. rod brg. (-.030") (Set |4

of 2), used prior s/n 2767997

63




64



Diag # Part # Name Description Qty
7 A37189 FILTER, ELEMENT ELEMENT, FILTER engine oil 1
8 A153552 ADAPTER ADAPTER -, Serial Range: filter-block 1
9 41-1016 PLUG,Cup, 1" adapter opening, 1" cup type 1
15 A38372 PUMP ASSY. - oil pump, Includes: Ref. 16 - 26 |1
15 AR38372 REMAN-ENG OIL PUMP | REMAN-ENGINE OIL PUMP 1
Remanufactured Oil Pump; For N.A. only
15 AC38372 CORE PUMP, ENGINE OIL | CORE-ENGINE OIL PUMP Return number | 1
- For N.A. only
16 A29279 - relief, oil pump 1
17 G48500 SPRING relief valve, oil pump 1
18 A29260 RETAINER relief spring, oil pump 1
19 132-50 COTTER PIN,1/8" x 1 1/4" | Pin, Split (Cotter), , Oil pump 1/8" x 1 1/4" |1
20 A39321 PLUG,Cup, 7/16" pump body (1/2" cup type) (Replaces 1
A30020), oil
21 G46852 GASKET pump cover, oil 1
22 NSS NOT SERVICED COVER - pump body, oil 1
SEPARATELY
23 13-420 BOLT,Hex, 1/4"-20 x 1 1/4", | BOLT, , Oil pump Hex, 1/4"-20 x 1 1/4", G5 | 1
G5
23 13-412 BOLT,Hex, 1/4"-20 x 3/4", | BOLT, , Oil pump Hex, 1/4"-20 x 3/4", G5, |3
G5, Full Thd Full Thd
24 92-4 LOCK WASHER,1/4" WASHER, LOCK, , Oil pump 1/4" 4
25 73-410 SCREW,Slotted Flat Hd, 1/4 x 5/8" flat hd., oil pump 2
1/4"-20 x 5/8"
26 193-52 LOCK WASHER,Ext Csk | WASHER, LOCK, , Oil pump Ext Csk 2
Tooth, 1/4" Tooth, 1/4"
27 G11337 SHIM,.002" Thk SHIM, , Pump to block, Qil .002" Thk 1
27 G11338 SHIM,.005" Thk SHIM, , Pump to block, Oil .005" Thk 1
28 A27365 O-RING,0.737" ID x 0.943" | 3/4 x 15/16 x 3/32", oil pump 1
OD x 0.103"
29 G49404 WASHER screen bracket to brg. cap (17/32 x 27/32 | 2
x 1/16"), oil pump
30 NSS NOT SERVICED SCREEN - oil pump (1st used eng. ser. no. | 1
SEPARATELY 2719436) (Order ref. 31, 32, 33
31 A39035 TUBE PIPE ASSY. - suction (Used prior to eng. |1
ser. no. 2719436), oil pump
32 223-207 LOCK NUT NUT - pipe tp pump, lock, oil 1
33 A39036 FLOAT ASSY. - (Includes screen) (Used priorto |1

eng. ser. no. 2719436), oil pump

65




Diag #

Part #

Name

Description

Qty

34

132-50

COTTER PIN,1/8" x 1 1/4"

Pin, Split (Cotter), (Used prior to eng. S/N
2719436), oil pump 1/8" x 1 1/4"

66




INSET B

67



Diag # Part # Name Description Qty
1 A38425 PAN - 0il (Used with A51356 radius rod rear 1
pivot pin and 135-361 groove pin) (See
inset A) (Order 1-A51539 oil pan, 1-A51537
bolt and 131-351 nut)
A51356 PIN - radius rod rear pivot 1
135-361 GROOVED PIN,1/4" x 2", |PIN - Grooved, 1/4" x 2", Type F 1
Type F
4 A51539 PAN - oil (Used with A51537 pivot pin, 26-544 |1
bolt and 131-351 nut) (See inset B)
5 A51537 PIN - radius rod rear pivot 1
6 26-544 BOLT,Hex, 5/16"-18 x 2 - 5/16 x 2-3/4" N.C. hex. 1
3/4", G8
7 131-151 LOCK NUT NUT - 5/16" N.C. hex. 1
8 A140222 PLUG - drain (Replaces A14280) 1
9 A58608 OIL PAN GASKET SET - drain plug, nylon 1
10 26-528 BOLT,Hex, 5/16"-18 x 1 - (5/16 x 1-3/4" N.C. hex.) 14
3/4", G8
10 26-516 BOLT,Hex, 5/16"-18 x 1", BOLT,Hex, 5/16"-18 x 1", G8, Full Thd 2
G8, Full Thd
11 193-83 LOCK WASHER,Int Tooth, | WASHER - Shakeproof, 5/16" ext. 16
5/16"
12 26-564 BOLT,Hex, 5/16"-18 x 4", |- (5/16 x 4" N.C. hex.) 2
G8
13 195-1019 WASHER -11/21 x 7/8 x 1/16", brass 2
14 113-663 BOLT (SPREADER) BOLT - 5/8 x 2-1/4" N.C. hex. (To torque |2
tube)
15 92-10 LOCK WASHER,5/8" WASHER, LOCK, 5/8" 2
16 NSS NOT SERVICED GASKET - oil pan (Order A43064 Figure |1
SEPARATELY 32)

68




69



Diag # Part # Name Description Qty
1 A43193 GASKET KIT - valve grind (See note) (Replaces 1
A43069
2 A142098 GROMMET - valve cover stud (Rubber) (Replaces 2
G46867)
3 A43030 GASKET - valve cover 1
4 A39279 GASKET - cylinder head (Replaces A38640) 1
6 (G46851 SEAL - valve stem (Rubber) (See ref. 40) 8
7 G46872 MANIFOLD GASKET - manifold, exhaust 1
8 G46871 GASKET - manifold, intake 1
9 G49068 GASKET - fuel injector seat (Not applicable) 4
10 222-101 SLEEVE,3/16" Tube - for (Not applicable) 3/16" Tube 4
10 222-103 SLEEVE,5/16" Tube (Not applicable) 5/16" Tube 2
11 G49407 RING WASHER - injection lines, 3/8 x 1/2x 1/16" | 8
12 A38084 GASKET - timing gear cover, upper 1
13 A38083 GASKET - water pump 1
14 A41402 SEAL - carbon stop, fuel injector, 5/16 x 11/32 x |4
1/8"
15 A41403 WASHER - fuel injector, 3/8 x 9/16 x 1/8" 4
16 F62075 O-RING,0.734" ID x 1.012" | "O"RING - water pump body, 3/4 x 1 x 1/8" | 1
oD
17 A27891 0O-RING,0.362" ID x 0.568" | "O"RING - intake manifold stud (3/8 x 9/16 | 3
OD x 0.103" x 3/32")
20 A43198 GASKET KIT - cylinder block (See note) (Replaces |1
A41426), Includes: Ref. 21 - 29
21 (G46854 GASKET - oil filter bracket (Not applicable) 1
22 G46852 GASKET - 0il pump cover 1
23 A51529 GASKET - timing gear cover, lower (Replaces 1
A38228)
24 G46859 GASKET - timing gear cover, front (Used w/1 piece |1
cover. See Figure 13C)
25 A38083 GASKET - water pump 1
26 A39188 GASKET - rear oil seal retainer 1
27 A30042 GASKET - power steering pump 1
28 A39925 GASKET - inj. pump drive gear cover (Used w/2 1
piece cover. See Figure 12)
29 F62075 O-RING,0.734" ID x 1.012" [ "O"RING - water pump body 1
oD
35 A43064 GASKET KIT - oil pan (See note), Includes: Ref. 36 |1

-38

70




Diag # Part # Name Description Qty

36 NSS NOT SERVICED GASKET - oil pan (Order A43064) 1
SEPARATELY

37 A58608 OIL PAN GASKET SET - drain plug, nylon 1

38 G46913 GASKET - block to torque tube 1

40 M20611 SEAL KIT - seal, valve stem (Set of 4 seals 1

71




72



Diag # Part # Name Description Qty

1 A39344 RADIATOR RADIATOR 1

2 A39359 CAP - radiator 1

3 217-103 COCK, DRAIN DRAIN COCK - radiator 1

4 A35574 BRACKET - radiator mounting 1

5 13-816 BOLT,Hex, 1/2"-13 x 1", G5, | BOLT,Hex, 1/2"-13 x 1", G5, Full Thd 2
Full Thd

6 92-8 LOCK WASHER,1/2" LOCK WASHER,1/2" 2

7 195-25 WASHER,3/8" -13/32 x 13/16 x 1/16" 2

8 92-6 LOCK WASHER,3/8" WASHER - lock, 3/8" 2

9 25-106 NUT,3/8"-16, G5 - 3/8" N.C. hex. 2

10 G46361 RADIATOR HOSE,1.75" ID | Lower 1.75" ID x 5.13", SAE 20R4 1
x 5.13", SAE 20R4

11 214-258 HOSE CLAMP#28, lower #28, 1.31/2.25 Type F Worm 2
1.31/2.25 Type F Worm

15 G11965 ELBOW - cylinder, Serial Range: head-radiator 1

16 A30003 GASKET - elbow 1

17 13-616 BOLT,Hex, 3/8"-16 x 1", G5, | BOLT,Hex, 3/8"-16 x 1", G5, Full Thd 2
Full Thd

18 92-6 LOCK WASHER,3/8" WASHER - lock, 3/8" 2

19 G11065 CASE THERMOSTAT - 177 degrees to 182 1

degress F

20 (G49625 SUPPORT - thermostat clamp 1

21 214-262 HOSE CLAMP#44, CLAMP - hose, 2-5/16 to 3-1/4" 1
2.31/3.25 Type F Worm

22 G46239 RADIATOR HOSE,2.00" ID | Upper 2.00" ID x 4.88", SAE 20R2 1
x 4.88", SAE 20R2

23 214-260 HOSE CLAMP#36, HOSE CLAMP#36, 1.81/2.75 Type F 2
1.81/2.75 Type F Worm Worm

25 A39074 PUMP ASSY. - water, Inlcudes: Ref. 27 1

27 A38083 GASKET - pump to timing gear cover 1

28 A29433 STUD -3/8"N.C. x 1" 1

29 193-30 LOCK WASHER,Int Tooth, | WASHER, LOCK, Int Tooth, 3/8" 3
3/8"

30 25-106 NUT,3/8"-16, G5 - 3/8" N.C. hex. 1

31 13-612 BOLT,Hex, 3/8"-16 x 3/4", [BOLT,Hex, 3/8"-16 x 3/4", G5, Full Thd 1
G5, Full Thd

31 13-644 BOLT,Hex, 3/8"-16 x 2 3/4", | - 3/8 x 2-3/4" N.C. hex. 1
G5

35 G11339 PULLEY - fan 1

73




Diag # Part # Name Description Qty

36 A38824 BELT Fan and Alternator Drive 1

37 G45243 FAN - cooling 1

38 13-58 BOLT,Hex, 5/16"-18 x 1/2", | BOLT,Hex, 5/16"-18 x 1/2", G5, Full Thd |4
G5, Full Thd

39 92-5 LOCK WASHER,5/16" LOCK WASHER,5/16" 4

74




75



Diag # Part # Name Description Qty
1 A139086 AIR CLEANER ASSY. - (Replaces A39346), Inlcudes: Ref. | 1
2-8

2 NSS NOT SERVICED BODY - air cleaner 1
SEPARATELY

3 A42274 AIR FILTER ELEMENT - cleaner 1

4 F91761 WING NUT - element retaining, wing 1

5 F22312 BAFFLE BATTLE - rubber 1

6 F91760 CupP - air cleaner access 1

7 F84999 CLAMP ASSY. - cup retaining 1

8 25-224 SQUARE NUT,Sq, 1/4"-20 |- 1/4" N.C. hex. 1

9 AB1276 AIR CLEANER PRE-CLEANER ASSY. 1

15 A39347 BAND - air cleaner mounting 3

16 113-132 BOLT,Hex, 1/4"-20 x 1 3/4", | - 1/4 x 1-3/4" N.C. hex. 3
G5

17 131-48 LOCK NUT,1/4"-20, GB NUT - 1/4" N.C. hex., lock 3

18 A39348 BRACKET - air cleaner mounting 1

19 13-612 BOLT,Hex, 3/8"-16 x 3/4", [BOLT,Hex, 3/8"-16 x 3/4", G5, Full Thd 2
G5, Full Thd

20 92-6 LOCK WASHER, 3/8" WASHER - lock, 3/8" 2

21 25-106 NUT,3/8"-16, G5 - 3/8" N.C. hex. 2

22 A39608 STRAP - air cleaner support 1

23 A39349 STRAP - air cleaner support 1

25 A39357 HOSE - air cleaner to air tube 1

26 A39354 TUBE - air, Serial Range: 1

cleaner-carburetor

27 G46157 AIR INTAKE TUBE,2" ID x |HOSE, 2.00" ID x 2.00", SAE 20R2 - 1
2.375"0ODx 2"L Carburetor to Air Tube

28 214-262 HOSE CLAMP#44, CLAMP - hose, 2-5/16 to 3-1/4" 1
2.31/3.25 Type F Worm

29 214-260 HOSE CLAMP,#36, HOSE CLAMP,#36, 1.81/2.75 Type F 3
1.81/2.75 Type F Worm Worm

30 D36264 FITTING FILTER - safety 1

31 222-5130 FITTING,7/16"-24 x 1/8" CONNECTOR - vacuum tube to filter, 3/8" | 1
NPT Fem P.T. for 1/4" tube

32 A39358 TUBE - safety filter to indicator on panel 1

33 L11541 CABLE TIE STRAP - vacuum tube to tachometer cable | 1

34 A39356 CLAMP - tube 1

35 13-620 BOLT,Hex, 3/8"-16 x 1 1/4", | - 5/8 x 1-3/4" N.C. hex. 1

G5, Full Thd

76




Diag # Part # Name Description Qty
36 84057 WASHER, LOCK, (5/8") M16 1
37 25-106 NUT,3/8"-16, G5 -5/8" N.C. hex. 1

77




78



Diag # Part # Name Description Qty
1 A37004 MANIFOLD intake 1
2 221-1012 DRAIN PLUG,Sq Hd, 1/4" P.T. sq. hd. 1
1/4"-18 NPTF
3 13-640 BOLT,Hex, 3/8"-16 x 2 1/2", | - 3/8 x 2-1/2" N.C. hex. 2
G5
4 92-6 LOCK WASHER,3/8" WASHER - lock, 3/8" 2
10 A39231 MANIFOLD ASSY exhaust, 1st used eng s/n 2706224, 1
Inlcudes: Ref. 11 - 15
11 G46853 MANIFOLD GASKET exhaust manifold plate, 1st used engs/n |2
2706224
12 A38188 PLATE exhaust manifold, 1st used eng s/n 2
2706224
13 13-620 BOLT,Hex, 3/8"-16 x 1 1/4", | 1st used eng S/N 2706224 Hex, 3/8"-16 x |4
G5, Full Thd 11/4", G5, Full Thd
14 195-25 WASHER,3/8" plain (), 1st used eng s/n 2706224 3/8" 4
15 193-903 NUT - (3/8" N.C. Seez-Pruf), | NUT - (3/8" N.C. Seez-Pruf), 1st used eng | 4
1st used eng s/n 2706224 |s/n 2706224
20 G2042 MANIFOLD exhaust (Order A39231), used priortoeng | 1
s/n 2706224
21 G46853 MANIFOLD GASKET cover, used prior to eng s/n 2706224 1
22 A38188 PLATE COVER - exhaust opening, used priorto |1
eng s/n 2706224
23 13-624 BOLT,Hex, 3/8"-16 x 1 1/2", | - 3/8 x 1-1/2" N.C. hex., used prior to eng |2
G5 s/n 2706224
24 195-25 WASHER,3/8" 13/32x 13/16 x 1/16", used priorto eng s/n | 2
2706224
25 131-903 NUT,3/8"-16 3/8" N.C. hex., brass, used prior to eng s/n | 2
2706224
30 A30030 GASKET intake 1
31 A29431 STUD 3/8" N.C. x 1-3/4", used prior to eng s/n 7
2706224
32 A30058 WASHER 13/32 x 7/8 x 1/8", exhaust manifold, used | 4
prior to eng s/n 2706224
33 195-25 WASHER,3/8" 13/32 x 13/16 x 1/16", intake manifold, used | 3
prior to eng s/n 2706224
34 131-903 NUT,3/8"-16 3/8" N.C. hex., brass, used priortoeng s/n |7
2706224
35 G2095 FITTING outTLET - exhaust, muffler, used priorto |1
eng s/n 2706224
36 (G46853 MANIFOLD GASKET outlet, used prior to eng s/n 2706224 1

79




Diag # Part # Name Description Qty
37 13-624 BOLT,Hex, 3/8"-16 x 1 1/2", | - 3/8 x 1-1/2" N.C. hex., used prior to eng |2
G5 s/n 2706224
38 195-25 WASHER,3/8" plain, 13/32 x 13/16 x 1/16", used prior to |4
eng s/n 2706224
39 92-6 LOCK WASHER,3/8" WASHER - lock, , used prior to eng s/n 2
2706224 3/8"
43 A39561 MUFFLER standard 1
44 A13240 CLAMP muffler (2-1/2" 1.D.), standard 1
45 A39571 PIPE, EXHAUST SYSTEM | extension, standard muffler 1
46 G45410 CLAMP extension (1-7/8" I.D.), standard muffler |1
50 D45256 MUFFLER spark arresting 1
51 D49170 PIPE - outlet to muffler, spark arresting 1
52 A13240 CLAMP pipe (2-1/2" 1.D.), sparkarresting muffler |1
53 A27115 CLAMP muffler (2-7/8" 1.D.), spark arresting 2
54 D33535 PIPE EXTENSION - muffler, spark arresting 1
55 D65392 MUFFLER ASSY. - exhaust, fork lift 1
56 217-76 DRAIN PLUG,Sq Hd, 1/4" P.T. sq. hd., fork lift muffler 1

1/4"-18 NPTF, Brass

80




CASTING NO. G2088

81



Diag # Part # Name Description Qty
1 A37212 COVER ASSY. - cylinder head 1
2 A43021 GASKET - cover 1
3 A29277 WASHER -13/32x1x1/8" 3
4 25-1106 NUT - 3/8" N.C. hex. NUT - 3/8" N.C. hex. 3
5 A39570 TUBE - breather, neoprene 1
6 A9155 ELBOW - breather 1
7 214-253 HOSE CLAMP,#10, CLAMP - hose, 9/16 to 1-1/16" 1
0.56/1.06 Type F Worm
10 A29999 SPACER - cover, 19/32" long 2
11 A30065 SPACER - cover, 17/32" long 2
12 G49505 STUD - 3/8" N.C. x 4-5/8" 3
14 G11874 HEAD (CYLINDER) HEAD ASSY. - cylinder (Casting #52088), | 1
Inlcudes: Ref. 15 - 21
15 41-18 PLUG - 1-1/8" expansion 1
16 A29431 STUD - 3/8" N.C. x 1-3/4" 7
17 NSS NOT SERVICED GUIDE - intake valve (Order ref. 24) 4
SEPARATELY
18 NSS NOT SERVICED GUIDE - exhaust valve (Order ref. 25) 4
SEPARATELY
19 G11360 TUBE,0.687" OD x 3.687" L | - push rod 8
20 F62114 O-RING,0.674" ID x 0.88" |"O"RING - 11/16 x 7/8 x 3/32" 16
oD
21 NSS NOT SERVICED INSERT - exhaust valve seat (Order ref. |4
SEPARATELY 26)
22 A21462 SENDER UNIT SENDER - heat gauge 1
23 G46870 CYLINDER HEAD GASKET | -, Serial Range: head-block 1
24 G10269 KIT GUIDES - intake valve (Set of 4) 1
25 A30270 GUIDE S - exhaust valve (Set of 4) 1
26 G11960 KIT INSERTS - exhaust valve seat (Set of 4) |1
27 321-1356 DECAL - engine data 1

82




E/@D
ee| I8
oe| L
[ =
%@%@@/g
ﬁ
[
5F ¥ [
o9 T .E > 2
| E/® -
&
TG
Mz ()
2y
®

83



Diag # Part # Name Description Qty

1 G45234 ARM ASSY. - rocker, R.H., Inlcudes: Ref. 3-5 |4

2 G45235 ARM ASSY. - rocker, L.H., Inlcudes: Ref. 3-5 |4

3 A31056 ADJUSTMENT SCREW SCREW - adjusting 1

4 25-155 JAM NUT,Jam, 5/16"-24, G5 | - 5/16" N.F. hex., jam 1

5 A31055 BUSHING - rocker arm 1

6 A37197 SHAFT - rocker arm 2

7 A26796 PLUG - shaft 2

8 138-57 LOCK PIN,1/8" x 3/4", PIN, 1/8" x 3/4", Slotted 2
Slotted

9 G46250 BRACKET - rocker arm shaft 4

10 G2107 BRACKET - rocker arm shaft, center 1

11 13-644 BOLT,Hex, 3/8"-16 x 2 3/4", | - 3/8 x 2-3/4" N.C. hex. 3
G5

12 G49505 STUD - 3/8" N.C. x 4-5/8" 2

13 A29277 WASHER -13/32x1x1/8" 2

14 92-6 LOCK WASHER,3/8" WASHER - lock, 3/8" 5

15 25-106 NUT,3/8"-16, G5 - 3/8" N.C. hex. 2

16 A30007 SPRING - rocker arm shaft 4

17 A30008 SPACER - rocker arm shaft 2

20 G11086 ROD - push 8

21 A30006 TAPPET LIFTER - push rod 8

22 NSS NOT SERVICED VALVE - exhaust (Order ref. 33) 4
SEPARATELY

23 NSS NOT SERVICED INSERT - exhaust valve seat (Order ref. |4
SEPARATELY 34)

24 NSS NOT SERVICED VALVE - intake (Order ref. 35) 4
SEPARATELY

25 NSS NOT SERVICED GUIDE - exhaust valve stem (Order ref. 36) | 4
SEPARATELY

26 NSS NOT SERVICED GUIDE - intake valve stem (Order ref. 37) | 4
SEPARATELY

27 G10004 SPRING - exhaust valve 4

28 NSS NOT SERVICED ROTO-CAP - exhaust valve (Order ref. 38) | 4
SEPARATELY

29 A30025 SPRING - intake valve 4

30 NSS NOT SERVICED RETAINER - intake valve spring (Order ref. | 4
SEPARATELY 39)

31 G46851 SEAL - intake valve stem 4

84




Diag # Part # Name Description Qty

32 NSS NOT SERVICED LOCK - valve spring (Order ref. 40) 16
SEPARATELY

33 G11962 VALVE, ENG EXHAUST, VALVES - exhaust (Set of 4) 1

34 G11960 KIT INSERTS - exhaust valve seat (Setof 4) |1

35 G11961 VALVE - intake (Set of 4) 1

36 A30270 GUIDE S - exhaust valve stem (Set of 4) 1

37 G10269 KIT GUIDES - intake valve stem (Set of 4) 1

38 G11928 CAP ROTO-CAP - exhaust valve (Set of 4) 1

39 G11927 RETAINER S - intake valve spring (Set of 4 w/locks) |1

40 G11929 LOCK S - valve spring (Set of 4) 4

45 G2049 CAMSHAFT CAMSHAFT 1

46 A41225 KIT BUSHING SET - camshaft, Inlcudes: Ref. | 1

47 - 49

47 NSS NOT SERVICED BUSHING - camshaft, rear (1-3/16" wide) |1
SEPARATELY

48 NSS NOT SERVICED BUSHING - camshaft, center (23/32" wide) | 1
SEPARATELY

49 NSS NOT SERVICED BUSHING - camshaft, front (1-5/16" wide) | 1
SEPARATELY

50 126-12 WOODRUFF KEY,#6, 5/32" | WOODRUFF KEY,#6, 5/32" x 5/8" 1
x 5/8"

51 A29290 PLATE - thrust 1

52 A30056 SCREW - plate 2

53 193-9 LOCK WASHER,Ext Tooth, | WASHER, LOCK, Ext Tooth, 5/16" 2
5/16"

54 G37066 GEAR - camshaft 1

55 A29438 LOCK NUT WASHER - tab, camshaft nut locking 1

56 A30063 NUT - camshaft 1

85




86



Diag # Part # Name Description Qty
A41599 SKELETON ENGINE BLOCK ASSY. - short (Incl. stripped block, | 1
crankshaft
2 A40816 SKELETON ENGINE BLOCK ASSY. - stripped (Casting 1
#A37209), Inlcudes: Ref. 3 - 19
3 217-433 PLUG,Hex Soc, 1/4"-18 Oil gallery Hex Soc, 1/4"-18 NPTF 3
NPTF
4 G2035 CAP - crankshaft main bearing, front 1
5 G2036 CAP - crankshaft main bearing, center 1
6 G2037 CAP - crankshaft main bearing, rear 1
7 G49059 BOLT - 1/2 x 4-3/4" N.C. hex., sltd., brg. cap 2
8 G49037 BOLT -1/2 x 3" N.C. hex., sltd. 4
9 A41225 KIT BUSHING SET - camshaft 1
10 A39241 PLUG,Exp, 2.12" dia - 2-1/8" dia., camshaft hole (Replaces 1
A30033)
11 A30057 STUD - 1/2" N.C. x 2", Serial Range: head-block |9
12 A29436 STUD - 1/2" N.C. x 5-7/8", Serial Range: 5
head-block
13 A37149 TUBE - dipstick 1
14 A153552 ADAPTER - oil filter 1
15 41-1016 PLUG,Cup, 1" - 1" cup, adapter 1
16 214-256 HOSE CLAMP#20, CLAMP - extension (1-3/16 to 1-3/4") 1
0.81/1.75 Type F Worm
17 A27342 O-RING,1.109" ID x 1.387" | "O"RING - (1-1/8 x 1-3/8 x 1/8") 1
OD x 0.139"
18 A37407 TUBE EXTENSION - filler 1
19 A38303 BOLT (SPREADER) BOLT - 5/8 x 3-13/64" N.C. hex. 1
20 A23656 COCK, DRAIN DRAIN COCK 1
21 221-850 PLUG,Hex Soc, 1/16"-27 |- 1/16" P.T. 1
22 A29333 STUD - 5/8" N.C./N.F. x 3" engine mounting 2
23 A29442 RING - dowel, timing gear cover 2
24 G11702 COVER - fuel pump opening 1
25 AB65561 GASKET - cover (Replaced G46902) 1
26 13-512 BOLT,Hex, 5/16"-18 x 3/4", | BOLT,Hex, 5/16"-18 x 3/4", G5, Full Thd |2
G5, Full Thd
27 92-5 LOCK WASHER,5/16" LOCK WASHER,5/16" 2
28 A29268 PLUG COVER - timing gear chamber hole, 3-1/4" | 1
29 A37406 DIPSTICK - engine oil level, Inlcudes: Ref. 30 1
30 F62075 O-RING,0.734" ID x 1.012" |"O"RING - (3/4 x 1 x 1/8") 2

oD

87




Diag # Part # Name Description Qty
31 25-1110 NUT,5/8"-18, G5 - 5/8" N.F. hex. 2
32 92-10 LOCK WASHER,5/8" WASHER, LOCK, 5/8" 2
33 A30021 NUT - head stud 19
34 G49404 WASHER - head stud 19

88




ST T T T T T T Ty

89

o

R m e

3
o

A el

/

7



Diag # Part # Name Description Qty

1 A37210 CRANKSHAFT CRANKSHAFT 1

2 G37051 KIT LINER - main bearing, rear (Std.) 1

2 G37052 KIT LINER - main bearing, rear (.002" 1
undersize)

2 A42322 FIP KIT LINER - main bearing, rear (.010" 1
undersize)

2 G37053 KIT LINER - main bearing, rear (.020" 1
undersize)

2 G37054 KIT LINER - main bearing, rear (.040" 1
undersize)

G37047 KIT LINER - main bearing, center (Std.) 1
G37048 KIT LINER - main bearing, center (.002" 1

undersize)

3 A42321 FIP KIT LINER - main bearing, center (.010" 1
undersize)

3 G37049 KIT LINER - main bearing, center (.020" 1
undersize)

3 G37050 KIT LINER - main bearing, center (.040" 1
undersize)

4 G37043 KIT LINER - main bearing, front (Std.) 1

4 G37044 KIT LINER - main bearing, front (.002" 1
undersize)

4 A42320 BEARING LINER LINER - main bearing, front (.010" 1
undersize)

4 G37045 KIT LINER - main bearing, front (.020" 1
undersize)

4 G37046 KIT LINER - main bearing, front (.040" 1
undersize)

5 A29293 SHIM,.010" Thk Thrust .010" Thk 1

6 A39288 GEAR - crankshaft (24 teeth) (1-5/32" wide) 1
(Replaces A29294 spacer

7 A29294 BUSHING SPACER - thrust (Use w/A29263 gear only) | 1

8 A29263 GEAR - crankshaft (24 teeth) (1-1/16" wide) (Order | 1
A39288)

9 126-216 WOODRUFF KEY,Hi-Pro, |KEY - pulley 2

1" Diax 1/4"x 1 1/16"

10 A29259 SLINGER - oll 1

11 A39110 OIL SEAL - oil, crankshaft front (2 x 3 x 1/2") 1

12 A50962 PULLEY - fan drive (Replaces G11342 1

13 A35673 NUT -, Serial Range: pulley-crankshaft 1

90




Diag # Part # Name Description Qty
17 13-724 BOLT,Hex, 7/16"-14 x 1 Hex, 7/16"-14 x 1 1/2, G5 4
1/2", G5
18 92-7 LOCK WASHER,7/16" LOCK WASHER,7/16" 4
19 A30013 WASHER - 29/64 x 3/4 x 16 ga. 4
20 A38390 RETAINER - rear oil seal 1
21 A51339 OIL SEAL - oil, rear (4 x 5 x 1/2") (Replaces A39111) | 1
23 A39188 GASKET - retainer 1
24 26-412 BOLT,Hex, 1/4"-20 x 3/4", |- 1/4 x 3/4" N.C. hex. 4
G8, Full Thd
24 26-416 BOLT,Hex, 1/4"-20 x 1", G8, | - 1/4 x 1" N.C. hex. 3
Full Thd
25 80682 LOCK WASHER,1/4" Washer, Lock, 1/4" 7
26 A51885 COUPLING, BREAK AWAY | COUPLING ASSY. - pump drive (Replaces | 1
35558), Inlcudes: Ref. 27
27 A45216 BUSHING - coupling 4
28 A35558 COUPLING ASSY. - flexible (Order 1
A51885), Inlcudes: Ref. 29
29 G36905 BLOCK BUSHING - coupling 4
30 A144358 FLYWHEEL ASSY. - engine (Replaces A37214), 1
Inlcudes: Ref. 31
31 G11710 GEAR - ring (135 teeth) 1
32 A37216 BOLT - 7/16 x 2" N.F. hex., drilled 4
33 A30013 WASHER - flywheel mounting 4
34 A138295 OIL SEAL - oil, flywheel (1-7/8 x 2-11/64 x 1/4") (Repl. | 1
A37647)
35 T17389 BALL BEARING,1.1811" ID | BEARING - flywheel 1
x 2.1654" OD x 0.5118"
36 A37646 O-RING,2.237" ID x 2.443" | RING - seal, flywheel (2-15/64 x 2-11/32 x 1
OD x 0.103" 3/32")
37 49482 SNAP RING,2.125", Int, Ring, Snap, , brg 2.125", Int, #212 1

#212

91




0000®:7 J_ D00

0000 O D00
0000@®w/ OO

2.R8Q & B B A

0000 %'oo

o &

& &

&

ey

92



Diag # Part # Name Description Qty
1 G11958 SET PISTON 1
2 G2105 PISTON - cylinder 4
3 G4810 RING, PISTON RING - compression, piston (See ref. 9) |12
4 G4811 RING, PISTON RING - oil control, piston (See ref. 9) 4
5 NSS NOT SERVICED PIN - piston (Order ref. 10) 4
SEPARATELY
6 A26915 RING, SNAP RING - retaining (See ref. 10) 8
7 G2104 SLEEVE CYLINDER SLEEVE - cylinder 4
8 G46909 O-RING,3.112" ID x 3.344" |"O"RING - sleeve packing 8
oD
9 G11994 PACKAGE, RINGS RING KIT - re-ring (Set of 4) 1
10 A36030 KIT PIN KIT - piston (Set of 4 pins 1
14 G11172 STEM ROD ASSY. - connecting, Inlcudes: Ref. |4
15-20
15 G11701 BOLT - cap 2
16 A51904 NUT NUT - 3/8" N.F. hex. 2
17 NSS NOT SERVICED BUSHING - conn. rod (Order ref. 18)
SEPARATELY
18 G11922 BUSHING SET - conn. rod (Set of 4) 1
19 NSS NOT SERVICED LINER - conn. rod (Order ref. 20) 1
SEPARATELY
20 A36500 SEAL LINER - conn. rod bearing (Std.) 4
20 A36501 BEARING LINER LINER - conn. rod bearing (.002" undersize) | 4
20 A36502 LINING LINER - conn. rod bearing (.010" undersize) | 4
20 A36503 BEARING LINER LINER - conn. rod bearing (.020" undersize) | 4
20 A36504 KIT LINER - conn. rod bearing (.030" undersize) | 4

93




———— e ———— -

T
\\“nn
\\.n..
Ve
f Ui,
\\:“ 1, n- .,
/ wm-.. s / 8
Y ..ss‘n\n \q{ “
\‘_ Loy
Y e ]
,,.n. .sm\» ._-W\
,,.., @_\

80y
L}
Ydoa

INSET A
INSET B

94



Diag # Part # Name Description Qty

1 A37406 DIPSTICK ASSY. - engine oil level, Inlcudes: Ref. 2 |1

2 F62075 O-RING,0.734" ID x 1.012" |"O"RING - 3/4 x 1 x 1/8" 2
oD

3 A37149 TUBE - oil filler 1

4 A37407 TUBE EXTENSION - filler 1

5 214-256 HOSE CLAMP,#20, CLAMP - extension, 1-3/16 to 1-3/4" 1
0.81/1.75 Type F Worm

6 A27342 O-RING,1.109" ID x 1.387" | "O"RING - 1-1/8 x 1-3/8 x 1/8" 1
OD x 0.139"

7 A37189 FILTER, ELEMENT FILTER - engine oll 1

8 A153552 ADAPTER -, Serial Range: filter-block 1

9 41-1016 PLUG,Cup, 1" - adapter, 1" cup 1

15 A38369 PUMP ASSY. - oil (Replaces G11844), Inlcudes: |1

Ref. 16 - 26

16 A29279 - relief 1

17 G48513 VALVE SPRING SPRING - relief valve 1

18 A29260 RETAINER - relief spring 1

19 132-50 COTTER PIN,1/8" x 1 1/4" |Pin, Split (Cotter), 1/8" x 1 1/4" 1

20 A39321 PLUG,Cup, 7/16" - pump body (1/2" cup type) (Replaces 2

A30020)

21 G46852 GASKET - pump cover 1

22 NSS NOT SERVICED COVER - pump body 1
SEPARATELY

23 13-420 BOLT,Hex, 1/4"-20 x 1 1/4", | BOLT,Hex, 1/4"-20 x 1 1/4", G5 1
G5

23 13-412 BOLT,Hex, 1/4"-20 x 3/4", |BOLT,Hex, 1/4"-20 x 3/4", G5, Full Thd 3
G5, Full Thd

24 92-4 LOCK WASHER,1/4" WASHER, LOCK, 1/4" 4

25 73-410 SCREW,Slotted Flat Hd, - 1/4 x 5/8" flat hd. mach. 2
1/4"-20 x 5/8"

26 193-52 LOCK WASHER,Ext Csk | WASHER, LOCK, Ext Csk Tooth, 1/4" 1
Tooth, 1/4"

27 A39035 TUBE PIPE ASSY. - suction 1

28 223-207 LOCK NUT NUT -, Serial Range: pipe-pump 1

29 A39036 FLOAT ASSY. - (Includes screen) 1

30 132-50 COTTER PIN,1/8" x 1 1/4" | Pin, Split (Cotter), 1/8" x 1 1/4" 1

31 A27365 O-RING,0.737" ID x 0.943" | "O"RING - 3/4 x 15/16 x 3/32" 1
OD x 0.103"

32 G11337 SHIM,.002" Thk Pump to block .002" Thk 1

95




Diag # Part # Name Description Qty
32 G11338 SHIM,.005" Thk Pump to block .005" Thk 1
39 A38426 PAN - oil (Use with A51356 radius rod rear pivot | 1
pin and 135-361 groove pin) (See inset A)
(Order 1-A51538 oil pan, 1-A51537 pivot
pin, 1-26-544 bolt
40 A51356 PIN - radius rod rear pivot 1
41 135-361 GROOVED PIN,1/4" x 2", |Pin, Grooved, 1/4" x 2", Type F 1
Type F
42 A51538 PAN - oil (Use with A51537 pivot pin, 26-544 bolt | 1
and 131-351 nut) (See inset B)
43 A51537 PIN - radius rod rear pivot 1
44 26-544 BOLT,Hex, 5/16"-18 x 2 - 5/16 x 2-3/4" N.C. hex. 1
3/4", G8
45 131-351 LOCK NUT,5/16"-18, GA | NUT - 5/16" N.C. hex. 1
46 A140222 PLUG - drain, oil pan (Replaces A14280) 1
47 A58608 OIL PAN GASKET SET - drain plug 1
48 26-528 BOLT,Hex, 5/16"-18 x 1 - 5/16 x 1-3/4" N.C. hex. 12
3/4", G8
48 26-516 BOLT,Hex, 5/16"-18 x 1", BOLT,Hex, 5/16"-18 x 1", G8, Full Thd 2
G8, Full Thd
49 193-83 LOCK WASHER,Int Tooth, | WASHER - Shakeproof, 5/16" ext. 14
5/16"
50 26-564 BOLT,Hex, 5/16"-18 x 4", |-5/16 x 4" N.C. hex. 2
G8
51 195-1019 WASHER -11/32 x 7/8 x 1/16", brass 2
52 113-663 BOLT (SPREADER) BOLT - 5/8 x 2-1/4" N.C. hex. (To torque |2
tube)
53 92-10 LOCK WASHER,5/8" WASHER, LOCK, 5/8" 2
54 NSS NOT SERVICED GASKET - oil pan (Order A43065 Figure |1
SEPARATELY 68)

96




———— e ———— -

T
\\“nn
\\.n..
Ve
f Ui,
\\:“ 1, n- .,
/ wm-.. s / 8
Y ..ss‘n\n \q{ “
\‘_ Loy
Y e ]
,,.n. .sm\» ._-W\
,,.., @_\

80y
L}
Ydoa

INSET A
INSET B

97



Diag # Part # Name Description Qty
1 G11963 GASKET VALVE GRIND GASKET KIT - (See note), | 1
Inlcudes: Ref. 2 - 8
2 G46870 CYLINDER HEAD GASKET | - cylinder head 1
3 A43021 GASKET - valve cover 1
4 G46851 SEAL - valve stem 4
5 A30030 GASKET - manifold 1
6 G46826 GASKET - carburetor 1
7 A30003 GASKET - water outlet elbow 1
8 A29956 GASKET -, Serial Range: carburetor-manifold 1
10 A41465 GASKET CYLINDER BLOCK GASKET KIT - (See |1
note), Inlcudes: Ref. 11 - 16
11 A39188 GASKET - rear oil seal retainer 1
12 A38226 GASKET - timing gear cover 1
13 A65561 GASKET - fuel pump opening (Replaces G46902) |1
14 A38083 GASKET - water pump 1
15 G46852 GASKET - oil pump cover 1
16 (G46854 GASKET - oil filter bracket (Not applicable) 1
20 A43065 KIT OIL PAN GASKET KIT - (See note), 1
Inlcudes: Ref. 21 - 23
21 NSS NOT SERVICED GASKET - oil pan (Order A43065) 1
SEPARATELY
22 A58608 OIL PAN GASKET SET - drain plug, nylon 1
23 G46913 GASKET - block to torque tube 1
25 M20611 SEAL KIT - seal, valve stem (Set of 4 seals 1

98




99



Diag # Part # Name Description Qty

1 A39345 RADIATOR ASSY,, Inlcudes: Ref. 2 1

2 G45484 RESERVOIR TANK - lower 1

3 A39359 CAP - radiator 1

4 217-103 COCK, DRAIN DRAIN COCK - radiator 1

5 A35574 BRACKET - radiator mounting 1

6 13-816 BOLT,Hex, 1/2"-13 x 1", G5, | BOLT,Hex, 1/2"-13 x 1", G5, Full Thd 2
Full Thd

7 92-8 LOCK WASHER,1/2" LOCK WASHER,1/2" 2

8 195-25 WASHER,3/8" -13/32 x 13/16 x 1/16" 2

9 92-6 LOCK WASHER, 3/8" WASHER - lock, 3/8" 2

10 25-106 NUT,3/8"-16, G5 - 3/8" N.C. hex. 2

11 G46361 RADIATOR HOSE,1.75" ID | Lower 1.75" ID x 5.13", SAE 20R4 1
x 5.13", SAE 20R4

12 214-258 HOSE CLAMP,#28, lower #28, 1.31/2.25 Type F Worm 2
1.31/2.25 Type F Worm

15 G11965 ELBOW - cylinder, Serial Range: head-radiator 1

16 A30003 GASKET - elbow 1

17 13-616 BOLT,Hex, 3/8"-16 x 1", G5, | BOLT,Hex, 3/8"-16 x 1", G5, Full Thd 2
Full Thd

18 92-6 LOCK WASHER, 3/8" WASHER - lock, 3/8" 2

19 G11065 CASE THERMOSTAT - 177 degrees to 182 1

degrees F.

20 G49625 SUPPORT - thermostat clamp 1

21 214-262 HOSE CLAMP,#44, CLAMP - hose, 2-5/16 to 3-1/4" 1
2.31/3.25 Type F Worm

22 G46239 RADIATOR HOSE,2.00" ID | Upper 2.00" ID x 4.88", SAE 20R2 1
x 4.88", SAE 20R2

23 214-260 HOSE CLAMP,#36, HOSE CLAMP,#36, 1.81/2.75 Type F 2
1.81/2.75 Type F Worm Worm

25 A39076 WATER PUMP PUMP ASSY. - water, Inlcudes: Ref. 27 1
A39076 water pump - If A39076 water pump - If pump housing 1
pump housing shows shows number A38082, use pump nbr
number A38082, use pump | A39074 (subs to A146584) or reman pump
nbr A39074 (subs to nbr A48363.
A146584) or reman pump
nbr A48363.

27 A38083 GASKET - pump to timing gear cover 1

28 A29433 STUD -3/8"N.C.x 1" 1

29 193-30 LOCK WASHER,Int Tooth, | WASHER, LOCK, Int Tooth, 3/8" 3

3/8"

100




Diag # Part # Name Description Qty
30 25-106 NUT,3/8"-16, G5 - 3/8" N.C. hex. 1
31 13-612 BOLT,Hex, 3/8"-16 x 3/4", |BOLT,Hex, 3/8"-16 x 3/4", G5, Full Thd 1
G5, Full Thd
31 13-644 BOLT,Hex, 3/8"-16 x 2 3/4", | - 3/8 x 2-3/4" N.C. hex. 1
G5
35 G11339 PULLEY - fan 1
36 A38824 BELT Fan and Alternator Drive, Use with 1
Prestolite Alternator
36 A135826 BELT Fan and Alternator, Use with Delco 1
Alternator
37 G45243 FAN - cooling 1
38 13-58 BOLT,Hex, 5/16"-18 x 1/2", | BOLT,Hex, 5/16"-18 x 1/2", G5, Full Thd |4
G5, Full Thd
39 92-5 LOCK WASHER,5/16" LOCK WASHER,5/16" 4

101




102



Diag # Part # Name Description Qty
1 A139086 AIR CLEANER ASSY. - (Replaces A39346) 1
2 NSS NOT SERVICED BODY - air cleaner 1
SEPARATELY
3 A42274 AIR FILTER ELEMENT - cleaner, Inlcudes: Ref. 5 1
5 F22312 BAFFLE - rubber 1
6 F91760 CuP - air cleaner access 1
7 F84999 CLAMP ASSY. - cup retaining 1
8 25-224 SQUARE NUT,Sq, 1/4"-20 |- 1/4" N.C. hex. 1
9 F91761 WING NUT - element retaining wing (Replaces 1
D37977)
10 D37976 GASKET - nut seal 1
14 AB1276 AIR CLEANER PRE-CLEANER ASSY. 1
15 A39347 BAND - air cleaner mounting 3
16 113-132 BOLT,Hex, 1/4"-20 x 1 3/4", |- 1/4 x 1-3/4" N.C. hex. 3
G5
17 131-48 LOCK NUT,1/4"-20, GB NUT - 1/4" N.C. hex., lock 3
18 A39348 BRACKET - air cleaner mounting 1
19 13-612 BOLT,Hex, 3/8"-16 x 3/4", |BOLT,Hex, 3/8"-16 x 3/4", G5, Full Thd 2
G5, Full Thd
20 92-6 LOCK WASHER,3/8" WASHER - lock, 3/8" 2
21 25-106 NUT,3/8"-16, G5 - 3/8" N.C. hex. 2
22 A39350 STRAP - air cleaner support 1
23 A39607 STRAP - air cleaner support 1
24 71029 SPACER - strap SPACER - strap 1
25 A39357 HOSE - air cleaner to air tube 1
26 A39524 TUBE - air, Serial Range: cleaner-carburetor 1
27 G46157 AIR INTAKE TUBE,2" ID x |HOSE, 2.00" ID x 2.00", SAE 20R2 - 1
2.375"0ODx 2"L Carburetor to Air Tube
28 214-262 HOSE CLAMP#44, CLAMP - hose, 2-5/16 to 3-1/4" 1
2.31/3.25 Type F Worm
29 214-260 HOSE CLAMP,#36, HOSE CLAMP,#36, 1.81/2.75 Type F 3
1.81/2.75 Type F Worm Worm
30 D36264 FITTING FILTER - safety 1
31 222-5130 FITTING,7/16"-24 x 1/8" COUPLING - vacuum tube to filter, 3/8" 1
NPT Fem P.T. for 1/4" tube
32 A39527 TUBE - safety filter to indicator on panel |1
33 L11541 CABLE TIE STRAP - vacuum tube to tachometer cable | 1
34 A39356 CLAMP - tube 1

103




Diag # Part # Name Description Qty

35 13-620 BOLT,Hex, 3/8"-16 x 1 1/4", | - 5/8 x 1-3/4" N.C. hex. 1
G5, Full Thd

36 92-6 LOCK WASHER,3/8" WASHER - lock, 3/8" 1

37 25-106 NUT,3/8"-16, G5 - 5/8" N.C. hex. 1

104




105



Diag # Part # Name Description Qty
1 A37170 MANIFOLD intake 1
2 221-1012 DRAIN PLUG,Sq Hd, -1/4" P.T. sq. hd. 1
1/4"-18 NPTF
3 13-640 BOLT,Hex, 3/8"-16 x 2 1/2", | - 3/8 x 2-1/2" N.C. hex. 2
G5
4 92-6 LOCK WASHER,3/8" WASHER - lock, 3/8" 2
8 G2097 MANIFOLD exhaust 1
9 G46868 MANIFOLD GASKET intake 1
10 A29431 STUD 3/8" N.C. x 1-3/4" 7
11 A30058 WASHER 13/32 x 7/8 x 1/8", exhaust manifold 4
12 195-25 WASHER,3/8" 13/32 x 13/16 x 1/16", intake manifold 3
13 131-903 NUT,3/8"-16 3/8" N.C. hex., brass 7
14 A38188 PLATE COVER - exhaust opening 1
15 G46853 MANIFOLD GASKET cover 1
16 13-624 BOLT,Hex, 3/8"-16 x 1 1/2", | - 3/8 x 1-1/2" N.C. hex. 2
G5
17 195-25 WASHER,3/8" 13/32 x 13/16 x 1/16" 2
18 131-903 NUT,3/8"-16 3/8" N.C. hex., brass 2
19 G2095 FITTING OUTLET - exhaust, muffler 1
20 G46853 MANIFOLD GASKET outlet 1
21 13-624 BOLT,Hex, 3/8"-16 x 1 1/2", | - 3/8 x 1-1/2" N.C. hex. 1
G5
22 13-640 BOLT,Hex, 3/8"-16 x 2 1/2", | - 3/8 x 2-1/2" N.C. hex. 1
G5
23 92-6 LOCK WASHER,3/8" WASHER - lock, 3/8" 2
24 195-25 WASHER,3/8" plain, 13/32 x 13/16 x 1/16" 4
30 A39561 MUFFLER exhaust, standard 1
31 A13240 CLAMP - muffler (2-1/2" 1.D.), standard exhaust 1
32 A39571 PIPE, EXHAUST SYSTEM | extension, standard muffler 1
33 G45410 CLAMP - extension (1-7/8" 1.D.), standard muffler |1
35 D45256 MUFFLER - spark arresting 1
36 D49170 PIPE - outlet to muffler, spark arresting 1
37 A13240 CLAMP pipe (2-1/2" 1.D.), spark arresting muffler |1
38 A27115 CLAMP (2-7/8" 1.D.), spark arresting muffler 2
39 D33535 PIPE EXTENSION - spark arresting muffler 1

106




oo OO @ oo WO @ @D @I O 00 0

107



Diag # Part # Name Description Qty
1 A36815 COVER ASSY. - cylinder head 1
2 A43030 GASKET - cover 1
3 A142098 GROMMET - rubber (Replaces G46867) 2
4 G49400 WASHER - cover nut 2
5 25-106 NUT,3/8"-16, G5 - 3/8" N.C. hex. 2
6 A39570 TUBE - breather, neoprene 1
7 A9155 ELBOW - breather 1
8 214-253 HOSE CLAMP,#10, CLAMP - hose, 9/16 to 1-1/16" 1
0.56/1.06 Type F Worm
9 G11352 BUSHING SPACER - cover, 13/32 x 1-1/8 x 11/32" |2
10 A36780 STUD - cover 2
15 A39270 HEAD ASSY. - cylinder (Casting #52084), 1
Inlcudes: Ref. 16 - 21
16 41-18 PLUG - 1-1/8" expansion 1
17 41-13 PLUG,Exp, 13/16" - 13/16" expansion 2
18 A29431 STUD - 3/16" N.C. 1-3/4" 7
19 NSS NOT SERVICED GUIDE - intake valve (Order ref. 24) 4
SEPARATELY
20 NSS NOT SERVICED GUIDE - exhaust valve (Order ref. 25) 4
SEPARATELY
21 NSS NOT SERVICED INSERT - exhaust valve seat (Order ref. |4
SEPARATELY 26)
22 A21462 SENDER UNIT SENDER - heat gauge 4
23 A36585 CYLINDER HEAD GASKET | -, Serial Range: head-block 1
24 G11861 GUIDE S intake valve (Set of 4) 1
25 G11946 GUIDE S - exhaust valve (Set of 4) 1
26 A43048 KIT INSERTS - exhaust valve seat (Setof 4) |1
27 321-1827 DECAL - engine data DECAL - engine data 1

108




\ G45770 B G45771

ROCKER ARMS

109

AG51148 & A51149

ROCKER ARMS

® ©®
® ©

C D CT»C I

@

T C I CImC3m

o)
@m—_/—? (./i/___

/'_é
@‘; ®

INSET A

an

= (5

= (== (

G




Diag # Part # Name Description Qty
1 A51149 ARM ASSY. - rocker, left hand, w/adj. screw (1st |4
used eng. ser. (Perkins No. (See inset A)
2 A51148 ARM ASSY. - rocker, right hand, w/adj. screw 4
(1st used eng. ser. no. 2715764) (See inset
A)
3 G45771 ARM ASSY. - rocker, left hand, w/ad]. screw 4
(Used prior to eng. no. 2715764) (See inset
B)
4 G45770 ARM ASSY. - rocker, right hand, w/adj. screw |4
(Used prior to eng. no. 2715764) (See inset
B)
5 A38181 SHAFT - rocker arm 2
7 G48501 SPRING - rocker shaft 4
8 A36615 BRACKET - rocker arm, rear 1
9 G49067 BOLT - center bracket, drilled 1
10 D2101 BRACKET - rocker arm, BRACKET - rocker arm, center 1
center
11 A51084 BRACKET - rocker arm, intermediate (Replaces 2
G2102)
12 G2100 BRACKET - rocker arm, front 1
13 13-656 BOLT,Hex, 3/8"-16 x 3 1/2", | - 3/8 x 3-1/2" N.C. hex. 4
G5
14 A30058 WASHER - bracket bolt 5
15 G47129 PUSH ROD ROD - push 8
16 A30006 TAPPET LIFTER - push rod 8
17 NSS NOT SERVICED VALVE - intake (Order ref. 29) 4
SEPARATELY
18 NSS NOT SERVICED GUIDE - intake valve (Order ref. 30) 4
SEPARATELY
19 NSS NOT SERVICED VALVE - exhaust (Order ref. 31) 4
SEPARATELY
20 NSS NOT SERVICED INSERT - exhaust valve seat (Order ref. |4
SEPARATELY 32)
21 NSS NOT SERVICED GUIDE - exhaust valve (Order ref. 33) 4
SEPARATELY
22 G49065 SEAT - valve spring 8
23 A30025 SPRING - valve, intake 4
24 G10004 SPRING - valve, exhaust 4
25 NSS NOT SERVICED RETAINERS - valve springs (Order ref. 34) | 4
SEPARATELY

110




Diag # Part # Name Description Qty
26 NSS NOT SERVICED ROTO-CAP - exhaust valve (Order ref. 35) | 4
SEPARATELY
27 G46851 SEAL - rubber, valve stem 4
28 NSS NOT SERVICED LOCK - retainers (Order ref. 36) 16
SEPARATELY
29 G11987 VALVE S - intake (Set of 4) 1
30 G11861 GUIDE S - intake valve stem (Set of 4) 1
31 A43047 VALVE S - exhaust (Set of 4) 1
32 A43048 KIT INSERTS - valve seat (Set of 4) 1
33 G11946 GUIDE S - exhaust valve stem (Set of 4) 1
34 G11927 RETAINER S - valve spring (Set of 4 w/locks) 1
35 G11928 CAP ROTO-CAP - exhaust valve (Set of 4) 1
36 G11929 LOCK S - retainer (Set of 4) 4
39 G2091 CAMSHAFT CAMSHAFT 1
40 A41229 BUSHING KIT - camshaft, Inlcudes: Ref. 41 and 42 |1
41 NSS NOT SERVICED BUSHING - front 2
SEPARATELY
42 NSS NOT SERVICED BUSHING - intermediate (1/2" wide) 2
SEPARATELY
43 A29290 PLATE - camshaft thrust
44 A30056 SCREW BOLT - thrust plate
45 193-9 LOCK WASHER,Ext Tooth, | WASHER, LOCK, Ext Tooth, 5/16"
5/16"
46 G37066 GEAR - camshaft 1
47 A29438 LOCK NUT LOCK - camshaft nut 1
48 A30063 NUT - camshaft 1
49 126-12 WOODRUFF KEY,#6, 5/32" | WOODRUFF KEY,#6, 5/32" x 5/8" 1

x 5/8"

111




112



Diag # Part # Name Description Qty
A41029 SKELETON ENGINE BLOCK ASSY. - cylinder, short (Incl. 1
crankshaft
2 A41030 SKELETON ENGINE BLOCK ASSY. - cylinder, stripped (Casting | 1
#A37747), Inlcudes: Ref. 3 -18
3 217-433 PLUG,Hex Soc, 1/4"-18 Oil gallery Hex Soc, 1/4"-18 NPTF 3
NPTF
4 G2059 CAP - crankshaft main bearing, front 1
5 G2060 CAP - crankshaft main bearing, center 1
6 G2062 CAP - crankshaft main bearing, rear 1
7 G49059 BOLT - 1/2 x 4-3/4" N.C. hex., sltd., front cap 2
8 G49038 BOLT - 1/2 x 3-3/8" N.C. hex., sltd. 4
9 A41229 BUSHING SET - camshaft 1
10 A39241 PLUG,Exp, 2.12" dia - camshaft hole, 2-1/8" 1
11 A30057 STUD -1/2"N.C. x 2" 3
12 A29436 STUD -1/2" N.C. x 5-7/8" 14
13 A37149 TUBE - dipstick 1
14 A153552 ADAPTER - oil filter 1
15 41-1016 PLUG,Cup, 1" - filter adapter, 1" cup type 1
16 214-256 HOSE CLAMP#20, CLAMP - extension (1-3/16 to 1-3/4 1
0.81/1.75 Type F Worm
17 A27342 O-RING,1.109" ID x 1.387" |"O"RING - (1-1/8 x 1-3/8 x 1/8") 1
OD x 0.139"
18 A37407 TUBE - oil filler extension 1
19 A23656 COCK, DRAIN DRAIN COCK 1
20 221-32 PLUG,Sq Soc, 3/8"-18 - 3/8" P.T. sq. sckt. hd. 1
NPTF
21 A29333 STUD - 5/8" N.F. x 3" 2
22 A29442 RING - dowel 2
23 G11702 COVER - fuel pump opening 1
24 A65561 GASKET - cover (Replaced G46902) 1
25 13-512 BOLT,Hex, 5/16"-18 x 3/4", | BOLT,Hex, 5/16"-18 x 3/4", G5, Full Thd |2
G5, Full Thd
26 92-5 LOCK WASHER,5/16" LOCK WASHER,5/16" 2
27 A29268 PLUG COVER - timing gear chamber opening 1
28 G49404 WASHER - ¢yl. head stud 19
29 A30021 NUT - cyl. head stud 19
30 A37406 DIPSTICK ASSY. - oil gauge 1
31 F62075 O-RING,0.734" ID x 1.012" |"O"RING - (3/4 x 1 x 1/8") 2

oD

113




../W.U._H.Ilirflulll)«...r.
- \

114



Diag # Part # Name Description Qty
1 A39146 CRANKSHAFT CRANKSHAFT 1
2 A36495 BEARING LINER LINER - main bearing, rear (Std.) 1
2 A36496 LINING LINER - main bearing, rear (.002" 1
undersize)
2 A36497 BEARING LINER LINER - main bearing, rear (.010" 1
undersize)
2 A36498 KIT LINER - main bearing, rear (.020" 1
undersize)
2 A36499 BEARING LINER LINER - main bearing, rear (.030" 1
undersize)
A36490 BEARING LINER LINER - main beairng, center (Std.) 1
A36491 LINING LINER - main bearing, center (.002" 1
undersize)
3 A36492 BEARING LINER LINER - main bearing, center (.010" 1
undersize)
3 A36493 BEARING LINER LINER - main bearing, center (.020" 1
undersize)
3 A36494 LINING LINER - main bearing, center (.030" 1
undersize)
4 A36480 CRANKSHAFT LINER - main bearing, front (Std.) 1
BEARING,3.067" ID x
3.092" OD x 1.286"
4 A36481 LINING LINER - main bearing, front (.002" 1
undersize)
4 A36482 CRANKSHAFT LINER - main bearing, front (.010" 1
BEARING,2.874" ID x undersize)
3.092" OD x 1.286"
4 A36483 LINING LINER - main bearing, front (.020" 1
undersize)
4 A36484 LINING LINER - main bearing, front (.030" 1
undersize)
5 A29293 SHIM,.010" Thk Thrust .010" Thk 1
6 A39288 GEAR - crankshaft (24 teeth) (1-5/32" wide) 1
(Replaces A29294 spacer
7 A29294 BUSHING SPACER - thrust (Use with A29263 gear |1
only)
8 A29263 GEAR - crankshaft (24 teeth) (1-1/16" wide) (Order | 1
A39288)
9 126-216 WOODRUFF KEY,Hi-Pro, |KEY - pulley 2
1" Diax 1/4"x 1 1/16"
10 A29259 SLINGER - oil 1

115




Diag # Part # Name Description Qty

11 A39110 OIL SEAL - oil, crackshaft front (2 x 3 x 1/2") 1

12 A50962 PULLEY - fan drive (Replaced G11342 1

13 A35673 NUT -, Serial Range: pulley-crankshaft 1

17 13-724 BOLT,Hex, 7/16"-14 x 1 Hex, 7/16"-14 x 1 1/2, G5 4
1/2", G5

18 92-7 LOCK WASHER,7/16" LOCK WASHER,7/16" 4

19 A30013 WASHER - 29/64 x 3/4 x 16 ga. 4

20 A38390 RETAINER - rear oil seal 1
A38390 retainer - lllustration | A38390 retainer - lllustration shows bottom | 1
shows bottom flange on flange on wrong side.
wrong side.

21 A51339 OIL SEAL - oil, rear (4 x 5 x 1/2") (Replaces A39111) | 1

23 A39188 GASKET - retainer 1

24 26-412 BOLT,Hex, 1/4"-20 x 3/4", |- 1/4 x 3/4" N.C. hex. 4
G8, Full Thd

24 26-416 BOLT,Hex, 1/4"-20 x 1", G8, |- 1/4 x 1" N.C. hex. 3
Full Thd

25 92-4 LOCK WASHER,1/4" WASHER, LOCK, 1/4" 7

26 A51885 COUPLING, BREAK AWAY | COUPLING ASSY. - pump shaft (Replaces | 1

A35558), Inlcudes: Ref. 27
27 A45216 BUSHING - coupling 4
28 A35558 COUPLING ASSY. - flexible (Order 1
A51885), Inlcudes: Ref. 29

29 G36905 BLOCK BUSHING - coupling 4

30 A39336 FLYWHEEL ASSY., Inlcudes: Ref. 31 1

31 G11710 GEAR - ring (135 teeth) 1

32 A37216 BOLT - 7/16 x 2" N.F. hex. drilled 4

33 A30013 WASHER - flywheel mounting 4

116




0000@/ T D00

0000@w J OO0

©©@©%_§@ioo
RO S =
QQ%% ﬁoo

(=) F

& & &8

& &

117



Diag # Part # Name Description Qty
1 A36031 SLEEVE PISTON 1
2 G2092 PISTON - cylinder 4
3 G4807 RING - compression, piston (See ref. 9) 12
4 G4809 RING - oil control, piston (See ref. 9) 4
5 NSS NOT SERVICED PIN - piston (Order ref. 10) 4
SEPARATELY
6 A26915 RING, SNAP RING - retaining (See ref. 10) 8
7 G2090 SLEEVE - cylinder 4
8 G46888 O-RING,3.737" ID x 3.943" | "O"RING - sleeve packing 8
oD
9 G11999 RING KIT - re-ring (Set of 4) 1
10 A36030 KIT PIN KIT - piston (Set of 4 pins 1
14 G11172 STEM ROD ASSY. - connecting, Inlcudes: Ref. |4
15-17
15 G11701 BOLT - cap 2
16 A51904 NUT NUT - 3/8" N.F. hex. 2
17 NSS NOT SERVICED BUSHING - conn. rod (Order ref. 18)
SEPARATELY
18 G11922 BUSHING SET - conn. rod (Set of 4) 1
19 NSS NOT SERVICED LINER - conn. rod (Order ref. 20) 1
SEPARATELY
20 A36500 SEAL LINER - conn. rod bearing (Std.) 4
20 A36501 BEARING LINER LINER - conn. rod bearing (.002" undersize) | 4
20 A36502 LINING LINER - conn. rod bearing (.010" undersize) | 4
20 A36503 BEARING LINER LINER - conn. rod bearing (.020" undersize) | 4
20 A36504 KIT LINER - conn. rod bearing (.030" undersize) | 4

118




%
\‘,\,“..,f_\....w )
\.,Q ) -
seith ..\

P A
.\ \ I C\.\\.\m . [ r..,..

/
f :\ ! ) \.,,__.

\ \@\\....?.E. [ .,\S..\ oL \i.:&\
wli

N

\

INSET A
INSET B

119



Diag # Part # Name Description Qty

1 A37406 DIPSTICK ASSY. - engine oil level, Inlcudes: Ref. 2 |1

2 F62075 O-RING,0.734" ID x 1.012" |"O"RING - 3/4 x 1 x 1/8" 2
oD

3 A37149 TUBE - oil filler 1

4 A37407 TUBE EXTENSION - filler 1

5 214-256 HOSE CLAMP,#20, CLAMP - extension, 1-3/16 to 1-3/4" 1
0.81/1.75 Type F Worm

6 A27342 O-RING,1.109" ID x 1.387" | "O"RING - 1-1/8 x 1-3/8 x 1/8" 1
OD x 0.139"

7 A37189 FILTER, ELEMENT FILTER - engine oll 1

8 A153552 ADAPTER -, Serial Range: filter-block 1

9 41-1016 PLUG,Cup, 1" - adapter opening, 1" cup type 1

15 A38369 PUMP ASSY. - oil (Replaces G11844), Inlcudes: |1

Ref. 16 - 26

16 A29279 - relief 1

17 G48513 VALVE SPRING SPRING - relief valve 1

18 A29260 RETAINER - relief spring 1

19 132-50 COTTER PIN,1/8" x 1 1/4" | Pin, Split (Cotter), 1/8" x 1 1/4" 1

20 41-102 PLUG,Exp, 1/2" - pump body 1

21 G46852 GASKET - pump cover 1

22 NSS NOT SERVICED COVER - pump body 1
SEPARATELY

23 13-420 BOLT,Hex, 1/4"-20 x 1 1/4", | BOLT,Hex, 1/4"-20 x 1 1/4", G5 1
G5

23 13-412 BOLT,Hex, 1/4"-20 x 3/4", |BOLT,Hex, 1/4"-20 x 3/4", G5, Full Thd 3
G5, Full Thd

24 92-4 LOCK WASHER,1/4" WASHER, LOCK, 1/4" 4

25 73-410 SCREW,Slotted Flat Hd, - 1/4 x 5/8" flat hd. 2
1/4"-20 x 5/8"

26 193-52 LOCK WASHER,Ext Csk | WASHER, LOCK, Ext Csk Tooth, 1/4" 2
Tooth, 1/4"

27 A39035 TUBE PIPE ASSY. - suction 1

28 223-207 LOCK NUT NUT - pipe to pump, lock 1

29 A39036 FLOAT ASSY. - (Includes screen) 1

30 132-50 COTTER PIN,1/8" x 1 1/4" | Pin, Split (Cotter), 1/8" x 1 1/4" 1

31 A27365 O-RING,0.737" ID x 0.943" | "O"RING - 3/4 x 15/16 x 3/32" 1
OD x 0.103"

32 G11337 SHIM,.002" Thk Pump to block .002" Thk 1

32 G11338 SHIM,.005" Thk Pump to block .005" Thk 1

120




Diag # Part # Name Description Qty
39 A38425 PAN - 0il (Use with A51356 radius rod rear pivot | 1
pin and 135-361 groove pin) (See inset A)
(Order A51539 oil pan, 1-A51537 pivot pin,
1-26-544 bolt
40 A51356 PIN - radius rod rear pivot 1
41 135-361 GROOVED PIN,1/4" x 2", | Pin, Grooved, 1/4" x 2", Type F 1
Type F
42 A51539 PAN - oil (Use with A51537 pivot pin, 26-544 bolt | 1
and 131-351 nut) (See inset B)
43 A51537 PIN - radius rod rear pivot 1
44 26-544 BOLT,Hex, 5/16"-18 x 2 - 5/16 x 2-3/4" N.C. hex. 1
3/4", G8
45 131-351 LOCK NUT,5/16"-18, GA  [NUT - 5/16" N.C. hex. 1
46 A140222 PLUG - drain, oil pan (Replaces A14280) 1
47 A58608 OIL PAN GASKET SET - drain plug, nylon 1
48 26-528 BOLT,Hex, 5/16"-18 x 1 - 5/16 x 1-3/4" N.C. hex. 14
3/4", G8
48 26-516 BOLT,Hex, 5/16"-18 x 1", | BOLT,Hex, 5/16"-18 x 1", G8, Full Thd 2
G8, Full Thd
49 193-83 LOCK WASHER,Int Tooth, | WASHER - Shakeproof, 5/16" ext. 16
5/16"
50 26-564 BOLT,Hex, 5/16"-18 x 4", |- 5/16 x 4" N.C. hex. 2
G8
51 195-1019 WASHER -11/32 x 7/8 x 1/16", brass 2
52 113-663 BOLT (SPREADER) BOLT - 5/8 x 2-1/4" N.C. hex. (To torque |2
tube)
53 92-10 LOCK WASHER,5/8" WASHER, LOCK, 5/8" 2
54 NSS NOT SERVICED GASKET - oil pan (Order A41450 Figure |1
SEPARATELY 98)

121




122



Diag # Part # Name Description Qty
1 A36411 GASKET VALVE GRIND GASKET KIT - (See note), | 1
Inlcudes: Ref. 2 -7
2 A36585 CYLINDER HEAD GASKET | -, Serial Range: head-block 1
3 A43030 GASKET - valve cover 1
4 G46851 SEAL - valve stem 4
5 G46868 MANIFOLD GASKET - manifold 1
6 G46826 GASKET - carburetor 1
7 A30003 GASKET - water outlet elbow 1
10 A41466 GASKET CYLINDER BLOCK GASKET KIT - (See |1
note), Inlcudes: Ref. 11 - 17
11 A39188 GASKET - rear oil seal retainer 1
12 A38227 GASKET - timing gear cover 1
13 AB5561 GASKET - fuel pump opening (Replaced G46902) |1
14 A38083 GASKET - water pump 1
15 (46852 GASKET - 0il pump cover 1
16 G46854 GASKET - oil filter bracket (Not applicable) 1
17 A30042 GASKET - power steering pump 1
20 A43064 GASKET OIL PAN GASKET KIT - (Replaced 1
A41450) (See note), Inlcudes: Ref. 21 - 23
21 NSS NOT SERVICED GASKET - oil pan to block (Order A43064) | 1
SEPARATELY
22 A58608 OIL PAN GASKET SET - drian plug, nylon 1
23 G46913 GASKET - block to torque tube 1
30 M20611 SEAL KIT - seal, valve stem (Set of 4 seals 1

123




FUEL

124



&

©3

5

@\ﬁw@
3
s
Mv& a8y 20
¢ Lo gtd®
A,
ot

125



Diag # Part # Name Description Qty
1 A39391 LEVER - throttle control 1
2 A37247 KNOB - throttle lever 1
3 A51528 OIL SEAL RING - knob to control lever 1
4 A51511 COLLAR - stop, friction plate (Replaces 1
A38173)
5 A38173 STOP COLLAR - stop, friction plate (Replaces |1
1-A51511
6 75-432 SCREW - 1/4 x 2" N.C. rd. hd. mach. 2
7 75-424 SCREW - 1/4 x 1-1/2" N.C. rd. hd. mach. 2
8 25-104 NUT,1/4"-20, G5 NUT,1/4"-20, G5 2
9 138-118 LOCK PIN,7/32" x 1 1/2", | PIN, 7/32" x 1 1/2", Slotted 1
Slotted
10 A57029 DISC - throttle plate 1
11 A11969 GASKET DISC - friction 1
12 A32838 WASHER - friction disc 1
13 A34113 SPRING - tension, lever 1
14 195-33 WASHER,1/2" -17/32 x 1-1/16 x 13 ga. 1
15 25-148 JAM NUT,Jam, 1/2"-13, G5 | - 1/2" NC hex, jam 2
16 G1338 LEVER - bottom 1
17 138-77 LOCK PIN,5/32" x 1", PIN, 5/32" x 1", Slotted 1
Slotted
20 A35642 ROD - lever to cross shaft 1
21 A10329 BALL JOINT - intermediate rod 2
22 25-154 JAM NUT,Jam, 1/4"-28, G5 |- 1/4" N.F. hex, jam 2
23 92-4 LOCK WASHER,1/4" WASHER, LOCK, 1/4" 2
24 25-114 NUT,1/4"-28, G5 - 1/4" N.F. hex. 4

126




127



Diag # Part # Name Description Qty
1 A37264 SHAFT - cross, throttle control 1
2 A35638 LEVER - cross shaft 1
3 A35639 LEVER - override 1
4 138-77 LOCK PIN,5/32" x 1", PIN, 5/32" x 1", Slotted 4
Slotted
5 A51115 LEVER - throttle stop (Replaces A37265) 1
7 B18277 SPRING - throttle return 1
B18277 spring - Late units | B18277 spring - Late units used F17468 |1
used F17468 return spring |return spring (now replaced by R52979).
(now replaced by R52979).
8 413-632 BOLT,Hex, 3/8"-16 x 2", G5 |- 3/8 x 2" N.C. hex. 1
9 25-146 JAM NUT,Jam, 3/8"-16, G5 |- 3/8" N.C. hex., jam 2
10 A37271 DRAG LINK LINK - throttle pivot 1
11 13-640 BOLT,Hex, 3/8"-16 x 2 1/2", | - 3/8 x 2-1/2" N.C. hex. 1
G5
12 25-146 JAM NUT,Jam, 3/8"-16, G5 |- 1/4" N.C. hex., jam 2
13 A39386 ROD - throttle 1
14 25-106 NUT,3/8"-16, G5 - 3/8" N.C. hex. 2
20 A37270 LEVER - throttle rod 1
21 138-77 LOCK PIN,5/32" x 1", PIN, 5/32" x 1", Slotted 1
Slotted
22 A51326 ROD - cross shaft to fuel pump (Replaced 1
A39161)
23 132-26 COTTER PIN PIN - Split (Cotter), 3/32" x 3/4" 2
24 A10329 BALL JOINT - rod connecting 1
25 25-114 NUT,1/4"-28, G5 - 1/4" N.F. hex. 2
26 92-4 LOCK WASHER, 1/4" WASHER, LOCK, 1/4" 1

128




129



Diag # Part # Name Description Qty
1 D55023 PLATE ASSY. PLATE - floor, R.H. front (Replaces 1
D49715)
2 75-640 SCREW - machine, round head (3/8" -16 N.C. x 1
2-1/2")
25-106 NUT,3/8"-16, G5 - hex. (3/8"-16 N.C.) 1
135-737 GROOVED PIN,5/32" x 1", | PIN, GROOVED, , Shaft 5/32" x 1", Type |1
Type E E
5 R17364 SHAFT - pedal pivot (Replaced 71044) 1
6 D49700 PEDAL - foot accelerator 1
7 25-115 NUT,5/16"-24, G5 - hex (5/16"-24 NF) 4
8 92-5 LOCK WASHER,5/16" med sect. 5/16" 2
9 A19105 BALL JOINT - accelerator stud 2
10 D50720 STUD - accelerator pedal 1
11 D50719 DRAG LINK LINK - accelerator control 1
12 141-4 CLEVIS PIN,3/8" x 1.060" | PIN, CLEVIS, , Throttle link 3/8" x 1.060" |1
13 D50715 AXLE PIN PIN - special, link support 1
14 132-26 COTTER PIN PIN - Split (Cotter), 3/32" x 3/4" 2

130




131



Diag # Part # Name Description Qty
1 A51553 TANK - fuel (Replaces A39764) 1
2 A51390 CAP - fuel tank (Replaced A39377) 1
4 A23480 SENDER UNIT SENDER - fuel gauge 1
5 A11822 GASKET - sender 1
6 174-95 SCREW,SItd Rd Hd, #10-32 | - #10-32 x 3/8" rd. hd. 5
x 3/8"
7 92-3 LOCK WASHER,#10 WASHER, LOCK, #10 5
8 A37315 PAD - rear, tank support 2
14 217-107 VALVE - water trap drain 1
15 A22988 HOSE,0.25" ID x 15.00", - Drain 0.25" ID x 15.00", SAE SC716 CS |1
SAE SC716 CS
16 A51780 LOCK VALVE VALVE ASSY. - needle, fuel line (Replaces | 1
A7313), Includes: Ref. 17 and 18
17 222-104 SLEEVE,3/8" Tube - for 3/8" Tube 1
18 222-114 NUT,5/8"-24 NUT - for 3/8" tube 1
19 A35630 TUBE LINE - fuel, Serial Range: valve-filter 1
20 A27241 LOOM - fuel line 1
21 222-47 ELBOW,90°, 5/8"-24 Fem x | - to filter, 3/8" tube x 1/4" P.T., Includes: 1
1/4"-27 NPTF Ref. 22 and 23
22 222-104 SLEEVE,3/8" Tube - 3/8" Tube 1
23 222-114 NUT,5/8"-24 NUT - 3/8" tube 1
25 A37899 TUBE - fuel tank leak-off, 1/4" tube 1
26 222-43 ELBOW,90°, 1/2"-24 Fem x | ASSY. - leak-off line to fuel tank, Includes: |1
1/4"-27 NPTF Ref. 27 and 28
27 222-104 SLEEVE,3/8" Tube - for 1/4" tube 1
28 222-114 NUT,5/8"-24 NUT - for 1/4" tube 1
29 A39882 BEARING WIRE - ground, fuel tank 1
30 193-68 LOCK WASHER,Int Tooth, | WASHER, LOCK, Int Tooth, 3/8" 1
3/8"
31 A39378 SUPPORT - front, fuel tank (Used prior to trac. ser. no. | 1
8731267)
32 A51792 SUPPORT - front, fuel tank (1st used trac. ser. no. 1
8731267)
33 A51801 BUSHING SPACER - support to torque tube (1st used | 2
trac. ser. no. 8731267)
34 A37310 STUD - 3/8" N.C. x 3-1/4" 4
35 A37311 BUSHING - mounting, rubber 8
36 G62051 WASHER - 13/32 x 1-1/2" | WASHER - 13/32 x 1-1/2" 4
37 131-352 LOCK NUT,3/8"-16, GA NUT - 3/8" N.C. hex., lock 4

132




133



Diag # Part # Name Description Qty
1 A51784 TUBE LINE - fuel, filter to pump (Replaces 1
A36566)
2 222-47 ELBOW,90°, 5/8"-24 Fem x | ASSY. - 1/4" P.T,, Includes: Ref. 3and 4 |2
1/4"-27 NPTF
3 222-104 SLEEVE,3/8" Tube - for 3/8" Tube 1
4 222-114 NUT,5/8"-24 NUT - for 3/8" tube 1
8 A38161 LOCK NUT -, Serial Range: elbow-pump 1
9 REF INSTRUCTION PUMP ASSY. - fuel injection, w/mech. 1
shuttle (See Figures 46
9 REF INSTRUCTION PUMP ASSY. - fuel injection, w/power 1
shuttle (See Figures 48
11 A41391 TUBE ASSY. - pump to #1 injector, Includes: Ref. | 1
15-17
12 A41392 TUBE ASSY. - pump to #2 injector, Includes: Ref. | 1
15-17
13 A41393 TUBE ASSY. - pump to #3 injector, Includes: Ref. | 1
15-17
14 A41394 TUBE ASSY. - pump to #4 injector, Includes: Ref. | 1
15-17
A41394 not illustrated A41394 not illustrated properly the part 1
properly the part pictured is | pictured is A35061 see 310G crawler pg
A35061 see 310G crawler |40 for illustration of all tubes if customer
pg 40 for illustration of all | requires tube which looks like picture DB
tubes if customer requires
tube which looks like picture
DB
15 A37850 PIPE FITTING SLEEVE - tube 1
16 A37851 NUT - tube 1
17 G49407 RING WASHER - screw connector 2
18 A58709 BRACKET CLAMP - injection tubes 4
19 173-102 SCREW,SItd Rd Hd, #10-24 | BOLT - #10 - 24 x 1" rd. hd. 2
X 1|l
20 131-612 SPRING NUT,Tinn, #10-24 | NUT - #10-24 Tinnerman 2
25 REF INSTRUCTION NOZZLE ASSY. - fuel injection (See Figure | 4
43A)
26 A37837 CLAMP ASSY. - injection nozzle 4
27 A37839 SPACER - nozzle clamp 4
28 A142906 TUBE - leak-off, pump to tee (Replaces A38158 |1
29 A58960 PIPE FITTING TEE - nozzle leak-off 4
30 A38644 TUBE - leak-off 3
31 222-102 SLEEVE,1/4" Tube SLEEVE,1/4" Tube 8

134




Diag # Part # Name Description Qty
32 87017024 TUBE NUT,1/2"-24 NUT - for 1/4" tube 8
33 A58962 GROMMET - nozzle cap, rubber 4
34 A58961 NUT - nozzle 4
35 222-42 ELBOW,90°, 1/2"-24 Fem x | ASSY. - pump to leak-off, Includes: Ref. 36 | 1
1/8"-27 NPTF and 37
36 222-102 SLEEVE,1/4" Tube SLEEVE,1/4" Tube 1
37 87017024 TUBE NUT,1/2"-24 NUT - for 1/4" tube 1
38 A38160 LOCK NUT -, Serial Range: elbow-pump 1
39 A38454 ELECTRICAL WIRE CONTROL - fuel shut-off 1
41 193-68 LOCK WASHER,Int Tooth, | WASHER, LOCK, Int Tooth, 3/8" 1
3/8"
42 86585245 NUT,Jam, 3/8"-24, G5 - 3/8" N.F. hex., jam 1
43 A26673 CLIP - cable retaining 1
44 113-2 BOLT,Hex, 1/4"-20 x 5/8", |BOLT,Hex, 1/4"-20 x 5/8", G5, Full Thd 2
G5, Full Thd
45 192-19 LOCK WASHER,1/4" WASHER, LOCK, 1/4" 1
46 7770 NUT,0.25" OD 1/4"-20, G5 1
47 L11541 CABLE TIE STRAP - fuel shut-off cable to steering tube | 1

(Replaced items 43, 44, 45

135




136



Diag # Part # Name Description Qty

1 A51739 FILTER ASSY. - (Replaces A39865), Includes: Ref. | 1
2-9

2 A51738 CYLINDER HEAD HEAD - fuel filter (Replaces A39866) 1

3 A39867 FILTER ASSY. - secondary (Also order ref. 8), 1
Includes: Ref. 4

4 A42315 GASKET filter 1

5 A39868 FILTER primary (Also order ref. 6 1

6 G49080 PLUG filter drain 1

7 218-5002 O-RING,0.301" ID 3-1,.301" ID x .064" Thk 1

8 218-5152 PLUG,Hex Hd, 3/8"-24 ORB | Assy (3/16" OD tube) Includes Ref. 9 Hex | 1
Hd, 3/8"-24 ORB

9 218-5002 O-RING,0.301" ID 3-1,.301" ID x .064" Thk 1

10 13-514 BOLT,Hex, 5/16"-18 x 7/8", | BOLT,Hex, 5/16"-18 x 7/8", G5, Full Thd |3

G5, Full Thd

11 92-5 LOCK WASHER,5/16" LOCK WASHER,5/16" 3

15 A35735 FILTER ASSY. - fuel (Order A51739), can type used | 1
prior s/n 2718490, Includes: Ref. 16 - 31

16 A35664 HEAD mounting, can type used prior s/n 2718490 | 1

17 A51346 FILTER ASSY. - final (Incl. gasket) (Repl. A39109 |1

18 A35672 CAP ASSY. - final filter, can type used prior s/n |1
2718490, Includes: Ref. 19 and 20

19 A35971 SCREW VALVE - bleeder, can type used prior s/n |1
2718490

20 NLS NO LONGER SERVICED | GASKET - bleeder valve, can type used |1
prior s/n 2718490

21 A35669 SPRING final filter, can type used prior s/n 2718490 | 1

22 A35670 WASHER final filter, can type used prior s/n 2718490 | 1

23 A35671 GASKET rubber, final filter, can type used prior s/n |1
2718490

24 A35863 FILTER, ELEMENT ASSY. - primary filter, can type used prior |1
s/n 2718490, Includes: Ref. 25

25 A28056 GASKET filter body, can type used prior s/n 2718490 | 1

26 A37099 BODY - primary filter, can type used prior |1
s/n 2718490

27 217-102 PLUG, DRAIN VALVE, can type used prior s/n 2718490 |1

28 A21131 NUT primary filter body, can type used prior s/n | 1
2718490

29 A28055 GASKET nut to head, can type used prior s/n 1
2718490

30 G49080 PLUG drain, can type used prior s/n 2718490 1

137




Diag # Part # Name Description Qty

31 A27891 0-RING,0.362" ID x 0.568" | "O"RING - 3/8 x 9/16 x 3/32", can type used | 1
OD x 0.103" prior s/n 2718490

32 13-514 BOLT,Hex, 5/16"-18 x 7/8", | Can type used prior S/N 2718490 Hex, 3
G5, Full Thd 5/16"-18 x 7/8", G5, Full Thd

33 92-5 LOCK WASHER,5/16" can type used prior s/n 2718490 5/16" 3

138




NO 20671

139



Diag # Part # Name Description Qty
1 A140829 NOZZLE INJECTION NOZZLE ASSY. - injector (See note) 4
(Replaces A51234) (Supplier's no. 20671
stamped on body), Includes: Ref. 2 - 12
2 NSS NOT SERVICED BODY - nozzle 1
SEPARATELY
3 A43599 ADJUSTMENT SCREW SCREW - lift adjusting 1
4 A43602 NUT - lock, lift adjusting screw 1
5 A43600 ADJUSTMENT SCREW SCREW - pressure adjusting 1
6 A42424 LOCK NUT - lock, pressure adjusting screw 1
7 A43733 SPRING - nozzle pressure adjusting (9/16" free 1
length, w/red stain)
8 A44369 SEAT - pressure adjusting spring 1
9 NSS NOT SERVICED VALVE - nozzle 1
SEPARATELY
10 A43506 PLATE ASSY. PLATE - nozzle holder 1
11 A41403 WASHER - nozzle body 1
12 A41402 SEAL - carbon stop 1

140




NO. 18054
N

141



Diag # Part # Name Description Qty
1 A51234 NOZZLE CAP NOZZLE ASSY. - fuel injection (Supplier's | 4
no. 20348 stamped on body) (See note)
(Order A140829), Includes: Ref. 2 - 12
2 A43602 NUT LOCKNUT - lift screw lock 1
3 A43599 ADJUSTMENT SCREW SCREW - lift adjusting 1
4 A43600 ADJUSTMENT SCREW SCREW - pressure adjusting 1
5 A42424 LOCK NUT LOCKNUT - pressure adj. screw 1
6 A43733 SPRING - pressure (9/16" free length w/red stain) |1
7 A44369 SEAT - spring 1
8 NSS NOT SERVICED VALVE - nozzle (Order A140829) 1
SEPARATELY
9 A43506 PLATE ASSY. PLATE - nozzle locating 1
10 NSS NOT SERVICED BODY - nozzle (Order A140829) 1
SEPARATELY
11 A41403 WASHER - plain 1
12 A41402 SEAL - carbon stop 1
17 A37836 NOZZLE ASSY. - fuel injection (See note) (Supplier's | 4
#18054 stamped on body) (Order
A140829), used prior to eng. ser. no.
2717963, Inlcudes: Ref. 18 - 28
18 NSS NOT SERVICED BODY - nozzle (Order A140829), used prior | 1
SEPARATELY to eng. ser. no. 2717963
19 NSS NOT SERVICED VALVE - nozzle (Order A140829), used 1
SEPARATELY prior to eng. ser. no. 2717963
20 A41401 SEAT - pressure spring (Order A44369), used |2
prior to eng. ser. no. 2717963
21 A41444 VALVE SPRING SPRING - pressure (17/32" free length 1
wi/green color code), used prior to eng. ser.
no. 2717963
22 A41407 WASHER - ball type, used prior to eng. ser. no. 1
2717963
23 A41409 ADJUSTMENT SCREW SCREW - pressure adjusting, used prior to | 1
eng. ser. no. 2717963
24 A41408 ADJUSTMENT SCREW SCREW - lift adjusting, used prior to eng. |1
ser. no. 2717963
25 A42424 LOCK NUT - lock, used prior to eng. ser. no. 2717963 | 1
26 A41405 PLATE - locating, nozzle, used prior to eng. ser. |1
no. 2717963
27 A41402 SEAL - carbon stop, used prior to eng. ser. no. |1
2717963
28 A41403 WASHER - plain, used prior to eng. ser. no. 2717963 | 1

142




2y

N ﬂm

T MR

143



Diag # Part # Name Description Qty
1 REF INSTRUCTION PUMP ASSY. - fuel injection, w/mech. 1
shuttle (See Figures 44
1 REF INSTRUCTION PUMP ASSY. - fuel injection, w/power 1
shuttle (See Figures 48
2 G11204 STUD 3/8" N.C. x 1-7/16" 3
3 A30043 WASHER pump mounting stud 3
4 25-106 NUT,3/8"-16, G5 N.C. hex. 3
5 G2076 GEAR drive, injection pump 1
6 G11726 HUB idler gear, pump drive 1
7 G11852 GEAR idler (Includes bushing) 1
8 G11728 SHIM,.005" Thk Idler gear 1
8 G11729 SHIM,.006" Thk Idler gear 1
8 G11730 SHIM,.007" Thk Idler gear 1
8 G11731 SHIM,.009" Thk Idler gear 1
9 G11732 PLATE thrust, idler gear 1
10 G11746 PLATE lock, idler gear 1
11 413-632 BOLT,Hex, 3/8"-16 x 2", G5 | N.C. hex. 2

144




145



Diag # Part # Name Description Qty
A51045 PUMP ASSY. - fuel injection (1900 R.P.M.) 1
(Stanadyne #DBGFCC431-40AJ), Inlcudes:
Ref. 1 -37
1 A44710 SHAFT ASSY. - drive (Incl. pin) (Repl. A47113) 1
2 G47113 SHAFT - drive (Order A44710) 1
3 126-12 WOODRUFF KEY,#6, 5/32" | (Only with A47113 shaft) #6, 5/32" x 5/8" |1
x 5/8"
4 R14711 SEAL - drive shaft 1
5 192-24 LOCK WASHER,9/16" WASHER, LOCK, , Drive shaft 9/16" 1
6 25-119 NUT,9/16"-18, G5 - (9/16" N.F. hex.) 1
7 74244 O-RING SEAL - pilot tube 1
8 G48502 SPRING - thrust, drive shaft 1
9 G47128 PLUNGER - thrust (Order A44653) 1
10 A44653 PLUNGER - thrust (Replaces G47128) 1
11 A43869 SLEEVE - end plate filter pilot 1
12 51200280 SEAL - filter sleeve 1
13 A43870 FILTER, FUEL FILTER - element 1
14 A43871 SEAL - filter element 1
15 A28090 0O-RING,0.301" ID x 0.441" {-011, 70 Duro, .301" ID x .070" Thk - 1
OD x 0.07" Sleeve seal
16 A43867 SPRING - pump regulating 1
17 73621 PISTON - pump regulating (Replaces A43866) 1
18 A43868 SEAL - regulating piston 1
19 217-433 PLUG,Hex Soc, 1/4"-18 Pipe Hex Soc, 1/4"-18 NPTF 1
NPTF
20 G46330 COVER - timing window 1
21 73453 - cover 1
22 73514 - timing window 2
23 G45338 ARM - throttle 1
24 G48505 SPRING - throttle arm 1
25 G49621 RETAINER - spring, throttle arm 1
26 165-124 HEX SOC SCREW,Hex Soc | SCREW - throttle arm (#10-32 x 3/4" socket | 1
Hd, #10-32 x 3/4", Locking | hd.)
27 G45337 ARM - shut-off 1
28 NSS NOT SERVICED LEVER - shut-off 1
SEPARATELY
29 165-1 SCREW - position, shut-off arm (#8-24 x 1/4" socket | 1

hd.)

146




Diag # Part # Name Description Qty
30 193-91 LOCK WASHER,Int Tooth, | WASHER, LOCK, , Position screw Int 1
#8 Tooth, #8
31 165-30 HEX SOC SCREW,Hex Soc | SCREW - retaining, shut-off arm (#10-32 |1
Hd, #10-32 x 3/8" x 3/8" sckt. hd.)
32 193-99 LOCK WASHER,Int Tooth, | WASHER, LOCK, , Retaining screw Int 1
#10 Tooth, #10
33 163-70 SCREW - pivot (#8-24 x 3/8" | SCREW - pivot (#8-24 x 3/8" hex. hd.) 1
hex. hd.)
163-70 Screw per Jim 163-70 Screw per Jim Chronis memo 1
Chronis memo 11/23/98 this | 11/23/98 this should not have been
should not have been released as a Service part. dealer should
released as a Service part. | be able to find a #8-24 x 3/8 " Socket Head
dealer should be able to find | Screw, locally.
a#8-24 x 3/8 " Socket Head
Screw, locally.
34 (49088 SCREW - adjusting, high idle 1
36 73613 SCREW - connector, injection tube 4
37 G49407 RING WASHER - connector 8

147




148



Diag # Part # Name Description Qty
A35773 PUMP, FUEL INJECTION |PUMP ASSY. - fuel injection (1900 R.P.M.) | 1
(Stanadyne #DBGFCC431-30AJ) (Order
A51045) (Figure 46), Inlcudes: Ref. 1 - 34
1 A44710 SHAFT ASSY. - drive (Incl. pin) (Replaces G47113) | 1
2 G47113 SHAFT - drive (Order A44710) 1
3 126-12 WOODRUFF KEY,#6, 5/32" | (Use only w/G47113 shaft) #6, 5/32" x 5/8" | 1
x 5/8"
4 R14711 SEAL - drive shaft 2
5 192-24 LOCK WASHER,9/16" WASHER, LOCK, 9/16" 1
6 25-119 NUT,9/16"-18, G5 - 9/16" N.F. hex. 1
7 G48502 SPRING - thrust 1
8 A44653 PLUNGER - thrust (Replaces G47128) 1
9 74244 O-RING SEAL - pilot tube 1
10 G45338 ARM - throttle 1
11 NSS NOT SERVICED LEVER - idle adjust 1
SEPARATELY
12 G49088 SCREW - idle adjusting 2
13 73651 - idle screw 2
14 G48505 SPRING - throttle arm 1
15 G49621 RETAINER - spring 1
16 165-124 HEX SOC SCREW,Hex Soc | SCREW - throttle arm (#10-32 x 3/4" socket | 1
Hd, #10-32 x 3/4", Locking | hd.)
17 73671 FILTER - fuel inlet 1
18 73666 - filter 1
19 73613 SCREW - connector, injection tube 4
20 G49407 RING WASHER - connector screw 8
21 217-433 PLUG,Hex Soc, 1/4"-18 PLUG,Hex Soc, 1/4"-18 NPTF 1
NPTF
22 G45337 ARM - fuel shut-off 1
23 NSS NOT SERVICED LEVER - shut-off 1
SEPARATELY
24 G49088 SCREW - shut-off adjusting 1
25 73651 - shut-off screw 1
26 165-1 SCREW - shut-off arm to stop arm (#8-24 x 1/4" 1
sckt. hd.)
27 193-91 LOCK WASHER,Int Tooth, | WASHER, LOCK, , Stop arm screw Int 1
#8 Tooth, #8
28 165-30 HEX SOC SCREW,Hex Soc | SCREW - stop arm to pump (#10-32 x 3/8" | 1

Hd, #10-32 x 3/8"

socket hd.)

149




Diag # Part # Name Description Qty

29 193-99 LOCK WASHER,Int Tooth, | WASHER, LOCK, , Arm mounting screw |1
#10 Int Tooth, #10

30 163-7 SCREW,Slotted Hex Hd, - clamp, shut-off cable (#8-24 x 3/8" hex. |1
#8-32 x 3/8" hd.)

31 G46330 COVER - timing window 2

32 73453 - cover 2

33 73514 - cover 4

34 G47128 PLUNGER - thrust, (Order A44653) 1

150




151



Diag # Part # Name Description Qty
A51425 PUMP ASSY. - fuel injection (2100 R.P.M.) 1
(Stanadyne no. DBGFCC431-46AJ),
Inlcudes: Ref. 1 - 37
1 A44710 SHAFT ASSY. - drive (Incl. pin) (Repl. G47113) 1
2 G47113 SHAFT - drive (Order A44710) 1
3 126-12 WOODRUFF KEY,#6, 5/32" | (Use only with G47113 shaft) #6, 5/32" x |1
x 5/8" 5/8"
4 R14711 SEAL - drive shaft 1
5 192-24 LOCK WASHER,9/16" WASHER, LOCK, , Drive shaft nut 9/16" |1
6 25-119 NUT,9/16"-18, G5 - (9/16" N.F. hex., jam) 1
7 74244 O-RING SEAL - pilot tube 1
8 G48502 SPRING - thrust, pump drive shaft (1-3/16" free 1
length)
9 G47128 PLUNGER - thust spring (Order A44653) 1
10 A44653 PLUNGER - thrust spring (Replaces G47128) 1
11 A43869 SLEEVE - end plate filter pilot 1
12 73666 - end plate sleeve 1
13 A43870 FILTER, FUEL FILTER - element 1
14 A43871 SEAL - element (3/8 x 1/2 x 1/16") 1
15 A28090 0O-RING,0.301" ID x 0.441" {-011, 70 Duro, .301" ID x .070" Thk - 1
OD x 0.07" Sleeve
16 A43867 SPRING - regulating (21/32" free length) (One end |1
red
17 73621 PISTON - regulating (Replaces A43866) 1
18 A43868 SEAL - regulating piston (Rubber) 1
19 217-433 PLUG,Hex Soc, 1/4"-18 Pipe Hex Soc, 1/4"-18 NPTF 1
NPTF
20 G46330 COVER - timing window 1
21 73453 - timing window cover 1
22 73514 - timing window cover 2
23 G45338 ARM - throttle 1
24 G48505 SPRING - throttle arm 1
25 G49621 RETAINER - throttle arm spring 1
26 165-124 HEX SOC SCREW,Hex Soc | SCREW - throttle arm (#10-32 x 3/4" socket | 1
Hd, #10-32 x 3/4", Locking |hd.)
27 G45337 ARM - shut-off 1
28 NSS NOT SERVICED LEVER - shut-off 1
SEPARATELY

152




Diag # Part # Name Description Qty
29 165-1 SCREW - positioning, shut-off arm (#8-24 x 1/4" 1
sckt. hd.)
30 193-91 LOCK WASHER,Int Tooth, | WASHER, LOCK, , Positioning screw Int |1
#8 Tooth, #8
31 165-30 HEX SOC SCREW,Hex Soc | SCREW - retaining, shut-off arm (#10-32 |1
Hd, #10-32 x 3/8" x 3/8" sckt. hd.)
32 193-99 LOCK WASHER,Int Tooth, | WASHER, LOCK, , Shut-off arm retaining | 1
#10 screw Int Tooth, #10
33 163-7 SCREW,Slotted Hex Hd, - pivot (#8-24 x 3/8" hex. hd.) 1
#8-32 x 3/8"
34 (49088 SCREW - adjusting, high idle (#10-32 x 1-3/4" sltd. |1
hd.)
36 73613 SCREW - fuel line connector 4
37 G49407 RING WASHER - connector screw (3/8 x 1/2x |8

1/16")

153




154



Diag # Part # Name Description Qty
1 A39600 PUMP - fuel injection (2100 R.P.M.) (Order | 1
A51425) (Figure 48)
1 A44710 SHAFT ASSY. - drive (Incl. pin) (Replaces G47113) | 1
2 G47113 SHAFT - drive (Order A44710) 1
3 126-12 WOODRUFF KEY,#6, 5/32" | (Used only w/G47113 shaft) #6, 5/32" x 1
x 5/8" 5/8"
4 R14711 SEAL - drive shaft 2
5 192-24 LOCK WASHER,9/16" WASHER, LOCK, 9/16" 1
6 25-119 NUT,9/16"-18, G5 - 9/16" N.F. hex. 1
7 G48502 SPRING - thrust 1
8 A44653 PLUNGER - thrust spring (Replaces G47128) 1
9 74244 O-RING SEAL - pilot tube 1
10 A41431 ARM - throttle 1
11 NSS NOT SERVICED LEVER - idle adjust 1
SEPARATELY
12 G49088 SCREW - idle adjusting 2
13 73651 - idle screw 2
14 G48505 SPRING - throttle arm 1
15 G49621 RETAINER - spring 1
16 165-124 HEX SOC SCREW,Hex Soc | SCREW - throttle arm (#10-32 x 3/4" socket | 1
Hd, #10-32 x 3/4", Locking | hd.)
17 73671 FILTER - fuel inlet 1
18 73666 - filter 1
19 73613 SCREW - connector, injection tube 4
20 G49407 RING WASHER - connector screw 8
21 217-433 PLUG,Hex Soc, 1/4"-18 PLUG,Hex Soc, 1/4"-18 NPTF 1
NPTF
22 G45337 ARM - fuel shut-off 1
23 NSS NOT SERVICED LEVER - shut-off 1
SEPARATELY
24 G49088 SCREW - shut-off adjusting 1
25 73651 - shut-off screw 1
26 165-1 SCREW - shut-off arm to stop arm (#8-24 x 1/4" 1
sckt. hd.)
27 193-191 WASHER - lock, stop arm | WASHER - lock, stop arm screw (#8) 1
screw (#8)
28 165-30 HEX SOC SCREW,Hex Soc | SCREW - stop arm to pump (#10-32 x 3/8" | 1

Hd, #10-32 x 3/8"

socket hd.)

155




Diag # Part # Name Description Qty

29 193-99 LOCK WASHER,Int Tooth, | WASHER, LOCK, , Arm mounting screw |1
#10 Int Tooth, #10

30 163-7 SCREW,Slotted Hex Hd, - clamp, shut-off cable (#8-24 x 3/8" hex. |1
#8-32 x 3/8" hd.)

31 G46330 COVER - timing window 2

32 73453 - cover 2

33 73514 - cover 4

34 G47128 PLUNGER - thrust spring (Order A44653) 1

156




157



Diag # Part # Name Description Qty
1 A39102 COVER ASSY. - timing gear, Inlcudes: Ref.2-5 |1
2 A35822 NEEDLE BEARING,9.52 BEARING - needle, governor shaft 2
mm ID x 14.29 mm OD x
12.7 mm
3 A39110 OIL SEAL - oil, crankshaft front 1
4 A30016 FITTING PLUG - 1/;8" P.T., sltd. hd. 1
5 221-843 PLUG,Hex Soc, 3/8"-18 - 3/8" P.T. hex. sckt. hd. 1
6 A30011 SEAL - dust, governor shaft 1
7 A51754 LEVER SHAFT 1
8 138-57 LOCK PIN,1/8" x 3/4", PIN, 1/8" x 3/4", Slotted 1
Slotted
9 211-5 BALL,3/16" Dia - thrust, governor shaft 1
10 A30012 SPACER - thrust, governor shaft 1
15 A29442 RING - dowel, Serial Range: cover-block 2
16 A38226 GASKET -, Serial Range: cover-block 1
17 A29957 SHAFT ASSY. - governor 1
18 G37066 GEAR - camshaft, w/governor weights 1
19 13-620 BOLT,Hex, 3/8"-16 x 1 1/4", | BOLT,Hex, 3/8"-16 x 1 1/4", G5, Full Thd |3
G5, Full Thd
19 13-624 BOLT,Hex, 3/8"-16 x 1 1/2", |- 3/8 x 1-1/2" N.C. hex. 2
G5
20 413-632 BOLT,Hex, 3/8"-16 x 2", G5 |- 3/8 x 2" N.C. hex. 1
20 13-636 BOLT,Hex, 3/8"-16 x 2 1/4", | BOLT,Hex, 3/8"-16 x 2 1/4", G5 1
G5
21 13-652 BOLT,Hex, 3/8"-16 x 3 1/4", | - 3/8 x 3-1/4" N.C. hex. 3
G5
22 195-25 WASHER,3/8" -13/32 x 13/16 x 1/16" 5
23 G49400 WASHER -13/32 x 1-5/32 x 10 ga. 1
24 92-6 LOCK WASHER,3/8" WASHER - lock, 3/8" 10
25 25-106 NUT,3/8"-16, G5 - 3/8" N.C. hex. 3
30 G45310 ROD ASSY. - governor to carburetor, Inlcudes: Ref. 31 |1
and 32
31 25-114 NUT,1/4"-28, G5 - 1/4" N.F. hex. 1
32 A10329 BALL JOINT BALLJOINT - rod 1
33 92-4 LOCK WASHER,1/4" WASHER, LOCK, 1/4" 2
34 25-114 NUT,1/4"-28, G5 - 1/4" N./F. hex. 2
35 A37005 SPRING - inner, governor speed (Red) 1
36 G48515 SPRING - outer, governor speed (Blue) 1
37 G45793 ROD - governor control 1

158




Diag # Part # Name Description Qty

38 G45792 STOP GUIDE - control rod 1

39 113-103 BOLT,Hex, 5/16"-18 x 1", | BOLT,Hex, 5/16"-18 x 1", G5, Full Thd 2
G5, Full Thd

40 192-20 LOCK WASHER,5/16" WASHER, LOCK, 5/16" 2

41 195-521 WASHER,5/16", SAE -11/32 x 11/16 x 1/16" 2

159




°A

)

&

160



Diag # Part # Name Description Qty
1 A39391 LEVER - throttle control 1
2 A37247 KNOB - throttle lever 1
3 A51528 OIL SEAL RING - retainer, Serial Range: knob-lever |1
4 A51511 COLLAR - stop, friction plate (Replaces 1
A38173)
5 A38173 STOP COLLAR - stop, friction plate (Order 1
1-A51511
6 75-432 SCREW - 1/4 x 2" N.C. rd. hd. mach. 2
7 75-424 SCREW - 1/4 x 1-1/2" N.C. rd. hd. mach. 2
8 25-104 NUT,1/4"-20, G5 NUT,1/4"-20, G5 2
9 138-118 LOCK PIN,7/32" x 1 1/2", | PIN, 7/32" x 1 1/2", Slotted 1
Slotted
10 A57029 DISC - throttle plate 1
11 A11969 GASKET DISC - friction 1
12 A32838 WASHER - friction disc 1
13 A34113 SPRING - tension, lever 1
14 195-33 WASHER,1/2" -17/32 x 1-1/16 x 13 ga. 1
15 25-148 JAM NUT,Jam, 1/2"-13, G5 | - 1/2" NC hex, jam 2
16 G1338 LEVER - bottom 1
17 138-77 LOCK PIN,5/32" x 1", PIN, 5/32" x 1", Slotted 1
Slotted
20 A35642 ROD - lever to cross shaft 1
21 A10329 BALL JOINT BALLJOINT - intermediate rod 2
22 25-154 JAM NUT,Jam, 1/4"-28, G5 |- 1/4" N.F. hex, jam 2
23 92-4 LOCK WASHER,1/4" WASHER, LOCK, 1/4" 2
24 25-114 NUT,1/4"-28, G5 - 1/4" N.F. hex. 4

161




162



Diag # Part # Name Description Qty
1 A37264 SHAFT - cross, throttle control 1
2 A35638 LEVER - cross shaft 1
3 A35639 LEVER - override 1
4 138-77 LOCK PIN,5/32" x 1", PIN, 5/32" x 1", Slotted 4
Slotted
5 A37285 LEVER - throttle stop LEVER - throttle stop 1
7 A38304 SPRING - return 1
8 413-632 BOLT,Hex, 3/8"-16 x 2", G5 |- 3/8 x 2" N.C. hex. 1
9 25-146 JAM NUT,Jam, 3/8"-16, G5 |- 3/8" N.C. hex., jam 2
10 A37271 DRAG LINK LINK - throttle pivot 1
11 13-640 BOLT,Hex, 3/8"-16 x 2 1/2", | - 3/8 x 2-1/2" N.C. hex. 1
G5
12 25-146 JAM NUT,Jam, 3/8"-16, G5 |- 1/4" N.C. hex., jam 2
13 A39386 ROD - throttle 1
14 25-106 NUT,3/8"-16, G5 - 3/8" N.C. hex. 2
20 A37893 ROD - throttle control, rear 1
21 141-2 CLEVIS PIN,1/4" x .770" PIN - clevis, 1/4 x 3/4" 1
22 132-7 COTTER PIN,1/16" x 3/4" | Pin, Split (Cotter), 1/16" x 3/4" 1
23 9635082 NUT,5/16"-18, G5 - 5/16" N.C. hex. (R.H. thread) 1
24 A37269 TURNBUCKLE - rod adjusting 1
25 129-342 NUT - 5/16" N.C. hex. (L.H. thread) 1
26 A37266 ROD - throttle control, front 1
27 132-7 COTTER PIN,1/16" x 3/4" | Pin, Split (Cotter), 1/16" x 3/4" 2
28 95-5 WASHER,3/8" x 7/8" x .083" | - 3/8 x 7/8 x 5/64" 1

163




CAA
RN
LN U QY _
R RAR RN e
COCE ey

AN NACL OV U

A .
AN

"’ ' 0

7 L

164



Diag # Part # Name Description Qty
1 D55023 PLATE ASSY. PLATE - floor, R.H. (Replaces D49715) 1
2 75-640 SCREW - machine, round head (3/8"-16 N.C. x 1
2-1/2")
25-106 NUT,3/8"-16, G5 - hex. (3/8"-16 N.C.) 1
135-737 GROOVED PIN,5/32" x 1", | PIN, GROOVED, , Shaft 5/32" x 1", Type |1
Type E E

5 R17364 SHAFT - pedal, pivot (Replaced 71044) 1
6 D49700 PEDAL - foot accelerator 1
7 25-115 NUT,5/16"-24, G5 - hex (5/16"-24 NF) 4
8 92-5 LOCK WASHER,5/16" med sect. 5/16" 2
9 A19105 BALL JOINT BALLJOINT - accelerator stud 2
10 D50720 STUD - accelerator pedal 1
11 D50719 DRAG LINK LINK - accelerator control 1
12 141-4 CLEVIS PIN,3/8" x 1.060" | PIN, CLEVIS, , Throttle link 3/8" x 1.060" |1
13 D50715 AXLE PIN PIN - special, link support 1
14 132-26 COTTER PIN Pin, Split (Cotter), 3/32" x 3/4" 2

165




166



Diag # Part # Name Description Qty
1 A51552 TANK - fuel (Replaces A39769) 1
1 A39818 TANK - fuel (Forklift only) 1
2 A51390 CAP - fuel tank (Replaced A39377) 1
3 A23480 SENDER UNIT SENDER - fuel gauge 1
4 A11822 GASKET - sender 1
5 174-95 SCREW,SItd Rd Hd, #10-32 | - #10-32 x 3/8" rd. hd. 5
x 3/8"
6 92-3 LOCK WASHER,#10 WASHER, LOCK, #10 5
7 A37315 PAD - rear tank support 2
8 A37310 STUD - 3/8" N.C. x 3-1/4" 4
9 A37311 BUSHING - mounting, rubber 8
10 F62051 WASHER - stud nut 4
11 131-352 LOCK NUT,3/8"-16, GA NUT - 3/8" N.C. hex., lock 4
12 A39378 SUPPORT - front, fuel tank (Used prior to trac. ser. no. | 1
8731267)
13 A51792 SUPPORT - front, fuel tank (1st used trac. ser. no. 1
8731267)
14 A51801 BUSHING SPACER - support to torque tube (1st used | 2
trac. ser. no. 8731267)
15 A30049 STRAINER ELEMENT STRAINER ASSY. - fuel, Inlcudes: Ref. 16 | 1
-22
16 A11214 HEAD HEAD 1
17 A11205 VALVE - shut-off 1
18 A11211 FILTER SCREEN SCREEN 1
19 A11208 GASKET - bowl 1
20 A11209 BOWL BOWL 1
21 A11210 ADJUSTER NUT 1
22 A11212 BAIL ASSY. 1
23 A51542 NIPPLE, LUBE NIPPLE -, Serial Range: strainer-filter 1
24 221-1335 COUPLING,Pipe, 1/8" NPT | - nipple to filter Pipe, 1/8" NPT 1
25 D53499 FILTER - fuel 1
26 A39811 HOSE - fuel filter to fuel line 1
27 A51541 TUBE - fuel tank to filter (Replaces A51305) 1
28 214-253 HOSE CLAMP,#10, CLAMP - hose, 9/16 to 1-1/16" 2
0.56/1.06 Type F Worm
29 217-20 ELBOW,90°, 1/8"-28 NPTF, | Assy - fuel line to carburetor, Incl. Ref. 30 |1
Fem x 1/8"-27 NPTF Male |[and 31 90°, 1/8"-28 NPTF, Fem x 1/8"-27
NPTF Male
30 222-653 SLEEVE,5/16" Tube, Comp | - for 5/16" tube 1

167




Diag # Part # Name Description Qty

31 222-663 NUT,1/2"-24, 45° Fl, Comp |NUT - for 5/16" tube 1

32 A38249 ASSY. - (See Figure 78) 1

33 G46826 GASKET -, Serial Range: carburetor-manifold 1

34 13-614 BOLT,Hex, 3/8"-16 x 7/8", | BOLT,Hex, 3/8"-16 x 7/8", G5, Full Thd 2
G5, Full Thd

35 92-6 LOCK WASHER,3/8" WASHER - lock, 3/8" 2

36 A38458 CONTROL - choke 1

37 193-68 LOCK WASHER,Int Tooth, | WASHER, LOCK, Int Tooth, 3/8" 1
3/8"

38 86585245 NUT,Jam, 3/8"-24, G5 - 3/8" N.F. hex., jam 1

39 A26673 CLIP - choke cable 1

40 113-2 BOLT,Hex, 1/4"-20 x 5/8", | BOLT,Hex, 1/4"-20 x 5/8", G5, Full Thd 1
G5, Full Thd

41 192-19 LOCK WASHER,1/4" WASHER, LOCK, 1/4" 1

42 7770 NUT,0.25" OD 1/4"-20, G5 1

A22988 HOSE,0.25" ID x 15.00", - Choke control 0.25" ID x 15.00", SAE 2

SAE SC716 CS SC716 CS

44 A39882 BEARING WIRE - ground, fuel tank 1

45 193-68 LOCK WASHER,Int Tooth, | WASHER, LOCK, Int Tooth, 3/8" 1

3/8"

168




169



Diag # Part # Name Description Qty
A38249 ASSY,, Inlcudes: Ref. 1 - 41 1
1 B51245 SHAFT ASSY. - throttle 1
2 B51581 SCREW - stop 1
3 NSS NOT SERVICED BODY - throttle (Order A38249) 1
SEPARATELY
4 B51528 SEAL - throttle shaft 1
5 A40612 PLUG - throttle shaft hole 1
6 A40609 BUSHING - throttle shaft 2
7 B59360 RETAINER WASHER - throttle shaft seal retaining 1
8 B51211 PLATE - throttle 1
9 173-223 SCREW,SItd Rd Hd, #6-32 |- plate, #6-32 x 1/4" pan hd. (Replaces 4
x 1/4" A24896)
10 192-15 LOCK WASHER,#6 Washer, Lock, #6 4
11 B51541 PLUG - fuel inlet 2
12 B51265 HOSE NEEDLE - idle adjusting 1
13 B51404 SPRING - idle needle 1
14 A25174 JET - idle 1
15 A40186 VALVE & SEAT - fuel VALVE & SEAT - fuel (Matched), Inlcudes: | 1
(Matched), Inlcudes: Ref. 16 | Ref. 16
16 B51618 WASHER - fuel valve seat 1
17 B51359 FLOAT FLOAT 1
18 B51433 AXLE - float 1
19 B51470 GASKET - bowl 1
B51470 bowl gasket - B51470 bowl gasket - Artwork is not 1
Artwork is not correct. correct. B51470 (used on carb model #67
B51470 (used on carb does not have V in venturi hole. Gasket
model #67 does not have V | showing is B51471 (see Figure 108) which
in venturi hole. Gasket is used on carb model #267 (slightly larger
showing is B51471 (see than B51470 and has V in venturi hole.
Figure 108) which is used
on carb model #267 (slightly
larger than B51470 and has
V in venturi hole.
20 A25187 VENTURI 1
21 B51340 JET - well vent 1
22 A25173 JET - main 1
23 B51619 WASHER - main jet 1
24 B51365 PLATE - choke 1
25 B51180 BOWL ASSY. - fuel, Inlcudes: Ref. 26 - 29 1
26 B51442 FILTER DISC - drain 1

170




Diag # Part # Name Description Qty
27 B51533 WASHER - packing, choke shaft 1
28 B51439 RETAINER - packing 1
29 B51509 PLUG - choke shaft hole 1
30 B51400 SUPPORT BRACKET ASSY. - choke, Inlcudes: Ref. |1
31-33
31 B51403 CLIP _ choke rod 1
32 B51580 SCREW - clip 1
33 129-76 NUT,Sq, #8-36 - clip screw 1
34 B51458 SCREW - bracket 2
35 B59632 SHAFT ASSY. - choke, Inlcudes: Ref. 36 1
36 B51579 SCREW - swivel, choke rod 1
37 B51412 SPRING - return, choke lever 1
38 B51635 SCREW -, Serial Range: bowl-body 4
39 B51323 JET - discharge 1
40 B51610 WASHER - discharge jet 1
41 B51541 PLUG - bowl drain 1
42 B51459 GASKET -, Serial Range: carburetor-manifold 1
43 A41085 KIT - carburetor repair (Incl. items 4,5, 7, 11, |1
15,18, 22, 27 thru 29, 40, 42
44 B51496 GASKET KIT - carburetor overhaul (Incl. items 15, |1
18, 22
50 A38253 SOLENOID ASSY., Inlcudes: Ref. 51 1
51 A41560 PLUNGER - solenoid 1
52 A41557 SPRING - plunger 1
53 A41559 SCREW - lead 1
54 A41558 O-RING "O"RING - screw 1

171




172



Diag # Part # Name Description Qty
1 A39102 COVER ASSY. - timing gear, Inlcudes: Ref.2-5 |1
2 A35822 NEEDLE BEARING,9.52 BEARING - needle, governor shaft 2
mm ID x 14.29 mm OD x
12.7 mm
3 A39110 OIL SEAL - oil, crankshaft front 1
4 A30016 FITTING PLUG - 1/8" P.T., sltd. hd. 1
5 221-843 PLUG,Hex Soc, 3/8"-18 - 3/8" P.T., hex. sckt. hd. 1
6 A30011 SEAL - dust, governor shaft 1
7 A51754 LEVER SHAFT 1
8 138-57 LOCK PIN,1/8" x 3/4", PIN, 1/8" x 3/4", Slotted 1
Slotted
9 211-5 BALL,3/16" Dia - thrust, governor shaft 1
10 A30012 SPACER - thrust, governor shaft 1
15 A29442 RING - dowel, Serial Range: cover-block 2
16 A38227 GASKET -, Serial Range: cover-block 1
17 A29957 SHAFT ASSY. - governor 1
18 G37066 GEAR - camshaft, w/governor weights 1
19 13-620 BOLT,Hex, 3/8"-16 x 1 1/4", | BOLT,Hex, 3/8"-16 x 1 1/4", G5, Full Thd |3
G5, Full Thd
19 13-624 BOLT,Hex, 3/8"-16 x 1 1/2", |- 3/8 x 1-1/2" N.C. hex. 2
G5
20 413-632 BOLT,Hex, 3/8"-16 x 2", G5 |- 3/8 x 2" N.C. hex. 1
20 13-636 BOLT,Hex, 3/8"-16 x 2 1/4", | BOLT,Hex, 3/8"-16 x 2 1/4", G5 1
G5
21 13-652 BOLT,Hex, 3/8"-16 x 3 1/4", | - 3/8 x 3-1/4" N.C. hex. 3
G5
22 195-25 WASHER,3/8" -13/32 x 13/16 x 1/16" 5
23 G49400 WASHER -13/32 x 1-5/32 x 10 ga. 1
24 92-6 LOCK WASHER,3/8" WASHER - lock, 3/8" 10
25 25-106 NUT,3/8"-16, G5 - 3/8" N.C. hex. 3
30 G45228 ROD ASSY. - governor to carburetor, Inlcudes: |1
Ref. 31 and 32
31 25-114 NUT,1/4"-28, G5 - 1/4" N.F. hex. 1
32 A10329 BALL JOINT - rod 1
33 92-4 LOCK WASHER,1/4" WASHER, LOCK, 1/4" 2
34 25-114 NUT,1/4"-28, G5 - 1/4" N.F. hex. 2
35 A37005 SPRING - inner, governor speed (Red) 1
36 G48511 SPRING - outer, governor speed (Black) 1
37 G45793 ROD - governor control 1

173




Diag # Part # Name Description Qty

38 G45792 STOP GUIDE - control rod 1

39 113-103 BOLT,Hex, 5/16"-18 x 1", | BOLT,Hex, 5/16"-18 x 1", G5, Full Thd 2
G5, Full Thd

40 192-20 LOCK WASHER,5/16" WASHER, LOCK, 5/16" 2

41 195-521 WASHER,5/16", SAE -11/32 x 11/16 x 1/16" 2

174




3
@\@ w_ M%w

llllll

175



Diag # Part # Name Description Qty
1 A39391 LEVER - throttle control 1
2 A37247 KNOB - throttle lever 1
3 A51528 OIL SEAL RING - retainer, Serial Range: knob-lever |1
4 A51511 COLLAR - stop, friction plate (Replaces 1
A38173)
5 A38173 STOP COLLAR - stop, friction plate (Order 1
1-A51511
6 75-432 SCREW - 1/4 x 2" N.C. rd. hd. mach. 2
7 75-424 SCREW - 1/4 x 1-1/2" N.C. rd. hd. mach. 2
8 25-104 NUT,1/4"-20, G5 NUT,1/4"-20, G5 2
9 138-118 LOCK PIN,7/32" x 1 1/2", | PIN, 7/32" x 1 1/2", Slotted 1
Slotted
10 A57029 DISC - throttle plate 1
11 969 DISC - friction DISC - friction 1
12 A32838 WASHER - friction disc 1
13 A34113 SPRING - tension, lever 1
14 195-33 WASHER,1/2" -17/32 x 1-1/16 x 13 ga. 1
15 25-148 JAM NUT,Jam, 1/2"-13, G5 | - 1/2" NC hex, jam 2
16 G1338 LEVER - bottom 1
17 138-77 LOCK PIN,5/32" x 1", PIN, 5/32" x 1", Slotted 1
Slotted
20 A35642 ROD - lever to cross shaft 1
21 A10329 BALL JOINT - intermediate rod 2
22 25-154 JAM NUT,Jam, 1/4"-28, G5 |- 1/4" N.F. hex, jam 2
23 92-4 LOCK WASHER,1/4" WASHER, LOCK, 1/4" 2
24 25-114 NUT,1/4"-28, G5 - 1/4" N.F. hex. 4

176







Diag # Part # Name Description Qty
1 A37264 SHAFT - cross, throttle control 1
2 A35638 LEVER - cross shaft 1
3 A35639 LEVER - override 1
4 138-77 LOCK PIN,5/32" x 1", PIN, 5/32" x 1", Slotted 4
Slotted
5 A37265 LEVER - throttle stop 1
7 A38304 SPRING - return 1
8 413-632 BOLT,Hex, 3/8"-16 x 2", G5 |- 3/8 x 2" N.C. hex. 1
9 25-146 JAM NUT,Jam, 3/8"-16, G5 |- 3/8" N.C. hex., jam 2
10 A37271 DRAG LINK LINK - throttle pivot 1
11 13-640 BOLT,Hex, 3/8"-16 x 2 1/2", | - 3/8 x 2-1/2" N.C. hex. 1
G5
12 25-146 JAM NUT,Jam, 3/8"-16, G5 |- 1/4" N.C. hex., jam 2
13 A39386 ROD - throttle 1
14 25-106 NUT,3/8"-16, G5 - 3/8" N.C. hex. 2
20 A37893 ROD - throttle control, rear 1
21 141-2 CLEVIS PIN,1/4" x .770" PIN - clevis, 1/4 x 3/4" 1
22 132-7 COTTER PIN,1/16" x 3/4" | Pin, Split (Cotter), 1/16" x 3/4" 1
23 9635082 NUT,5/16"-18, G5 - 5/16" N.C. hex. (R.H. thread) 1
24 A37269 TURNBUCKLE - rod adjusting 1
25 129-342 NUT - 5/16" N.C. hex. (L.H. thread) 1
26 A39526 ROD - throttle control, front 1
27 132-7 COTTER PIN,1/16" x 3/4" | Pin, Split (Cotter), 1/16" x 3/4" 2
28 95-5 WASHER,3/8" x 7/8" x .083" | - 3/8 x 7/8 x 5/64" 1

178







Diag # Part # Name Description Qty
1 D55023 PLATE ASSY. PLATE - floor, R.H. front (Replaces 1
D49715)
2 75-640 SCREW - machine, round head (3/8"-16 N.C. x 1
2-1/2")
25-106 NUT,3/8"-16, G5 - hex. (3/8"-16 N.C.) 1
135-737 GROOVED PIN,5/32" x 1", | PIN, GROOVED, , Shaft 5/32" x 1", Type |1
Type E E
5 R17364 SHAFT - pedal pivot (Replaced 71044) 1
6 D49700 PEDAL - foot accelerator 1
7 25-115 NUT,5/16"-24, G5 - hex (5/16"-24 NF) 4
8 92-5 LOCK WASHER,5/16" LOCK WASHER,5/16" 2
9 A19105 BALL JOINT - accelerator stud 2
10 D50720 STUD - accelerator pedal 1
11 D50719 DRAG LINK LINK - accelerator control 1
12 141-4 CLEVIS PIN,3/8" x 1.060" | PIN, CLEVIS, , Throttle link 3/8" x 1.060" |1
13 D50715 AXLE PIN PIN - special, link support 1
14 132-26 COTTER PIN Pin, Split (Cotter), 3/32" x 3/4" 2

180




181



Diag # Part # Name Description Qty
1 A51552 TANK - fuel (Replaces A39769) 1
1 A39818 TANK - fuel (Forklift only) 1
2 A51390 CAP - fuel tank 1
3 A23480 SENDER UNIT SENDER - fuel gauge 1
4 A11822 GASKET - sender 1
5 174-95 SCREW,SItd Rd Hd, #10-32 | - #10-32 x 3/8" rd. hd. 5
x 3/8"
6 92-3 LOCK WASHER,#10 WASHER, LOCK, #10 5
7 A37315 PAD - rear tank support 2
8 A37310 STUD - 3/8" N.C. x 3-1/4" 4
9 A37311 BUSHING - mounting, rubber 8
10 F62051 WASHER - stud nut 4
11 131-352 LOCK NUT,3/8"-16, GA NUT - 3/8" N.C. hex., lock 4
12 A39378 SUPPORT - front, fuel tank (Used prior to trac. ser. no. | 1
8731267)
13 A51792 SUPPORT - front, fuel tank (1st used trac. cer. no. 1
8731267)
14 A51801 BUSHING SPACER - support to torque tube (1stused | 1
trac. ser. no. 8731267)
15 A30049 STRAINER ELEMENT STRAINER ASSY. - fuel, Inlcudes: Ref. 16 | 1
-22
16 A11214 HEAD HEAD 1
17 A11205 VALVE - shut-off 1
18 A11211 FILTER SCREEN SCREEN 1
19 A11208 GASKET - bowl 1
20 A11209 BOWL BOWL 1
21 A11210 ADJUSTER NUT 1
22 A11212 BAIL ASSY. 1
23 A51542 NIPPLE, LUBE NIPPLE -, Serial Range: strainer-filter 1
24 221-1335 COUPLING,Pipe, 1/8" NPT | - nipple to filter Pipe, 1/8" NPT 1
25 D53499 FILTER - fuel 1
26 A39811 HOSE - fuel filter to fuel line 1
27 A51541 TUBE - fuel tank to filter (Replaces A51305) 1
28 214-253 HOSE CLAMP#10, CLAMP - hose, 9/16 to 1-1/16" 2
0.56/1.06 Type F Worm
29 222-619 ELBOW,90°, 1/2"-24 x 1/8" | ASSY. - fuel line to carburetor, Inlcudes: |1
NPT, Comp Ref. 30 and 31
30 222-653 SLEEVE,5/16" Tube, Comp | - for 5/16" tube 1

182




Diag # Part # Name Description Qty

31 222-663 NUT,1/2"-24, 45° Fl, Comp |NUT - for 5/16" tube 1

32 A39568 CARBURETOR ASSY. - (See Figure 108) 1

33 G46826 GASKET -, Serial Range: carburetor-manifold 1

34 13-614 BOLT,Hex, 3/8"-16 x 7/8", | BOLT,Hex, 3/8"-16 x 7/8", G5, Full Thd 2
G5, Full Thd

35 92-6 LOCK WASHER,3/8" WASHER - lock, 3/8" 2

36 A38458 CONTROL - choke 1

37 193-68 LOCK WASHER,Int Tooth, | WASHER, LOCK, Int Tooth, 3/8" 1
3/8"

38 86585245 NUT,Jam, 3/8"-24, G5 - 3/8" N.F. hex., jam 1

39 A26673 CLIP - choke cable 1

40 113-2 BOLT,Hex, 1/4"-20 x 5/8", | BOLT,Hex, 1/4"-20 x 5/8", G5, Full Thd 1
G5, Full Thd

41 192-19 LOCK WASHER,1/4" WASHER, LOCK, 1/4" 1

42 7770 NUT,0.25" OD 1/4"-20, G5 1

A22988 HOSE,0.25" ID x 15.00", - Choke control 0.25" ID x 15.00", SAE 2

SAE SC716 CS SC716 CS

44 A39882 BEARING WIRE - ground, fuel tank 1

45 193-68 LOCK WASHER,Int Tooth, | WASHER, LOCK, Int Tooth, 3/8" 1

3/8"

183




108

184



Diag # Part # Name Description Qty
A39568 CARBURETOR ASSY,, Inlcudes: Ref. 1 -43 1

1 A43459 SHAFT ASSY. - throttle 1
2 B51581 SCREW - stop 1
3 NSS NOT SERVICED BODY - throttle (Order A39568) 1

SEPARATELY
4 B51528 SEAL - throttle shaft 1
5 A40612 PLUG - throttle shaft hole 1
6 A40609 BUSHING - throttle shaft 2
7 B59360 RETAINER WASHER - throttle shaft seal retaining 1
8 B51211 PLATE - throttle 1
10 B51541 PLUG - fuel inlet 2
11 A41389 SCREW NEEDLE - idle adjusting 1
12 B51404 SPRING - idle needle 1
13 B51306 JET - idle 1
14 A40938 VALVE VALVE 1
15 B51618 WASHER - fuel valve seat 1
16 B51359 FLOAT - fuel lever 1
17 B51433 AXLE - float 1
18 B51471 GASKET - bowl 1

B51471 bowl gasket - This |B51471 bowl gasket - This part is used on | 1

part is used on carb model |carb model #267 and has V in venturi hole.

#267 and has V in venturi | Itis slightly larger than B51470 (used on

hole. It is slightly larger than | carb model #67) which does not have V in

B51470 (used on carb venturi hole (see Figure 78).

model #67) which does not

have V in venturi hole (see

Figure 78).
19 A25170 VENTURI VENTURI 1
20 B51338 TUBE JET - well vent 1
21 B51287 JET - main 1
22 B51619 WASHER - main jet 1
23 B51365 PLATE - choke 1
25 B51180 BOWL ASSY. - fuel, Inlcudes: Ref. 26 - 29 1
26 B51442 FILTER DISC - drain 1
27 B51533 WASHER - packing, choke shaft 1
28 B51439 RETAINER - packing 1
29 B51509 PLUG - choke shaft hole 1
30 A42350 BRACKET ASSY. - choke, Inlcudes: Ref. |1

31-33

185




Diag # Part # Name Description Qty
31 B51403 CLIP - choke rod 1
32 B51580 SCREW - clip 1
33 129-76 NUT,Sq, #8-36 - clip screw 1
34 B51458 SCREW - bracket 2
35 A43458 SHAFT ASSY . - choke, Inlcudes: Ref. 36 |1
36 B51579 SCREW - swivel, choke rod 1
37 B51412 SPRING - return, choke lever 1
38 B51635 SCREW -, Serial Range: bowl-body 4
39 B51323 JET - discharge 1
40 B51610 WASHER - discharge jet 1
41 B51541 PLUG - bowl drain 1
42 173-223 SCREW,SItd Rd Hd, #6-32 |- throttle plate 4
x 1/4"
43 192-15 LOCK WASHER, #6 Washer, Lock, #6 4
44 A137011 SOLENOID ASSY. - (Replaces A39569) 1
45 B51707 GASKET - solenoid mounting 1
47 B51459 GASKET -, Serial Range: carburetor-manifold 1
48 CASA40940 KIT - carburetor repair (Incl. items 4,5, 7, 11, |1
14, 15, 17, 18, 22, 27 thru 29, 40
49 B51496 GASKET KIT - carburetor gasket (Incl. items 15, 18, | 1

22

186




187



188



Diag # Part # Name Description Qty
1 A39804 GAUGE - engine temperature 1
2 A24084 LAMP ASSY. - wiring, engine oil pressure, 1
Inlcudes: Ref. 3
3 A24354 BULB - oil pressure lamp 1
4 A39805 GAUGE - fuel 1
5 A23480 SENDER UNIT SENDER - fuel level 1
6 A11783 ELECTRICAL WIRE WIRE - fuel gauge to sending unit 1
7 A39395 LIGHT ASSY. LAMP ASSY. - converter oil temp. (Power |1
shuttle), Inlcudes: Ref. 8
8 A24354 BULB - oil pressure lamp 1
9 A33241 SWITCH SENDER - converter temperature (Power | 1
shuttle)
10 A36677 ELECTRICAL WIRE WIRE -, Serial Range: sender-lamp 1
15 A39849 ELECTRICAL GAUGE GAUGE - converter oil pressure (Power |1
shuttle) (Replaces A39800)
16 A9366 TUBE - converter oil pressure 1
17 A35903 LOOM - oil pressure tube 1
18 222-10 FITTING,3/8"-24 Inv FI x COUPLING - tube to gauge 1
1/8" NPT
19 222-400 HYD CONNECTOR,1/8" CONNECTOR - tube to valve 1
NPT x 5/16"-24
20 A39802 AMMETER - 60 amp. 1
21 A38454 ELECTRICAL WIRE CONTROL - fuel shut-off 1
22 193-68 LOCK WASHER,Int Tooth, | WASHER, LOCK, Int Tooth, 3/8" 1
3/8"
23 86585245 NUT,Jam, 3/8"-24, G5 - 3/8" N.F. hex. jam 1
24 A39887 SWITCH - lights (Replaced G13142) 1
A39887 switch - This part | A39887 switch - This part does not include | 1
does not include the the retaining nut (A39888).
retaining nut (A39888).
25 A137204 KNOB - light switch (Replaces G13141) 1
26 A24087 LAMP BASE LAMP ASSY. - instrument panel, Inlcudes: | 2
Ref. 27
27 A22349 BULB - panel lamp 1
30 A39806 TACHOMETER ASSY. 1
31 193-1000 NUT,Keps, w/LW,#10-32 - #10 N.F. hex., Keps 2
32 A39403 CABLE ASSY. - tachometer drive, Inlcudes: Ref. |1
33
33 A24523 KIT CABLE - replacement core (Cut to length |1

required)

189




Diag # Part # Name Description Qty
34 A38942 DRIVE ASSY. - tachometer (In block) 1
35 A59568 INDICATOR - air cleaner 1
36 217-194 FITTING,1/8"-27 NPTF, - indicator to mounting block 1
Brass
37 222-5113 FITTING,90°, 7/16"-24 x 1/8" | - 90 degrees, tube mounting block 1
NPTF
40 A22874 HOLDER ASSY. - fuse, Inlcudes: Ref. 41 1
41 NLS NO LONGER SERVICED | CAP - fuse holder 1
42 223-20 FUSE,20 Amp, Type SFE |- 20 amp. 1
45 A24510 SWITCH ASSY - starting w/key (Diesel) 1
46 A24509 KEY - ignition switch (Set of 2) 1
47 A36948 SWITCH - starter 1
48 A39405 ELECTRICAL WIRE WIRE - starter switch to starter botton 1
49 F22316 RESISTOR - 75 ohm. 1
50 A39393 HARNESS - instrument wire 1
51 A62209 CLAMP,5/16", Insul, 1/4" CLIP - tach. cable to fuel tank 1
Bolt
52 113-2 BOLT,Hex, 1/4"-20 x 5/8", |BOLT,Hex, 1/4"-20 x 5/8", G5, Full Thd 1
G5, Full Thd
53 192-19 LOCK WASHER,1/4" WASHER, LOCK, 1/4" 1
54 7770 NUT,0.25" OD 1/4"-20, G5 1
55 A39394 CLIP - harness wire 2
56 L11541 CABLE TIE STRAP - tube 1

190




191



Diag # Part # Name Description Qty
1 A39392 HARNESS ASSY. - main wiring (Use w/Prestolite 1
alternator)
1 A135774 HARNESS ASSY. - main wiring (Use w/Delco 1
alternator)
2 A37506 wire (w/ring) (Order A51269) 1
3 195-521 WASHER,5/16", SAE 11/32 x 11/16 x 1/16" 2
4 9635082 NUT,5/16"-18, G5 NUT,5/16"-18, G5 2
5 A51269 wiring harness (Replaces A37506) 1
6 49838 CLAMP front fuel tank stud (Used w/A51269) 1
7 A37179 CLIP harness 3
8 A39394 harness 1
9 13-512 BOLT,Hex, 5/16"-18 x 3/4", | BOLT,Hex, 5/16"-18 x 3/4", G5, Full Thd |1
G5, Full Thd
10 92-5 LOCK WASHER,5/16" LOCK WASHER,5/16" 1
11 9635082 NUT,5/16"-18, G5 5/16" N.C. hex. 1
12 A39802 AMMETER - 60 amp. 1
13 A13794 TRANSMITTER SWITCH - engine oil pressure 1
14 193-1000 NUT,Keps, w/LW,#10-32 #10 N.F. hex. Keps 1
15 A21462 SENDER UNIT engine temperature 1
16 193-1000 NUT,Keps, w/LW,#10-32 #10 N.F. hex., Keps 1
17 A20990 SWITCH - safety, neutral start 1
18 A61028 BOOT switch 1
19 A22877 BREAKER circuit (See Figure 114) 1
20 A38411 BATTERY 12 volt (Dry) 1
20 L49990 X BATTERY - 12 volt (Wet-charged) 1
21 A38414 STRAP battery ground 1
22 A51549 CABLE battery to solenoid (57") (Replaces A38415) | 1
24 REF INSTRUCTION STARTER ASSY. - (See Figure 114) 1
30 REF INSTRUCTION ALTERNATOR ASSY. - (See Figure 115A) | 1
31 D30243 LAMP LIGHT ASSY. - front head (See Figure 2
121C)
32 D39242 ELECTRICAL WIRE CABLE - connecting, headlight 1
33 A11768 ELECTRICAL WIRE CABLE - ground, headlight 2
35 A36896 CABLE PULLING GRIP starter solenoid to heater solenoid, maifold | 1
36 A39079 SOLENOID heater (See Figure 114), manifold 1
37 A21753 CAP NIPPLE - solenoid terminals, manifold 2
heater
38 A21483 CABLE solenoid to , manifold heater 1

192




Diag #

Part #

Name

Description

Qty

39

A37775

HEATER

ASSY. - manifold (See Figure 15A)

193




194



Diag # Part # Name Description Qty
1 REF INSTRUCTION STARTER ASSY. - (Mech. shuttle) (See |1
Figures 122-123A)
1 REF INSTRUCTION STARTER ASSY. - (Power shuttle) (See
Figures 126, 127A)
2 G46873 GASKET - starter (Power shuttle) 1
3 113-219 BOLT,Hex, 3/8"-16 x 2", G5 | BOLT,Hex, 3/8"-16 x 2", G5 3
4 193-72 LOCK WASHER - Shakeproof, 3/8" int. 2
4 192-21 LOCK WASHER,3/8" WASHER, LOCK, 3/8" 1
5 321-2788 DECAL - warning (1st used trac. ser. no. 8742574) | 1
25 A22877 BREAKER - circuit 1
26 192-18 LOCK WASHER,#10 WASHER, LOCK, #10 2
27 129-37 NUT,#10-32 NUT,#10-32 2
28 173-226 SCREW,SItd Rd Hd, #8-32 |- #8 x 3/8" N.C. rd. hd. 2
x 3/8"
29 193-90 LOCK WASHER,Ext, #8 WASHER, LOCK, Ext, #8 2
30 129-16 NUT,#8-32 NUT,#8-32 2
35 A39079 SOLENOID - manifold heater 1
36 193-1000 NUT,Keps, w/LW,#10-32 - #10 N.F. hex., Keps 1
37 192-20 LOCK WASHER,5/16" WASHER, LOCK, 5/16" 2
38 9635082 NUT,5/16"-18, G5 NUT,5/16"-18, G5 2
39 113-1 BOLT,Hex, 1/4"-20 x 1/2", |BOLT,Hex, 1/4"-20 x 1/2", G5, Full Thd 2
G5, Full Thd
40 193-60 LOCK WASHER,Int Tooth, | WASHER, LOCK, Int Tooth, 1/4" 2
1/4"
45 F22316 RESISTOR - 75 ohm 1
46 113-24 BOLT - 1/4 x 5/8" N.C. hex. | BOLT - 1/4 x 5/8" N.C. hex. 1
47 192-19 LOCK WASHER,1/4" WASHER, LOCK, 1/4" 1
48 7770 NUT,0.25" OD 1/4"-20, G5 1
50 A36948 SWITCH - starter 1
51 173-257 SCREW,SItd Rd Hd, #10-24 | - #10 x 1/2" N.C. Phillips hd. 2
x 1/2"
52 193-1004 NUT,Keps, w/LW,#10-24 NUT - #10 N.C. hex. Keps 2

195




196



Diag # Part # Name Description Qty
1 REF INSTRUCTION ALTERNATOR ASSY. - Prestolite (See 1
Figure 132)
2 A38492 BRACKET - mounting 1
3 113-241 BOLT,Hex, 3/8"-16 x 3", G5 | BOLT,Hex, 3/8"-16 x 3", G5 1
4 192-21 LOCK WASHER,3/8" WASHER, LOCK, 3/8" 1
5 129-103 NUT,3/8"-16, G5 NUT, 3/8"-16, G5 1
6 13-612 BOLT,Hex, 3/8"-16 x 3/4", [BOLT,Hex, 3/8"-16 x 3/4", G5, Full Thd 2
G5, Full Thd
7 92-6 LOCK WASHER,3/8" WASHER - lock, 3/8" 2
8 A139258 STRAP - adjusting (Replaces A37017) 1
9 G11271 SPACER -, Serial Range: strap-cover 1
10 13-636 BOLT,Hex, 3/8"-16 x 2 1/4", | BOLT,Hex, 3/8"-16 x 2 1/4", G5 1
G5
11 113-102 BOLT,Hex, 5/16"-18 x 3/4", |Hex, 5/16"-18 x 3/4", G5, Full Thd 1
G5, Full Thd
12 192-20 LOCK WASHER,5/16" WASHER, LOCK, 5/16" 1
13 195-103 WASHER,5/16" - 3/8 x 7/8 x 5/64" 1
20 REF INSTRUCTION ALTERNATOR ASSY. - Delco (See Figure | 1
133A)
21 A38492 BRACKET - mounting, delco 1
22 113-241 BOLT,Hex, 3/8"-16 x 3", G5 | Delco Hex, 3/8"-16 x 3", G5 1
23 192-21 LOCK WASHER,3/8" WASHER, LOCK, , Delco 3/8" 1
24 129-103 NUT,3/8"-16, G5 NUT, , Delco 3/8"-16, G5 1
25 13-612 BOLT,Hex, 3/8"-16 x 3/4", |Delco Hex, 3/8"-16 x 3/4", G5, Full Thd 2
G5, Full Thd
26 92-6 LOCK WASHER,3/8" WASHER - lock, , Delco 3/8" 2
27 A139258 STRAP - adjusting (Replaces A37017), delco 1
28 413-632 BOLT,Hex, 3/8"-16 x 2", G5 |- 3/8 x 2" N.C. hex., Delco 1
29 95-6 WASHER,3/8" -7/16 x 1 x 5/64", delco 2
30 113-102 BOLT,Hex, 5/16"-18 x 3/4", | Hex, 5/16"-18 x 3/4", G5, Full Thd, Delco |1
G5, Full Thd
31 192-20 LOCK WASHER,5/16" WASHER, LOCK, , Delco 5/16" 1
32 195-103 WASHER,5/16" - 3/8 x 7/8 x 5/64", delco 1

197




\\

198



Diag # Part # Name Description Qty
1 A39804 GAUGE - engine temperature 1
2 A24084 LAMP ASSY. - warning, engine oil pressure, 1
Inlcudes: Ref. 3
3 A24354 BULB - oil pressure lamp 1
4 A39805 GAUGE - fuel 1
5 A23480 SENDER UNIT SENDER - fuel level 1
6 A11783 ELECTRICAL WIRE WIRE - fuel gauge to sending unit 1
7 A39395 LIGHT ASSY. LAMP ASSY. - converter oil temp. (Power |1
shuttle), Inlcudes: Ref. 8
8 A24354 BULB - oil pressure lamp (#57 red) 1
9 A33241 SWITCH SENDER - converter temperature (Power | 1
shuttle)
10 A36677 ELECTRICAL WIRE WIRE -, Serial Range: sender-lamp 1
15 A39849 ELECTRICAL GAUGE GAUGE - converter oil pressure (Power |1
shuttle) (Replaces A39800)
16 A9366 TUBE - converter oil pressure 1
17 A35903 LOOM - oil pressure tube 1
18 222-10 FITTING,3/8"-24 Inv FI x COUPLING - tube to gauge 1
1/8" NPT
19 222-400 HYD CONNECTOR,1/8" CONNECTOR - tube to valve 1
NPT x 5/16"-24
20 A39802 AMMETER - 60 amp. 1
21 A38458 CONTROL - choke 1
22 193-68 LOCK WASHER,Int Tooth, | WASHER, LOCK, Int Tooth, 3/8" 1
3/8"
23 86585245 NUT,Jam, 3/8"-24, G5 - 3/8" N.F. hex. jam 1
24 A39887 SWITCH - lights (Replaces G13142) 1
25 A137204 KNOB - light switch (Replaces G13141) 1
26 A24087 LAMP BASE LAMP ASSY. - instrument panel, Inlcudes: | 2
Ref. 27
27 A22349 BULB - panel lamp (#363) 1
30 A39806 TACHOMETER ASSY. 1
31 193-1000 NUT,Keps, w/LW,#10-32 - #10 N.F. hex., Keps 2
32 A39404 CABLE ASSY. - tachometer drive, Inlcudes: Ref. |1
33
33 A24523 KIT CABLE - replacement core (Cut to length |1
required)
34 A24761 SHAFT DRIVE - tachometer (In distributor) 1
39 A59568 INDICATOR - air cleaner 1

199




Diag # Part # Name Description Qty

40 217-194 FITTING,1/8"-27 NPTF, - indicator to mounting block 1
Brass

41 222-5113 FITTING,90°, 7/16"-24 x 1/8" | - 90 degrees, tube to mounting block 1
NPTF

45 A22874 HOLDER ASSY. - fuse, Inlcudes: Ref. 46 1

46 A10958 CAP - fuse holder 1

47 223-20 FUSE,20 Amp, Type SFE |- 20 amp. 1

48 A24511 SWITCH ASSY - starting, w/key (Gas) Inlcudes: Ref | 1

49

49 A24509 KEY - ignition switch (Set of 2) 1

50 A36948 SWITCH - starter 1

51 A39405 ELECTRICAL WIRE WIRE - starter switch to starter button 1

52 F22316 RESISTOR - 75 ohm 1

53 A39393 HARNESS - instrument wire 1

54 A62209 CLAMP,5/16", Insul, 1/4" CLIP - tach. cable to fuel tank 1
Bolt

55 113-2 BOLT,Hex, 1/4"-20 x 5/8", |BOLT,Hex, 1/4"-20 x 5/8", G5, Full Thd 1
G5, Full Thd

56 192-19 LOCK WASHER,1/4" WASHER, LOCK, 1/4" 1

57 7770 NUT,0.25" OD 1/4"-20, G5 1

58 A39394 CLIP - harness wire 2

59 L11541 CABLE TIE STRAP - tube 1

200




201



Diag # Part # Name Description Qty
1 A39392 HARNESS ASSY. - main wiring (Use w/Prestolite 1
alternator)
1 A135774 HARNESS ASSY. - main wiring (Use w/Delco 1
alternator)
2 A37506 CONDUIT - wire 1
3 195-521 WASHER,5/16", SAE -11/32 x 11/16 x 1/16" 2
4 9635082 NUT,5/16"-18, G5 NUT,5/16"-18, G5 2
5 A51269 CONDUIT - wiring harness (Replaces 1
A37506)
6 49838 CLAMP - front fuel tank stud (Used w/51269) 1
7 A37179 CLIP - harness 2
8 A39394 CLIP - harness 1
9 13-512 BOLT,Hex, 5/16"-18 x 3/4", | BOLT,Hex, 5/16"-18 x 3/4", G5, Full Thd |1
G5, Full Thd
10 92-5 LOCK WASHER,5/16" LOCK WASHER,5/16" 1
11 9635082 NUT,5/16"-18, G5 - 5/16" N.C. hex. 1
12 A39802 AMMETER - 60 amp. 1
13 A13794 TRANSMITTER SWITCH - engine oil pressure 1
14 193-1000 NUT,Keps, w/LW,#10-32 - #10 N.F. hex., Keps 1
15 A21462 SENDER UNIT SENDER - engine temperature 1
16 193-1000 NUT,Keps, w/LW,#10-32 - #10 N.F. hex., Keps 1
17 A20990 SWITCH - safety, neutral start 1
18 A61028 BOOT - switch 1
19 A22877 BREAKER - circuit (See Figure 120) 1
20 F22631 BATTERY - 12 volt (Dry) 1
20 D60337 BATTERY - 12 volt BATTERY - 12 volt (Wet-charged) 1
(Wet-charged)
21 A38414 STRAP - battery ground
22 A51549 CABLE - battery to starter solenoid (Replaces
A38415)
24 REF INSTRUCTION STARTER ASSY. - (See Figure 120) 1
25 A24504 RESISTOR - ballast 1
26 A38253 SOLENOID ASSY. - (Mech. shuttle) (See Figure 78) |1
26 A137011 SOLENOID ASSY. - (Power shuttle) (See Figure 108) |1
(Replaces A39569)
27 A38244 WIRE -, Serial Range: resistor-solenoid 1
28 A40778 COIL ASSY. - ignition 1
29 A38832 ELECTRICAL WIRE WIRE - resistor to coil (Positive terminal) |1

202




Diag # Part # Name Description Qty
30 A18461 DISTRIBUTOR ASSY. - (See Figure 134) 1
31 G13085 ELECTRICAL WIRE WIRE - distributor to coil (Negative 1
terminal)
32 A62857 ELECTRICAL WIRE WIRE -, Serial Range: coil-distributor 1
33 G46803 BOOT NIPPLE - hi-tension coil wire 1
34 A39186 CABLE WIRE - #1 2
35 A39187 CABLE WIRE - #2 2
36 A30109 WASHER RING - tie, hi-tension wires 1
37 A29338 COVER NIPPLE - hi-tension distributor wires 5
38 G44840 SPARK PLUG - ignition, Inlcudes: Ref. 39 4
39 (G46839 GASKET - spark plug 1
40 L11541 CABLE TIE STRAP - carb. wire to oil press. wire 1
41 A21753 CAP NIPPLE - starter solenoid cable 1
42 REF INSTRUCTION ALTERNATOR ASSY. - (See Figure 119A) | 1
45 D30243 LAMP LIGHT ASSY. - front head (See Figure 2
121C)
46 D39242 ELECTRICAL WIRE CABLE - connecting, headlight 1
47 A11768 ELECTRICAL WIRE CABLE - ground, headlight 2

203




204



Diag # Part # Name Description Qty
1 REF INSTRUCTION ALTERNATOR ASSY. - Prestolite (See 1
Figure 132)
2 A38492 BRACKET - mounting 1
3 113-241 BOLT,Hex, 3/8"-16 x 3", G5 | BOLT,Hex, 3/8"-16 x 3", G5 1
4 192-21 LOCK WASHER,3/8" WASHER, LOCK, 3/8" 1
5 129-103 NUT,3/8"-16, G5 NUT, 3/8"-16, G5 1
6 13-612 BOLT,Hex, 3/8"-16 x 3/4", [BOLT,Hex, 3/8"-16 x 3/4", G5, Full Thd 2
G5, Full Thd
7 92-6 LOCK WASHER,3/8" WASHER - lock, 3/8" 2
8 A59167 STRAP - alternator adjusting 1
9 13-620 BOLT,Hex, 3/8"-16 x 1 1/4", | BOLT,Hex, 3/8"-16 x 1 1/4", G5, Full Thd |1
G5, Full Thd
10 92-6 LOCK WASHER,3/8" WASHER - lock, 3/8" 1
11 25-106 NUT,3/8"-16, G5 - 3/8" N.C. hex. 1
12 113-102 BOLT,Hex, 5/16"-18 x 3/4", |Hex, 5/16"-18 x 3/4", G5, Full Thd 1
G5, Full Thd
13 192-20 LOCK WASHER,5/16" WASHER, LOCK, 5/16" 1
14 195-103 WASHER,5/16" - 3/8 x 7/8 x 5/64" 1
20 REF INSTRUCTION ALTERNATOR ASSY. - delco (See Figure |1
133A)
21 A38492 BRACKET - mounting,delco 1
22 113-241 BOLT,Hex, 3/8"-16 x 3", G5 | Delco Hex, 3/8"-16 x 3", G5 1
23 192-21 LOCK WASHER,3/8" WASHER, LOCK, , Delco 3/8" 1
24 129-103 NUT,3/8"-16, G5 NUT, , Delco 3/8"-16, G5 1
25 13-612 BOLT,Hex, 3/8"-16 x 3/4", |Delco Hex, 3/8"-16 x 3/4", G5, Full Thd 2
G5, Full Thd
26 92-6 LOCK WASHER,3/8" WASHER - lock, , Delco 3/8" 2
27 A59167 STRAP - alternator adjusting,delco 1
28 13-628 BOLT,Hex, 3/8"-16 x 1 3/4", | Delco Hex, 3/8"-16 x 1 3/4", G5 1
G5
29 92-6 LOCK WASHER,3/8" WASHER - lock, , Delco 3/8" 1
30 25-106 NUT,3/8"-16, G5 - 3/8" N.C. hex.,delco 1
31 A37418 SPACER -, Serial Range: strap-cover,delco 1
32 113-102 BOLT,Hex, 5/16"-18 x 3/4", | Hex, 5/16"-18 x 3/4", G5, Full Thd, Delco |1
G5, Full Thd
33 192-20 LOCK WASHER,5/16" WASHER, LOCK, , Delco 5/16" 1
34 195-103 WASHER,5/16" - 3/8 x 7/8 x 5/64",delco 1

205




i N U

ot YATEM Ly weav
e 4B 1 ML LRIE TO
sarran "
APy ) ARt
[ vsimn
OULD RI

206



Diag # Part # Name Description Qty
1 A36584 STARTING MOTOR STARTER ASSY. - (See Figure 130) 1
1 104223A1R REMAN-STARTER Remanufactured STARTER 12 volt Presto | 1
Inertia - For N.A. Only
1 104223A1C CORE-STARTER Return Number, STARTER 12 volt Presto
Inertia - For N.A. Only
2 G46873 GASKET GASKET - starter (Power shuttle) 1
3 113-219 BOLT,Hex, 3/8"-16 x 2", G5 | BOLT, Hex, 3/8"-16 x 2", G5 3
4 193-72 LOCK WASHER WASHER - Shakeproof, 3/8" int./ext. 2
4 192-21 LOCK WASHER, 3/8" WASHER, LOCK, 3/8" 1
5 321-2788 DECAL DECAL - warning (1st used trac. ser. no. |1
8742574)
25 A22877 BREAKER BREAKER - circuit 1
26 192-18 LOCK WASHER,#10 WASHER, LOCK, #10 2
27 129-37 NUT,#10-32 NUT, #10-32 2
28 173-226 SCREW,SItd Rd Hd, #8-32 | SCREW - #8 x 3/8" N.C. rd. hd. 2
x 3/8"
29 193-90 LOCK WASHER,Ext, #8 WASHER, LOCK, Ext, #8 2
30 129-16 NUT,#8-32 NUT, #8-32 2
35 F22316 RESISTOR RESISTOR - 75 OHM 1
36 113-24 BOLT - 1/4 x 5/8" N.C. hex. | BOLT - 1/4 x 5/8" N.C. hex. 1
37 192-19 LOCK WASHER,1/4" WASHER, LOCK, 1/4" 1
38 7770 NUT,0.25" OD NUT, 1/4"-20, G5 1
40 A40778 COIL COIL ASSY. - ignition 1
41 G11705 BRACKET BRACKET - coil mounting 1
42 G46106 BRACKET CLAMP ASSY. - caoll 1
43 175-406 SCREW BOLT - 5/16 x 3/4" N.F. hex. (Mech. shuttle) | 2
43 113-118 BOLT,Hex, 5/16"-18 x 5/8", | BOLT, (Power shuttle) Hex, 5/16"-18 x 5/8", | 2
G5, Full Thd G5, Full Thd
44 192-20 LOCK WASHER,5/16" WASHER, LOCK, 5/16" 2
45 9635082 NUT,5/16"-18, G5 NUT, 5/16"-18, G5 2
50 A36948 SWITCH SWITCH - starter 1
51 173-257 SCREW,SItd Rd Hd, #10-24 | SCREW - #10 x 1/2" N.C. Phillips hd. 2
x 1/2"
52 193-1004 NUT,Keps, w/LW,#10-24 NUT - #10 N.C. hex. Keps 2

207




208



Diag # Part # Name Description Qty
1 A24511 SWITCH - ignition 1
2 33705 WIRE - ignition switch to horn button 1
3 173-234 SCREW - machine, round head (#5-40 N.C. | 2
x 1/2")
4 A36948 SWITCH - horn control 1
5 192-14 LOCK WASHER,#5 Washer, Lock, #5 2
6 129-14 NUT,#5-40 NUT,#5-40 2
7 A36949 WIRE - horn, Serial Range: button-horn 1
8 A19581 HORN - warning, 12 volt 1
9 A36946 BRACKET - horn mounting 1
10 193-16 LOCK WASHER,Ext Tooth, | WASHER - lock, external Shakeproof 1
7/8"
11 L30866 LOCK NUT - special, Serial Range: horn-bracket 1
12 113-3 BOLT,Hex, 1/4"-20 x 3/4", |BOLT,Hex, 1/4"-20 x 3/4", G5, Full Thd 2
G5, Full Thd
13 92-4 LOCK WASHER,1/4" WASHER, LOCK, 1/4" 2
14 25-104 NUT,1/4"-20, G5 NUT,1/4"-20, G5 2
15 A24511 SWITCH - ignition w/key (Gas) 1
16 D51824 WIRE - ignition switch to alarm switch 1
17 223-14 FUSE,10 Amp, Type SFE |- protective, 14 amp 1
18 195-25 WASHER,3/8" - plain () 2 used with D51822 bracket-6 |2-6
used with D51821 bracket (If required) 3/8"
18A 113-259 BOLT,Hex, 3/8"-16 x 4 1/2", | BOLT,Hex, 3/8"-16 x 4 1/2", G5 2
G5
19 D51822 BRACKET - switch mtg. (Used on 1
mechanical shift models)
20 D51821 BRACKET - switch mounting (Used on power shuttle |1
models)
21 173-221 SCREW,SItd Rd Hd, #10-32 | - machine, round head (#10-32 N.C. x 2
x7/16" 7/16")
22 192-18 LOCK WASHER,#10 WASHER, LOCK, #10 2
23 A33977 SWITCH - backup alarm 1
24 D51823 ELECTRICAL WIRE WIRE - alarm, Serial Range: switch-alarm | 1
25 13-512 BOLT,Hex, 5/16"-18 x 3/4", | BOLT,Hex, 5/16"-18 x 3/4", G5, Full Thd |5
G5, Full Thd
26 D51906 BRACKET - mounting, alarm 1
27 92-5 LOCK WASHER,5/16" LOCK WASHER,5/16" 5
28 9635082 NUT,5/16"-18, G5 - hex. (5/16"-18 N.C.) 5
29 D51820 ALARM - backup safety 1

209




Diag #

Part #

Name

Description

Qty

30

D51905

ELECTRICAL WIRE

WIRE - ground, alarm

210




211



Diag # Part # Name Description Qty
D30243 LAMP HEADLIGHT ASSY. - front, Inlcudes: Ref. | 2
1-3
1 A25213 RETAINER light (Used only in Hobbs assy.) 1
1 D31441 RETAINER light (Used only in guide lamp assy.) 1
2 D33182 LAMP LIGHT - sealed beam 1
3 NSS NOT SERVICED BODY - light 1
SEPARATELY
129-7 NUT#10-24 hex. ( N.C.) #10-24 6
193-6 LOCK WASHER,Ext Tooth, | WASHER, LOCK, Ext Tooth, #10 6
#10
D49733 LAMP LIGHT ASSY. - stop and tail, Inlcudes: Ref. | 2
6-17
6 NSS NOT SERVICED BODY - light, stop and tail, D49733 1
SEPARATELY
7 T34857 BULB,C6, #1157, 12.8V D49733 stop 1
L32213 LENS KIT - replacement, red, D49733 stop 1
8 NSS NOT SERVICED LENS - red, D49733 stop 1
SEPARATELY
9 NSS NOT SERVICED GASKET - lens, D49733 stop 1
SEPARATELY
10 173-279 SCREW,SItd Rd Hd, #6-32 | no. 6-32 N.C. x 5/8", D49733 stop 3
x 5/8"
L32214 LENS KIT - replacement, amber, D49733 stop 1
11 NSS NOT SERVICED GASKET - lens, D49733 stop 1
SEPARATELY
12 NSS NOT SERVICED LENS - amber, D49733 stop 1
SEPARATELY
13 173-279 SCREW,SItd Rd Hd, #6-32 | no. 6-32 N.C. x 5/8", D49733 stop 3
x 5/8"
14 L32256 WASHER BUSHING - rubber, D49733 stop 1
15 195-105 WASHER,7/16" plain (1/2") Zinc plated, D49733 stop 2
16 192-23 LOCK WASHER,1/2" WASHER, LOCK, , D49733 Stop 1
17 129-125 NUT,1/2"-20, G5 L43737 Stop and tail 1/2"-20, G5 1
D49734 LAMP LIGHT ASSY. - signal and flasher, D49733 | 2
stop
18 NSS NOT SERVICED BOSY - light, signal and flasher, D49734 |1
SEPARATELY
19 A41264 BULB,#1156, 12V Light, D49734 Signal 1
L32214 LENS KIT - replacement, D49734 signal 2

212




Diag # Part # Name Description Qty

20 NSS NOT SERVICED GASKET - lens, D49734 signal 1
SEPARATELY

21 NSS NOT SERVICED LENS - amber, D49734 signal 1
SEPARATELY

22 173-279 SCREW,SItd Rd Hd, #6-32 | no. 6-32 N.C. x 5/8", D49734 signal 3
x 5/8"

23 L32256 WASHER BUSHING - rubber, D49734 signal 1

24 195-105 WASHER,7/16" plain (1/2") Zinc plated, D49734 signal 2

25 192-23 LOCK WASHER,1/2" WASHER, LOCK, , D49734 Signal 1

26 129-125 NUT,1/2"-20, G5 D49734 Signal and flasher light 1/2"-20, |1

G5
D49976 LIGHT ASSY. - rear flood, D49976, Inlcudes: Ref. | 2
27 - 32

27 NSS NOT SERVICED BODY - light, D49976 rear flood light 1
SEPARATELY

28 A25213 RETAINER light, rubber, D49976 rear flood light 1

29 A24572 LAMP LIGHT - sealed beam, D49976 rear flood |1

30 D37048 BUSHING pivot, D49976 rear flood light 1

31 195-106 WASHER,1/2" plain, D49976 rear flood light 1/2" 1

32 131-9 LOCK NUT,1/2"-20, GB hex., lock (1/2"-20 N.F.), D49976 rear flood | 1

light

213




720406

214



Diag # Part # Name Description Qty
1 D51981 HARNESS - main wiring, rear lights (When stock is 1
exhausted, order D55222 for service)
1 D55222 HARNESS - main wiring, rear lights 1
2 A39887 SWITCH SWTICH - headlight (Replaces G13142) |1
A39887 switch - This does | A39887 switch - This does not come with |1
not come with the knob or | the knob or retaining nut (knob is A137203
retaining nut (knob is and nut is A39888).
A137203 and nut is
A39888).
3 A22874 HOLDER AND FUSE - protective, Inlcudes: Ref. 4 |1
4 223-20 FUSE,20 Amp, Type SFE |- 20 amp. 1
5 D51977 SWITCH - rear flood light 1
D51977 switch - This part | D51977 switch - This part now subs to 1
now subs to primes (A39887 | primes (A39887 switch, A39888 nut,
switch, A39888 nut, D69038 | D69038 knob).
knob).
6 A39887 SWITCH SWTICH - rear flasher light (Replaces 1
A37936)
A39887 switch - See note | A39887 switch - See note for Ref #2 above. | 1
for Ref #2 above.
7 D52008 SWITCH - turn signal light 1
8 A20468 SCREW - knob mounting (#8-32 N.C. x 5/16") 1
9 A20465 KNOB - turn signal switch 1
10 A20467 NUT - switch to instrument panel 1
1" D51979 LAMP LIGHT - turn signal indicator 2
12 A24511 SWITCH - ignition, w/key (Gas) 1
13 13-412 BOLT,Hex, 1/4"-20 x 3/4", |BOLT,Hex, 1/4"-20 x 3/4", G5, Full Thd 1
G5, Full Thd
14 A34868 CLAMP BRACKET - flasher mounting 2
15 AB5550 FLASHER UNIT FLASHER - turn signal, 12 volt (Replaced | 2
A34867)
16 80682 LOCK WASHER, 1/4" Washer, Lock, 1/4" 2
17 7770 NUT,0.25" OD 1/4"-20, G5 2
18 13-614 BOLT,Hex, 3/8"-16 x 7/8", |[BOLT,Hex, 3/8"-16 x 7/8", G5, Full Thd 2
G5, Full Thd
19 92-6 LOCK WASHER,3/8" WASHER - lock, 3/8" 2
20 195-25 WASHER,3/8" - plain () 3/8" 2
21 D51976 BRACKET - mounting, stop light switch 1
22 173-221 SCREW,SItd Rd Hd, #10-32 | - machine, round head (#10-32 N.F. x 4

x 7/16"

7/16")

215




Diag # Part # Name Description Qty
23 192-18 LOCK WASHER,#10 WASHER, LOCK, #10 4
24 A33977 SWITCH - stop light, L.H. 1
25 A33976 SWITCH - stop light, R.H. 1
26 D49973 HARNESS - rear lights 2
27 D50667 GROMMET - fender 2
28 13-614 BOLT,Hex, 3/8"-16 x 7/8", |[BOLT,Hex, 3/8"-16 x 7/8", G5, Full Thd 8
G5, Full Thd
29 92-6 LOCK WASHER,3/8" WASHER - lock, 3/8" 8
30 25-106 NUT,3/8"-16, G5 - hex. (3/8"-16 N.C.) 8
31 D52410 BRACKET - light mounting (1 piece) (Order ref. 32, 33, | 2
35
32 D58713 LARGE PLATE PLATE - light mounting (2 piece bolted 2
assy.)
33 D58721 BRACKET - light mounting (2 piece bolted assy.) 2
34 13-612 BOLT,Hex, 3/8"-16 x 3/4", |Use w/A58713 2
G5, Full Thd
35 92-6 LOCK WASHER,3/8" WASHER - lock, 3/8" 2
36 25-106 NUT,3/8"-16, G5 - hex. (3/8"-16 N.C.) 2
37 D49976 LIGHT ASSY. - rear flood (See Figure 121C) 2
38 D49734 LAMP LIGHT ASSY. - flasher 2
39 D49733 LAMP LIGHT ASSY. - stop 2

216




121G

217



Diag # Part # Name Description Qty
1 A37516 WIRE - tractor harness to rear light 1
2 113-209 BOLT,Hex, 3/8"-16 x 1 1/2", | BOLT,Hex, 3/8"-16 x 1 1/2", G5 1
G5
3 A34046 BRACKET - light mounting 1
4 192-21 LOCK WASHER,3/8" WASHER, LOCK, 3/8" 1
5 129-103 NUT,3/8"-16, G5 NUT, 3/8"-16, G5 1
6 A20965 LAMP BASE LIGHT ASSY. - rear, flood 1
7 B50255 MOLDING MOULDING - light retaining 1
8 10934 BRACKET SCREW - molding retainer 1
9 A40855 LAMP BASE LIGHT - sealed beam 1
10 B50223 BULB -red, 12 volt (15 C.P.) 1
11 B50273 WIRE - switch 2
12 173-73 SCREW,SItd Rd Hd, #8-32 |- machine, round head (#8-32 N.C. x 1/4") |2
x 1/4"
13 193-4 LOCK WASHER,Ext Tooth, | WASHER - med. sect. lock (1/4") 2
#6
14 B50275 SWITCH - light (Order A43182 when stock is 1
depleted)
15 B50310 SWITCH HANDLE - switch (Order A43182) 1
16 A39888 NUT - 3/8-32, switch retainer (Replaced B50224) | 1
17 10927 SPRING - terminal 1
18 NSS NOT SERVICED BODY - light 1
SEPARATELY
19 B50293 INSULATOR TERMINAL - wire 1
20 129-105 NUT,1/2"-13, G5 NUT,1/2"-13, G5 1
21 192-23 LOCK WASHER,1/2" WASHER, LOCK, 1/2" 1
22 10923 WASHER - light mounting 1
A43182 KIT - switch knob 1

218




)/ ®

/
\\\@/

S

S

219



Diag # Part # Name Description Qty
1 A51873 STARTER MOTOR STARTER ASSY. - (Delco-Remy 1
#1109190) (Order A39839), Inlcudes: Ref.
2-29
1 104198A2R REMAN-STARTER Remanufactured Starter; For N.A. only 1
1 104198A1C CORE-STARTER Return number - For N.A. only 1
1 104202A2R REMAN-STARTER Remanufactured Starter; For N.A. only 1
1 104202A1C CORE-STARTER Return number - For N.A. only 1
2 A25304 FRAME HEAD ASSY. - commutator end, Inlcudes: | 1
Ref.3-6
3 R15020 BUSHING BUSHING 1
4 A41979 WICK WICK - oil 1
5 221-1041 PLUG PLUG - 1/8" P.T. sltd. hd. 1
6 R15021 PLUG PLUG - bushing hole 1
7 A40217 HOLDER HOLDER - brush, ground 1
8 R15027 HOLDER HOLDER - brush, insulated 1
9 A25356 BRUSH, COMMUTATOR |BRUSH BRUSH 4
10 A42124 SCREW SCREW - grounded, Serial Range: 2
brush-holder
11 D32481 SELF-TAP SCREW,SItd SCREW - insulated brush to holder 2
Pan Hd, #8-32 x 13/16",
w/LW
12 A25359 SPRING SPRING - brush tension 2
13 A25379 KIT SUPPORT KIT - brush holder, Inlcudes: |2
Ref. 14 - 18
14 173-212 SCREW,SItd Rd Hd, #10-24 | SCREW - #10 x 1/2" N.C., rd. hd. 2
x 1/2"
15 192-18 LOCK WASHER,#10 WASHER, LOCK, #10 2
16 R15032 X NUT - #10 N.F. hex. 2
17 A41983 PIN PIN -, Serial Range: holder-support 1
18 A42494 ELECTRICAL WIRE WIRE LEAD - brush ground, #12 wire, 1
1-5/8" long
19 A25552 BOLT (SPREADER) BOLT - thru 2
20 A25319 COIL COIL ASSY - field 5
21 A41980 GROMMET GROMMET - coil connector (In frame) 1
22 A40225 CONNECTOR, ELEC CONNECTOR CONNECTOR -, Serial 1
Range: coil-solenoid
23 173-221 SCREW,SItd Rd Hd, #10-32 | SCREW - #10 x 7/16" N.F. rd. hd. 1
x 7/16"
24 192-18 LOCK WASHER,#10 WASHER, LOCK, #10 1

220




Diag # Part # Name Description Qty
25 A42023 SCREW SCREW -, Serial Range: 1
connector-solenoid
26 A25391 SHOE SHOE - pole 4
27 A42127 SCREW,Cross Flat Hd, SCREW - pole shoes 8
3/8"-24 x 5/8"
28 A40219 ARMATURE ARMATURE 1
29 A41917 WASHER WASHER - brake, commutator end 1

221




222



Diag # Part # Name Description Qty
A51873 STARTER MOTOR STARTER ASSY. - (Continued from Figure | 1
122), Inlcudes: Ref. 35 - 59
A40215 PLATE ASSY. PLATE ASSY. - center bearing, Inlcudes: |1
Ref. 35 and 36
35 NSS NOT SERVICED PLATE - center bearing (Order A40215) |1
SEPARATELY
36 R15038 BUSHING BEARING - center plate 1
37 173-221 SCREW,SItd Rd Hd, #10-32 | SCREW - bearing plate, #10-32 x 7/16" rd. | 2
x 7/16" hd.
38 192-18 LOCK WASHER,#10 WASHER, LOCK, #10 2
39 R15043 WASHER WASHER - thrust, center bearing 1
40 A43652 DRIVE DRIVE ASSY. - starter 1
87421540 REMAN-STARTER DRIVE | Remanufactured, For N.A. Only 1
87421541 CORE-STARTER DRIVE Return Number, Drive Unit, For N.A. Only |1
41 R15049 COLLAR COLLAR - stop, starter drive 1
42 R15048 RING RING - snap, collar retaining 1
43 A25385 WASHER WASHER - thrust, starter drive 1
44 G44891 SOLENOID SOLENOID ASSY. - (See Figure 128) 1
45 173-201 SCREW SCREW - solenoid, 1/4 x 1/2" rd. hd. 2
46 192-19 LOCK WASHER,1/4" WASHER, LOCK, 1/4" 2
47 A40218 PLUNGER PLUNGER - solenoid 1
48 A40221 SPRING SPRING - plunger return 1
49 A42126 GASKET BOOT - solenoid cover 1
50 A40220 LEVER LEVER - shift 1
51 138-93 LOCK PIN,3/16" x 13/16", |Pin, 3/16" x 13/16", Slotted 1
Slotted
52 A44495 LUG HOUSING ASSY. - drive end, Inlcudes: 1
Ref. 53 - 55
53 R15023 WICK WICK - oil 1
54 221-1041 PLUG PLUG - 1/8" P.T. sckt. hd. 1
55 A25387 BEARING BUSHING - 15/32 x 5/8 x 13/16" 1
56 R15041 SPARE PART PIN - locating, drive end 1
housing
57 A40520 STUD PIVOT - shift lever 1
58 192-20 LOCK WASHER,5/16" WASHER, LOCK, 5/16" 2
59 425-145 JAM NUT,Jam, 5/16"-18, G5 | NUT, , Pivot stud Jam, 5/16"-18, G5 1

223




224



Diag # Part # Name Description Qty
1 A36583 STARTER MOTOR STARTER ASSY. - (Delco Remy 1
#1107583) (Order A39839) (See Figure
126), Inlcudes: Ref. 2 - 27
1 104198A2R REMAN-STARTER Remanufactured Starter; For N.A. only 1
1 104198A1C CORE-STARTER Return number - For N.A. only 1
1 104202A2R REMAN-STARTER Remanufactured Starter; For N.A. only 1
1 104202A1C CORE-STARTER Return number - For N.A. only 1
2 A25304 FRAME HEAD ASSY. - commutator end, Inlcudes: | 1
Ref.3-6
3 R15020 BUSHING BUSHING 1
4 A41979 WICK WICK - oil 1
5 221-1041 PLUG PLUG - 1/8" P.T,, sltd. hd. 1
6 R15021 PLUG PLUG - bushing pole 1
7 A40217 HOLDER HOLDER - brush, ground 2
8 R15027 HOLDER HOLDER - brush, insulated 2
9 A25356 BRUSH, COMMUTATOR |BRUSH BRUSH 4
10 D32481 SELF-TAP SCREW,SItd SCREW - brush to holder 4
Pan Hd, #8-32 x 13/16",
w/LW
11 A25359 SPRING SPRING - brush tension 2
12 A25379 KIT SUPPORT KIT - brush holder, Inlcudes: |2
Ref. 13- 17
13 173-212 SCREW,SItd Rd Hd, #10-24 | SCREW - #10 x 1/2" N.C. rd. hd. 2
x 1/2"
14 192-18 LOCK WASHER,#10 WASHER, LOCK, #10 2
15 R15032 X NUT - #10 N.C. hex. 2
16 A41983 PIN PIN -, Serial Range: holder-support 1
17 A42494 ELECTRICAL WIRE WIRE LEAD - brush ground (#12 wire, 1
1-5/8" long)
18 A25552 BOLT (SPREADER) BOLT - thru 2
19 A25319 COIL COIL ASSY. - field 1
20 A41980 GROMMET GROMMET - coil connector (In frame) 1
21 A40225 CONNECTOR, ELEC CONNECTOR CONNECTOR -, Serial 1
Range: coil-solenoid
22 173-221 SCREW,SItd Rd Hd, #10-32 | SCREW - #10 x 7/16" N.F. rd. hd. 1
x7/16"
23 A42023 SCREW SCREW -, Serial Range: 1
connector-solenoid
24 A25391 SHOE SHOE - pole 4

225




Diag # Part # Name Description Qty

25 74-610 SCREW,Slotted Flat Hd, SCREW - pole shoes 8
3/8"-24 x 5/8"

26 A40219 ARMATURE ARMATURE 1

27 A41917 WASHER WASHER - bracke, commutator end 1

226




227



Diag # Part # Name Description Qty
A36583 STARTER MOTOR STARTER ASSY. - (Cont'd from Figure 1
124) (See note), Inlcudes: Ref. 29 - 53
A40223 PLATE ASSY. - center bearing, Inlcudes: Ref. 29 |1
-32
29 NSS NOT SERVICED PLATE - center bearing (Order A40223) |1
SEPARATELY
30 A41982 BUSHING BEARING - center, 3/4 x 1-1/4 x 13/32" 1
31 A40228 OIL SEAL SEAL - oil, 3/4 x 1-1/4 x 1/4" 1
32 A41981 GASKET - center bearing 1
33 A41959 SCREW - center bearing to drive housing 4
34 192-18 LOCK WASHER,#10 WASHER, LOCK, #10 4
35 R15043 WASHER - thrust, center bearing 1
36 A41871 DRIVE ASSY. - starter 1
37 R15049 COLLAR - stop, starter drive 1
38 R15048 RING - snap, collar retaining 1
39 A25385 WASHER - thrust, starter drive 1
40 G44891 SOLENOID ASSY. - (See Figure 128) 1
41 A42023 SCREW - solenoid to drive housing 2
42 192-18 LOCK WASHER,#10 WASHER, LOCK, #10 2
43 A40218 PLUNGER - solenoid 1
44 A40221 SPRING - plunger return 1
45 A40222 BOOT - solenoid cover 1
46 A40220 LEVER - shift 1
47 138-93 LOCK PIN,3/16" x 13/16", |Pin, 3/16" x 13/16", Slotted 1
Slotted
48 A40224 FRAME HOUSING ASSY. - drive end, Inlcudes: 1
Ref. 49
49 A40227 BUSHING -1/2 x9/16 x 25/32" 1
50 R15041 PIN - locating, drive end housing 1
51 A40520 STUD PIVOT - shift lever 1
52 A42181 SEALING WASHER SEAL - pivot stud 2
53 425-145 JAM NUT,Jam, 5/16"-18, G5 | Pivot stud Jam, 5/16"-18, G5 1

228




229



Diag # Part # Name Description Qty
A36582 STARTER ASSY. - (Cont'd from Figure 1
125C) (See note), Inlcudes: Ref. 29 - 53
A40215 PLATE ASSY. - center bearing, Inlcudes: Ref. 29 and 30 |1
29 NSS NOT SERVICED PLATE - center bearing (Order A40215) |1
SEPARATELY
30 A42125 BUSHING BEARING - center 1
31 A41959 SCREW - center bearing to drive housing 2
32 193-42 WASHER, LOCK,Ext-Int WASHER - Shakeproof, #10 int./ext. 2
Tooth, #10
33 R15043 WASHER - thrust, center bearing 1
34 A41871 DRIVE ASSY. - starter 1
35 R15049 COLLAR - stop, starter drive 1
36 R15048 RING - snap, collar retaining 1
37 A25385 WASHER - thrust, starter drive 1
38 G44891 SOLENOID ASSY. - (See Figure 128) 1
39 A42023 SCREW - solenoid to drive housing 2
40 192-18 LOCK WASHER,#10 WASHER, LOCK, #10 2
41 A40218 PLUNGER - solenoid 1
42 A40221 SPRING - plunger return 1
43 A42126 GASKET BOOT - solenoid cover 1
44 A40220 LEVER - shift 1
45 138-93 LOCK PIN,3/16" x 13/16", |Pin, 3/16" x 13/16", Slotted 1
Slotted
46 A40226 FRAME HOUSING ASSY. - drive end, Inlcudes: 1
Ref. 47 - 49
47 R15023 WICK - oil 1
48 221-1041 PLUG - 1/8" P.T. sltd. hd. 1
49 A25387 BEARING BUSHING - 15/32 x 5/8 x 13/16" 1
50 R15041 PIN - locating, drive end housing 1
51 A40520 STUD PIVOT - shift lever 1
52 A42181 SEALING WASHER SEAL - pivot stud 2
53 425-145 JAM NUT,Jam, 5/16"-18, G5 | Pivot stud Jam, 5/16"-18, G5 1

230




231



Diag # Part # Name Description Qty
1 A39839 STARTING MOTOR STARTER ASSY. - (Delco-Remy 1
#1109143), Inlcudes: Ref. 2 - 52
1 104198A2R REMAN-STARTER Remanufactured Starter; For N.A. only 1
1 104198A1C CORE-STARTER Return number - For N.A. only 1
1 104202A2R REMAN-STARTER Remanufactured Starter; For N.A. only 1
1 104202A1C CORE-STARTER Return number - For N.A. only 1
2 A41870 FRAME HEAD ASSY. - commutator end, Inlcudes: | 1
Ref.3-5
3 R15020 BUSHING BUSHING - 9/16 x 11/16 x 29/32" 1
4 A41979 WICK WICK - oil 1
5 221-1041 PLUG PLUG - 1/8" P.T. sltd. hd. 1
6 A40217 HOLDER HOLDER - brush, ground 2
7 R15027 HOLDER HOLDER - brush, insulated 2
8 A25356 BRUSH, COMMUTATOR |BRUSH BRUSH 4
9 D32481 SELF-TAP SCREW,SItd SCREW - brush to holder, insulated 2
Pan Hd, #8-32 x 13/16",
w/LW
9 A42124 SCREW SCREW - brush to holder, ground 2
10 A25359 SPRING SPRING - brush tension 2
1 A25379 KIT SUPPORT KIT - brush holder, Inlcudes: |2
Ref. 12 - 16
12 173-212 SCREW,SItd Rd Hd, #10-24 | SCREW - #10 x 1/2" N.C. rd. hd. 2
x 1/2"
13 192-18 LOCK WASHER,#10 WASHER, LOCK, #10 2
14 R15032 X NUT - #10 N.C. hex. 2
15 A41983 PIN PIN -, Serial Range: holder-support 1
16 A42494 ELECTRICAL WIRE WIRE LEAD - brush ground 1
17 A25552 BOLT (SPREADER) BOLT - thru 2
18 A25548 COIL COIL ASSY. - field 1
19 A41980 GROMMET GROMMET - coil connector (In frame) 1
20 A40225 CONNECTOR, ELEC CONNECTOR CONNECTOR -, Serial 1
Range: coil-solenoid
21 173-221 SCREW,SItd Rd Hd, #10-32 | SCREW - #10 x 7/16" N.F. rd. hd. 1
x7/16"
22 A42023 SCREW SCREW -, Serial Range: 1
connector-solenoid
23 A25391 SHOE SHOE - pole
24 A42127 SCREW,Cross Flat Hd, SCREW - pole shoes
3/8"-24 x 5/8"

232




Diag # Part # Name Description Qty
25 A25547 ARMATURE ARMATURE 1
26 A41917 WASHER WASHER - brake, commutator end 1
A40223 PLATE PLATE ASSY. - center bearing, Inlcudes: |1
Ref. 28 - 31
28 NSS NOT SERVICED PLATE - center bearing (Order A40223) |1
SEPARATELY
29 A41982 BUSHING BEARING - 3/4 x 1-1/4 x 13/32" 1
30 A40228 OIL SEAL SEAL - oil, 3/4 x 1-1/4 x 1/4" 1
31 A41981 GASKET GASKET - center bearing 1
32 A41959 SCREW SCREW - center bearing to drive housing |4
33 192-18 LOCK WASHER,#10 WASHER, LOCK, #10 4
34 R15043 WASHER WASHER - thrust, center bearing 1
35 A43652 DRIVE DRIVE ASSY. - starter, 10 teeth 1
87421540 REMAN-STARTER DRIVE | Remanufactured, For N.A. Only 1
87421541 CORE-STARTER DRIVE Return Number, Drive Unit, For N.A. Only |1
36 R15049 COLLAR COLLAR - stop, starter drive 1
37 R15048 RING RING - snap, collar retaining 1
38 A25385 WASHER WASHER - thrust, starter drive 1
39 G44891 SOLENOID SOLENOID ASSY. - (See Figure 128) 1
40 A42023 SCREW SCREW - solenoid to drive housing 2
41 192-19 LOCK WASHER,1/4" WASHER, LOCK, 1/4" 2
42 A40218 PLUNGER PLUNGER - solenoid 1
43 A40221 SPRING SPRING - plunger return 1
44 A40222 BOOT BOOT - solenoid cover 1
45 A40220 LEVER LEVER - shift 1
46 138-93 LOCK PIN,3/16" x 13/16", |Pin, 3/16" x 13/16", Slotted 1
Slotted
47 A43653 HOUSING HOUSING ASSY. - drive end, Inlcudes: 1
Ref. 48 and 49
48 A40227 BUSHING BUSHING - 1/2 x 9/16 x 25/32" 1
49 R15041 SPARE PART PIN - locating, drive end 1
housing
50 A40520 STUD PIVOT - shift lever (Replaced A25401) 1
51 A41984 WASHER SEAL - pivot stud 2
52 131-4 LOCK NUT,5/16"-18, GB NUT - pivot stud 1

233




y R
o

fE
s O &2

234



Diag # Part # Name Description Qty
1 A38413 STARTER MOTOR STARTER ASSY. - (Delco-Remy 1
#1107874) (See Figure 128) (Order A39839
from Figure 126), Inlcudes: Ref. 2 - 52
1 104198A2R REMAN-STARTER Remanufactured Starter; For N.A. only 1
1 104198A1C CORE-STARTER Return number - For N.A. only 1
1 104202A2R REMAN-STARTER Remanufactured Starter; For N.A. only 1
1 104202A1C CORE-STARTER Return number - For N.A. only 1
2 A41870 FRAME HEAD ASSY. - commutator end, Inlcudes: | 1
Ref.3-5
3 R15020 BUSHING BUSHING - 9/16 x 11/16 x 29/32" 1
4 A41979 WICK WICK - oil 1
5 221-1041 PLUG PLUG - 1/8" P.T,, sltd. hd. 1
6 A40217 HOLDER HOLDER - brush, ground 2
7 R15027 HOLDER HOLDER - brush, insulated 2
8 A25356 BRUSH, COMMUTATOR |BRUSH BRUSH 4
9 D32481 SELF-TAP SCREW,SItd SCREW - brush holder 4
Pan Hd, #8-32 x 13/16",
w/LW
10 A25359 SPRING SPRING - brush tension 2
11 A25379 KIT SUPPORT KIT - brush holder, Inlcudes: |2
Ref. 12 - 16
12 173-212 SCREW,SItd Rd Hd, #10-24 | SCREW - #10 x 1/2" N.C. rd. hd. 2
x 1/2"
13 192-18 LOCK WASHER,#10 WASHER, LOCK, #10 2
14 R15032 X NUT - #10 N.C. hex. 4
15 A41983 PIN PIN -, Serial Range: holder-support 1
16 A42494 ELECTRICAL WIRE WIRE LEAD - brush ground 1
17 A25552 BOLT (SPREADER) BOLT - thru 2
18 A25548 COIL COIL ASSY. - field 1
19 A41980 GROMMET GROMMET - coil connector (In frame) 1
20 A40225 CONNECTOR, ELEC CONNECTOR CONNECTOR -, Serial 1
Range: coil-solenoid
21 173-221 SCREW,SItd Rd Hd, #10-32 | SCREW - #10 x 7/16" N.F. rd. hd. 1
x 7/16"
22 A42023 SCREW SCREW -, Serial Range: 1
connector-solenoid
23 A25391 SHOE SHOE - pole 4
24 74-610 SCREW,Slotted Flat Hd, SCREW - pole shoes 8
3/8"-24 x 5/8"

235




Diag # Part # Name Description Qty
25 A25547 ARMATURE ARMATURE 1
26 A41917 WASHER WASHER - brake, commutator end 1
A40223 PLATE PLATE ASSY. - center bearing, Inlcudes: |1
Ref. 28 - 31
28 NSS NOT SERVICED PLATE - center bearing (Order A40223) |1
SEPARATELY
29 A41982 BUSHING BEARING - 3/4 x 1-1/4 x 13/32" 1
30 A40228 OIL SEAL SEAL - oil, 3/4 x 1-1/4 x 1/4" 1
31 A41981 GASKET GASKET - center bearing 1
32 A41959 SCREW SCREW - center bearing to drive housing |4
33 192-18 LOCK WASHER,#10 WASHER, LOCK, #10 4
34 R15043 WASHER WASHER - thrust, center bearing 1
35 A41871 DRIVE DRIVE ASSY. - starter, 9 teeth (See Figure | 1
128 for A43662 rebuild kit)
36 R15049 COLLAR COLLAR - stop, starter drive 1
37 R15048 RING RING - snap, collar retaining 1
38 A25385 WASHER WASHER - thrust, starter drive 1
39 G44891 SOLENOID SOLENOID ASSY. - (See Figure 128) 1
40 A42023 SCREW SCREW - solenoid to drive housing 2
41 192-18 LOCK WASHER,#10 WASHER, LOCK, #10 4
42 A40218 PLUNGER PLUNGER - solenoid 1
43 A40221 SPRING SPRING - plunger return 1
44 A40222 BOOT BOOT - solenoid cover 1
45 A40220 LEVER LEVER - shift 1
46 138-93 LOCK PIN,3/16" x 13/16", |Pin, 3/16" x 13/16", Slotted 1
Slotted
47 A40224 FRAME HOUSING ASSY. - drive end, Inlcudes: 1
Ref. 48
48 A40227 BUSHING BUSHING - 1/2 x 9/16 x 25/32" 1
49 R15041 SPARE PART PIN - locating, drive end 1
housing
50 A25401 SPARE PART PIVOT - shift lever 1
51 A41984 WASHER SEAL - pivot stud 2
52 131-4 LOCK NUT,5/16"-18, GB NUT - pivot stud 1

236




CONVERTED MOTOR
EQUIPPED WITH
ARMATURE-J | CASE A25547
FIELD COIL-J | CASE A25548
BRUSH LEADS-J | CASE R15030

A43662 STARTER KIT

@

CONVERTED MOTOR
EQUIPPED WITH
FRAME/DR.HSG:J | CASE A43653
DRIVE-J | CASE A43652

237

CONVERTED MOTOR

EQUIPPED WITH
FRAME /DR.HSG.-J | CASE A4443%5
DRIVE-J | CASE A43652




Diag # Part # Name Description Qty
G44891 SOLENOID ASSY. - (Delco-Remy #1114356) (See 1
Delco-Remy dealer for all parts illustrated
but not listed), Inlcudes: Ref. 1 - 8
1 A42061 SWITCH CONTACT ASSY. 1
2 A42059 SPRING contact return 1
3 A42060 HALF BLADE contact 1
4 129-16 NUT,#8-32 NUT, #8-32 4
5 87016560 JAM NUT,Jam, 3/8"-16, G5 | NUT, Jam, 3/8"-16, G5 3
6 192-16 LOCK WASHER ,#8 Washer, Lock, #8 2
7 192-21 LOCK WASHER,3/8" WASHER, LOCK, 3/8" 1
8 A40221 SPRING plunger return 1
A42398 CONVERSION KIT CONVERSION KIT - (To convert A36582 |1
16 A25547 ARMATURE A42398 starter conversion kit 1
17 A25548 COIL field, A42398 starter conversion kit 1
18 R15030 ELECTRICAL WIRE WIRE LEAD - ground, brush (#10 wire, 2" | 2
long), A42398 starter conversion kit
19 173-212 SCREW,SItd Rd Hd, #10-24 | #10-24 x 1/2" rd. hd., A42398 starter 4
x 1/2" conversion kit
20 192-18 LOCK WASHER,#10 WASHER, LOCK, , A42398 starter 4
conversion kit #10
21 129-17 NUT,#10-24 hex., A42398 starter conversion kit #10-24 | 4
22 321-2936 DECAL converted motor, A42398 starter conversion | 1
kit
A43662 CONVERSION KIT CONVERSION KIT - (To convert A38413 |1
starter into A39839 starter), Inlcudes: Ref.
25-29
25 A43652 DRIVE starter (10 tooth pinion), A43662 starter |1
conversion kit
87421540 REMAN-STARTER DRIVE | Remanufactured, For N.A. Only 1
87421541 CORE-STARTER DRIVE | Return Number, Drive Unit, For N.A. Only |1
87421540 REMAN-STARTER DRIVE | Remanufactured, For N.A. Only 1
87421541 CORE-STARTER DRIVE | Return Number, Drive Unit, For N.A. Only |1
26 A43653 HOUSING FRAME ASSY. - starter drive end, A43662 | 1
starter conversion kit, Inlcudes: Ref. 27 and
28
27 A40227 BUSHING (1/2 x 9/16 x 25/32"), A43662 starter 1
conversion kit
28 R15041 SPARE PART locating, A43662 starter 1

conversion kit

238




Diag # Part # Name Description Qty

29 321-2937 DECAL converted motor, A43662 starter conversion | 1
kit

A44799 KIT CONVERSION KIT - (To convert A36582 |1

starter into A51873 starter), Inlcudes: Ref.
35-38

35 A43652 DRIVE starter, A44799 starter conversion kit 1

36 A44495 LUG FRAME ASSY. - starter drive end, A44799 | 1
starter conversion kit, Inlcudes: Ref. 37

37 A25387 BEARING 15/32 x 5/8 x 13/16", A44799 starter 1
conversion kit

38 321-3016 DECAL converted motor (Replaces 321-2748), 1

A44799 starter conversion kit

239




240

G

/



Diag # Part # Name Description Qty
1 A36584 STARTING MOTOR STARTER ASSY. - (Prestolite 1
#MDU-7104A), Inlcudes: Ref. 2 - 45
1 104223A1R REMAN-STARTER Remanufactured STARTER 12 volt Presto | 1
Inertia - For N.A. Only
1 104223A1C CORE-STARTER Return Number, STARTER 12 volt Presto |1
Inertia - For N.A. Only
2 A25610 HOUSING HOUSING ASSY. - drive end, Inlcudes: 1
Ref. 3 and 4
A25611 BEARING BEARING - armature shaft 1
NSS NOT SERVICED PIN - housing locating (Order ref. 2) 1
SEPARATELY
5 A40272 DRIVE DRIVE ASSY. - starter 1
6 A43257 BUSHING PLATE ASSY. - intermediate bearing 1
7 G46910 GASKET GASKET - intermediate bearing plate 1
8 173-221 SCREW,SItd Rd Hd, #10-32 | SCREW - #10-32 x 7/16" rd. hd. 4
x 7/16"
9 92-3 LOCK WASHER,#10 WASHER, LOCK, #10 4
10 A25607 ARMATURE SPARE PART ARMATURE 1
11 126-112 WOODRUFF KEY #6, 5/32" | WOODRUFF KEY, #6, 5/32" x 5/8", HT 1
x 5/8", HT
12 A25604 PACKAGE COIL ASSY. - field, Inlcudes: Ref. 13 and |1
14
13 NSS NOT SERVICED BRUSH - (Order ref. 30) 2
SEPARATELY
14 NSS NOT SERVICED SCREW - pole shoes (Order ref. 12) 4
SEPARATELY
15 NSS NOT SERVICED SHOE - pole 4
SEPARATELY
A40278 KIT TERMINAL KIT - field, Inlcudes: Ref. 17 - |1
22
17 NSS NOT SERVICED STUD - field terminal 1
SEPARATELY
18 NSS NOT SERVICED WASHER - insulating, inner 1
SEPARATELY
19 NSS NOT SERVICED BUSHING - insulating 1
SEPARATELY
20 NSS NOT SERVICED WASHER - insulating, outer 1
SEPARATELY
21 NSS NOT SERVICED WASHER - plain 1
SEPARATELY

241




Diag # Part # Name Description Qty
22 NSS NOT SERVICED INSULATION - field coil 2
SEPARATELY
23 92-5 LOCK WASHER,5/16" LOCK WASHER, 5/16" 1
24 9635082 NUT,5/16"-18, G5 NUT, 5/16"-18, G5 2
25 173-74 SCREW SCREW - #8-32 x 5/16" rd. hd. 1
26 192-16 LOCK WASHER, #8 Washer, Lock, #8 1
27 A25612 PLATE PLATE ASSY. - brush carrier, Inlcudes: 1
Ref. 28 and 29
28 NSS NOT SERVICED BRUSH - (Order ref. 30) 2
SEPARATELY
29 A40275 SPRING SPRING SET - brush (Set of 4) 1
30 A25603 BRUSH SET BRUSH SET - (Set of 4) 1
31 NSS NOT SERVICED RIVET - brush plate 3
SEPARATELY
A40277 KIT THRUST WASHER KIT - (Use as req.), 1
Inlcudes: Ref. 32
32 NSS NOT SERVICED WASHER - bearing, 1/32" thick (Order 4
SEPARATELY A40277)
32 NSS NOT SERVICED WASHER - comm. end, 3/64" thick (Order |2
SEPARATELY A40277)
33 A40274 HEAD HEAD ASSY. - commutator end, Inlcudes: | 1
Ref. 34 and 35
34 NSS NOT SERVICED BUSHING - armature shaft (Order ref. 33) | 1
SEPARATELY
35 NSS NOT SERVICED FELT - oil (Order ref. 33) 1
SEPARATELY
36 NSS NOT SERVICED BOLT - thru 2
SEPARATELY
37 192-19 LOCK WASHER,1/4" WASHER, LOCK, 1/4" 2
38 A40795 SOLENOID SOLENOID ASSY., Inlcudes: Ref. 39 - 42 |1
39 192-20 LOCK WASHER,5/16" WASHER, LOCK, 5/16" 3
40 129-122 NUT,5/16"-24, G5 NUT, 5/16"-24, G5 3
41 192-18 LOCK WASHER,#10 WASHER, LOCK, #10 1
42 129-37 NUT,#10-32 NUT, #10-32 1
43 174-93 SCREW,SItd Rd Hd, #10-32 | SCREW - #10-32 x 1/4" rd. hd. 2
x 1/4"
44 193-26 LOCK WASHER,Int Tooth, [ WASHER, LOCK, Int Tooth, #10 2
#10
45 G46297 CONNECTOR, ELEC CONNECTOR CONNECTOR -, Serial 1

Range: solenoid-field

242




243



Diag # Part # Name Description Qty
1 A38815 ALTERNATOR ALTERNATOR ASSY. - (Prestolite 1
#ALK-7314) (Production only - includes
pulley
A42776 ALTERNATOR ALTERNATOR ASSY. - (Prestolite 1
#ALK-6314-S) (Service only - w/o pulley or
regulator), Inlcudes: Ref. 2 - 59
103801A1R REMAN-ALTERNATOR REMANUFACTURED 12 VOLT, 61 AMP |1
ALTERNATOR - NA Only
103801A1C CORE-ALTERNATOR Return Number, 12 VOLT, 61 AMP 1
ALTERNATOR - N.A. Only
103799A1R REMAN-ALTERNATOR REMANUFACTURED 12 VOLT, 63 AMP |1
ALTERNATOR - NA Only
103799A1C CORE-ALTERNATOR Return Number, 12 Volt, 63 Amp Alternator | 1
- NA Only
A45324 ALTERNATOR SPARE PART ALTERNATOR - 12 Volt 35 |1
AMP
87746858 REMAN-ALTERNATOR 580B w/Shuttle Trans., N.A. Only 1
104025A1R REMAN-ALTERNATOR REMANUFACTURED 12 VOLT, 35 AMP |1
ALTERNATOR - NA Only
104025A1C CORE-ALTERNATOR Return Number, 12 VOLT, 35 AMP 1
ALTERNATOR - NA Only
A47625 ALTERNATOR ALTERNATOR - 12 Volt 72 ampere 1
103804A1R REMAN-ALTERNATOR For N.A. only 1
2 A40581 KIT PACKAGE - nut 1
3 A41066 FAN FAN - ventilating 1
4 A41078 BUSHING SPACER - rotor shaft 1
5 A41081 SPARE PART PACKAGE - bolt, thru (Set |1
of 4 w/washers)
6 A42262 HEAD SPARE PART HEAD ASSY. - drive end, |1
Inlcudes: Ref. 7 - 12
7 A42263 BALL BEARING - ball 1
8 NSS NOT SERVICED RING - snap, bearing retainer (Order ref. |1
SEPARATELY 6)
9 A42268 KIT PACKAGE - retainer 1
10 NSS NOT SERVICED RETAINER - seal (Order ref. 9) 1
SEPARATELY
11 NSS NOT SERVICED SEAL - felt (Order ref. 9) 1
SEPARATELY
12 NSS NOT SERVICED RETAINER - felt seal (Order ref. 9) 1
SEPARATELY
14 A42774 KIT ROTOR ASSY. - alternator 1

244




Diag # Part # Name Description Qty
16 A41077 BALL BEARING,0.3937" ID | BEARING - ball, rotor shaft (Sealed) 1
x 1.1811" OD x 0.3543"
17 126-112 WOODRUFF KEY #6, 5/32" | WOODRUFF KEY, #6, 5/32" x 5/8", HT 1
x 5/8", HT
18 A41079 STATOR STATOR ASSY. - alternator (Replaces 1
A42775)
19 A41065 KIT PACKAGE - eyelet, wire end (Set of 6) 1
A42771 STUD PACKAGE - terminal stud, Inlcudes: Ref. |1
23-30
23 NSS NOT SERVICED STUD - battery terminal (Order A42771) |1
SEPARATELY
24 NSS NOT SERVICED STUD - auxiliary terminal (Order A42771) |1
SEPARATELY
25 NSS NOT SERVICED BUSHING - insulation, battery term. (Order | 1
SEPARATELY A42771)
26 NSS NOT SERVICED BUSHING - insulation, battery term. (Order | 1
SEPARATELY A42771)
27 NSS NOT SERVICED WASHER - insulating, battery term. (Order | 1
SEPARATELY A42771)
28 NSS NOT SERVICED WASHER - plain, battery term (Order 1
SEPARATELY A42771)
29 NSS NOT SERVICED WASHER - insulating, aux. term. (Order |1
SEPARATELY A42771)
30 NSS NOT SERVICED WASHER - plain. aux. term. (Order 1
SEPARATELY A42771)
31 A42773 HEAD (CYLINDER) HEAT SINK - rectifier, Inlcudes: Ref. 32 1
and 33
32 A41075 DIODE DIODE - positive (Color coded w/red mark) | 3
33 A42261 DIODE DIODE - output (Set of 2) (Color coded 1
w/black mark)
34 A42772 SPARE PART HEAD ASSY. - slip ring end, | 1
Inlcudes: Ref. 35 - 38
35 A41072 O-RING,1.176" ID x 1.312" |"O" RING - sealing 1
OD x 0.07"
37 A41071 DIODE DIODE - negative (Color coded w/black |4
mark)
38 A42266 KIT PACKAGE - plugs (Set of 10) 1
39 A43952 HOLDER HOLDER ASSY. - brush (Replaced 1
A42495)
44 A41073 COVER INSULATION - brush holder cover 1
45 187-1012 SELF-TAP SCREW,Slotted | SCREW - #10-24 x 3/8" mach. 2
Pan Hd, #10 x 3/8"
46 92-3 LOCK WASHER,#10 WASHER, LOCK, #10 8
47 129-667 NUT,#10-32, LH NUT - #10 N.F. hex., jam 2
48 92-4 LOCK WASHER,1/4" WASHER, LOCK, 1/4" 2

245




Diag # Part # Name Description Qty

49 131-902 NUT,1/4"-28 NUT - hex. 1/4"-28 2

55 A44543 REGULATOR REGULATOR ASSY. - voltage (Replaced |1

A42098

56 NSS NOT SERVICED SCREW - regulator mounting 2
SEPARATELY

57 NSS NOT SERVICED WASHER - lock 2
SEPARATELY

58 NSS NOT SERVICED WASHER - plain 2
SEPARATELY

59 A42777 PULLEY PULLEY - drive 1

246




A45225 KIT

247



-8

Diag # Part # Name Description Qty
1 A139389 ALTERNATOR ALTERNATOR - 37 amp (Delco #1102898) | 1
(Prod. only) (Order A45210, A43384 fan
A45201 ALTERNATOR ALTERNATOR - 42 amp (Delco #1100583) | 1
(Repairs only) (Less pulley
87297244 REMAN-ALTERNATOR Remanufactured ALTERNATOR - NA Only | 1
87297245 CORE-ALTERNATOR Return number - For N.A. only 1
103799A1R REMAN-ALTERNATOR REMANUFACTURED 12 VOLT 63 AMP |1
ALTERNATOR - NA Only
103799A1C CORE-ALTERNATOR Return Number, 12 VOLT 63 AMP 1
ALTERNATOR - NA Only
103798A1R REMAN-ALTERNATOR Remanufactured, 12 volt 63 ampere, N.A. |1
Only
103798A1C CORE-ALTERNATOR Return Number, N.A. Only 1
103801A1R REMAN-ALTERNATOR REMANUFACTURED 12 VOLT, 61 AMP |1
ALTERNATOR - NA Only
103801A1C CORE-ALTERNATOR Return Number, 12 VOLT, 61 AMP 1
ALTERNATOR - N.A. Only
A45324 ALTERNATOR SPARE PART ALTERNATOR - 12 VoIt 35 |1
AMP
87746858 REMAN-ALTERNATOR 580B w/Shuttle Trans., N.A. Only 1
104025A1R REMAN-ALTERNATOR REMANUFACTURED 12 VOLT, 35 AMP |1
ALTERNATOR - NA Only
104025A1C CORE-ALTERNATOR Return Number, 12 VOLT, 35 AMP 1
ALTERNATOR - NA Only
A47625 ALTERNATOR ALTERNATOR - 12 Volt 72 ampere 1
103804A1R REMAN-ALTERNATOR For N.A. only 1
87297306 REMAN-GENERATOR REMANUFACTURED 12 VOLT, 20 AMP |1
GENERATOR - NA Only
87297307 CORE-GENERATOR Return Number, 12 VOLT, 20 AMP 1
GENERATOR - NA Only
104450A1R REMAN-GENERATOR REMANUFACTURED 12 VOLT 20 AMP |1
GENERATOR - NA Only
104450A1C CORE-GENERATOR Return Number, 12 VOLT, 20 AMP 1
GENERATOR - NA Only
2 A45217 FRAME FRAME ASSY. - slip ring end, Inlcudes: 1
Ref. 3
3 A45218 BEARING ASSY BEARING - roller 1
4 163-6 SCREW,Hex Hd, #10-24 x | BOLT - thru, #10-24 x 1-3/4" hex. washer |4
1.3/4" hd.
A45225 TERMINAL CONNECTOR | TERMINAL KIT - battery, Inlcudes: Ref. 5 |1

248




Diag # Part # Name Description Qty
5 NSS NOT SERVICED STUD - terminal 1
SEPARATELY
6 NSS NOT SERVICED INSULATOR 1
SEPARATELY
7 NSS NOT SERVICED WASHER - insulating 1
SEPARATELY
8 NSS NOT SERVICED NUT ASSY. 2
SEPARATELY
10 A45213 REGULATOR REGULATOR - voltage 1
11 A45222 BRUSH, COMMUTATOR | BRUSH BRUSH HOLDER ASSY. - 1
(Includes brushes)
12 NSS NOT SERVICED HOLDER - brush 1
SEPARATELY
13 A43678 SPRING SPRING - brush 2
14 NSS NOT SERVICED BRUSH - generator 2
SEPARATELY
15 A45224 SCREW SCREW - brush holder, grounded (#8-32 |1
x 1-1/16")
16 A44223 GEAR SCREW - brush holder, insulated 2
17 A45219 DIODE ELEMENT DIODE - trio 1
18 129-16 NUT,#8-32 NUT, #8-32 3
19 A45394 RECTIFIER RECTIFIER BRIDGE - (Replaces A45220) | 1
20 A45221 SCREW,Hex, #8-32 x 1", | SCREW - rectifier bridge (#8-32 x 1") 1
w/Wash
23 A45226 CAPACITOR CAPACITOR ASSY. - (Includes bracket) |1
24 A45228 SELF-TAP SCREW,Hex SCREW - capacitor (#8-32 x 3/8") 2
Wash Hd, #8-32 x .59", Spc
25 A45391 ROTOR ROTOR ASSY. - (Includes slip rings (See |1
ref. 42)
26 A45233 STATOR STATOR ASSY. 1
28 A45229 FRAME FRAME - drive end 1
29 A45230 BEARING ASSY BEARING - ball, drive end 1
30 A44433 PLATE PLATE ASSY. - bearing retainer, w/felt seal | 1
31 173-210 SCREW,SItd Rd Hd, #10-24 | SCREW - bearing plate, #10-24 x 3/8" rd. |3
x 3/8" hd.
32 195-512 WASHER,#10 WASHER - 7/32 x 7/16 x 1/16" 4
33 A45232 WASHER WASHER - grease slinger, bearing 1
36 A72047 COLLAR COLLAR - outer, rotor shaft (43/64 1.D. x |1
7/8" O.D. x 13/64")
37 A25546 NUT NUT - pulley 1
38 R16171 BELLEVILLE SPRING WASHER - lock 1
40 A43384 FAN FAN - alternator 1
41 A51561 PULLEY PULLEY - drive, alternator 1

249




Diag # Part # Name Description Qty

42 A45214 ROTOR ROTOR ASSY. - (w/o slip rings) (Order 1
A45391)

43 A44522 COLLAR COLLAR - rotor shaft inner, 43/64 x 29/32 |1

x 23/64" (Used w/A45214 rotor) (See ref.
42)

250




251



Diag # Part # Name Description Qty
A18461 DISTRIBUTOR ASSY. - (Auto-Lite #IBT-4403-A), Inlcudes: | 1
Ref. 1-43
1 A24564 CAP ASSY. - distributor 1
2 A24566 ROTOR - distributor 1
3 A24763 PLATE COVER ASSY. - breaker plate, Inlcudes: |1
Ref. 4
4 A24764 WASHER SEAL - felt, cover 1
5 A40330 PLATE ASSY. - breaker, Inlcudes: Ref. 6 and 7 1
A40930 KIT CONTACT KIT, Inlcudes: Ref. 6 and 7 1
6 NSS NOT SERVICED CONDENSER - (Order A40930) 1
SEPARATELY
7 NSS NOT SERVICED POINTS - contact breaker (Order A40930) | 1
SEPARATELY
8 A24776 SCREW - #6-32 x 5/32" fillister hd. 1
9 A24779 SCREW - #8-32 x 3/16" fillister hd. 2
10 192-16 LOCK WASHER,#8 Washer, Lock, #8 2
1" A24774 CLIP - primary wire 1
12 A44287 KIT INSULATOR - primary wire (Replaces 1
A24773)
13 195-506 WASHER,#6 -5/32 x 5/16 x 1/32" 1
14 A24775 SCREW - #6-32 x 5/8" hex. 1
15 A24756 RING - snap, cam retaining (See ref. 37) |1
16 A42429 PLATE - cam 1
17 A24757 SPACER - cam (See ref. 37) | SPACER - cam (See ref. 37) 1
18 A24778 SPRING KIT - governor (Set of 2) 1
19 A41388 WEIGHT - governor 2
20 A25979 SHAFT - drive, distributor 1
21 A24758 WASHER - thrust, inner (see ref. 37) 1
22 A24759 WASHER - thrust, outer (See ref. 37) 1
23 A24767 BEARING - needle (See ref. 37) 1
24 A25965 HARNESS WIRE - primary lead 1
25 NSS NOT SERVICED BASE - distributor 1
SEPARATELY
26 A40329 SPRING LOCKKIT - cap retainer 1
27 A24775 SCREW - #8-32 x 5/16" rd. hd. cap lock 2
28 192-6 LOCK WASHER, #8 WASHER, LOCK, #8 2
29 219-57 LUBE NIPPLE,90°, 1/4" FITTING - lube, 1/4"-20, 90 degrees 1
NPT x .75" Ig

252




Diag # Part # Name Description Qty
30 A24766 BUSHING BEARING - drive shaft, bronze (See ref. |1
37)
31 A25200 WASHER - thrust, lower (See ref. 37 1
32 NSS NOT SERVICED GEAR - drive (Order ref. 38) 1
SEPARATELY
33 138-56 LOCK PIN,1/8" x 11/16", PIN, , Drive gear (See ref. 37 1
Slotted
34 A24761 SHAFT SHAFT 1
35 A24755 WASHER - thrust, tach. drive (See ref. 37), | 1
Inlcudes: Ref. 36
36 A24781 HOUSING - tach. drive gear 1
37 A40326 PACKAGE, REPAIR KIT - drive shaft repair (Incl. items 15, 17, | 1
21 thru 23, 30, 33
38 A40323 GEAR KIT - drive gear repair repair (Incl. items 31 | 1
thru 33)
39 A30080 THRUST WASHER - thrust 1
40 A29989 ARM - advance 1
41 113-1 BOLT,Hex, 1/4"-20 x 1/2", |BOLT,Hex, 1/4"-20 x 1/2", G5, Full Thd 1
G5, Full Thd
42 192-19 LOCK WASHER,1/4" WASHER, LOCK, 1/4" 1
43 A29456 O-RING,1.046" ID x 1.324" |"O" RING - 1-1/16 x 1-5/16 x 1/8" 1

OD x 0.139"

253




254



Diag # Part # Name Description Qty
1 D49731 CASE WRAPPER ASSY. - battery 1
2 A37365 SUPPORT - battery box 1
3 175-413 SCREW - 5/16 x 3/4" truss hd., mach. 2
4 1502286C2 NUT,Floating Cage, - 5/16" N.C. retaining 2
5/16"-18
5 13-628 BOLT,Hex, 3/8"-16 x 1 3/4", | - 3/8 x 1-1/4" N.C. hex. 3
G5
6 92-6 LOCK WASHER,3/8" WASHER - lock, 3/8" 3
7 25-106 NUT,3/8"-16, G5 - 3/8" N.C. hex. 3
8 D49724 ANGLE - battery hold down 1
9 D49723 BOLT - battery hold down 2
10 G46867 GROMMET - hold down bolt 2
11 G49400 WASHER -13/32 x 1-5/32 x 10 ga. 2
12 129-410 WING NUT,3/8"-16 NUT - 3/8" wing 2

255




STEERING/
TRACK

256



DIESEL - MECH. SHUTTLE GASOLINE - MECH. SHUTTLE

257



Diag # Part # Name Description Qty
1 A39310 STEERING COLUMN steering 1
2 13-620 BOLT,Hex, 3/8"-16 x 1 1/4", | BOLT,Hex, 3/8"-16 x 1 1/4", G5, Full Thd |4
G5, Full Thd
3 92-6 LOCK WASHER, 3/8" WASHER - lock, 3/8" 4
4 A39380 SUPPORT ASSY. - steering column, Inlcudes: Ref. 5 |1
5 A37530 BUSHING cross shaft, brake pedal 2
6 A39384 steering suppport 1
7 175-405 SCREW,Cross Truss Hd, |[1/4 x 1/2" N.C. truss hd. 2
1/4"-20 x 1/2"
10 G45343 COMPOSITE RING (w/rubber insert), support mounting diesel |4
11 A37418 SPACER - support, front (1/2" high), support 2
mounting diesel
12 G49624 SPACER support, front (4-7/8" high), support 2
mounting diesel
13 (G49622 SPACER,5/8" Tube x 1 support, rear (1-7/16" high), support 2
7/16" mounting diesel
14 A38169 STUD 3/8" N.C. x 7-3/16", R.H. front, support 1
mounting diesel
15 15-6108 3/8 x 6-3/4" N.C. hex., L.H. front, support |1
mounting diesel
16 13-644 BOLT,Hex, 3/8"-16 x 2 3/4", | - 3/8 x 2-3/4" N.C. hex., rear, support 2
G5 mounting diesel
17 92-6 LOCK WASHER,3/8" WASHER - lock, , support mounting diesel | 4
3/8"
18 25-106 NUT,3/8"-16, G5 3/8" N.C. hex., support mounting diesel 1
25 A35627 BUSHING mounting (Flanged, steel), gasoline 4
26 G49624 SPACER front (4-7/8" high), gasoline 2
27 A38169 STUD 3/8" N.C. x 7-3/16", R.H. front, gasoline 1
28 15-6108 3/8 x 6-3/4" N.C. hex., L.H. front, gasoline | 1
29 13-644 BOLT,Hex, 3/8"-16 x 2 3/4", | - 3/8 x 2-3/4" N.C. hex., rear, gasoline 2
G5
30 92-6 LOCK WASHER,3/8" WASHER - lock, , gasoline 3/8" 4
31 95-6 WASHER,3/8" -7/16 x 1 x 5/64", gasoline 4
32 25-106 NUT,3/8"-16, G5 3/8" N.C. hex., gasoline 1

258




w . (..;!,'/.J

m < .. ||||.|ﬂ11mn_nsn @V b @
2| S L 996 )
i P & ».w//@ /

5 A A S A S

w

2

o

O

;]

o

V)

DIESEL - POWER SHUTTLE

259



Diag # Part # Name Description Qty

1 A39310 STEERING COLUMN COLUMN - steering 1

2 A135382 PLATE ASSY. PLATE - shuttle lock (Replaces A38298) |1

3 13-410 BOLT,Hex, 1/4"-20 x 5/8", |[BOLT,Hex, 1/4"-20 x 5/8", G5, Full Thd 2
G5, Full Thd

4 92-4 LOCK WASHER,1/4" WASHER, LOCK, 1/4" 2

5 13-620 BOLT,Hex, 3/8"-16 x 1 1/4", | BOLT,Hex, 3/8"-16 x 1 1/4", G5, Full Thd |4
G5, Full Thd

6 92-6 LOCK WASHER,3/8" WASHER - lock, 3/8" 4

7 A39380 SUPPORT ASSY. - steering column, Inlcudes: Ref. 8 |1

8 A37530 BUSHING - cross shaft, brake pedal 2

9 A39384 COVER - steering support 1

10 175-405 SCREW,Cross Truss Hd, |- 1/4 x 1/2" N.C. truss hd. 2
1/4"-20 x 1/2"

15 G45343 COMPOSITE RING BUSHING - mounting (w/rubber insert) 4

16 A37418 SPACER - support, front (1/2" high) 2

17 A38488 SPACER - support, R.H. front (3-7/8" high) 1

18 G49622 SPACER,5/8" Tube x 1 - support, rear 2
7/16"

19 A29437 STUD - 3/8" N.C. x 6-3/8", R.H. front 1

20 13-628 BOLT,Hex, 3/8"-16 x 1 3/4", | L.H. front Hex, 3/8"-16 x 1 3/4", G5 1
G5

21 13-644 BOLT,Hex, 3/8"-16 x 2 3/4", | - 3/8 x 2-3/4" N.C. hex., rear 2
G5

22 92-6 LOCK WASHER,3/8" WASHER - lock, 3/8" 4

23 25-106 NUT,3/8"-16, G5 - 3/8" N.C. hex. 1

30 A35627 BUSHING - mounting (Flanged, steel) 4

31 A38488 SPACER - support, R.H. front (3-7/8" high) 1

32 A29437 STUD - 3/8" N.C. x 6-3/8", R.H. front 1

33 13-628 BOLT,Hex, 3/8"-16 x 1 3/4", | L.H. front Hex, 3/8"-16 x 1 3/4", G5 1
G5

34 13-644 BOLT,Hex, 3/8"-16 x 2 3/4", | - 3/8 x 2-3/4" N.C. hex., rear 2
G5

35 92-6 LOCK WASHER,3/8" WASHER - lock, 3/8" 4

36 95-6 WASHER,3/8" -7/16 x 1 x 5/64" 3

37 25-106 NUT,3/8"-16, G5 - 3/8" N.C. hex. 1

260




261



Diag # Part # Name Description Qty
1 AB5544 STEERING WHEEL (Replaces A61007) 1
2 A62210 PLUG MEDALLION - steering wheel 1
3 D26115 O-RING,2.109" ID x 2.387" |"O" RING - 2-1/8 x 2-3/8 x 1/8" 1
oD
D26115 O-ring - If medallion | D26115 O-ring - If medallion is sloppy in |1
is sloppy in steering wheel | steering wheel use A29884 O-ring (subs to
use A29884 O-ring (subs to | 238-5229).
238-5229).
4 REF INSTRUCTION PUMP ASSY. - steering hand (See Figure | 1
146)
5 A14567 JAM NUT - steering wheel retaining 1
6 13-520 BOLT,Hex, 5/16"-18 x 1 -5/16 x 1-1/4" N.C. hex. 4
1/4", G5
7 92-5 LOCK WASHER,5/16" LOCK WASHER,5/16" 4
8 A39108 HOSE ASSY. - pump tubes, 9-1/2" long, Inlcudes: | 2
Ref. 9
10 A39492 TUBE - pump to valve, R.H. 1
11 A39493 TUBE - pump to valve, L.H. 1
12 49838 CLAMP - pump tubes 2
13 13-614 BOLT,Hex, 3/8"-16 x 7/8", |BOLT,Hex, 3/8"-16 x 7/8", G5, Full Thd 1
G5, Full Thd
14 92-6 LOCK WASHER,3/8" WASHER - lock, 3/8" 1
15 25-106 NUT,3/8"-16, G5 - 3/8" N.C. hex. 1
16 218-5059 HYD CONNECTOR,3/4"-16, | CONNECTOR, HYD., , Assy, Tube to 2
37° x 3/4"-16, O-Ring valve, Incl. Ref 17 3/4"-16, 37° x 3/4"-16,
O-Ring
20 A37980 VALVE ASSY. - control (See Figure 148) 1
21 A35581 SPLIT PIN/SAFETY PIN PLATE - valve mounting 1
22 13-618 BOLT,Hex, 3/8"-16 x 1 1/8", | - 3/8 x 1-1/4" N.C. hex. 3
G5, Full Thd
23 92-6 LOCK WASHER,3/8" WASHER - lock, 3/8" 3
24 25-106 NUT,3/8"-16, G5 - 3/8" N.C. hex. 3
25 13-516 BOLT,Hex, 5/16"-18 x 1", BOLT,Hex, 5/16"-18 x 1", G5, Full Thd 2
G5, Full Thd
26 92-5 LOCK WASHER,5/16" LOCK WASHER,5/16" 2
27 95-5 WASHER,3/8" x 7/8" x .083" | - 3/8 x 7/8 x 5/64" 2
28 A51764 ELBOW ASSY. - press, tube to valve (Replaces 1
A35613), Inlcudes: Ref. 29
29 218-5005 0O-RING,0.114" ID x 0.254" |6-1, 90 Duro, .468" ID x .078" Thk 1

OD x 0.07"

262




Diag # Part # Name Description Qty
30 218-5106 ELBOW,90°, 3/4"-16, 37° x | Assy - return tube to valve (Replaces 1
3/4"-16, O-Ring A37080), Includes: Ref. 31 90°, 3/4"-16,
37° x 3/4"-16, O-Ring
32 A35733 TUBE - return, pump to valve (Used w/diesel 1
mech.
32 A35731 TUBE - return, pump to valve (Used w/gas | 1
mech. shuttle)
33 A35732 TUBE - pressure, pump to valve (Used w/diesel |1
mech.
33 A35730 TUBE ASSY. TUBE - pressure, pump to valve (Used 1
w/gas mech. shuttle)
34 A37080 ELBOW ASSY. - tube to pump, Inlcudes: Ref. 35 |2
40 G46835 GROMMET - rubber, tube clamp 1
41 G46194 CLAMP - tube 1
42 173-203 SCREW,SItd Rd Hd, #6-32 |- #10-32 x 3/4" Phillips hd. 1
x 1/2"
43 193-1000 NUT,Keps, w/LW,#10-32 - #10-32 hex., Keps 1
44 REF INSTRUCTION PUMP ASSY. - power (See Figure 150) 1
45 A30042 GASKET - pump 1
46 13-652 BOLT,Hex, 3/8"-16 x 3 1/4", | - 3/8 x 3-1/4" N.C. hex. 3
G5
47 92-6 LOCK WASHER, 3/8" WASHER - lock, 3/8" 3
17 218-5006 O-RING,0.176" ID x 0.316" | "O" RING - 41/64 x 13/16 x 5/64" 1
OD x 0.07"
31 218-5006 O-RING,0.176" ID x 0.316" ["O" RING - 41/64 x 13/16 x 5/64" 1
OD x 0.07"
35 218-5006 O-RING,0.176" ID x 0.316" | "O" RING - 41/64 x 13/16 x 5/64" 1
OD x 0.07"
9 218-5006 O-RING,0.176" ID x 0.316" ["O" RING - 41/64 x 13/16 x 5/64" 1

OD x 0.07"

263




264



Diag # Part # Name Description Qty
1 A37980 VALVE ASSY. - control (See Figure 148) 1
2 218-5182 TEE,9/16"-18, 37° x ASSY. - hose to valve, Inlcudes: Ref. 3 2
9/16"-18, O-Ring Br
3 218-5005 O-RING,0.114" ID x 0.254" | 6-1, 90 Duro, .468" ID x .078" Thk 1
OD x 0.07"
4 A35616 HOSE - valve to R.H. cylinder outer port (36-1/4" | 1
long)
5 A35614 HOSE - valve to R.H. cylinder inner port (39-5/8" | 1
long)
6 A35615 HOSE - valve to L.H. cylinder (32-1/2" long) 2
7 L11541 CABLE TIE STRAP - hose 2
8 218-5057 HYD CONNECTOR ASSY. - hose to cylinder, |4
CONNECTOR,9/16"-18, 37° | Incl. Ref. 9
x 9/16"-18, O-Ring
9 218-5005 O-RING,0.114" ID x 0.254" | 6-1, 90 Duro, .468" ID x .078" Thk 1
OD x 0.07"
10 REF INSTRUCTION CYLINDER ASSY. - steering (See Figures |2
152
11 25-1310 SLOTTED NUT,5/8"-18, G5 | NUT - 5/8" N.F. hex., sltd. 4
12 132-50 COTTER PIN,1/8" x 1 1/4" | Pin, Split (Cotter), 1/8" x 1 1/4" 4
219-1 LUBE NIPPLE,1/8"-27 x .66 | FITTING - lube, 1/8" str. (Steering cylinder) | 2
g
219-40 LUBE NIPPLE,65°, 1/8" FITTING - lube, 1/8", 67-1/2" (Steering 2

NPT x 7/8" Ig

cylinder)

265




; ~ T T A139839
N MANUAL PUMP

A39237
MANUAL PUMP

266



Diag # Part # Name Description Qty
A139839 PUMP ASSY. - manual (Replaces A39237), 1
Inlcudes: Ref. 1 - 24
1 F82945 BODY ASSY,, Inlcudes: Ref. 2 and 3 1
2 NSS NOT SERVICED COMMUTATOR - (Order F82945) 1
SEPARATELY
3 A30588 NEEDLE BEARING,0.875" | BEARING - needle 1
ID x 1.125" OD x 0.5"
4 F19631 PIN - commutator 1
5 A40735 SHAFT - coupling 1
6 F19633 NEEDLE BEARING BEARING - needle, thrust 1
7 F19634 BEARING WASHER RACE - thrust bearing 1
8 F19635 LINK - rotor drive 1
9 F19636 PIN - link 2
10 A42206 SPACER - rotor 1
11 A45348 ROTOR ASSY. ROTOR SET - (Matched rotor 1
12 NSS NOT SERVICED VALVE - rotor (Order ref. 11) 6
SEPARATELY
13 A42219 SPRING - retainer, vane 6
14 A35788 - rotor 1
15 A35787 RETAINER - rotor seal 1
16 F16941 COVER - end 1
17 28-928 BOLT,Hex, 9/16"-18 x 1 -5/16 x 1-3/4" N.C. hex. (Replaces F19642) | 7
3/4", G8, Full Thd
A45343 GASKET KIT SEAL - kit, Inlcudes: Ref. 18 - 22 1
18 A43749 BACK-UP RING WASHER - seal 1
19 NSS NOT SERVICED SPACER - seal ring 1
SEPARATELY
20 NSS NOT SERVICED SEAL - oil, inner 1
SEPARATELY
21 NSS NOT SERVICED SEAL - oil. outer 1
SEPARATELY
22 D70586 SEAL - dust cover 1
23 A21145 SNAP RING,1.25, Int, #125 | Ring, Snap, 1.25", Int, #125, thrust washer | 1
24 A14567 JAM NUT - coupling shaft 1
A39237 PUMP ASSY. - manual (Order A139839), Inlcudes: | 1
Ref. 31 - 52
31 F82945 BODY ASSY., Inlcudes: Ref. 32 and 33 1
32 NSS NOT SERVICED COMMUTATOR - (Order F82945) 1
SEPARATELY

267




Diag # Part # Name Description Qty
33 A30588 NEEDLE BEARING,0.875" | BEARING - needle 1
ID x 1.125" OD x 0.5"
34 F19631 PIN - spool 1
35 A40735 SHAFT - coupling (Replaces F19632) 1
36 F19633 NEEDLE BEARING BEARING - thrust 1
37 F19634 BEARING WASHER RACE - thrust bearing 1
38 F19635 LINK - rotor drive 1
39 F19636 PIN - link 2
40 A42206 SPACER - rotor 1
41 A43520 ROTOR ASSY. ROTOR SET - (Matched rotor 1
42 NSS NOT SERVICED VALVE - motor 6
SEPARATELY
43 A42219 SPRING - vane 6
44 A35788 - rotor 1
45 A35787 RETAINER - rotor seal 1
46 F19641 COVER - end 1
47 F19642 BOLT - 5/16 x 1-3/4" N.C. hex. 7
48 A40624 SEAL KIT - pump shaft 1
49 A21145 SNAP RING,1.25, Int, #125 | Ring, Snap, 1.25", Int, #125 1
50 F19645 BUSHING SEAL - felt, dust cover 1
51 A42057 SEAL RETAINER - dust seal 1
52 A14567 JAM NUT - shaft 1

268




SPOOL WITHOUT STOP

SPOOL WITH STOP

A5

INSET “A™

TEEL INSET STOP

¢

= e e

A37983 END CAP

269

INSET “B”

<4

- r
L

F18624 END CAP




Diag # Part # Name Description Qty
A37980 VALVE ASSY. - control, Inlcudes: Ref. 1 - 15 1
1 NSS NOT SERVICED BODY - (Order A37980) 1
SEPARATELY
2 NSS NOT SERVICED SPOOL - (Order A37980) 1
SEPARATELY
3 F19624 CAP - end (See ref. 15) 1
4 L30404 CAPTIVE WASHER BOLT - end cap, Sems 4
SCREW
5 F21003 0O-RING,1.237" ID x 1.443" ["O" RING - end cap 2
oD
6 F19623 SCREW - centering 1
7 F19622 VALVE SPRING SPRING - centering 1
8 F19619 WASHER - spring retaining 2
9 129998 PLUG,Hex Hd, 1/2"-20 ORB | Assy, Top, Valve body (Replaces F83122) | 1
Hex Hd, 1/2"-20 ORB
10 218-5004 O-RING,0.414" ID 5-1, 90 Duro, .414" ID x .072" Thk, seal, |2
plug (Replaces F19628)
1 F82943 VALVE PLUG ASSY. - relief valve, Inlcudes: Ref. |1
12-14
12 138-60 LOCK PIN,1/8" x 15/16", PIN, 1/8" x 15/16", Slotted 1
Slotted
13 218-5002 0O-RING,0.301" ID 3-1, .301" ID x .064" Thk, relief plug, 1
Replaces F19630
14 211-7 BALL,1/4" Dia - relief valve 1/4" Dia 1
15 F19624 CAP - end, w/o stop (See note) 1
15 A37983 CAP - end, w/stop (See note) 1

270




271



Diag # Part # Name Description Qty
A137187 PUMP ASSY. - power steering (Replaces 1
A36559), Inlcudes: Ref. 1 - 31
1 A35951 RESERVOIR - oil 1
2 A35967 GAUGE CAP - reservoir (Includes dipstick) 1
3 A35965 O-RING,4.737" ID x 0.113" | GASKET - reservoir 1
4 A42164 WASHER - reservoir nut (Replaces A35961) 1
5 129-525 BEARING LOCK - 3/8" N.C. acorn 1
NUT,Crown, 3/8"-16
6 A35963 SPRING - element tension 1
7 A35962 CAP SEAT - element spring 1
8 25-156 JAM NUT,Jam, 3/8"-24, G5 |- 3/8" N.C. hex., jam 1
9 A42242 FILTER, ELEMENT ELEMENT - filter (Metal) 1
10 A35952 STUD - 3/8" N.C. x 2-3/8" 1
1 A35950 COVER - pump, rear 1
12 A35966 GASKET - rear cover 1
Part of seal kit P/N A35970 | Part of seal kit P/N A35970 1
13 26-426 BOLT,Hex, 1/4"-20 x 1 5/8", | - 1/4 x 1-5/8" N.C. hex. 6
G8
14 92-4 LOCK WASHER,1/4" WASHER, LOCK, 1/4" 6
15 A35949 COVER - pump, intermediate 1
16 A35959 SEAL,2.55" ID x 2.756" OD | "O" RING - 2-9/16 x 2-3/4 x 3/32" 1
x 0.103"
Part of seal kit P/N A35970 | Part of seal kit P/N A35970 1
17 A137188 LOCK VALVE VALVE ASSY. - relief (Replaces A35968) |1
18 A42187 O-RING,0.426" ID x 0.566" ["O" RING - 5/16 x 7/16 x 1/16" 1
OD x 0.07"
Part of seal kit P/N A35970 | Part of seal kit P/N A35970 1
19 A25593 GEAR - driven 1
20 A35957 BEARING - gear, front 1
21 A35954 GEAR - pump 1
This is part nbr A35954 gear | This is part nbr A35954 gear (now replaced | 1
(now replaced by A185086 | by A185086 gear). Not listed on Figure 151
gear). Not listed on Figure |in error.
151 in error.
22 A35955 BEARING - idler gear front 1
23 A35958 O-RING,1.049" ID x 1.255" ["O" RING - 1-1/6 x 1-1/4 x 3/32" 12
OD x 0.103"
Part of seal kit P/N A35970 | Part of seal kit P/N A35970 1
24 A35956 BEARING - rear 2

272




Diag # Part # Name Description Qty
25 A35948 BODY - front 1
26 A50421 OIL SEAL - oil, 3/4 x -1/4 x 1/4" (Replaces G13827) |1
Part of seal kit P/N A35970 | Part of seal kit P/N A35970 1
27 A25594 GEAR - pump drive 1
A25594 pump drive gear - | A25594 pump drive gear - This gear has |1
This gear has 14 helical 14 helical teeth.
teeth.
28 126-109 WOODRUFF KEY,#3, 1/8" | WOODRUFF KEY#3, 1/8" x 1/2", HT 1
x 1/2", HT
29 195-25 WASHER,3/8" -13/32 x 13/16 x 5/64" 1
30 F18390 NUT - 3/8" N.F. hex. sltd. 1
31 132-5 COTTER PIN,1/16" x 1/2" | Pin, Split (Cotter), 1/16" x 1/2" 1
32 A35970 KIT - seal, Includes Refs. 12, 16, 18,23 and 26 | 1

273




2l

SN

S SN

SN —

NN

O WA S W "W W .

A -

=

274



Diag # Part # Name Description Qty
A137503 CYLINDER ASSY. - steering (Replaces A137859, 2
A51731
1 A40962 BALL JOINT END ASSY. - male thread, Inlcudes: Ref. |2
2

2 A41424 SEAL BOOT - end 1

3 A27080 CLAMP ASSY. - end, Inlcudes: Ref. 4 - 6 2

4 14-624 BOLT,Hex, 3/8"-24 x 1 1/2", | - 3/8 x 1-1/2" N.F. hex. 1
G5

5 25-116 NUT,Hex, 3/8"-24, G5 - 3/8" N.F. hex. 1

6 92-6 LOCK WASHER, 3/8" WASHER - lock, 3/8" 1

7 NSS NOT SERVICED BODY - cylinder (Order A137503) 1
SEPARATELY

8 A44642 ROD - piston 1

9 131-1145 JAM NUT,Jam, 5/8"-18 NUT - lock, 9/16" N.F. hex. (Gripco) 1

10 A44641 SPACER - cylinder head 1

11 A44639 GLAND ASSY. - (Includes bushing) 1

12 A44640 PISTON - cylinder 1

A44644 GASKET KIT KIT - cylinder repair, Inlcudes: Ref. 15-21 | 1

15 A44651 WIPER SEAL WIPER - rod 2

16 F62075 O-RING,0.734" ID x 1.012" | "O" RING - inner, gland (3/4 x 1 x 1/8") 1
oD

17 A44652 SNAP RING,#150, 1.591", [RING - lock, gland 1
Int, Spiral
Subs to 102-23150 retaining | Subs to 102-23150 retaining ring. 1
ring.

18 A41184 O-RING,1.234" ID x 1.512" | "O" RING - outer, gland (1-1/4 x 1-1/2 x 1
OD x 0.139" 1/8")

19 A30097 O-RING,0.549" ID x 0.755" | "O" RING - rod to piston (9/16 x 3/4 x 3/32") | 1
OD x 0.103"

20 A27577 O-RING,1.234" ID x 1.512" [ "O" RING - piston (1-1/4 x 1-1/2 x 1/8") 1
OD x 0.139"

21 A45035 SEALING RING RING - back-up, leather 2

22 A44654 SNAP RING,#125, 1.188", |RING - lock, outer 1

Ext Spiral

275




276



Ext Spiral

Diag # Part # Name Description Qty
A51713 CYLINDER ASSY. - CYLINDER ASSY. - hydraulic (Replaces |2

hydraulic (Replaces A37859) (Order A137503, Figure 152),
A37859) (Order A137503, |Inlcudes: Ref. 1 - 22
Figure 152), Inlcudes: Ref.
1-22

1 A40962 BALL JOINT END ASSY. - male thread, Inlcudes: Ref. |2

2

2 A41424 SEAL BOOT - dust 1

3 A27080 CLAMP ASSY. - end, Inlcudes: Ref. 4 - 6 2

4 14-624 BOLT,Hex, 3/8"-24 x 1 1/2", | BOOT - 3/8 x 1-1/2" N.F. hex. 1
G5

5 25-116 NUT,Hex, 3/8"-24, G5 - 3/8" N.F. hex. 1

6 92-6 LOCK WASHER, 3/8" WASHER - lock, 3/8" 1

7 NSS NOT SERVICED BODY - cylinder (Order A137503) 1
SEPARATELY

8 A44642 ROD - piston 1

9 131-1145 JAM NUT,Jam, 5/8"-18 NUT - lock, 9/16" N.F. (Gripco) 1

10 A44641 SPACER - head 1

11 A44639 GLAND ASSY. - (Includes bushing) 1

12 A44640 PISTON - cylinder 1

A44644 GASKET KIT KIT - cylinder repair, Inlcudes: Ref. 15-21 | 1

15 NSS NOT SERVICED WIPER - rod 2
SEPARATELY

16 F62075 O-RING,0.734" ID x 1.012" ["O" RING - gland inner, 3/4 x 1 x 1/8" 1
oD

17 A44652 SNAP RING,#150, 1.591", [RING - lock, gland 1
Int, Spiral
Subs to 102-23150 retaining | Subs to 102-23150 retaining ring. 1
ring.

18 A41184 O-RING,1.234" ID x 1.512" |"O" RING - gland, 1-1/4 x 1-1/2 x 1/8" 1
OD x 0.139"

19 A30097 O-RING,0.549" ID x 0.755" | "O" RING - rod to piston, 9/16 x 3/4 x 3/32" | 1
OD x 0.103"

20 A27577 O-RING,1.234" ID x 1.512" ["O" RING - piston, 1-1/4 x 1-1/2 x 1/8" 1
OD x 0.139"

21 A45035 SEALING RING RING - back-up, leather 2

22 A44654 SNAP RING,#125, 1.188", [RING - lock, outer 1

277




278



Diag # Part # Name Description Qty
A37859 CYLINDER steering (Order A137503 Figure 152), 1
Includes: Ref. 1 - 25
1 A40962 BALL JOINT male thread, Includes: Ref. 2 1
2 A41424 SEAL Boot, end 1
3 NSS NOT SERVICED BODY - cylinder (Order A137503) 1
SEPARATELY
4 A36395 PISTON PISTON 1
5 131-366 NUT NUT 1
6 A35873 ROD piston 1
7 A36443 GLAND cylinder, Includes: Ref. 8 - 16 1
8 A7156 O-RING,1.734" ID x 2.012" | (See ref. 26) 1
oD
9 A35884 WASHER back-up, 1-3/4" 1.D. leather (See ref. 26)
10 F62114 O-RING,0.674" ID x 0.88" | (See ref. 26)
oD
11 A35879 RING back-up, .087" I.D. leather (See ref. 26) 1
12 F9886 WASHER retaining (See ref. 26) 1
13 F9887 WASHER retaining, oil seal (See ref. 26) 2
14 A11061 SEAL (See ref. 26) 1
15 A37885 RING - snap (See ref. 26) |RING - snap (See ref. 26) 1
16 A35885 RING gland retainer 1
17 A35887 PLATE ASSY. end 1
18 182-125 SCREW,SIotted Pan Hd, SCREW,Slotted Pan Hd, #10-24 x 1/2" 3
#10-24 x 1/2"
19 92-3 LOCK WASHER,#10 LOCK WASHER,#10 3
20 A27080 CLAMP end, Includes: Ref. 21 - 23 1
21 14-628 BOLT,Hex, 3/8"-24 x 1 3/4", | BOLT,Hex, 3/8"-24 x 1 3/4", G5
G5
22 92-6 LOCK WASHER,3/8" LOCK WASHER,3/8" 1
23 25-116 NUT,Hex, 3/8"-24, G5 NUT,Hex, 3/8"-24, G5 1
24 A40963 BALL JOINT female thread, Includes: Ref. 25 1
25 A41424 SEAL BOOT - end 1
26 A36396 GASKET KIT gland seal repair (Incl. items 8 - 15) 1

279




280



Diag # Part # Name Description Qty

1 A38382 AXLE, FRONT ASSY. - front, Includes: Ref. 2 1
A38382 axle assy - The A38382 axle assy - The castings at each |1
castings at each end of this | end of this axle (which spindles go through)
axle (which spindles go are NSS.
through) are NSS.

2 A36282 BUSHING Pivot 1

3 219-1 LUBE NIPPLE,1/8"-27 x .66 | P.T. str. 3
g

4 A38384 PIN Pivot (w/grease fitting hole) 1

5 A27085 RING Snap, pivot pin 2

6 A36565 WASHER Thrust (1/4" thick, see inset) (Seeref. 7) |4

7 A44603 BEARING WASHER,2.065" | Thrust (3/8" thick, see inset) (Used thrust |2
ID x 2.62" OD x 0.375" bearing trac. S/N's 8711518 thru 8716638)

8 A27602 THRUST BEARING,2.041" | (2 x 2-15/16 x 5/8") (See ref. 9 2
ID x 2.9475" OD x 0.635"

9 NSS NOT SERVICED WASHER - thrust (Prod. only) (Order 4
SEPARATELY A27602)

10 NSS NOT SERVICED WASHER - thrust (Prod. only) (Order 2
SEPARATELY A27602)

11 A28230 NEEDLE BEARING,2" ID x | Lower, 2 x 2-3/8 x 1" 2
2.3755"OD x 1"

12 A28229 NEEDLE BEARING,1.75" ID | Upper, 1-3/4 x 2-1/8 x 1" 2
x2.1255" OD x 1"

13 A27754 OIL SEAL Oil, upper, 1-3/4 x 2-1/8 x 3/16" 2

14 A51533 GUARD SHIELD - dust (Replaces A35344) 2

15 A35345 SHIM,.0359" Thk Spindle (#20 gauge) 1

15 A35346 SHIM,.0598" Thk Spindle (16 gauge) 1

15 A35861 SHIM,.0149" Thk Spindle (28 gauge) 1

16 A137742 ARM Steering, RH (Replaces A37926) 1

17 AB2918 WASHER Spindle nut 2

18 25-1918 SLOTTED NUT,1 1/8"-12, |SLOTTED NUT,1 1/8"-12, G5, Thk 2
G5, Thk

19 132-97 COTTERPIN,3/16" x 1 3/4" | COTTER PIN,3/16" x 1 3/4" 2

20 A39120 TIE-ROD TIE ROD TUBE 1

21 G49084 JAM NUT 11/16"-23 hex. lock (RH thread) 1

22 G45368 END ASSY. Tie rod, RH 1

23 G49085 JAM NUT 11/16"-23 hex., lock (LH thread) 1

24 G45369 END ASSY. Tie rod, LH 1

25 25-139 SLOTTED NUT,9/16"-18, |SLOTTED NUT,9/16"-18, G5 2

G5

281




Diag # Part # Name Description Qty
26 132-50 COTTER PIN,1/8" x 1 1/4" |COTTER PIN,1/8" x 1 1/4" 2
27 A137741 ARM Steering, LH (Replaces A37927) 1
28 REF INSTRUCTION SPINDLE - wheel (See Figure 156) 2
30 A36283 ROD RADIUS 1
31 13-1664 BOLT,Hex, 1"-8 x 4", G5 BOLT,Hex, 1"-8 x 4", G5 2
32 25-1616 NUT,1"-8, G5, Hvy NUT,1"-8, G5, Hvy 2
33 13-1264 BOLT,Hex, 3/4"-10 x 4", G5 | BOLT,Hex, 3/4"-10 x 4", G5 2
34 25-1012 NUT,3/4"-10, G5 NUT,3/4"-10, G5 2
36 A39319 SPARE PART SUPPORT - front axle 1
37 26-1036 BOLT,Hex, 5/8"-11 x 2 1/4", | BOLT,Hex, 5/8"-11 x 2 1/4", G8 2
G8
38 A38303 BOLT (SPREADER) 5/8 x 3-13/64" N.C. hex. 1
38 A135977 STEP BOLT 5/8 x 3-1/4" N.C. hex, shoulder 1
39 193-34 LOCK WASHER,Int Tooth, | Shakeproof, 5/8" ext. 4
5/8"
40 25-1610 NUT,5/8"-11, G5, Hvy NUT,5/8"-11, G5, Hvy 2

282




W/188 DIESEL & 188 SPARK IGNITION

INSET C

W/159 SPARK IGNITION

283



Diag # Part # Name Description Qty
1 A38425 PAN oil (Used with A51356 pivot pin and 1
135-361 groove pin) (See inset A) (Order
A51539 oil pan, A51537 pivot pin, 26-544
bolt
A51356 PIN rear pivot 1
135-361 GROOVED PIN,1/4" x 2", [1/4" x 2", Type F 1
Type F
5 A51539 PAN oil (Used with A51537 pivot pin, 26-544 bolt | 1
6 A51537 PIN rear pivot 1
7 26-544 BOLT,Hex, 5/16"-18 x 2 - 5/16 x 2-3/4" N.C. hex. 1
3/4", G8
8 131-351 LOCK NUT,5/16"-18, GA  |lock, 5/16" N.C. hex. 1
9 A38199 PIVOT ASSY. - rear, radius rod, Inlcudes: Ref. 10 | 1
10 A29944 BUSHING rear pivot 2
11 13-1036 BOLT,Hex, 5/8"-11 x 2 1/4", | BOLT,Hex, 5/8"-11 x 2 1/4", G5 2
G5
12 25-1010 NUT,5/8"-11, G5 NUT,5/8"-11, G5 2
13 92-10 LOCK WASHER,5/8" WASHER, LOCK, 5/8" 2
14 219-36 LUBE NIPPLE,45°, 1/8" FITTING - lube, 1/8" P.T. 45 degrees 1
NPT x 7/8" Ig
20 A38426 PAN oil (Used with A51356 pivot pin and 1
135-361 groove pin) (Order inset C) (Order
A51538 oil pan, A51356 pivot pin, 26-544
bolt
21 A51356 PIN rear pivot, w/ 159 spark ignition eng. 1
22 135-361 GROOVED PIN,1/4" x 2", | w/ 159 spark ignition eng. 1/4" x 2", Type |1
Type F F
24 A51538 PAN oil (Used with A51537 pivot pin, 26-5 44 |1
bolot,
25 A51537 PIN rear pivot, w/ 159 spark ignition eng. 1
26 26-544 BOLT,Hex, 5/16"-18 x 2 - 5/16 x 2-3/4" N.C. hex., w/ 159 spark 1
3/4", G8 ignition eng.
27 131-351 LOCK NUT,5/16"-18, GA  |lock, 5/16" N.C., w/ 159 spark ignition eng. | 1
28 A38199 PIVOT ASSY. - rear, radius rod, w/ 159 spark 1
ignition eng., Inlcudes: Ref. 29
29 A29944 BUSHING rear pivot, w/ 159 spark ignition eng. 2
30 13-1036 BOLT,Hex, 5/8"-11 x 2 1/4", | w/ 159 spark ignition eng. Hex, 5/8"-11 x 2| 2
G5 1/4", G5
31 25-1010 NUT,5/8"-11, G5 w/ 159 spark ignition eng. 5/8"-11, G5 2
32 92-10 LOCK WASHER,5/8" WASHER, LOCK, , w/ 159 spark ignition |2

eng. 5/8"

284




Diag # Part # Name Description Qty
33 219-36 LUBE NIPPLE,45°, 1/8" FITTING - lube, 1/8" P.T. 45 degrees, w/ |1
NPT x 7/8" Ig 159 spark ignition eng.

285




286



Diag # Part # Name Description Qty
1 A39117 WHEEL - takes 7.50 X 16 tire (Replaces A39528) |2
1 A39118 RIM WHEEL - takes 11 x 16 tire 2
2 A38208 WHEEL BOLT BOLT - lug, front wheel (Replaces A62567) | 16
3 A29425 CAP - hub 2
4 25-1918 SLOTTED NUT,1 1/8"-12, [NUT - 1-1/8" N.F. hex., sltd. 2
G5, Thk
5 132-97 COTTER PIN,3/16" x 1 3/4" | Pin, Split (Cotter), 3/16" x 1 3/4" 2
7 A29465 ROLLER BEARING,34.938 | CONE - outer bearing 2
mm ID x 24.684 mm
8 A51157 HUB - front wheel (Replaces A39144) 2
9 A27631 CuP - outer bearing 2
10 A29062 ROLLER BEARING,82.956 | CUP - inner bearing 2
mm OD x 19.101 mm
11 A29063 ROLLER BEARING,44.463 | CONE - inner bearing 2
mm ID x 25.476 mm
12 A57250 OIL SEAL KIT - seal, front wheel, Inlcudes: Ref. 13 |2
and 14
13 NSS NOT SERVICED SEAL - inner half (Order ref. 12) 1
SEPARATELY
14 NSS NOT SERVICED SEAL - outer half (Order ref. 12) 1
SEPARATELY
16 A62918 WASHER - hub nut (1-9/64 x 2 x 3/16") (Used 2
w/A135648 spindle)
17 A26789 BEARING WASHER WASHER - hub nut (1-9/64 x 2 x 3/16") 1
(Used w/A57248 spindle w/keyway)
18 A135648 SPINDLE - front wheel (w/o keyway 2
19 A57248 SPINDLE - front wheel, R.H. 1
20 A38261 VALVE - tubeless tire 1

287




BEEEE—— PO\\ER TRAIN

288



289



Diag # Part # Name Description Qty
1 A37701 SHAFT - cross, brake 1
2 A37235 SNAP RING,#100, .941", | RING - snap, pedal to shaft 1
Ext
A39808 PEDAL - clutch 1
219-55 LUBE NIPPLE,90°, 1/8" FITTING - lube, 1/8" P.T., 45 degrees 1
NPT x .84" Ig
6 A37459 SPACER STOP - 9/16 x 27/32 x 11/16" 1
7 13-832 BOLT,Hex, 1/2"-13 x 2", G5 | BOLT,Hex, 1/2"-13 x 2", G5 1
8 92-8 LOCK WASHER,1/2" LOCK WASHER,1/2" 1
9 25-108 NUT,1/2"-13, G5 - 1/2" N.C. hex. 1
10 A37254 ROD -, Serial Range: pedal-lever 1
11 141-3 CLEVIS PIN,5/16" x .940" |[PIN, CLEVIS, , Yoke 5/16" x .940" 2
12 132-26 COTTER PIN Pin, Split (Cotter), 3/32" x 3/4" 2
13 113-169 BOLT,Hex, 1/4"-20 x 1 1/4", | Clutch pedal adj. Hex, 1/4"-20 x 1 1/4", G5, | 1
G5, Full Thd Full Thd
14 25-144 JAM NUT,Jam, 1/4"-20, G5 | - (1/4" hex. jam) 1
15 A37257 PIVOT LEVER - pivot, clutch rod 1
16 21941 LUBE NIPPLE,1/8"-27 x .66 | FITTING - lube, 1/8" P.T. st. 1
g
17 A37256 BOLT - pivot lever shoulder 1
18 A37480 ROD -, Serial Range: lever-throwout 1
19 213-3 ADJUSTABLE YOKE - rod to lever 1
CLEVIS,5/16"-24
20 25-155 JAM NUT,Jam, 5/16"-24, G5 | - 5/16" N.F. hex., jam 1
21 141-3 CLEVIS PIN,5/16" x .940" |[PIN, CLEVIS, , Yoke 5/16" x .940" 2
22 132-26 COTTER PIN Pin, Split (Cotter), 3/32" x 3/4" 2
23 A35789 SPRING - return 1
24 13-520 BOLT,Hex, 5/16"-18 x 1 -5/16 x 1-1/4" N.C. hex. 1
1/4", G5
25 9635082 NUT,5/16"-18, G5 - 5/16" N.C. hex. 1

290




291



Diag # Part # Name Description Qty
1 A51800 TUBE - torque (1st used trac. ser. no. 8731267) |1
1 A39214 TUBE - torque (Used prior to trac. ser. no. 1
8731267) (Order 1-A51800 tube
2 A35216 COVER - timing hole 1
3 138-65 LOCK PIN,1/8" x 1 1/2", PIN, , Timing pointer 1/8" x 1 1/2", Slotted | 1
Slotted
4 A140222 PLUG - drain (Replaces A14280) 1
5 A58608 OIL PAN GASKET SET - plug 1
6 A7082 COVER - hand hole 1
7 13-68 SCREW,Hex, 3/8"-16 x 1/2", | BOLT - 3/8 x 1/2" N.C. hex. 1
G5, Full Thd
8 92-6 LOCK WASHER, 3/8" WASHER - lock, 3/8" 1
9 A39574 COVER - front (w/o hydraulics) 1
10 G10876 GASKET - cover 1
11 13-614 BOLT,Hex, 3/8"-16 x 7/8", |BOLT,Hex, 3/8"-16 x 7/8", G5, Full Thd 11
G5, Full Thd
12 A39029 GASKET - torque tube to trans. case 1
13 A38708 STUD - 1/2" N.C./N.F. x 2-3/8" 1
14 A38707 STUD -1/2"N.C./N.F. x 2-1/2" (Replaces A29336) | 4
A38707 stud - This stud is | A38707 stud - This stud is 2.560" long. One | 1
2.560" long. One size is size is used to service both sizes called
used to service both sizes |out.
called out.
15 A38707 STUD - 1/2" N.C./N.F. x 2-9/16" 3
16 92-8 LOCK WASHER,1/2" LOCK WASHER,1/2" 4
17 25-118 NUT,1/2"-20, G5 - 1/2" N.F. hex. 4
18 A29540 PIN DOWEL - torque tube locating 1
19 41-1010 PLUG,Cup, 5/8" - 3/8" cup type 1
22 G14469 YOKE ASSY. - clutch throwout, Inlcudes: Ref. 23 | 1
23 G49661 BUSHING - yoke 2
24 A35029 SHAFT - pivot, throwout yoke 1
25 A35030 RING - snap, pivot shaft 1
26 A45388 CARRIER ASSY. - throwout bearing (Replaces 1
A37774), Inlcudes: Ref. 27
27 A144152 BEARING - throwout (Replaces A7538 1
28 219-36 LUBE NIPPLE,45°, 1/8" FITTING - lube, 1/8" P.T., 45 degrees 1
NPT x 7/8" Ig
29 A38634 CARRIER SLEEVE ASSY. - throwout, Inlcudes: Ref. |1

30

292




Diag # Part # Name Description Qty

30 A37611 OIL SEAL - oil, clutch shaft 1

31 G10407 GASKET - sleeve 1

32 13-616 BOLT,Hex, 3/8"-16 x 1", G5, | BOLT,Hex, 3/8"-16 x 1", G5, Full Thd 3
Full Thd

33 92-6 LOCK WASHER,3/8" WASHER - lock, 3/8" 3

34 A37618 SHAFT - clutch 1

35 A37733 BALL BEARING BEARING - clutch shaft 1

36 G10383 BEARING CAP CAP - bearing 1

37 G10382 LOCK - bearing cap 1

38 13-516 BOLT,Hex, 5/16"-18 x 1", | BOLT,Hex, 5/16"-18 x 1", G5, Full Thd 3
G5, Full Thd

45 D52992 BRACKET SUPPORT - floor plate, R.H. 1

46 D52991 SUPPORT - floor plate, L.H. 1

47 13-612 BOLT,Hex, 3/8"-16 x 3/4", |R.H. Hex, 3/8"-16 x 3/4", G5, Full Thd 2
G5, Full Thd

48 92-6 LOCK WASHER,3/8" WASHER - lock, , RH 3/8" 2

49 113-206 BOLT,Hex, 3/8"-16 x 3/4", |L.H. Hex, 3/8"-16 x 3/4", G5, Full Thd 2
G5, Full Thd

50 193-72 LOCK WASHER - Shakeproof, 3/8" int./ext., L.H. 2

293




GASOLINE

294



Diag # Part # Name Description Qty
1 A39213 PLATE PLATE ASSY. - pressure (w/o hub) (Order | 1
A39212), Inlcudes: Ref. 3 - 15
2 A39212 CLUTCH PLATE ASSY. - pressure (w/hub), Inlcudes: | 1
Ref.3-15
A39212R REMAN-CLUTCH PLATE |580B, Case Construction King Tractor 1
w/Shuttle Trans., N.A. Only
A39212C CORE-CLUTCH PLATE Return Number, For N.A. Only 1
2 5092792C CORE-CLUTCH PLATE Return number - For N.A. only 1
3 A43607 CLIP CLIP - clutch return 3
NSS NOT SERVICED LEVER - pressure spring (Order A43660) |3
SEPARATELY
5 A43605 LINK LINK - pressure plate 3
6 A43608 ADJUSTOR - lever screw 3
7 25-155 JAM NUT,Jam, 5/16"-24, G5 | LOCKNUT - adjustor (Replaced G49005) |3
8 G49048 WASHER WASHER - flat, adjustor 3
9 NSS NOT SERVICED BRACKET - pressure plate (w/o hub) 1
SEPARATELY (Order A43660)
10 NSS NOT SERVICED BRACKET - pressure plate (w/hub) (Order | 1
SEPARATELY A43660)
11 A43613 RING RING - pressure plate spring 1
12 A43606 SPARE PART PIN - pivot, lever (See 3
A43660)
13 A43609 PLATE PLATE - pressure 1
14 A43612 SPRING KIT - pressure spring (Set of 6, yellow 1
code)
15 A43660 BRACKET BRACKET ASSY. - clutch pressure plate |1
w/lever (Includes items 4, 10
16 G11207 BOLT BOLT -, Serial Range: plate-flywheel 6
17 92-5 LOCK WASHER,5/16" LOCK WASHER, 5/16" 6
18 A39087 PLATE ASSY. PLATE - driving (Gasoline) 1
19 A51840 CLUTCH DISK Change to | CLUTCH DISK PLATE - driving (Diesel) |1
Clutch DISC (1st used trac. ser. no. 8738840)
19 1997844C1R REMAN-CLUTCH DISC Remanufactured Clutch Disc, 11 in., 1
21Tooth hub, 4 paddle, N.A. Only
19 1997844C1C CORE-CLUTCH DISC Return Number, N.A. Only 1
20 A38389 PLATE PLATE - driven; driving (Diesel) (Used prior | 1

to trac. ser. no. 8738840)

295




296



Diag # Part # Name Description Qty
1 A39808 PEDAL - clutch brake 1
2 126-21 WOODRUFF KEY#A, 1/4" | WOODRUFF KEY#A, 1/4" x 7/8" 1
x 7/8"
3 A37701 SHAFT - cross, brake 1
4 A37235 SNAP RING,#100, .941", | RING - snap, cross shaft 2
Ext
5 A51222 SCREW - adjusting, clutch pedal 1
6 13-540 BOLT,Hex, 5/16"-18 x 2 BOLT,Hex, 5/16"-18 x 2 1/2", G5 1
1/2", G5
7 92-5 LOCK WASHER,5/16" LOCK WASHER,5/16" 2
8 9635082 NUT,5/16"-18, G5 - 5/16" N.C. hex. 2
9 A37724 SPRING - pedal return 1
10 A38142 BRACKET - spring anchor 1
12 213-3 ADJUSTABLE YOKE - pedal to link 1
CLEVIS,5/16"-24
13 141-3 CLEVIS PIN,5/16" x .940" | PIN, CLEVIS, , Yoke to pedal 5/16" x .940" | 1
14 132-25 COTTER PIN,3/32" x 5/8" | Pin, Split (Cotter), 3/32" x 5/8" 1
15 25-115 NUT,5/16"-24, G5 - hex (5/16"-24 NF) 1
16 A37717 DRAG LINK LINK - pedal to cam stud 1
17 A37716 STUD - cam 1
18 132-25 COTTER PIN,3/32" x 5/8" | Pin, Split (Cotter), 3/32" x 5/8" 1
19 A37718 STEP BOLT SHAFT - pivot, clutch cam 1
25 A38274 CAM ASSY. - clutch operating, Inlcudes: Ref. 26 | 1
26 A37715 BUSHING - cam 1
27 193-48 LOCK WASHER,Ext-Int WASHER - Shakeproof, 1/2" ext. 1
Tooth, 1/2"
28 25-108 NUT,1/2"-13, G5 - 1/2" N.C. hex. 1
29 A37720 - cam follower 1
30 A37786 SHAFT - cam follower 1
31 A31196 CIRCLIP#25, .207" Dia, Ring, Retaining, , bearing to shaft #25, 2
E-Type .207" Dia, E-Type
32 92-4 LOCK WASHER,1/4" WASHER, LOCK, 1/4" 2
33 25-104 NUT,1/4"-20, G5 NUT,1/4"-20, G5 2
34 A37722 BRACKET SUPPORT - cam follower shaft 1
35 13-410 BOLT,Hex, 1/4"-20 x 5/8", |[BOLT,Hex, 1/4"-20 x 5/8", G5, Full Thd 2
G5, Full Thd
36 92-4 LOCK WASHER,1/4" WASHER, LOCK, 1/4" 2

297




298



Diag # Part # Name Description Qty
1 A51791 HOUSING TORQUE TUBE (1st used trac. ser. no. 1
8731267)
A51791 torque tube - Uses | A51791 torque tube - Uses qty 2 of A38710 | 1
qty 2 of A38710 bolts to bolts to attach to engine block.
attach to engine block.
A51791 torque tube - A51791 torque tube - Diameter of hole 1
Diameter of hole which which torque converter shaft fits into is
torque converter shaft fits | 2.000 - 2.008.
into is 2.000 - 2.008.
1 A38359 SPARE PART TORQUE TUBE - (Used prior to trac. ser. |1
no. 8731267)
2 A140222 PLUG - drain 3
3 A58608 OIL PAN GASKET SET - plug 3
4 A39029 GASKET - torque tube to trans. case 1
5 A37222 COVER - top rear 1
6 G46842 GASKET - cover 1
7 13-624 BOLT,Hex, 3/8"-16 x 1 1/2", | - 3/8 x 1-1/2" N.C. hex. 3
G5
8 92-6 LOCK WASHER, 3/8" WASHER - lock, 3/8" 3
9 166-45 12 PT SCREW,12 PtFlg, |SCREW -3/8 x 1" N.C. Ferry cap 1
3/8"-16 x 1", G8
10 A38313 DIPSTICK - oil level 1
10 A39858 DIPSTICK - oil level (Forklift only) 1
11 A38660 GASKET - dipstick 1
13 G46876 GASKET - torque, Serial Range: tube-engine 1
14 138-63 LOCK PIN,1/8" x 1 1/4", PIN, , Timing pointer 1/8" x 1 1/4", Slotted |1
Slotted
16 REF INSTRUCTION TORQUE CONVERTER - (See Figures 1
168
17 13-624 BOLT,Hex, 3/8"-16 x 1 1/2", | - 3/8 x 1-1/2" N.C. hex. 5
G5
18 92-6 LOCK WASHER,3/8" WASHER - lock, 3/8" 5
25 REF INSTRUCTION CLUTCH ASSY. - power shuttle (See 1
Figures 170 thru 176)
26 G10418 BEARING, BALL BEARING - clutch front 1
27 A37783 SHIM,.0149" Thk Clutch to main shaft .0149" Thk 1
28 A26946 RING - snap, clutch to main shaft 1
30 A43258 RING KIT - seal, main shaft (Set of 3) 1
35 A37628 - clutch idler gear 1
36 A37628 GEAR - clutch idler gear (28 teeth) 1

299




Diag # Part # Name Description Qty

37 G13608 BALL BEARING BEARING - idle gear 1

38 A27150 RING - shap, idler gear 1

40 A37623 SHAFT COUNTERSHAFT - clutch drive 1

41 40040 BEARING,1.1811" ID x - countershaft rear 1
2.4409" OD x 0.6299"

42 A30091 RING, SNAP RING - snap, rear bearing 2

43 A37625 GEAR WHEEL GEAR - countershaft rear (39 teeth) 1

44 114-215 BOLT,Locking, 3/8"-24 x 1", | BOLT,Locking, 3/8"-24 x 1", G5 1
G5

45 A37627 WASHER - gear retaining 1

46 A37624 GEAR - countershaft front (23 teeth) 1

47 A37626 SNAP RING,#137, 1.291", | RING - snap, front gear 2
Ext

48 F60368 NEEDLE BEARING BEARING - front 1

50 D52992 BRACKET SUPPORT - floor plate, R.H. 1

50 D52991 SUPPORT - floor plate, L.H. 1

51 13-612 BOLT,Hex, 3/8"-16 x 3/4", |R.H. Hex, 3/8"-16 x 3/4", G5, Full Thd 2
G5, Full Thd

51 113-206 BOLT,Hex, 3/8"-16 x 3/4", |L.H. Hex, 3/8"-16 x 3/4", G5, Full Thd 2
G5, Full Thd

52 92-6 LOCK WASHER,3/8" WASHER - lock, , RH 3/8" 2

53 193-72 LOCK WASHER - Shakeproof, 3/8" int./ext., L.H. 2

300




301



Diag # Part # Name Description Qty
1 A39521 CONVERTER TORQUE CONVERTER, Inlcudes: Ref. 2 |1
-30

2 A36373 RING, SNAP RING - snap, carrier bearing internal 1

3 A27085 RING - shap, carrier bearing external 1

4 A40880 SPACER - carrier bearing 1

5 B18274 BALL BEARING,1.7712" ID | BEARING - carrier 1
x 3.3465" OD x 0.748"

6 A40879 SLEEVE CYLINDER SHAFT - output (Hollow) 1

7 A20229 RING - seal, shaft 2

8 A43448 CARRIER - converter guide 1

9 A41400 GEAR - pump drive 1
A41400 gear - This gear has | A41400 gear - This gear has a bushing 1
a bushing (part nbr A36272) | (part nbr A36272) inside of it.
inside of it.

10 A40872 WHEEL - impeller 1

11 13-514 BOLT,Hex, 5/16"-18 x 7/8", | BOLT,Hex, 5/16"-18 x 7/8", G5, Full Thd |18
G5, Full Thd

12 A22873 WASHER - plain 18

13 D37017 PLATE - clamp 2

14 13-514 BOLT,Hex, 5/16"-18 x 7/8", | BOLT,Hex, 5/16"-18 x 7/8", G5, Full Thd |8
G5, Full Thd

15 D36835 WHEEL - guide 1

16 A36278 PLATE - clamp 2

17 166-24 12 PT SCREW,12 Pt Flg, |SCREW -5/16 c 3/4" N.C. 12 pt. hd. 6
5/16"-18 x 3/4", G8

18 138-224 LOCK PIN,5/16" x 3/4", PIN, 5/16" x 3/4", Slotted 4
Slotted

19 A27085 RING - snap, turbine 1

20 D36829 TURBINE - (Replaces R31572) 1

21 A40873 HOUSING - rotating 1

23 A37733 BALL BEARING BEARING - housing 1

24 A36267 SEAL CARRIER ASSY. - seal ring 1

25 A36269 SEAL RING - seal, converter oil 1

26 A36385 RING - shap, carrier 1

27 A40878 FLYWHEEL PILOT - flywheel 1

28 13-512 BOLT,Hex, 5/16"-18 x 3/4", | BOLT,Hex, 5/16"-18 x 3/4", G5, Full Thd |6
G5, Full Thd

29 A36372 PLUG - front, converter shaft 1

302




Diag # Part # Name Description Qty

30 A36277 SNAP RING,1.125", Int, plug 1.125", Int, #112 1
#112

31 A41084 KIT - repair (Incl. items 2, 3, 7, 19, 25 1

32 G46817 GASKET -, Serial Range: converter-flywheel 1

303




304



Diag # Part # Name Description Qty
1 A51165 TORQUE CONVERTER - | TORQUE CONVERTER - (Order A39521 |1
(Order A39521 - see Figure | - see Figure 168), Inlcudes: Ref. 2 - 28
168), Inlcudes: Ref. 2 - 28
2 A36373 RING, SNAP RING - snap, internal, carrier bearing 1
3 A27085 RING - shap, external, carrier bearing 1
4 A40880 SPACER - carrier bearing 1
5 B18274 BALL BEARING,1.7712" ID | BEARING - carrier 1
x 3.3465" OD x 0.748"
6 A44154 SHAFT - output (Solid) 1
7 A20229 RING - seal, shaft 2
8 A43448 CARRIER - converter guide 1
9 A41400 GEAR - pump drive 1
A41400 gear - This gear has | A41400 gear - This gear has a bushing 1
a bushing (part nbr A36272) | (part nbr A36272) inside of it.
inside of it.
10 A40872 WHEEL - impeller 1
11 13-514 BOLT,Hex, 5/16"-18 x 7/8", | BOLT,Hex, 5/16"-18 x 7/8", G5, Full Thd |18
G5, Full Thd
12 A22873 WASHER - plain 18
13 D37017 PLATE - clamp
14 13-514 BOLT,Hex, 5/16"-18 x 7/8", | BOLT,Hex, 5/16"-18 x 7/8", G5, Full Thd
G5, Full Thd
15 D36835 WHEEL - guide 1
16 A36278 PLATE - clamp 2
17 166-24 12 PT SCREW,12 Pt Flg, |SCREW - (5/16 x 3/4" N.C. 12 pt. hd.) 6
5/16"-18 x 3/4", G8
18 138-224 LOCK PIN,5/16" x 3/4", PIN, 5/16" x 3/4", Slotted 4
Slotted
19 A27085 RING - snap, turbine 1
20 D36829 TURBINE TURBINE 1
21 A40873 HOUSING - rotating 1
23 A37733 BALL BEARING BEARING - housing 1
24 A44153 SPACER - ball bearing, pilot end 1
26 A36385 RING - shap, external 1
27 A44155 HUB CAP PILOT - flywheel 1
28 13-512 BOLT,Hex, 5/16"-18 x 3/4", | BOLT,Hex, 5/16"-18 x 3/4", G5, Full Thd |6
G5, Full Thd
31 A41084 KIT - repair (Includes items 2, 3, 7, 19, 25 1
32 G46817 GASKET -, Serial Range: converter-flywheel 1

305




R,

/
/ B
\ .V\ﬂﬂf// 4/\\\\\.
I X
Lt Y
R 3

306



Diag # Part # Name Description Qty
A38926 CLUTCH ASSY - (Twin Disc #X9963A), Inlcudes: 1
Ref. 1 -21
1 NSS NOT SERVICED BEARING - needle, clutch reverse gear |2
SEPARATELY (Order A42870)
2 A41021 THRUST WASHER RACE - bearing, reverse clutch needle (See | 4
A42870)
3 A41020 ROLLER CAGE BEARING - roller, clutch reverse gear (See | 1
BEARING,2.125" ID x 2.5" | A42870)
OD x 1.5"
4 A43510 GEAR - spider, reverse clutch 1
5 A42869 SHAFT ASSY. - clutch quill (Hollow) 1
6 A24521 BEARING - needle, clutch | BEARING - needle, clutch sliding gear shaft | 1
sliding gear shaft (See (See A42870)
A42870)
7 A43298 KEY - clutch hubs to quill shaft 1
8 A42849 RING, SNAP RING - snap, quill shaft stop 1
9 A42856 PLATE BACKPLATE - clutch hub, reverse 1
10 A42831 SPRING - clutch plate wave, reverse 5
11 A42854 PLATE - clutch driving sintered, reverse 5
12 A42855 PLATE - clutch driven steel, reverse 5
13 A42838 SHIM,.005" Thk Clutch .005" Thk 1
13 A42839 SHIM,.007" Thk Clutch .007" Thk 1
13 A42840 SHIM,.010" Thk Clutch .010" Thk 1
14 138-35 LOCK PIN,3/32" x 3/8", PIN, 3/32" x 3/8", Slotted 4
Slotted
A42872 KIT - clutch piston w/valve, Inlcudes: Ref. 15 - | 2
18
15 A42860 PISTON - forward 1
16 A42836 PISTON - clutch dump valve 1
17 A42847 SPRING - clutch dump valve piston 1
18 A42850 PIN - clutch dump valve spring 1
A42871 SEAL KIT - seals 1
19 A42843 SEAL RING - seal, clutch piston to carrier 2
(Rubber)
20 A42848 PISTON RING - piston, clutch carrier to piston seal | 2
21 A42899 RING - piston, intermediate, Serial Range: 2
piston-carrier
A42870 BEARING ASSY KIT - bearings (Incl. item 1 thru 3 1
25 A43071 CLIP - clutch pack clamp 4

307




308



Diag # Part # Name Description Qty
A38926 CLUTCH ASSY. - (Twin Disc #X9963A) (Cont'd from | 1
Figure 170), Inlcudes: Ref. 1 - 22
1 A42858 CARRIER ASSY. - clutch piston 1
2 A42837 PISTON ASSY. PISTON - clutch lube 2
3 A42846 VALVE SPRING SPRING - clutch lube valve 2
4 138-35 LOCK PIN,3/32" x 3/8", PIN, 3/32" x 3/8", Slotted 4
Slotted
A42871 SEAL KIT - seals 1
5 A42899 RING - piston, intermediate, Serial Range: 2
piston-carrier
6 A42848 PISTON RING - piston, clutch carrier to piston seal | 2
7 A42843 SEAL RING - seal, clutch piston to carrier 2
(Rubber)
A42872 KIT - clutch piston w/valve, Inlcudes: Ref. 9- |2
12
9 A42872 KIT PISTON - forward 1
10 A42836 PISTON - clutch dump valve 1
11 A42847 SPRING - clutch dump valve piston 1
12 A42850 PIN - clutch dump valve spring 1
13 A42838 SHIM,.005" Thk Clutch .005" Thk 1
13 A42839 SHIM,.007" Thk Clutch .007" Thk 1
13 A42840 SHIM,.010" Thk Clutch .010" Thk 1
14 A42855 PLATE - clutch driven steel, forward 5
15 A42854 PLATE - clutch driving sintered, forward 5
16 A42831 SPRING - clutch plate wave, forward 5
17 A42857 PLATE ASSY. BACKPLATE - clutch hub, forward 1
18 192-311 LOCK WASHER,Bearing, |PLATE - lock, bearing 1
W-11
19 A42832 LOCK NUT NUT - lock, Serial Range: clutch-shaft 1
20 NSS NOT SERVICED BEARING - forward clutch needle (Order |1
SEPARATELY A42870)
21 A42844 WASHER RACE - bearing, forward clutch needle (See | 2
A42870)
22 A43508 GEAR WHEEL GEAR - spider, forward clutch 1
A42870 BEARING ASSY KIT - bearings (Incl. items 1 thru 3 1
25 A43071 CLIP - clutch pack clamp 4

309




310



Diag # Part # Name Description Qty
1 A51166 CLUTCH ASSY. - (Twin CLUTCH ASSY. - (Twin Disc #X9963C) 1
Disc #X9963C) (Order (Order A38926 - see Figures 170 & 172)
A38926 - see Figures 170 &
172)
2 NSS NOT SERVICED BEARING - needle, clutch reverse gear |2
SEPARATELY (Order A42870)
3 A41021 THRUST WASHER RACE - needle bearing, reverse clutch (See | 4
A42870)
4 A41020 ROLLER CAGE BEARING - roller, clutch reverse gear (See | 1
BEARING,2.125" ID x 2.5" | A42870)
OD x 1.5"
5 A43510 GEAR - spider, reverse clutch 1
6 A44150 SHAFT ASSY. - clutch quill (Solid) 1
7 A44152 PLUG - orifice, quill shaft 1
8 A24621 NEEDLE BEARING,1.375" | BEARING - needle, clutch sliding gear shaft | 1
ID x 1.750" OD x 1" (See A42870)
9 A43298 KEY - clutch hubs to quill shaft 1
10 A42849 RING, SNAP RING - snap, quill shaft stop 1
11 A42856 PLATE BACKPLATE - clutch hub, reverse 1
12 138-35 LOCK PIN,3/32" x 3/8", PIN, 3/32" x 3/8", Slotted 4
Slotted
13 A42831 SPRING - wave, clutch plate, reverse 5
14 A42854 PLATE - sintered, clutch driving, reverse 5
15 A42855 PLATE - steel, clutch driven, reverse 5
20 A42838 SHIM,.005" Thk Clutch .005" Thk 1
20 A42839 SHIM,.007" Thk Clutch .007" Thk 1
20 A42840 SHIM,.010" Thk Clutch .010" Thk 1
A42872 KIT - clutch piston w/valve 2
22 A42860 PISTON - forward 1
23 A42836 PISTON - clutch dump valve 1
24 A42847 SPRING - clutch dump valve piston 1
25 A42850 PIN - clutch dump valve spring 1
A42871 SEAL KIT - seals 1
27 A42843 SEAL RING - seal, clutch piston to carrier 2
(Rubber)
28 A42848 PISTON RING - piston, clutch, Serial Range: 2
carrier-piston
29 A42899 RING - piston, intermediate, Serial Range: 2
piston-carrier
A42870 BEARING ASSY KIT - bearing (Includes items 1 thru 3 1

311




Diag #

Part #

Name

Description

Qty

31

A43071

CLIP

- clutch pack clamp

312




()L

313



Diag # Part # Name Description Qty
1 A51166 CLUTCH ASSY - (Twin Disc | CLUTCH ASSY - (Twin Disc #X9963C) 1
#X9963C) (Cont'd from (Cont'd from Figure 173A) (Order A38926
Figure 173A) (Order A38926 | - see Figures 170 & 172), Inlcudes: Ref. 2
- see Figures 170 & 172), |-24
Inlcudes: Ref. 2 - 24
2 A42858 CARRIER ASSY. - clutch piston 1
3 A42837 PISTON ASSY. PISTON - clutch lube 2
4 A42846 VALVE SPRING SPRING - clutch lube valve 2
A42871 SEAL KIT - seals 1
6 A42899 RING - piston, intermediate, Serial Range: 2
piston-carrier
7 A42848 PISTON RING - piston, clutch, Serial Range: 2
carrier-piston
8 A42843 SEAL RING - seal, rubber, clutch, Serial Range: |2
piston-carrier
A42872 KIT - clutch piston with valve, Inlcudes: Ref. 10 | 2
-13
10 A42860 PISTON - forward 1
11 A42836 PISTON - clutch dump valve 1
12 A42847 SPRING - clutch dump valve piston 1
13 A42850 PIN - clutch dump valve spring 1
14 A42838 SHIM,.005" Thk Clutch .005" Thk 1
14 A42839 SHIM,.007" Thk Clutch .007" Thk 1
14 A42840 SHIM,.010" Thk Clutch .010" Thk 1
15 A42855 PLATE - steel, clutch driven, forward 5
16 A42854 PLATE - sintered, clutch driving, forward 5
17 A42831 SPRING - wave, clutch plate, forward 5
18 A42857 PLATE ASSY. BACKPLATE - clutch hub, forward 1
19 138-35 LOCK PIN,3/32" x 3/8", PIN, 3/32" x 3/8", Slotted 4
Slotted
20 192-311 LOCK WASHER,Bearing, |PLATE - lock, bearing 1
W-11
21 A42832 LOCK NUT NUT - lock, Serial Range: clutch-shaft 1
22 NSS NOT SERVICED BEARING - needle, forward clutch (Order |1
SEPARATELY A42870)
23 A42844 WASHER RACE - needle bearing, forward clutch (See | 2
A42870)
24 A43508 GEAR WHEEL GEAR - spider, forward clutch 1
A42870 BEARING ASSY KIT - bearings (Includes items 2 thru 4 1
26 A43071 CLIP - clutch pack clamp 4

314




315



Diag # Part # Name Description Qty
1 A38133 CLUTCH ASSY. - (Rockford #4-900-062-14694), 1
Inlcudes: Ref. 2 - 28

2 A41013 GEAR WHEEL GEAR - rear, forward 1

3 A41022 BEARING GEAR - front, reverse 1

4 A41020 ROLLER CAGE BEARING - front gear 1
BEARING,2.125" ID x 2.5"
OD x 1.5"

5 NSS NOT SERVICED BEARING - thrust (Order A41002 Figure |3
SEPARATELY 175A)

6 NSS NOT SERVICED WASHER - thrust, 1/16" wide (Order 4
SEPARATELY A41002 Figure 175A)

7 NSS NOT SERVICED WASHER - thrust, 1/8" wide (Order A41002 | 2
SEPARATELY Figure 175A)

10 A41358 CLUTCH ASSEMBLY CLUTCH ASSY. - pack, w/shaft, Inlcudes: |1

Ref. 11 - 28

11 A40975 SHAFT ASSY. - w/separator plate 1

12 A24621 NEEDLE BEARING,1.375" | BEARING - rear gear 1
ID x 1.750" OD x 1"

13 A40981 AXLE PIN PIN - dowel, separator 3

14 A40980 RING - shap, external 6

15 A41011 SPACER - clutch 2

16 A41012 RING, SNAP RING - snap, internal, clutch spacer 2

17 A40991 HOUSING - force piston 1

18 A40984 PISTON - accelerating 2

19 A40983 DISC - valve 2

20 A40982 CLUTCH DISC - reinforcing, valve disc 2

21 A40988 PISTON - force 1

22 A40992 RING, SNAP RING - snap, internal, piston housing 1

23 NSS NOT SERVICED RING - seal, (2-3/8" dia.) (Order A41000 |1
SEPARATELY Figure 175A)

24 NSS NOT SERVICED RING - seal (3" dia.) (Order A41000 Figure | 1
SEPARATELY 175A)

25 NSS NOT SERVICED SEAL - separator plate (5-3/4" 1.D.) (Order | 1
SEPARATELY A41000 Figure 175A)

26 NSS NOT SERVICED RING - seal, housing (5-3/8" .D.) (Order |1
SEPARATELY A41000 Figure 175A)

27 A41356 HUB CLUTCH PACK - forward 2

316




Diag # Part # Name Description Qty
A41356 clutch pack - The |A41356 clutch pack - The springs are 1
springs are included w/ the |[included w/ the hub (part nbr A40994 on
hub (part nbr A40994 on Figure 175A).

Figure 175A).
28 A40980 RING - shap, external, clutch spacer 2

317




318



Diag # Part # Name Description Qty

1 A41356 HUB CLUTCH PACK - forward 2

2 A40994 HUB ASSY. - clutch 1
A40994 hub - This part A40994 hub - This part includes the 1
includes the springs. springs.

3 A41008 AXLE PIN dowel, clutch plate 2

4 A41355 DISC PLATE - clutch internal spline 7

5 A41005 PLATE clutch, external spline 6

6 A41006 PLATE ASSY. backing, clutch pack 1

7 A41007 RING, SNAP external, back plate 1

8 A41009 SNAP RING,#412, 4.284, |nternal, clutch hub 1
Int, Spiral

10 A41000 GASKET KIT clutch seal, Inlcudes: Ref. 11 - 14 1

11 NSS NOT SERVICED "O" RING - separator seal, 5-3/4" |.D. 1
SEPARATELY

12 NSS NOT SERVICED RING - seal, 2-3/8" closed dia. (Hook type), | 2
SEPARATELY Inlcudes: Ref. 13

13 NSS NOT SERVICED RING - seal, 3" closed dia. (Hook type) 2
SEPARATELY

14 NSS NOT SERVICED RING - seal, 5-3/8" I.D. (Lathe cut) 1
SEPARATELY

15 A41002 THRUST BEARING Inlcudes: Ref. 16 - 18 1

16 NSS NOT SERVICED BEARING - thrust 3
SEPARATELY

17 NSS NOT SERVICED WASHER - thrust bearing (1/16" wide) 4
SEPARATELY

18 NSS NOT SERVICED WASHER - thrust bearing (1/8" wide) 2
SEPARATELY

319




320



Diag # Part # Name Description Qty
1 A51512 CLUTCH ASSY. - solid shaft | CLUTCH ASSY. - solid shaft (Rockford 1
(Rockford #4-900-052-20462) (Order A38133 Figure
#4-900-052-20462) (Order | 174), Inlcudes: Ref. 2 - 28
A38133 Figure 174),
Inlcudes: Ref. 2 - 28
2 A41013 GEAR WHEEL GEAR - rear, forward 1
3 A41022 BEARING GEAR - front, reverse 1
4 A41020 ROLLER CAGE BEARING - front gear 1
BEARING,2.125" ID x 2.5"
OD x 1.5"
5 NSS NOT SERVICED BEARING - thrust (Order A41002 Figure |3
SEPARATELY 175A)
6 NSS NOT SERVICED WASHER - thrust, 1/16" wide (Order 4
SEPARATELY A41002 Figure 175A)
7 NSS NOT SERVICED WASHER - thrust, 1/8" wide (Order A41002 | 2
SEPARATELY Figure 175A)
10 NSS NOT SERVICED CLUTCH ASSY. - pack, w/shaft (Order 1
SEPARATELY A41358 hollow shaft pack) (See Figure
174), Inlcudes: Ref. 11 - 28
11 NSS NOT SERVICED SHAFT ASSY. - w/separator plate (Order |1
SEPARATELY A40975 hollow shaft) (See Figure 174)
12 A24621 NEEDLE BEARING,1.375" | BEARING - rear gear 1
ID x 1.750" OD x 1"
13 A40981 AXLE PIN PIN - dowel, separator 3
14 A40980 RING - shap, external 6
15 A41011 SPACER - clutch 2
16 A41012 RING, SNAP RING - snap, internal, clutch spacer 2
17 A40991 HOUSING - force piston 1
18 A40984 PISTON - accelerating 2
19 A40983 DISC - valve 2
20 A40982 CLUTCH DISC - reinforcing, valve disc 2
21 A40988 PISTON - force 1
22 A40992 RING, SNAP RING - snap, internal, piston housing 1
23 NSS NOT SERVICED RING - seal (2-3/8" dia.) (Order A41000 |1
SEPARATELY Figure 175A)
24 NSS NOT SERVICED RING - seal (3" dia.) (Order A41000 Figure | 1
SEPARATELY 175A)
25 NSS NOT SERVICED SEAL - separator plate (5-3/4" 1.D.) (Order | 1
SEPARATELY A41000 Figure 175A)

Separator plate has 5.25"
O.D. while separator plate

321

Separator plate has 5.25" O.D. while
separator plate seal has 5.75" |.D. This




Diag # Part # Name Description Qty
seal has 5.75" I.D. This provides a better seal according to
provides a better seal Rockford engineering.
according to Rockford
engineering.

26 NSS NOT SERVICED RING - seal, housing (5-3/8" I.D.) (Order |1
SEPARATELY 41000 Figure 175A)

27 A41356 HUB CLUTCH PACK - forward 2
A41356 clutch pack - A41356 clutch pack - Springs are included | 1
Springs are included with | with hub (A40994).
hub (A40994).

28 A40980 RING - snap, external, clutch spacer 2

322




323



Diag # Part # Name Description Qty
1 A39325 LEVER - shuttle control 1
2 A37247 KNOB - lever 1
3 A51528 OIL SEAL RING - retainer, hand lever knob 1
4 138-97 LOCK PIN,3/16" x 1 1/8", |PIN, 3/16" x 1 1/8", Slotted 1
Slotted
5 195-41 WASHER,5/8" WASHER,5/8" 1
6 A37242 LEVER - lower 1
7 138-97 LOCK PIN,3/16" x 1 1/8", | PIN, 3/16" x 1 1/8", Slotted 1
Slotted
8 A38435 ROD - linkage 1
9 138-45 LOCK PIN,3/32" x 1", PIN, 3/32" x 1", Slotted 2
Slotted
10 95-6 WASHER,3/8" -7/16 x 1 x 5/64" 2
11 A32398 BALL JOINT END - ball joint 1
12 25-116 NUT,Hex, 3/8"-24, G5 - 3/8" N.F. hex. 1
13 13-620 BOLT,Hex, 3/8"-16 x 1 1/4", | BOLT,Hex, 3/8"-16 x 1 1/4", G5, Full Thd |1
G5, Full Thd
14 92-6 LOCK WASHER,3/8" WASHER - lock, 3/8" 1
20 A37419 LEVER - shift control 1
21 G10450 OIL SEAL - oil, 3/4 x 1-1/4 x 3/8" 1
22 G15659 LEVER - shift fork, shuttle 1
23 G16638 LUG - shuttle shift rail 1
24 G30264 KIT - rail, shuttle shift, Inlcudes: Ref. 25 1
25 A38203 SPACER - shift rail, 1/2" long 1
26 A29964 SCREW - lock, Serial Range: lug-rail 1
27 A29966 ELECTRICAL WIRE WIRE - screw locking, #18 gauge x 7" long | 1
28 G16633 FORK - shuttle shift 1
29 211-11 BALL,3/8" Dia - detent, shift rail (.) 3/8" Dia 2
30 G47039 SPRING - detent ball 2
35 A39330 LEVER - range shift 1
36 A23885 KNOB - range lever 1
37 A26778 SEAL - oil, 5/8 x 1-1/8 x 3/8" 1
38 G15657 LEVER - range shift fork 1
39 126-12 WOODRUFF KEY,#6, 5/32" | WOODRUFF KEY,#6, 5/32" x 5/8" 1
x 5/8"
40 G16632 FORK - range shift 1
41 A37985 RAIL - range shift 1
42 A29964 SCREW - lock 1

324




Diag # Part # Name Description Qty
43 A29966 ELECTRICAL WIRE WIRE - screw locking, #18 gauge x 7" long | 1
45 A37984 COVER - shift control 1
46 G46842 GASKET - cover 1
47 166-45 12 PT SCREW,12 PtFlg, |SCREW-3/8x1"N.C.12pt. Ferrycap |1
3/8"-16 x 1", G8
47 13-624 BOLT,Hex, 3/8"-16 x 1 1/2", | - 3/8 x 1-1/2" N.C. hex. 3
G5
48 92-6 LOCK WASHER,3/8" WASHER - lock, 3/8" 4
49 A29426 AXLE PIN PIN - dowel, 3/8 x 3/4", front 1
50 G10711 PIN - dowel, 1/2 x 3/4", rear 1
51 221-1850 PLUG,Hex Soc, 1/16"-27 |- 1/16" roll thrd., sckt. hd. 2
52 138-61 LOCKPIN,1/8" x 1", Slotted | PIN, 1/8" x 1", Slotted 2
53 A9238 BREATHER ASSY. - (w/service filter) (Order A75179), |1
Inlcudes: Ref. 54
54 A10059 FILTER, ELEMENT ELEMENT - filter 1
55 A75179 BREATHER ASSY. - oil (w/nylon washable element) 1
56 A38311 DIPSTICK - oil level 1
57 A38660 GASKET - dipstick 1

325




326



Diag # Part # Name Description Qty
1 G16627 RETAINER - bearing, input gear 1
2 13-618 BOLT,Hex, 3/8"-16 x 1 1/8", | BOLT,Hex, 3/8"-16 x 1 1/8", G5, Full Thd |3
G5, Full Thd
3 92-6 LOCK WASHER, 3/8" WASHER - lock, 3/8" 3
4 A27209 RING - shap, input gear bearing 1
5 A31209 BALL BEARING BEARING - ball, input gear (Replaces 1
G13607)
6 A37617 GEAR - input 1
7 A35767 NEEDLE BEARING,1.375" | BEARING - needle, input gear 1
ID x 1.7505" OD x 0.75"
8 A51874 SYNCHRONIZER ASSY. - shuttle shift (Replaces G45049), |1
Inlcudes: Ref. 9 - 12
9 NSS NOT SERVICED HUB 1
SEPARATELY
10 G46077 RING - blocking 2
11 G46078 PLATE - shifter 3
12 A40766 SPRING SPRING 2
13 A27565 RING - snap, synchronizer (.076") 1
13 A27566 RING - snap, synchronizer (.080") 1
13 A27567 RING - snap, synchronizer (.083") 1
13 G46097 RING - snap, synchronizer (.087") 1
13 A27568 RING - snap, synchronizer (.091") 1
14 G16625 COLLAR - thrust, output gear 1
15 G16624 GEAR - output (27 teeth) 1
16 G16619 SLEEVE - output gear 1
17 G13459 COLLAR ASSY. - thrust, output gear, Inlcudes: Ref. | 1
18
18 138-18 LOCK PIN,5/64" x 3/8", PIN, 5/64" x 3/8", Slotted 1
Slotted
20 G16617 SHAFT COUNTERSHAFT - cluster gear 1
21 G16615 GEAR - cluster (25 teeth and 30 teeth) 1
22 G10420 NEEDLE BEARING BEARING - needle, cluster gear 2
23 G46082 WASHER - thrust, inner (1/8") 2
24 G13609 THRUST BEARING BEARING, THRUST, Cluster gear 2
25 G46081 BEARING WASHER WASHER - thrust, outer (1/32") 2
30 G1205 HOUSING - shuttle gear 1
14-628 BOLT,Hex, 3/8"-24 x 1 3/4", | - 3/8 x 1-3/4" N.F. hex., shuttle hsg. to 3
G5 range hsg.
92-6 LOCK WASHER,3/8" WASHER - lock, 3/8" 3

327




Diag # Part # Name Description Qty
25-116 NUT,Hex, 3/8"-24, G5 - 3/8" N.F. hex. 3

34 13-6104 BOLT,Hex, 3/8"-16 x 6 1/2", | Shuttle housing to range housing Hex, 4
G5 3/8"-16 x 6 1/2", G5

35 193-30 LOCK WASHER,Int Tooth, | WASHER, LOCK, Int Tooth, 3/8" 4
3/8"

36 G1206 RING BUSHING - front, countershaft 1

37 G16618 LATCH LOCK - countershaft 1

38 G16616 SHIM,.005" Thk Cluster gear .005" Thk 1

39 13-624 BOLT,Hex, 3/8"-16 x 1 1/2", | - 3/8 x 1-1/2" N.C. hex. 1
G5

39 13-618 BOLT,Hex, 3/8"-16 x 1 1/8", | BOLT,Hex, 3/8"-16 x 1 1/8", G5, Full Thd |2
G5, Full Thd

40 92-6 LOCK WASHER, 3/8" WASHER - lock, 3/8" 3

41 G16613 STUD - reverse idler gear 1

42 G16612 GEAR - reverse idler (24 teeth) 1

43 G13608 BALL BEARING BEARING - idler gear 1

44 A27150 RING - snap, bearing 1

45 G16614 NUT - idler gear stud 1

328




W

a

329



Diag # Part # Name Description Qty
1 G16623 GEAR - input (25 teeth) 1
2 G10419 NEEDLE BEARING BEARING - needle, input gear 1
3 G13606 BALL BEARING BEARING - ball, input gear 1
4 G16606 SHAFT COUNTERSHAFT 1
5 G16607 COLLAR - countershaft 1
6 138-104 LOCK PIN,3/16" x 2", PIN, 3/16" x 2", Slotted 1

Slotted
7 G16608 SHIM,.005" Thk Countershaft .005" Thk
8 138-88 LOCK PIN,3/16" x 1/2", PIN - roll, 5/16 x 3/8"

Slotted
9 G1254 HOUSING - gear 1
10 221-1849 PLUG - 1/8" P.T. hex. sckt. hd. 1
11 (G46841 GASKET - housing to trans. case 1
12 41-20 PLUG,Exp, 1 1/4" - rear, 1-1/2" dia. (Replaced A30084) 1
13 G10710 STUD - 3/8" N.F. x 1-3/4" 7
14 92-6 LOCK WASHER,3/8" WASHER - lock, 3/8" 7
15 25-116 NUT,Hex, 3/8"-24, G5 - 3/8" N.F. hex. 7
16 G16611 GEAR - cluster (34 teeth and 27 teeth) 1
17 F51079 NEEDLE BEARING BEARING - needle, cluster gear (Replaced | 2

F62094)

18 G46081 BEARING WASHER WASHER - thrust, outer, 1/32" 2
19 G13609 THRUST BEARING BEARING, THRUST, Cluster gear 2
20 G46082 WASHER - thrust, inner, 1/8" 2
21 A38153 COLLAR - shift 1
22 G16621 CARRIER - shift collar (12 teeth) 1
23 A27565 RING - snap, shift collar (.076") 1
23 A27566 RING - shap, shift collar (.080") 1
23 A27567 RING - snap, shift collar (.083") 1
23 G46097 RING - snap, shift collar (.087") 1
23 A27568 RING - snap, shift collar (.091") 1
24 G16619 SLEEVE - output gear 1
25 G16620 GEAR - output (32 teeth) 1
26 G13458 COLLAR - thrust, output gear, Inlcudes: Ref. 27 1
27 138-18 LOCK PIN,5/64" x 3/8", PIN - roll, 5/16 x 3/8" 1

Slotted
28 A26946 RING - snap, thrust collar 1

330




331



Diag # Part # Name Description Qty
1 A39326 LEVER - shuttle shift 1
2 A38293 HANDLE - lever lock (Used prior to trac. SN. 1
8711102)
3 138-57 LOCK PIN,1/8" x 3/4", PIN, , Used prior to tractor S/N 8711102) |1
Slotted 1/8" x 3/4", Slotted
4 138-134 LOCKPIN,1/4" x 1", Slotted | PIN, , Used prior to tractor S/N 8711102 |1
1/4" x 1", Slotted
5 A51625 HANDLE - lever lock (1st used trac. SN. 8711102) |1
6 138-2053 PIN,1/4" x 1 1/4", Coiled (1st used tractor S/N 8711102) 1/4" x 1 1
1/4", Coiled
7 A37247 KNOB - handle 1
8 A51528 OIL SEAL RING - retainer, knob 1
9 A38296 SPRING - leaf, shuttle lock 1
10 182-82 SCREW,Slotted Pan Hd, - #8 x 1/4" N.C. sltd. pan hd. 1
#8-32 x 1/4"
11 195-8 WASHER - 11/64 x 13/32 x 1/16" 1
12 A135382 PLATE ASSY. PLATE - shuttle lock (Replaces A38298) |1
13 13-410 BOLT,Hex, 1/4"-20 x 5/8", |BOLT,Hex, 1/4"-20 x 5/8", G5, Full Thd 2
G5, Full Thd
14 92-4 LOCK WASHER, 1/4" WASHER, LOCK, 1/4" 2
15 195-41 WASHER,5/8" WASHER,5/8" 1
16 138-97 LOCK PIN,3/16" x 1 1/8", |PIN, 3/16" x 1 1/8", Slotted 2
Slotted
17 A37630 LEVER - lower 1
18 138-97 LOCK PIN,3/16" x 1 1/8", |PIN, 3/16" x 1 1/8", Slotted 1
Slotted
19 A35642 ROD - handle lever to cross shaft 1
20 A10329 BALL JOINT - rod 2
21 25-154 JAM NUT,Jam, 1/4"-28, G5 |- 1/4" N.C. hex 2
22 92-4 LOCK WASHER,1/4" WASHER, LOCK, 1/4" 2
23 25-114 NUT,1/4"-28, G5 - 1/4" N.C. hex. 2
24 A37631 LEVER - cross shaft 1
25 A37264 SHAFT - cross, throttle 1
26 G30260 LINK - cross shaft to spool lever 1
27 132-24 COTTER PIN,3/32" x 1/2" |PIN - cotter, 3/32 x 1" 2
28 A37634 LEVER - pivot, valve spool control 1
29 A37637 PIN - center pivot, 1" long 1
30 G16825 PIN - lower pivot, 3-9/16" long 1
31 G46146 SNAP RING,#37, Ext Ring, Snap, , pivot pin #37, Ext 4

332




Diag # Part # Name Description Qty

32 A37638 SUPPORT - control lever 1

33 13-634 BOLT,Hex, 3/8"-16 x 2 1/8", | BOLT,Hex, 3/8"-16 x 2 1/8", G5 1
G5

34 13-616 BOLT,Hex, 3/8"-16 x 1", G5, | BOLT,Hex, 3/8"-16 x 1", G5, Full Thd 1
Full Thd

35 92-6 LOCK WASHER,3/8" WASHER - lock, 3/8" 2

36 113-129 BOLT,Hex, 5/16"-18 x 1 BOLT,Hex, 5/16"-18 x 1 3/4", G5, Full Thd | 1
3/4", G5, Full Thd

37 25-145 JAM NUT,Jam, 5/16"-18, G5 | - 5/16" N.C. hex., jam 1

333




39

re— @

7

P

R

334



Diag # Part # Name Description Qty

1 A36898 VALVE ASSY. - regulator, Inlcudes: Ref. 2 -7 1

2 NSS NOT SERVICED BODY - (Order ref. 1) 1
SEPARATELY

3 NSS NOT SERVICED SPOOL - (Order ref. 1) 1
SEPARATELY

4 A30106 VALVE SPRING SPRING - valve spool 1

5 G16779 CAP PLUG - end 1

6 A30097 O-RING,0.549" ID x 0.755" | "O" RING - 9/16 x 3/4 x 3/32" 1
OD x 0.103"

7 G46150 SNAP RING,0.75", Int, #75 | Ring, Snap, , end plug 0.75", Int, #75 1

8 221-1840 PLUG - 1/8" P.T. sckt. hd. 1

9 G46824 GASKET - regulator valve 1

10 413-632 BOLT,Hex, 3/8"-16 x 2", G5 |- 3/8 x 2" N.C. hex. 1

11 13-652 BOLT,Hex, 3/8"-16 x 3 1/4", | - 3/8 x 3-1/4" N.C. hex. 1
G5

12 92-6 LOCK WASHER,3/8" WASHER - lock, 3/8" 2

15 A38434 VALVE ASSY. - control (See Figure 192) 1

16 A38030 GASKET - control valve 1

17 13-660 BOLT,Hex, 3/8"-16 x 3 3/4", | - 3/8 x 3-3/4" N.C. hex. 1
G5

18 13-668 BOLT,Hex, 3/8"-16 x 4 1/4", | - 3/8 x 4-1/4" N.C. hex. 3
G5

18 13-684 BOLT,Hex, 3/8"-16 x 5 1/4", | BOLT,Hex, 3/8"-16 x 5 1/4", G5 2
G5

19 92-6 LOCK WASHER,3/8" WASHER - lock, 3/8" 6

20 A38489 SPRING - detent, valve spool 1

21 211-11 BALL,3/8" Dia - detent, valve spool (.) 3/8" Dia 1

22 A38028 PLATE - oil distribution 1

23 A38029 GASKET - distribution plate 1

24 222-400 HYD CONNECTOR,1/8" CONNECTOR - tube to valve 1
NPT x 5/16"-24

25 G46292 TUBE,0.125" OD x 28" L - oil pressure, valve to gauge 1

26 222-10 FITTING,3/8"-24 Inv Fl x COUPLING - pressure tube to gauge 1
1/8" NPT

27 A9238 BREATHER ASSY. - (w/service element) (Order 1

A75179), Inlcudes: Ref. 28

28 A10059 FILTER, ELEMENT ELEMENT - filter 1

29 A75179 BREATHER ASSY. - oil (w/nylon washable filter) 1

30 A38386 HOUSING - adapter, valve 1

335




Diag # Part # Name Description Qty
31 41-1013 PLUG,Cup, 13/16" - 53/64" cup type 2
32 A37517 GASKET - adapter housing 1
33 13-622 BOLT,Hex, 3/8"-16 x 1 3/8", | - 3/8 x 1-3/8" N.C. hex. 6
G5
33 13-626 BOLT,Hex, 3/8"-16 x 1 5/8", | BOLT,Hex, 3/8"-16 x 1 5/8", G5 1
G5
34 92-6 LOCK WASHER,3/8" WASHER - lock, 3/8" 7
35 61-628 HEX SOC SCREW,Hex Soc | SCREW - 3/8 x 1-3/4" N.C. sckt. hd. 1
Hd, 3/8"-16 x 1 3/4"
36 195-401 SEALING WASHER,3/8" | WASHER - sealing, 3/8" 2
38 A29426 AXLE PIN PIN - dowel, front, 3/8 x 3/4" 1
39 G10711 PIN - dowel, rear, 1/2 x 3/4" 1
45 A37570 PUMP ASSY. - drive (See Figure 190) 1
46 G16798 GEAR - pump drive (Replaced G16913) 1
47 165-101 HEX SOC SCREW,Hex Soc | SCREW - 1/4 x 3/8" N.C. hex. sckt. hd., |1
Hd, 1/4"-28 x 3/8", Lock locking
48 G46147 SNAP RING,0.625", Int, #62 | Ring, Snap, 0.625", Int, #62 1
49 G49045 WASHER - retainer, drive gear 1
50 A11528 PIN - dowel, pump mtg. 5/16 x 9/16" 2
51 A7075 GASKET GASKET -, Serial Range: pump-adapter |2
52 13-620 BOLT,Hex, 3/8"-16 x 1 1/4",| BOLT,Hex, 3/8"-16 x 1 1/4", G5, Full Thd |2
G5, Full Thd
53 92-6 LOCK WASHER, 3/8" WASHER - lock, 3/8" 2
54 A38034 TUBE - suction, oil 1
55 A38212 GASKET - tube 1
56 13-520 BOLT,Hex, 5/16"-18 x 1 -5/16 x 1-1/4" N.C. hex. 2
1/4", G5
57 92-5 LOCK WASHER,5/16" LOCK WASHER,5/16" 2

336




337



Diag # Part # Name Description Qty
1 A38416 HOUSING - oil filter 1
2 86512512 PLUG,Hex Hd, 7/8"-14 ORB | Assy, Housing, Incl. Ref. 3 Hex Hd, 7/8"-14 | 1
ORB
3 237-6010 O-RING,0.239" ID x 0.379" ["O" RING - 3/4 x 15/16 x 3/32" 1
OD x 0.07"
4 A51463 FILTER ELEMENT - oil filter (25 Micron) (1st used | 1
tractor serial no. 8709200)
4 A39578 HYDRAULIC OIL FILTER |ELEMENT - oil filter (10 Micron) (Used prior | 1
to tractor serial no. 8709200) (Order
A51463)
5 A36523 CAP - element retainer 1
6 13-428 BOLT,Hex, 1/4"-20 x 1 3/4", | BOLT,Hex, 1/4"-20 x 1 3/4", G5 1
G5
7 A29993 VALVE SPRING SPRING - retainer, element 1
8 A29884 0O-RING,2.359" ID x 2.637" |"O" RING - 2-3/8 x 2-5/8 x 1/8" 1
OD x 0.139"
9 G1248 COVER CAP - 3/8 x 1" N.C. hex., cap 1
10 13-616 BOLT,Hex, 3/8"-16 x 1", G5, | Cap Hex, 3/8"-16 x 1", G5, Full Thd 4
Full Thd
11 92-6 LOCK WASHER, 3/8" WASHER - lock, 3/8" 4
12 A38223 BRACKET - filter housing support 1
13 13-614 BOLT,Hex, 3/8"-16 x 7/8", |BOLT,Hex, 3/8"-16 x 7/8", G5, Full Thd 4
G5, Full Thd
14 92-6 LOCK WASHER, 3/8" WASHER - lock, 3/8" 4
15 218-5062 HYD CONNECTOR,7/8"-14, | CONNECTOR ASSY. - for 5/8" tube, 4
37° x 7/8"-14, O-Ring Inlcudes: Ref. 16
16 237-6010 O-RING,0.239" ID x 0.379" ["O" RING - 3/4 x 15/16 x 3/32" 1
OD x 0.07"
20 A38658 TUBE - input (A38434 valve to oil filter) 1
21 A38659 TUBE - return (Qil cooler to A38434 valve) 1
22 A37586 HOSE,12.70 mm ID x RADIATOR HOSE, , to Return Tube 12.70 | 1
485.60 mm mm ID x 485.60 mm
23 A38417 HOSE - filter to cooler, 17-13/32" long 1
24 221-1413 ELBOW,90°, 3/8"-18, NPT |- street, 3/8" P.T., 90 degrees (Not 2
required)
25 A39345 RADIATOR ASSY,, Inlcudes: Ref. 26 1
26 G45484 RESERVOIR TANK - oil cooler (Repairs only) 1
27 A37587 BRACKET - tube clamp (w/gas engine) (5-3/4" high) |1
27 A37588 BRACKET - tube clamp (w/diesel engine) (5-9/64" 1

high)

338




Diag # Part # Name Description Qty
28 A37590 CLAMP - tube 2
29 (G46835 GROMMET - rubber, tube clamp 3
30 174-203 SCREW - #10-32 x 3/4" rd. hd. Phillips 2
31 193-1000 NUT,Keps, w/LW,#10-32 - #10-32 hex. Keps, brass 2
32 A38391 CLAMP - tubes 1
33 A38392 STRAP - tubes 1
34 13-410 BOLT,Hex, 1/4"-20 x 5/8", |BOLT,Hex, 1/4"-20 x 5/8", G5, Full Thd 1
G5, Full Thd
35 131-2 NUT,1/4"-20, GB NUT - 1/4" N.C. elastic stop 1

339




@w..l.u

?@/.M/.




Diag # Part # Name Description Qty
1 A37570 PUMP ASSY. - converter drive, Inlcudes: Ref. 2 - | 1
18
2 A37577 COVER - pump 1
3 13-414 BOLT,Hex, 1/4"-20 x 7/8", |BOLT,Hex, 1/4"-20 x 7/8", G5, Full Thd 6
G5, Full Thd
4 80682 LOCK WASHER,1/4" Washer, Lock, 1/4" 6
5 A11528 PIN - dowel, cover 2
A37572 SHAFT GEAR Inlcudes: Ref. 6, 7, 9 1
One only is included with | One only is included with each of A37572 |1
each of A37572 drive gear |drive gear & shaft assy and A37575 idler
& shaft assy and A37575 | gear & shaft assy.
idler gear & shaft assy.
A37575 SHAFT GEAR Inlcudes: Ref. 6 - 8 1
A37574 GEAR - driver & idler GEAR - driver & idler 1
126-9 WOODRUFF KEY,#3, 1/8" | Gear #3, 1/8" x 1/2" 1
x 1/2"
8 NSS NOT SERVICED SHAFT - idler, short 1
SEPARATELY
9 NSS NOT SERVICED SHAFT - driver, long 1
SEPARATELY
10 A37571 HOUSING - pump 1
11 A37578 VALVE ASSY. - relief, Inlcudes: Ref. 13 - 17 1
13 NSS NOT SERVICED BODY - (Order ref. 11) 1
SEPARATELY
14 138-57 LOCK PIN,1/8" x 3/4", PIN, 1/8" x 3/4", Slotted 1
Slotted
15 211-9 BALL,5/16" Dia - check, . 5/16" Dia 1
16 A37580 VALVE SPRING SPRING - relief 1
17 138-96 LOCK PIN,3/16" x 1", PIN, 3/16" x 1", Slotted 1
Slotted
18 195-6 WASHER #6 - shim, relief valve 1

341




342



Diag # Part # Name Description Qty
1 A38434 VALVE ASSY. - shuttle control, Inlcudes: Ref. 2 - |1
17
2 NSS NOT SERVICED BODY - valve (Order ref. 1) 1
SEPARATELY
3 221-1849 PLUG - 1/8" P.T., sckt. hd. 1
4 NSS NOT SERVICED SPOOL - power shuttle control (Order ref. | 1
SEPARATELY 1)
5 A37549 PLUG - spool opening 1
6 F62075 O-RING,0.734" ID x 1.012" ["O" RING - 3/4 x 1 x 1/8" 1
oD
7 A37550 SNAP RING,1.00" Int, #100 | Ring, Snap, , plug 1.00", Int, #100 1
8 A11507 OIL SEAL -oil, 7/8 x 1-3/8 x 1/4" 1
9 NLS NO LONGER SERVICED | PLATE - interlock, spool 1
10 A29329 RING, SNAP RING - snap, plate retaining 1
11 A39131 PLUG - pressure regulator (Replaces A38443) |1
13 A38441 SHIM,.0209" Thk Pressure regulating .0209" Thk 1
13 A38442 SHIM,.0418" Thk Pressure regulating .0418" Thk 1
14 A38440 SPRING - regulator spool, 2-3/64" free length 1
15 A37551 PLUNGER SPOOL - pressure regulator 1
16 A38033 SPOOL - flow control 1
17 A37558 SEAL - oil, 9/16 x 1-1/8 x 1/4" 1
12 218-5006 O-RING,0.176" ID x 0.316" | "O" RING - plug 1

OD x 0.07"

343




344



Diag # Part # Name Description Qty
1 A38714 CASE - fransmission 1
2 219-36 LUBE NIPPLE,45°, 1/8" FITTING - lube 1/8" P.T. x 45 degrees 2
NPT x 7/8" Ig
3 A140222 PLUG - drain (Replaces A14280) 1
4 A58608 OIL PAN GASKET SET - plug (Nylon) 1
5 A38708 STUD - 1/2" N.C./N.F. x 2-3/8", upper R.H. 1
6 A38707 STUD - 1/2" N.C./N.F. x 2-9/16", upper L.H. 1
A38707 stud - This is 2.560" | A38707 stud - This is 2.560" long.One size | 1
long.One size is used to is used to service both sizes called out.
service both sizes called
out.
7 A50011 SLEEVE - stud, upper L.H. 1
8 113-465 BOLT -1/2x2" N.C. hex. 4
9 A38707 STUD - 1/2" N.C./N.F. x 2-1/2" lower (Replaces |2
A29336)
A38707 stud - This is 2.560" | A38707 stud - This is 2.560" long.One size | 1
long.One size is used to is used to service both sizes called out.
service both sizes called
out.
10 92-8 LOCK WASHER,1/2" LOCK WASHER,1/2" 8
11 25-178 NUT,1/2"-20, G5, Hvy - 1/2" N.F. hex. 4
12 A29540 PIN DOWEL - torque tube to trans. case 1
13 A39321 PLUG,Cup, 7/16" - 7/16" cup type 1
15 G1027 COVER - front (Used w/power shuttle) 1
16 G46841 GASKET - cover 1
17 A39184 COLLAR - pilot (Used w/power shuttle) 1
18 G10710 STUD - 3/8" N.C./N.F. x 1-3/4" 7
19 92-6 LOCK WASHER,3/8" WASHER - lock, 3/8" 7
20 25-116 NUT,Hex, 3/8"-24, G5 - 3/8" N.F. hex. 7
21 A39323 DIPSTICK - oil level 1
22 A38660 GASKET - dipstick 1
23 A39322 TUBE - dipstick extension 1
24 A39105 COVER - rear (Used w/o P.T.O. or hitch) 1
25 G10447 GASKET - cover 1
26 13-612 BOLT,Hex, 3/8"-16 x 3/4", |BOLT,Hex, 3/8"-16 x 3/4", G5, Full Thd 6
G5, Full Thd
30 A39853 COVER - top (Used w/o hitch) (Replaces A39320) |1
31 G10941 GASKET - cover 1

345




Diag # Part # Name Description Qty

32 26-616 BOLT,Hex, 3/8"-16 x 1", G8, |- 3/8 x 1" N.C. hex. 3
Full Thd

33 26-618 BOLT,Hex, 3/8"-16 x 1 1/8", | - 3/8 x 1-1/8" N.C. hex. 5
G8, Full Thd

33 26-628 BOLT,Hex, 3/8"-16 x 1 3/4", | - (3/8 x 1-3/4" N.C. hex.) (Seat support 4
G8 plate to trans. rear top cover)

34 A27173 BREATHER - oll 1

35 95-6 WASHER,3/8" - ( flat) (Seat support plate to trans. cover) | 4

3/8"
40 D52994 BRACKET SUPPORT - floor plate, rear 1

346




{ssued September, 1974

52

it ‘ll." d

OPERATING

& CAUTION | INSTRUCTIONS

SHIFT PATTERN

QPERATING
INSTRUCTIONS

.

N

Tie

SHUTTLE |THAROTTLE
RTTaE] 3

. SHIET PATTERN

347

A41468

A41467




Diag # Part # Name Description Qty
1 A51747 LEVER - gear shift (Replaces A39864 1
2 A23885 KNOB - shift lever 1
3 A36155 COVER - control 1
4 G10342 GASKET - cover 1
5 13-624 BOLT,Hex, 3/8"-16 x 1 1/2", |- 3/8 x 1-1/2" N.C. hex. 3
G5
5 13-626 BOLT,Hex, 3/8"-16 x 1 5/8", | BOLT,Hex, 3/8"-16 x 1 5/8", G5 1
G5
6 92-6 LOCK WASHER,3/8" WASHER - lock, 3/8" 4
7 G15468 SCREW - shift lever retaining 1
8 25-145 JAM NUT,Jam, 5/16"-18, G5 | - 5/16" N.C. hex., jam 1
9 138-245 LOCK PIN,1/2" x 7/8", Pin, , Cover to trans. case 1/2" x 7/8", 1
Slotted Slotted
10 A7923 SEAT - support, shift lever 1
1 A26836 RING, SNAP RING - snap, seat retaining 1
12 A57876 COVER - dust, shift lever 1
A41467 FORK KIT - shift, 1st 1
15 A38233 ROD RAIL - shift, 1st 1
16 A38232 FORK - shift, 1st 1
17 138-2009 PIN,3/16" x 1", Coiled PIN,3/16" x 1", Coiled 1
A41468 PACKAGE, REPAIR KIT - shift, 3rd 1
19 A38235 ROD RAIL - shift, 3rd 1
20 A38234 FORK - shift, 3rd 1
21 138-2009 PIN,3/16" x 1", Coiled PIN,3/16" x 1", Coiled 1
22 A29060 PLUG - interlock, shift rail 2
23 211-11 BALL,3/8" Dia - shift rail detent, . 3/8" Dia 3
24 G47039 SPRING - detent ball 3
30 A38236 ROD RAIL - reverse shift 1
31 G49632 SPACER - rear, reverse shift (3/4" long) 1
32 A38237 LUG - reverse shift 1
33 G49611 SPACER - front, reverse shift (1-1/4" long) 1
34 138-2009 PIN,3/16" x 1", Coiled PIN,3/16" x 1", Coiled 1
35 13-548 CAP,Hex, 5/16"-18 x 3", G5 | BOLT - 5/16 x 3" N.C. hex. 1
36 25-145 JAM NUT,Jam, 5/16"-18, G5 | - 5/16" N.C. hex., jam 1
37 A29963 PLUNGER - reverse latch 1
38 T25643 VALVE SPRING SPRING - plunger 1

348




Diag # Part # Name Description Qty
39 25-135 SLOTTED NUT,5/16"-24, | NUT - 5/16" N.F. hex., sltd. 1
G5
40 132-5 COTTER PIN,1/16" x 1/2" | Pin, Split (Cotter), 1/16" x 1/2" 1
45 A20990 SWITCH - safety, neutral start 1
46 G15574 PLUNGER - switch 1
47 G49401 SHIM,.005" Thk Switch .005" Thk 1
47 G49402 SHIM,.010" Thk Switch .010" Thk 1
50 D52993 SUPPORT - floor plate, center 1
51 321-1644 DECAL - shifting instruction (w/power shuttle) 1
52 321-1951 DECAL - shifting instructions (w/power shuttle) 1

349




OPERATING
INSTRUCTIO

OPERATING
INSTRUCTIONS

ssssss

uuuuuuuuuuu

2 a
rrrrrrrrrrrr

350



Diag # Part # Name Description Qty
1 A51747 LEVER - gear lever 1
2 A23885 KNOB - shift lever 1
3 A51882 COVER - control 1
4 G10342 GASKET - cover 1
5 13-624 BOLT,Hex, 3/8"-16 x 1 1/2", | - 3/8 x 1-1/2" N.C. hex. 3
G5
5 13-628 BOLT,Hex, 3/8"-16 x 1 3/4", | - 3/8 x 1-5/8" N.C. hex. 1
G5
6 92-6 LOCK WASHER, 3/8" WASHER - lock, 3/8" 4
7 G15468 SCREW - shift lever retaining 1
8 25-145 JAM NUT,Jam, 5/16"-18, G5 | - jam, 5/16" N.C. hex. 1
9 138-245 LOCK PIN,1/2" x 7/8", Pin, , Cover to trans. case 1/2" x 7/8", 1
Slotted Slotted
10 A7923 SEAT - support, shift lever 1
1 A26836 RING, SNAP RING - snap, seat retaining 1
12 A57876 COVER - dust, shift lever 1
15 A51879 ROD RAIL - shift, 1st 1
Shift rails - llustration is Shift rails - lllustration is incorrect. Item #'s | 1
incorrect. Iltem #'s should be | should be reversed in this drawing.
reversed in this drawing.
16 A38248 FORK TEDDER FORK - shift, 1st 1
17 138-2009 PIN,3/16" x 1", Coiled PIN,3/16" x 1", Coiled 1
19 A51878 ROD RAIL - shift, 3rd 1
Shift rails - llustration is Shift rails - lllustration is incorrect. Item #'s | 1
incorrect. Iltem #'s should be | should be reversed in this drawing.
reversed in this drawing.
20 A38234 FORK - shift, 3rd 1
21 138-2009 PIN,3/16" x 1", Coiled PIN,3/16" x 1", Coiled 1
22 A29060 PLUG - interlock shift rail 1
23 211-11 BALL,3/8" Dia - shift rail detent, . 3/8" Dia 2
24 G47039 SPRING - detent ball 2
30 A20990 SWITCH - safety, neutral start 1
31 G49401 SHIM,.005" Thk Switch .005" Thk 1
31 G49402 SHIM,.010" Thk Switch .010" Thk 1
32 A51881 PIN - plunger, neutral start switch 1
33 A51880 ROD - neutral start 1
34 95-4 WASHER, 1/4" -5/16 x 3/4 x 1/16" 2
35 132-24 COTTER PIN,3/32" x 1/2" |PIN, SPLIT (COTTER), 3/32" x 1/2" 2

351




Diag # Part # Name Description Qty
39 D52993 SUPPORT - floor plate, center 1
41 321-2649 DECAL - shifting instructions (w/power shuttle) 1
42 321-2650 DECAL - shifting instructions (w/mech. shuttle) 1

352




353



Diag # Part # Name Description Qty
1 G13462 SHAFT - main drive (Used w/mech. shuttle) (Used | 1
w/P.T.O.) (Replaces A37604), 14-19/32"
long
2 A38534 PLUG - 1-1/16" cup type (Used w/o P.T.O.) 1
3 A51180 SHAFT - main drive (Solid) | SHAFT - main drive (Solid) (Order A38849 | 1
(Order A38849 & A38534) | & A38534)
3 A38849 SHAFT - main drive (Used w/power shuttle), 14-1/8" | 1
long
4 A38534 PLUG - 1-1/16" cup type (Used w/o P.T.O.) 1
5 A38917 GEAR - 3rd 1
6 A38630 GEAR - 1st 1
7 A29976 ROLLER BEARING CONE - rear bearing, main shaft 1
8 A29977 BEARING CUP CUP - rear bearing 1
9 A29971 RING - shap, bearing retaining 1
10 G10616 CuP - oil slinger (Used without P.T.O.) 1
11 A39275 BEARING ASSY HOUSING ASSY. - mainshaft rear oil seal, | 1
Inlcudes: Ref. 12 - 14
12 A37606 NEEDLE BEARING,1.25" ID | BEARING - roller, needle (1-1/2 x 1-1/4 x |1
x 1.5005" OD x 0.5" 1/2")
13 A37605 OIL SEAL - oil (1-1/2 x 2-1/8 x 5/16") 1
14 A57479 OIL SEAL - oil (1-1/2 x 2-1/8 x 5/16") 1
15 A37604 HOUSING ASSY. - mainshaft rear oil seal (Used 1
w/P.T.0.) (Order 1-A39275
16 A37606 NEEDLE BEARING,1.25" ID | BEARING - roller, needle (1-1/2 x 1-1/4 x |1
x 1.5005" OD x 0.5" 1/2")
17 A37605 OIL SEAL - oil, (1-1/4 x 1-5/8 x 3/16") 1
18 A37607 COLLAR CLAMP COLLAR - oil seal (1-17/64 x 1-5/8 x 3/16") | 1
19 A39240 SLEEVE - wear (1-3/8 x 1-1/2 x 41/64") 1
20 G10424 CONE - front bearing, main shaft 1
21 G10425 CupP - front bearing 1
22 G10340 SHIM,.007" Thk Bearing adjusting .007" Thk 1
22 G10341 SHIM,.005" Thk Bearing adjusting .005" Thk 1
23 A30092 RING - snap, oil seal housing (Used w/mech. 1
shuttle)
24 G10389 O-RING,2.609" ID x 2.887" |"O" RING - 2-5/8 x 2-7/8 x 1/8" (Used 1
oD w/mech. shuttle)
25 A39185 CARRIER HOUSING - front oil seal (w/mech. shuttle) | 1
26 G10422 OIL SEAL - oil, mainshaft front, 1-9/16 x 2-7/16 x 2

15/32"

354




Diag #

Part #

Name

Description

Qty

27

A39184

COLLAR

- pilot (Used w/power shuttle) (Replaces
G10311)

355




356



Diag # Part # Name Description Qty
1 NSS NOT SERVICED COUNTERSHAFT - (Order from Figure 202 | 1
SEPARATELY or 204)
2 A30116 ROLLER BEARING,1.625" | CONE - rear bearing, countershaft 1
ID x 1.1875"
3 A30115 CuP - rear bearing 1
4 A38157 - countershaft 1st (47 teeth) 1
5 A36619 BUSHING SPACER - 1st and 2nd gear (1-5/8" long) |1
6 A37732 GEAR - countershaft 2nd (38 teeth) 1
7 A37731 GEAR - countershaft 3rd (35 teeth) 1
8 A37730 GEAR - oil slinger (35 teeth) 1
11 G16527 GEAR - countershaft 4th (19 teeth) 1
12 A38769 SPACER - gear (.164") 1
12 A38768 SPACER - gear (.169") 1
12 A38767 SPACER - gear (.174") 1
12 A38766 SPACER - gear (\179") 1
12 A38765 SPACER - gear (.184") 1
12 A38764 SPACER - gear (.194") 1
12 A38762 SPACER - gear (.199") 1
12 A38761 SPACER - gear (.204") 1
12 A38759 SPACER - gear (.209") 1
12 A38758 SPACER - gear (.214") 1
12 A38757 SPACER - gear (.219") 1
12 A38756 SPACER - gear (.224") 1
12 A38755 SPACER - gear (.229") 1
12 A38754 SPACER - gear (.234") 1
12 A38753 SPACER - gear (.239") 1
12 A38752 SPACER - gear (.244") 1
13 A29971 RING - shap, front bearing 1
14 A29977 BEARING CUP CUP - front bearing 1
15 A30072 ROLLER BEARING,1.19" ID | CONE - front bearing, countershaft 1
x0.771"
16 G49010 LOCK NUT - adjusting, countershaft 1
17 A39249 SPACER - gear countershaft (1st used trans. S/N 1
2387190)
18 G46070 WASHER - slinger gear (1-5/8" 1.D. x 2-3/8" O.D.) 1
(Used prior to trans. S/N 2387190)
19 G13260 BUSHING SPACER - 4th gear, 1-1/4" long (w/rivet) |1

(Used prior to trans. S/N 2387190)

357




358



Diag # Part # Name Description Qty
1 A39267 GEAR, BEVEL RING GEAR ASSY. - countershaft,
matched
Uses 45-620 rivets. Uses 45-620 rivets. 1
2 A39024 SHAFT - pinion gear 3
3 A38933 GEAR - pinion 3
4 138-2036 PIN,3/16" x 2", Coiled PIN,3/16" x 2", Coiled 3
5 A37186 SHAFT - differential cross 1
6 A39012 WASHER - thrust, cross shaft (.089") 1
If a .010 shim is req'd. use |If a.010 shim is req'd. use A29388. 1
A29388.
6 A39007 WASHER - thrust, cross shaft (.094") 1
6 A39008 WASHER - thrust, cross shaft (.099") 1
6 A39009 WASHER - thrust, cross shaft (.104") 1
6 A39010 WASHER - thrust, cross shaft (.109") 1
6 A39011 WASHER - thrust, cross shaft (.119") 1
8 A144337 GEAR ASSY. - differential side (Replaces 2
A38937), Inlcudes: Ref. 9
P/N A144337 which now P/N A144337 which now subs to primes, |1
subs to primes, A144338 | A144338 gear and A29902 plug.
gear and A29902 plug.
9 A29902 PLUG - 1-5/8" expansion 1
10 REF INSTRUCTION CARRIER ASSY. - bearing, R.H. (See 1
Figure 203A)
10 REF INSTRUCTION CARRIER ASSY. - bearing, L.H. (See 1
Figure 203A), Inlcudes: Ref. 11
11 A26744 ROLLER BEARING,110.025 | CUP - bearing, side gear 1
mm OD x 18.875 mm
12 REF INSTRUCTION CONE - bearing, side gear (See Figure 2
203A)
13 A39289 SHIM,.007" Thk Bearing carrier (.003") .007" Thk 1
13 G10719 SHIM,.005" Thk Bearing carrier .005" Thk 1
13 G10720 SHIM,.010" Thk Bearing carrier .010" Thk 1
14 G10347 O-RING,4.984" ID x 5.262" |"O" RING - 5 x 5-1/4 x 1/8" 2
oD
15 171-237 SCREW,Cross Flat Hd, - 3/8 x 3/4" flat Phillips hd. 2
3/8"-16 x 3/4"
16 A39273 OIL SEAL - oil, 2-1/4 x 3 x 1/2" 2

359




INSET ““A'*

-+~ 2.0

INSET ""B'"

-1.93 "+

360



Diag # Part # Name Description Qty
1 A140279 HOUSING CARRIER ASSY. - bearing, R.H. side gear | 1
(L.H. shown) (2" wide. See inset "A")
(Replaces G30490), Inlcudes: Ref. 2
2 A26744 ROLLER BEARING,110.025 | CUP - bearing, side gear 1
mm OD x 18.875 mm
3 A140280 HOUSING CARRIER ASSY. - bearing, L.H. side gear | 1
(2" wide. See inset "A") (Replaces
G30491), Inlcudes: Ref. 4
4 A26744 ROLLER BEARING,110.025 | CUP - bearing, side gear 1
mm OD x 18.875 mm
5 A30114 CONE - bearing, side gear (Timken #390) (See |2
note)
6 171-237 SCREW,Cross Flat Hd, - 3/8 x 3/4" flat hd. Phillips 2
3/8"-16 x 3/4"
10 NSS NOT SERVICED CARRIER - bearing, R.H. side gear (L.H. |1
SEPARATELY shown) (1.93" wide. See inset "B") (Order
ref. 1
11 NSS NOT SERVICED CARRIER - bearing, L.H. side gear (1.93" |1
SEPARATELY wide. See inset "B") (Order ref. 3
12 A138489 WASHER - thrust, side gear bearing, trans. ser. no. |2
2438862 thru 2446129 only
13 A138482 BUSHING SLEEVE - bearing support, trans. ser. no. |2
2438862 thru 2446129 only
14 A26744 ROLLER BEARING,110.025 | CUP - bearing, side gear, trans. ser. no. |2
mm OD x 18.875 mm 2438862 thru 2446129 only
15 A30044 ROLLER BEARING CONE - bearing, side gear (Timken #399A) | 2
(See note), trans. ser. no. 2438862 thru
2446129 only
Ref note w/ regard to Ref note w/ regard to substituting A30114 |1
substituting A30114 bearing | bearing cone for A30044 bearing cone. The
cone for A30044 bearing A138489 washer and A138482 sleeve
cone. The A138489 washer | would still be used in this instance. (refer
and A138482 sleeve would | Service Bulletin 11-75/15).
still be used in this instance.
(refer Service Bulletin
11-75/15).
16 171-237 SCREW,Cross Flat Hd, - 3/8 x 3/4" flat hd. Phillips, trans. ser. no. |2

3/8"-16 x 3/4"

2438862 thru 2446129 only

361




362



Diag # Part # Name Description Qty
1 A39266 GEAR, BEVEL RING GEAR ASSY. 1
Uses 45-620 rivets. Uses 45-620 rivets. 1
2 A39024 SHAFT - pinion gear 3
3 A38933 GEAR - pinion 3
4 138-2036 PIN,3/16" x 2", Coiled PIN,3/16" x 2", Coiled 3
5 A144266 SHAFT - cross (Replaces A136955 1
6 A39012 WASHER - thrust, center wheel (.089") 1
6 A39007 WASHER - thrust, center wheel (.094") 1
6 A39008 WASHER - thrust, center wheel (.099") 1
6 A39009 WASHER - thrust, center wheel (.104") 1
6 A39010 WASHER - thrust, center wheel (.109") 1
6 A39011 WASHER - thrust, center wheel (.119") 1
7 A29388 WASHER shim 1
8 A144339 GEAR ASSY. - side, R.H. (Replaces A38935), 1
Inlcudes: Ref. 9
9 A35921 BUSHING - gear 1
10 A35919 OIL SEAL - oil, 1-3/8 x 1-5/8 x 1/8" 2
11 A144337 GEAR ASSY. - side, L.H. (Replaces A38937), 1
Inlcudes: Ref. 12
12 A29902 PLUG - gear, 1-5/8" expansion 1
13 NSS NOT SERVICED CONE - bearing, side gear (See Figure 2
SEPARATELY 203A)
14 G10347 O-RING,4.984" ID x 5.262" |"O" RING - 5 x 5-1/4 x 1/8" 2
oD
15 A39289 SHIM,.007" Thk Bearing carrier .007" Thk 1
15 G10719 SHIM,.005" Thk Bearing carrier .005" Thk 1
15 G10720 SHIM,.010" Thk Bearing carrier .010" Thk 1
16 REF INSTRUCTION CARRFIER ASSY. - bearing, R.H. (See 1
Figure 203A), Inlcudes: Ref. 17
17 A26744 ROLLER BEARING,110.025 | CUP - bearing 1
mm OD x 18.875 mm
18 REF INSTRUCTION CARRIER ASSY. - bearing, L.H. (See 1
Figure 203A), Inlcudes: Ref. 19
19 A26744 ROLLER BEARING,110.025 | CUP - bearing 1
mm OD x 18.875 mm
20 A39273 OIL SEAL -oil, 2-1/4 x 3 x 1/2" 2
21 171-237 SCREW,Cross Flat Hd, - 3/8 x 3/4" flat Phillips hd. 4
3/8"-16 x 3/4"
25 A37052 COVER - brake, R.H. (w/lock) (See Figure 206) 1

363




Diag # Part # Name Description Qty
25 G1394 COVER - brake, R.H. (w/o lock) (See Figure 206) |1
25 G1395 COVER - brake, L.H. (w/ or w/o lock) (See Figure |1
206)
26 A35923 HOUSING COVER ASSY. - lock, Inlcudes: Ref. 27 1
27 A35925 BUSHING - lever shaft 1
28 A37564 SHAFT - actuating, 9.62" long 1
29 A38749 LEVER - locking collar 1
30 A65101 FINGER - locking collar (Replaced A38750) 2
31 A35929 CLAMP COLLAR - locking 1
32 A35933 SPRING - inner 1
33 A39841 LEVER - actuating (Replaces A39407) 1
34 138-96 LOCK PIN,3/16" x 1", PIN, 3/16" x 1", Slotted 1
Slotted
35 A36446 SPRING - outer 1
36 A36447 RETAINER COLLAR - spring retainer 1
37 138-99 LOCK PIN,3/16" x 1 3/8", | PIN, 3/16" x 1 3/8", Slotted 1
Slotted
45 13-540 BOLT,Hex, 5/16"-18 x 2 BOLT,Hex, 5/16"-18 x 2 1/2", G5 5
1/2", G5
46 92-5 LOCK WASHER,5/16" LOCK WASHER,5/16" 5
47 61-536 HEX SOC SCREW,Hex Soc | SCREW - 5/16 x 2-1/4" N.C. hex. sckt. hd. | 1

Hd, 5/16"-18 x 2 1/4"

364




NOT ILLUSTRATED



Diag # Part # Name Description Qty
1 D55023 PLATE ASSY. floor, R.H. front (Replaces D49715) 1
2 353-459 BUSHING snap, floor plate 1
3 D50714 LINK PEDAL - differential lock (Service with 1
D56411 pedal, 25-116 nut, 213--4 yoke
3 D56411 LEVER PEDAL - differential lock 1
4 25-115 NUT,5/16"-24, G5 - hex (5/16"-24 NF) (Used w/D50714 pedal) | 1
4 25-116 NUT,Hex, 3/8"-24, G5 hex. (3/8"-24 N.F.) (Used w/D56411 pedal) | 1
5 213-3 ADJUSTABLE rod end (Used w/D0714 pedal) 1
CLEVIS,5/16"-24
5 213-4 ADJUSTABLE YOKE - rod end (Used w/D56411 pedal) |1
CLEVIS,3/8"-24 x 2 1/2"
6 141-3 CLEVIS PIN,5/16" x .940" |[PIN, CLEVIS, , Yoke (Used w/D50714 1
pedal) 5/16" x .940"
6 141-4 CLEVIS PIN,3/8" x 1.060" |[PIN, CLEVIS, , Yoke (Used w/D56411 1
pedal) 3/8" x 1.060"
7 132-25 COTTER PIN,3/32" x 5/8" | cotter, 5/32" dia. x 5/8" 1
8 D55462 PLATE ASSY. floor, L.H. rear (Replaces D50691), used |1
with pwr shift models prior trac s/n 8704268
9 353-473 BUSHING snap, floor plate, used with pwr shift models | 1
prior trac s/n 8704268
10 D51637 ROD PEDAL - differential lock, used with pwr |1
shift models prior trac s/n 8704268
11 D54488 BRACKET SUPPORT - floor plate, used with pwr shift | 1
models prior trac s/n 8704268
12 13-616 BOLT,Hex, 3/8"-16 x 1", G5, | Used with power shift models prior tractor |4
Full Thd S/N 8704268 Hex, 3/8"-16 x 1", G5, Full
Thd
13 D51635 support, linkage, used with pwr shift models | 2
prior trac s/n 8704268
14 92-6 LOCK WASHER, 3/8" WASHER - lock, , used with pwr shift 4
models prior trac S/N 8704268 3/8"
15 25-106 NUT,3/8"-16, G5 hex. (3/8"-16 N.C.), used with pwr shift 4
models prior trac s/n 8704268
16 141-4 CLEVIS PIN,3/8" x 1.060" |[PIN, CLEVIS, , Yoke, used with pwr shift |3
models prior tractor S/N 8704268 3/8" x
1.060"
17 132-26 COTTER PIN Pin, Split (Cotter), 3/32" x 3/4", used with |3
pwr shift models prior trac s/n 8704268
18 213-4 ADJUSTABLE YOKE - rod end, used with pwr shift models | 3

CLEVIS,3/8"-24 x 2 1/2"

prior trac s/n 8704268

366




Diag # Part # Name Description Qty

19 25-116 NUT,Hex, 3/8"-24, G5 hex. (3/8"-24 N.F.), used with pwr shift 3
models prior trac s/n 8704268

20 D51641 cross, linkage, used with pwr shift models |1
prior trac s/n 8704268

21 95-6 WASHER,3/8" plain (), used with pwr shift models prior |2
trac s/n 8704268 3/8"

22 132-26 COTTER PIN Pin, Split (Cotter), 3/32" x 3/4", used with |2
pwr shift models prior trac s/n 8704268

23 D51638 HARNESS ROD - connecting, differential lock, used |1

with pwr shift models prior trac s/n 8704268

367




2N

40»‘ \ t‘— D)
NenwSe
D

A

L)
..lll,\ \I}\ \.\W\\tilll ————

v

368



Diag # Part # Name Description Qty
1 G46351 ROD - brake actuating 2
2 25-157 JAM NUT,Jam, 7/16"-20, G5 | - 7/16" N.F. hex., jam 2
3 G10709 NUT - adjusting, brake rod 2
4 A135946 DUST CAP PIN - yoke, rod to brake assembly 2
CAP OR SEAL WITH P/N | CAP OR SEAL WITH P/N A135946 AND |1
A135946 AND ITEM #5 ITEM #5 WOULD BE THE PIN WITH P/N
WOULD BE THE PIN WITH | 141-5 WHICH SUBS TO A 427-7119.
P/N 141-5 WHICH SUBS | BA-CAMCE
TO A427-7119. BA-CAMCE
6 132-26 COTTER PIN Pin, Split (Cotter), 3/32" x 3/4" 2
7 G46345 LINK - straight, brake actuating 4
8 G46344 LINK - offset, brake actuating 4
9 (49082 PIN - link 4
10 132-26 COTTER PIN Pin, Split (Cotter), 3/32" x 3/4" 4
11 A44756 BAND - actuating (Set of 2) (See ref. 16) 2
(Replaces G45468)
12 A142980 BRAKE DISC DISC - brake (See ref. 17) (Replaces 2
G45362
13 211-21 BALL - actuating (1" dia.) 8
14 A142979 DRUM - actuating (Replaces G45361 2
G45391 SET LINING KIT - band, disc and drum,
Inlcudes: Ref. 16 and 17
16 A44721 KIT - lining, brake band (Replaces A41728) 1
17 A44720 LINING KIT - lining, brake disc (Replaces A41552) | 1
20 G48508 SPRING - disc return 4
21 G48507 SPRING - band return 4
22 41-13 PLUG,Exp, 13/16" - return spring (13/16" expansion) 4
23 G15801 BOLT - anchoe, band set 2
24 92-10 LOCK WASHER,5/8" WASHER, LOCK, 5/8" 2
25 A37052 COVER - brake, R.H. (w/lock) (See Figure 204) 1
25 G1394 COVER - brake, R.H. (w/o lock) (Shown) 1
25 G1395 COVER - brake, L.H. (w/ or w/o lock) 1
27 A38707 STUD - 1/2" N.F. x 2-1/2" (Replaces A29336) 4
28 92-8 LOCK WASHER,1/2" LOCK WASHER,1/2" 4
29 25-118 NUT,1/2"-20, G5 - 1/2" N.F. hex. 4
30 13-860 BOLT,Hex, 1/2"-13 x 3 3/4", | BOLT,Hex, 1/2"-13 x 3 3/4", G5 2
G5
31 92-8 LOCK WASHER,1/2" LOCK WASHER,1/2" 2

369




Diag # Part # Name Description Qty

32 61-828 HEX SOC SCREW,Hex Soc | SCREW - 1/2 x 1-3/4" hex. sckt. hd. 2
Hd, 1/2"-13 x 1 3/4"

33 193-12 LOCK WASHER,Ext Tooth, | WASHER, LOCK, Ext Tooth, 1/2" 2

1/2"

370




IDENTIFICATION

GROOVE

371



Diag # Part # Name Description Qty
1 A51892 HOUSING - axle, R.H. (See ref. 25) (Replaces 1
A37068)
1 A51893 HOUSING - axle, L.H. (See ref. 25) (Replaces 1
A37069)
2 219-36 LUBE NIPPLE,45°, 1/8" FITTING - lube, 1/8" P.T., 45 degrees 2
NPT x 7/8" Ig
3 113-662 SCREW BOLT - 5/8 x 2" N.C. hex.
3 113-663 BOLT (SPREADER) BOLT - 5/8 x 2-1/4" N.C. hex.
3 113-667 BOLT - 5/8 x 4" N.C. hex. |BOLT -5/8 x 4" N.C. hex.
4 92-10 LOCK WASHER,5/8" WASHER, LOCK, 5/8" 10
5 G10347 O-RING,4.984" ID x 5.262" |"O" RING - 5 x 5-1/4 x 1/8" 2
oD
6 G13801 OIL SEAL - oil, inner 2-1/4 x 3-1/8 x 1/2" 2
8 G13822 SEAL - oil, outer 3 x 4-11/32 x 1/2" 2
9 G15207 ROLLER BEARING CONE - outer bearing 2
10 G15208 BEARING CUP CUP - outer bearing 2
11 A38208 WHEEL BOLT BOLT - wheel to axle, 5/8" N.F. spec. 16
12 A38209 SHAFT - rear axle (w/o ident. groove) (Used prior |2
to trans. ser. no. 2438061) (Order ref. 13
13 A138233 SHAFT - rear axle (w/identification groove) (1st 2
used trans. ser. no. 2438061)
14 G10414 ROLLER BEARING CONE - inner bearing (Timken #388A) (Use | 2
on shaft w/o identification groove)
15 L33289 ROLLER BEARING,57.1565 | CONE - inner bearing , 2-1/4 inch ID 2
mm ID x 21.857 mm (Timken #387A) (Use on shaft
w/identification groove)
16 G10415 BEARING CUP CUP - inner bearing 2
20 A37925 GEAR - final drive 2
21 F62105 WASHER - axle (1-17/32 x 2-3/4" x 1/4") 2
22 A30075 WHEEL NUT - 1-1/2" N.F. hex. sltd. 2
23 132-157 COTTER PIN,1/4" x 2 1/2" | Pin, Split (Cotter), 1/4" x 2 1/2" 2
25 E15278 HOUSING - axle, R.H. HOUSING - axle, R.H. (w/side-shaft 1
(w/side-shaft backhoe) backhoe)
26 E15277 HOUSING - axle, L.H. (w/side-shaft backhoe) 1
26 113-663 BOLT (SPREADER) BOLT - 5/8 x 2-1/4" N.C. hex. 8
26 113-667 BOLT - 5/8 x 4" N.C. hex. |BOLT -5/8 x 4" N.C. hex. 2
27 92-10 LOCK WASHER,5/8" WASHER, LOCK, 5/8" 10

372







Diag # Part # Name Description Qty

1 A139085 WHEEL - rear (7/32" offset) (Takes 16.9 or 17.5 X |2
24 tire w/ or w/o backhoe and w/fork lift)
(Replaces A39787)

1 A139085 WHEEL - rear (7/32" offset) (Takes 18.4 X 24 tire |2
w/fork lift only) (Replaces A39787)

1 A38403 RIM WHEEL - rear (7/32" offset) (Takes 14.9 X |2
24 tire used w/and w/o backhoe) (Replaces
A35578)

1 A139084 RIM WHEEL - rear (Takes 14.9 X 24 tirew/o |2
backhoe) (Replaces A35906)

2 A38208 WHEEL BOLT BOLT - 5/8" N.F., special 16

6 G46240 DISC - wheel, 24" demountable rims 2

7 A39536 RIM - (W15L-24) (Takes 16.9 X 24 or 17.5 X 24 |2
tire), 24" demountable rims

7 A39537 - (W12-24) (Takes 14.9 X 24 tire), 24" 2
demountable rims

8 G10701 BOLT - 5/8 x 2-11/16" N.F. special, 24" 12
demountable rims

9 129-565 NUT,5/8"-18, G5 - 5/8" N.F. hex., 24" demountable rims 12

10 A38208 WHEEL BOLT BOLT - 5/8" N.F. special, 24" demountable | 16
rims

15 A20058 VALVE STEM - Rim (For tubeless tire), 24" demountable | 2

rims

374







Diag # Part # Name Description Qty
1 G12001 DISC - wheel, demountable rim 2

2 A39535 RIM - (W15L-28) (Takes 16.9 X 28 tire) 2

3 G10701 BOLT - 5/8 x 2-11/16" N.F. special 12
4 129-565 NUT,5/8"-18, G5 - 5/8" N.F. hex. 12
5 A38208 WHEEL BOLT BOLT - 5/8" N.F. special 16
10 A20058 VALVE STEM - Rim (For tubeless tires) 2

376







Diag # Part # Name Description Qty
1 A38211 ADAPTER - dual wheel 2
2 A38210 STUD - 5/8" N.F. x 2-3/8", Serial Range: 16
adapter-axle

3 25-1710 NUT,5/8"-18, G5, Hvy - 5/8" N.F. hex. 16
4 G46240 DISC - wheel 4
5 A38208 WHEEL BOLT BOLT - 5/8 x 1" N.F. special 16
6 A39538 RIM - (W10-24) (Takes 12.4 X 24 tire) 4
7 G10701 BOLT - 5/8 x 2-11/16" N.F. special 24
8 129-565 NUT,5/8"-18, G5 - 5/8" N.F. hex. 24
10 A20058 VALVE STEM - Rim (For tubeless tire) 4

378




379




Diag # Part # Name Description Qty
1 G12018 WEIGHT SET - (For 24" WEIGHT SET - (For 24" integral or 28" 1
integral or 28" demountable | demountable (Set of 2) (Mach. item),
(Set of 2) (Mach. item), Includes: Ref. 2 -5
Includes: Ref. 2 -5
2 NSS NOT SERVICED WEIGHT - 73 Ib. ea. 2
SEPARATELY
3 11-1052 BOLT (MACHINE) BOLT - 5/8 x 3-1/4" N.C. carr. 4
4 92-10 LOCK WASHER,5/8" WASHER, LOCK, 5/8" 4
5 25-1010 NUT,5/8"-11, G5 NUT,5/8"-11, G5 4
10 G12609 WEIGHT SET - 24" WEIGHT SET - 24" demountable wheel, |1
demountable wheel, 1st set | 1st set (Mach. item), Includes: Ref. 11 - 14
(Mach. item), Includes: Ref.
11-14
11 NSS NOT SERVICED WEIGHT - 78 Ib. ea. 2
SEPARATELY
12 11-1036 BOLT (MACHINE) BOLT - 5/8 x 2-1/4" N.C. carr. 4
13 92-10 LOCK WASHER,5/8" WASHER, LOCK, 5/8" 4
14 25-1010 NUT,5/8"-11, G5 NUT,5/8"-11, G5 4
20 G12610 WEIGHT SET - 24" WEIGHT SET - 24" demountable wheel, |1
demountable wheel, 2nd set | 2nd set (Mach. item), Includes: Ref. 21 -
(Mach. item), Includes: Ref. | 24
21-24
21 NSS NOT SERVICED WEIGHT - 78 Ib. ea. 2
SEPARATELY
22 11-1052 BOLT (MACHINE) BOLT - 5/8 x 3-1/4" N.C. carr. 4
23 92-10 LOCK WASHER,5/8" WASHER, LOCK, 5/8" 4
24 25-1010 NUT,5/8"-11, G5 NUT,5/8"-11, G5 4

380




~

~
~

r

|

f

|

!

|

l

| PTO CLUTCH PARTS
| SEE NEXT PAGE
i

|

|

!

[

j

I

|

|

[

\\

381



Diag # Part # Name Description Qty
1 A39077 SHAFT ASSY. - drive, 58-21/32" long (Mech. 1
shuttle) (Incl. items 3
2 A38290 SHAFT ASSY. - drive, 57" (Power shuttle), 1
Includes: Ref. 3 and 4
3 A38287 RACE - inner 1
4 A37643 SNAP RING,#102, .962", |[RING - snap, bearing retaining 2
Ext
5 A37662 COUPLING, BREAK AWAY [ COUPLING - drive, Serial Range: 1
shaft-gear
6 A32441 RING, SNAP RING - snap, coupling stop 1
7 A21619 CIRCLIP RING - snap, Serial Range: bearing-gear |1
8 G13812 BEARING - input gear 1
9 B18276 RING, SNAP RING - snap, Serial Range: 2
bearing-housing
10 A37663 GEAR - input 1
11 F51104 NEEDLE BEARING BEARING - needle, input gear 1
12 A38278 GEAR WHEEL GEAR - clutch drum 1
13 G15211 ROLLER BEARING CONE - rear bearing, drum gear 1
14 A28168 CupP - rear bearing, drum gear 1
15 G46143 RING - snap, rear bearing 1
16 G46801 X RING - snap, front bearing 1
17 B12408 BEARING CUP,59.156 mm | CUP - front bearing, drum gear 1
OD x 11.862 mm
18 B12409 BEARING, ROLLER,31.763 | CONE - front bearing, drum gear 1
mm ID x 16.84 mm
19 G49010 LOCK NUT - adjusting 1
20 F7232 BEARING - needle, output shaft 1
25 A38279 HOUSING - front 1
26 G10447 GASKET - housing to trans. case 1
27 171-240 SCREW,Cross Flat Hd, - 1/4 x 1" N.C. flat, Phillips hd., nylock 2
1/4"-20 x 1"
28 G46815 GASKET - front to rear housing 1
29 A37677 HOUSING - rear (Includes brake shaft) 1
30 G16764 PIN - dowel, 1/2 x 1-7/8" 2
31 221-1851 PLUG,Hex Soc, 3/4"-14 - 3/4" P.T. sckt. hd. 1
NPTF
32 221-1032 DRAIN PLUG,Sq Soc, PLUG - 3/8" P.T. sq. sckt. hd. 1

3/8"-18 NPTF

382




Diag # Part # Name Description Qty
33 165-102 CAPSCREW,Hex Soc Hd, | SCREW -3/8 x 1-3/4" N.C. sckt. hd., nylock | 2
3/8"-16 x 1 3/4", Locking
34 A37681 STUD - 3/4" N.F. x 5-9/32" 4
35 92-5 LOCK WASHER,5/16" WASHER - lock, 3/8" 4
36 25-116 NUT,Hex, 3/8"-24, G5 - 3/8" N.F. hex. 4
40 G16775 PLATE - guard mounting 1
41 A38715 GUARD - output shaft 1
42 A7391 STUD - 3/8" N.C./N.F. x 1-1/8" 3
43 92-6 LOCK WASHER,3/8" WASHER - lock, 3/8" 3
44 25-116 NUT,Hex, 3/8"-24, G5 - 3/8" N.F. hex. 3
45 A27335 GUARD - universal joint 1
46 11-612 BOLT - 3/8 x 3/4" N.C. carr. 2
47 92-6 LOCK WASHER,3/8" WASHER - lock, 3/8" 2
48 25-106 NUT,3/8"-16, G5 - 3/8" N.C. hex. 2
49 321-605 DECAL - safety (Be careful) 1
50 321-608 DECAL - safety (Be careful) 1

383




384



Diag # Part # Name Description Qty
1 A37696 SHAFT - cross, clutch control 1
2 G13818 OIL RESERVOIR SEAL - oil , 1 x 1-1/2 x 5/16" 1
3 126-12 WOODRUFF KEY,#6, 5/32" | WOODRUFF KEY,#6, 5/32" x 5/8" 2
x 5/8"
4 A39534 LEVER - hand, throwout 1
5 A39084 LEVER - brake 1
6 135-350 PULLEY PIN - groove (7/32 x 1-1/4") 1
7 135-90 PULLEY PIN - groove (5/16 x 2") 1
8 A37684 AXLE PIN PIN - over center lock 1
9 A38412 WASHER - thrust, actuator spring 1
10 A37699 SPRING - brake actuator 1
1" A37698 ARM - pivot, brake lever 1
12 2191 LUBE NIPPLE,1/8"-27 x .66 | FITTING - lube, 1/8" P.T. str. 1
g
16 A37677 HOUSING ASSY. - rear, Includes: Ref. 17 |1
17 A37679 SHAFT - brake pivot 1
18 B18206 SNAP RING,#87, Ext Ring, Snap, , lever shaft #87, Ext 1
19 A37682 YOKE - throwout 1
20 138-90 LOCK PIN,3/16" x 5/8", Pin, 3/16" x 5/8", Slotted 1
Slotted
21 G13611 BALL BEARING BEARING ASSY. - rear, output shaft, 1
Includes: Ref. 22 and 23
22 G46844 O-RING,2.628" ID "O" RING - 2-5/8 x 2-13/16 x 7/64" 1
23 G13819 SEAL - oil, bearing 1
24 A21619 CIRCLIP RING - snap, rear bearing, output shaft 1
25 A27369 RING, SNAP RING - snap, rear, Serial Range: 2
bearing-housing
28 A37695 WASHER - pressure spring adjusting 1
29 A37694 SPRING - plate pressure 1
30 A38305 LARGE PLATE PLATE - clutch adjusting 1
31 A37675 COLLAR ASSY. - clutch throwout, Includes: Ref. 32 and 33 | 1
32 14-540 BOLT,Hex, 5/16"-24 x 2 - 5/16 x 2-1/2" N.F. hex. 2
1/2", G5
33 131-575 NUT NUT - 5/16" N.F. flexlock 2
34 A38282 SLEEVE - sliding (Includes bonded brake lining) 1
35 135-139 PIN - groove, 1/4 x 1/2" shearproof 1
36 A38280 CARRIER - clutch lever 1

385




Diag # Part # Name Description Qty
37 138-43 LOCK PIN,3/32" x 7/8", PIN, 3/32" x 7/8", Slotted 1
Slotted
38 A51596 PIN - lock, clutch adjusting (Replaces A37691) | 1
39 A37692 VALVE SPRING SPRING - lock pin, clutch adjusting 1
40 A37671 AXLE PIN PIN - pivot, clutch link 3
41 132-24 COTTER PIN,3/32" x 1/2" | PIN, SPLIT (COTTER), 3/32" x 1/2" 6
42 A37689 ROLLER - outer, clutch link 6
43 A37688 ROLLER - inner, clutch link 3
44 A38281 DRAG LINK LINK - clutch plate 6
45 A37670 SPACER - clutch link 3
46 A37690 AXLE PIN PIN - link roller 3
47 A39934 PLATE - pressure, clutch (Replaces A38975) 1
49 A11127 PLATE - clutch, external tooth 8
50 A27591 VALVE SPRING SPRING - separator, clutch plate 8
51 A7101 PLATE - backing, clutch 1
52 A37666 SHAFT - output 1
53 F7232 BEARING - needle, output shaft 1
54 AB5425 PLATE - clutch, internal tooth (Replaced A57170) | 7
55 A57170 BRAKE DISC PLATE - clutch, internal tooth (Order 7

AB5425)

386




BRAKES

387



388



Diag # Part # Name Description Qty
1 A51742 PEDAL - brake, R.H. (1st used trac. ser. no. 1
8740746)
2 219-36 LUBE NIPPLE,45°, 1/8" FITTING - lube, 1/8" P.T. x 45 degrees 1
NPT x 7/8" Ig
3 A51743 PEDAL - brake, L.H. (1st used trac. ser. no. 1
8740746)
4 2191 LUBE NIPPLE,1/8"-27 x .66 | FITTING - lube, 1/8" P.T. str. 1
g
5 A39314 PEDAL - brake, R.H. (Order A51742) (Used prior |1
trac. ser. no. 8740746)
6 A39315 PEDAL - brake, L.H. (Order A51743) (Used prior |1
to trac. ser. no. 8740746)
7 219-55 LUBE NIPPLE,90°, 1/8" NIPPLE, LUBE, 90°, 1/8" NPT x .84" Ig 2
NPT x .84" Ig
8 A37704 INTERLOCK - brake pedals 1
9 138-155 LOCK PIN,5/16" x 1 1/4", | PIN, 5/16" x 1 1/4", Slotted 1
Slotted
10 13-516 BOLT,Hex, 5/16"-18 x 1", BOLT,Hex, 5/16"-18 x 1", G5, Full Thd 1
G5, Full Thd
11 25-145 JAM NUT,Jam, 5/16"-18, G5 | - 5/16" N.C. hex. 1
12 A37241 STUD - pedal stop 1
13 25-148 JAM NUT,Jam, 1/2"-13, G5 | - 1/2" NC hex, jam 1
15 A37701 SHAFT - cross, brake pedal 1
16 138-65 LOCK PIN,1/8" x 1 1/2", PIN, 1/8" x 1 1/2", Slotted 1
Slotted
17 A37235 SNAP RING,#100, .941", | RING - snap, pedal shaft 1
Ext
18 A37238 ROD -, Serial Range: pedal-pivot 2
19 141-6 CLEVIS PIN,1/2" x 1.360" | PIN - yoke 4
20 132-48 COTTER PIN,1/8" x 1" Pin, Split (Cotter), 1/8" x 1" 4
21 A51786 LEVER - pivot, R.H. (1st used trans. ser. no. 1
2430328)
22 A39838 LEVER - pivot, R.H. (Replaces A39335) (Used prior | 1
to trans. ser. no. 2430328)
23 A51787 LEVER - pivot, L.H. (1st used trans. ser. no. 1
2430328)
24 A39334 LEVER - pivot, L.H. (Used prior to trans. ser. no. |1
2430328)
25 219-55 LUBE NIPPLE,90°, 1/8" NIPPLE, LUBE, 90°, 1/8" NPT x .84" Ig 1

NPT x .84" Ig

389




Diag # Part # Name Description Qty
26 219-1 LUBE NIPPLE,1/8"-27 x .66 | FITTING - lube, 1/8" P.T. str. 1
g
27 A37491 SHAFT - stub, pivot levers 1
28 A37237 RING - snap, pivot shaft 1
30 G10708 SHAFT - cross, lower brake lever 1
31 126-124 WOODRUFF KEY,#15, 1/4" | WOODRUFF KEY,#15, 1/4" x 1", HT 2
x 1", HT
32 G16783 SPACER - lever, L.H. 1
33 G1057 LEVER - brake, L.H. (L.H. end of shaft) 1
34 A37230 LEVER - brake, L.H. (R.H. end of shaft) 1
35 A37231 LEVER - brake, R.H. 1
36 B18145 WASHER -1-7/8" 0.D. x 1-3/32" I.D. 2
37 F62093 RING, SNAP RING - snap, lever cross shaft 2
38 21941 LUBE NIPPLE,1/8"-27 x .66 | FITTING - lube, 1/8" P.T., str. 1
g
40 A37239 ROD - brake lever to pivot lever 2
41 213-6 ADJUSTABLE YOKE - rod 2
CLEVIS,1/2"-20 x 3"
42 25-158 JAM NUT,Jam, 1/2"-20, G5 |- 1/2" N.F. hex., jam 2
43 141-6 CLEVIS PIN,1/2" x 1.360" |[PIN - yoke 4
44 132-48 COTTER PIN,1/8" x 1" Pin, Split (Cotter), 1/8" x 1" 4
45 G10848 SPRING - lever return 2
46 A39333 BRACKET - brake spring anchor, R.H. 1
47 13-628 BOLT,Hex, 3/8"-16 x 1 3/4", | BOLT,Hex, 3/8"-16 x 1 3/4", G5 2
G5
48 92-6 LOCK WASHER,3/8" WASHER - lock, 3/8" 2
49 25-106 NUT,3/8"-16, G5 - 3/8" N.C. hex. 2

390




391



Diag # Part # Name Description Qty
1 A51686 PEDAL - brake, R.H. (1st used trac. ser. no. 1
8729150)
2 219-36 LUBE NIPPLE,45°, 1/8" FITTING - lube, 1/8" 45 degrees (R.H. 1
NPT x 7/8" Ig pedal)
3 A51687 PEDAL - brake, L.H. (1st used trac. ser. no. 1
8729150)
4 2191 LUBE NIPPLE,1/8"-27 x .66 | FITTING - lube, 1/8" str. (L.H. pedal) 1
g
5 A39316 PEDAL - brake, R.H. (Used prior to trac. ser. no. |1
8729150)
6 A39317 PEDAL - brake, L.H. (Used prior to trac. ser. no. |1
8729150)
7 129-55 FITTING - lube, 1/8" 90 FITTING - lube, 1/8" 90 degrees (Used prior | 2
degrees (Used prior to trac. | to trac. ser. no. 8729150)
ser. no. 8729150)
8 A37709 INSERT - equalizer (Used prior to trac. ser. no. 2
8729150)
9 138-2013 PIN,1/8" x 9/16", Coiled (Used prior to tractor S/N 8729150) 1/8" x | 4
9/16", Coiled
10 A37704 INTERLOCK - brack pedals 1
11 138-155 LOCK PIN,5/16" x 1 1/4", | PIN, 5/16" x 1 1/4", Slotted 1
Slotted
12 A37745 STUD - pedal stop 1
13 A37744 LEVER - equalizer, brack pedal 1
14 126-21 WOODRUFF KEY,#A, 1/4" | Equalizer lever #A, 1/4" x 7/8" 1
x 7/8"
15 138-96 LOCK PIN,3/16" x 1", PIN, 3/16" x 1", Slotted 1
Slotted
16 A37707 DRAG LINK LINK - pedal equalizer 1
17 13-824 BOLT,Hex, 1/2"-13 x 1 1/2", | BOLT,Hex, 1/2"-13 x 1 1/2", G5, Full Thd |1
G5, Full Thd
18 A38285 SPACER - link bolt 1
19 A37701 SHAFT - cross, brake pedal 1
20 138-65 LOCK PIN,1/8" x 1 1/2", PIN, 1/8" x 1 1/2", Slotted 1
Slotted
21 A37235 SNAP RING,#100, .941", [RING - snap, pedal shaft 1
Ext
23 A37238 ROD - brack, Serial Range: pedal-pivot 2
24 141-6 CLEVIS PIN,1/2" x 1.360" |[PIN - yoke, 1/2" x 1-3/8" 4
25 132-48 COTTER PIN,1/8" x 1" Pin, Split (Cotter), 1/8" x 1" 4

392




Diag # Part # Name Description Qty
26 A51786 LEVER - pivot, R.H. (1st used trans. ser. no. 1
243032)
27 A39838 LEVER - pivot, R.H. (Replaced A39335) (Used prior | 1
to trans. ser. no. 2430328)
28 219-55 LUBE NIPPLE,90°, 1/8" NIPPLE, LUBE, 90°, 1/8" NPT x .84" Ig 1
NPT x .84" Ig
29 A51787 LEVER - pivot, L.H. (1st used trans. ser. no. 1
2430328)
30 A39334 LEVER - pivot, L.H. (Used prior to trans. ser. no. |1
2430328)
31 2191 LUBE NIPPLE,1/8"-27 x .66 | FITTING - lube, 1/8" P.T., str. 1
g
32 A37491 SHAFT - stub, pivot levers 1
33 A37237 RING - snap, pivot shaft 1
34 G10708 SHAFT - cross, lower brake lever 1
35 126-124 WOODRUFF KEY,#15, 1/4" | WOODRUFF KEY,#15, 1/4" x 1", HT 2
x 1", HT
36 G16783 SPACER - lever, L.H. 1
37 G1057 LEVER - brake, L.H. (L.H. end of shaft) 1
38 A37230 LEVER - brake, L.H. (R.H. end of shaft) 1
39 A37231 LEVER - brake, R.H. 1
40 B18145 WASHER -1-7/8" 0.D. x 1-3/32" I.D. 2
41 F62093 RING, SNAP RING - snap, lever cross shaft 2
42 2191 LUBE NIPPLE,1/8"-27 x .66 | FITTING - lube, 1/8" P.T., str. 1
g
45 A37239 ROD - brake to pivot lever 2
46 213-6 ADJUSTABLE YOKE - rod 2
CLEVIS,1/2"-20 x 3"
47 25-58 NUT - 1/2" N.F. hex., jam |NUT - 1/2" N.F. hex., jam 2
48 141-6 CLEVIS PIN,1/2" x 1.360" |[PIN - yoke, 1/2" x 1-3/8" 4
49 132-48 COTTER PIN,1/8" x 1" Pin, Split (Cotter), 1/8" x 1" 4
50 G10848 SPRING - lever return 2
51 A39333 BRACKET - brake spring anchor, R.H. 1
52 13-628 BOLT,Hex, 3/8"-16 x 1 3/4", | BOLT,Hex, 3/8"-16 x 1 3/4", G5 2
G5
53 92-6 LOCK WASHER, 3/8" WASHER - lock, 3/8" 2
54 25-106 NUT,3/8"-16, G5 - 3/8" N.C. hex. 2

393




394



Diag # Part # Name Description Qty
1 D52049 BRACKET - brake lever 1
3 D57738 SPACER - brake lever 2
4 13-532 BOLT,Hex, 5/16"-18 x 2", | BOLT,Hex, 5/16"-18 x 2", G5 2
G5
5 92-5 LOCK WASHER,5/16" LOCK WASHER,5/16" 2
6 9635082 NUT,5/16"-18, G5 - 5/16" N.C. hex. 2
7 D32543 SHEAVE PULLEY - brake cable 1
8 141-12 CLEVIS PIN,3/8" x 1 5/16" [PIN - pulley to bracket 1
9 195-25 WASHER,3/8" -13/32 x 13/16 x 5/64" 1
10 132-25 COTTER PIN,3/32" x 5/8" | Pin, Split (Cotter), 3/32" x 5/8" 1
11 13-68 SCREW,Hex, 3/8"-16 x 1/2", | BOLT - (3/8 x 1/2" N.C. hex.) 1
G5, Full Thd
12 25-106 NUT,3/8"-16, G5 - (3/8" N.C. hex.) 1
15 D49719 CABLE - parking brake 1
16 141-3 CLEVIS PIN,5/16" x .940" |[PIN, CLEVIS, 5/16" x .940" 2
17 132-25 COTTER PIN,3/32" x 5/8" | Pin, Split (Cotter), 3/32" x 5/8" 2
18 26-624 BOLT,Hex, 3/8"-16 x 1 1/2", | - 3/8 x 1-1/2" N.C. hex. 2
G8
18 26-628 BOLT,Hex, 3/8"-16 x 1 3/4", | - 3/8 x 1-3/4" N.C. hex. 1
G8
18 26-632 BOLT,Hex, 3/8"-16 x 2", G8 | - 3/8 x 2" N.C. hex. 2
20 D52835 LEVER ASSY. - brake, Inlcudes: Ref. 21 - 42 1
D52835 lever assy - Most | D52835 lever assy - Most major 1
major components of this | components of this assembly are now NSS.
assembly are now NSS. Must order complete assembly.
Must order complete
assembly.
21 D54786 HANDLE - brake lever 1
22 L32960 TUBE - adjusting 1
23 A42204 PIN - handle retaining 1
24 D47261 WASHER - pin 1
25 95-5 WASHER,3/8" x 7/8" x .083" | - 3/8 x 7/8 x 5/64" 1
26 C14652 RING - retaining 1
27 D54788 RIVET - retaining 1
28 A10454 WAVE WASHER - spring 2
29 D54798 SPACER - link 2
30 D54789 BRACKET - pivot 2
31 D54866 SPACER - bracket 1
32 D54791 BRACKET - mounting 2

395




Diag # Part # Name Description Qty
33 D54790 LINK - hand brake 1
34 D54792 STUD - hand brake (5/16" N.F.) 1
35 131-31 LOCK NUT,5/16"-24, G8 NUT - lock (5/16" N.F.) 2
36 D54797 PIN - pivot 1
37 D47261 WASHER - pin 1
38 132-26 COTTER PIN Pin, Split (Cotter), 3/32" x 3/4" 1
39 D54793 SPACER - bellcrank (Thick) 2
40 D54795 BELLCRANK - hand brake 2
41 D54794 SPACER - bellcrank (Thin) 1
42 D54796 BUSHING - bellcrank 1

396




%

/Y T

2 J CHASSIS/

: éu —oX_ MOUNTED
K .q\{( EQUIPMENT

397



398



Diag # Part # Name Description Qty
1 D61054 POST ASSY. - base (1st used trac. ser no. 1
8734021)
1 D61053 POST ASSY. - base (w/drawbar models) |1
(1st used trac. ser. no. 8734021)
2 D49780 BASE POST ASSY. - base (Used prior to trac. 1
ser. no. 8734021)
2 D55297 POST ASSY. - base (w/drawbar models) |1
(Used prior to trac. ser. no. 8734021)
3 21941 LUBE NIPPLE,1/8"-27 x .66 | FITTING - lube, 1/8" P.T., str. 1
g
4 D38258 LOCK ASSY. - post 1
5 D38673 RING - tolerance tab 1
6 D38643 KNOB - post lock 1
7 138-137 LOCK PIN,1/4" x 1 3/8", PIN, 1/4" x 1 3/8", Slotted 1
Slotted
8 D38261 PIN - post lock 1
9 D49774 SPRING - lock pin 1
10 D49941 BELLEVILLE SPRING - spring 1
11 138-94 LOCK PIN,3/16" x 7/8", PIN, 3/16" x 7/8", Slotted 1
Slotted
12 D49781 POST ASSY. - seat mounting 1
13 D49776 SNAP RING,#187, 2.008", [RING - snap 1
Int, Spiral
14 D49775 SPRING - seal list 1
15 D61055 PLATE - base spacer (1st used trac. ser. |1
no. 8734021)
16 D54443 PLATE - base spacer (Used prior to trac. |1
ser. no. 8734021)
17 195-25 WASHER,3/8" -13/32 x 13/16 x 1/16" 2
18 92-6 LOCK WASHER,3/8" WASHER - lock, 3/8" 2
19 25-106 NUT,3/8"-16, G5 - 3/8" N.C. hex. 2
20 26-628 BOLT,Hex, 3/8"-16 x 1 3/4", | - (3/8 x 1-3/4" N.C. hex.) 4
G8
21 95-6 WASHER,3/8" - ( flat) 3/8" 4

399




400



Diag # Part # Name Description Qty
D49606 SEAT ASSY. tractor (Order L46484), Includes: Ref. 1- |1
6
1 NSS NOT SERVICED SHELL - seat 1
SEPARATELY
2 A42745 SEAT CUSHION 1
3 A42747 BACKREST seat 1
4 113-205 BOLT,Hex, 3/8"-16 x 5/8", |BOLT,Hex, 3/8"-16 x 5/8", G5, Full Thd 5
G5, Full Thd
5 195-525 WASHER,3/8", SAE WASHER,3/8", SAE 5
6 L32870 PIN cushion alignment 2
L46484 SEAT ASSY. - tractor, Includes: Ref. 1 - 6 1
1 NSS NOT SERVICED SHELL - L46484 JR. ROAD KING 1
SEPARATELY SEAT(W/ SEAT BELT SLOTS)
2 D52470 CUSHION L46484 JR. ROAD KING SEAT(W/ SEAT |1
BELT SLOTS)
3 A42747 BACKREST L46484 JR. ROAD KING SEAT(W/ SEAT |1
BELT SLOTS)
4 113-205 BOLT,Hex, 3/8"-16 x 5/8", |L46484 Jr. road king seat (w/ seat belt 5
G5, Full Thd slots) Hex, 3/8"-16 x 5/8", G5, Full Thd
5 195-525 WASHER,3/8", SAE L46484 JR. ROAD KING SEAT(W/ SEAT |5
BELT SLOTS) 3/8", SAE
6 L32870 PIN cushion alignment (Replaced L33658), 2
L46484 JR. ROAD KING SEAT(W/ SEAT
BELT SLOTS)
D55381 SEAT ASSY. - operator, L46484 JR. ROAD KING | 1
(W/ SEAT BELT SLOTS), Includes: Ref. 7
-16
7 D55938 CUSHION d55381 OPERATOR SEAT (ID BY 1
PLEATED SEAT
8 D55939 CUSHION d55381 OPERATOR SEAT (ID BY 1
PLEATED SEAT
9 193-545 SCREW,SEMS, Hex Hd, WASHER ASSY. - hex. hd. (1/4"-20 N.C. |5
1/4"-20 x 3/4" x 3/4") Cushion to seat shell, d55381
OPERATOR SEAT (ID BY PLEATED SEAT
10 D55940 SHELL d55381 OPERATOR SEAT (ID BY 1
PLEATED SEAT
11 131-31 LOCK NUT,5/16"-24, G8 NUT - hex., lock (5/16"-24 N.F.), d55381 |4
OPERATOR SEAT (ID BY PLEATED SEAT
12 95-5 WASHER,3/8" x 7/8" x .083" | standard wrot (5/16"), d55381 OPERATOR | 8
SEAT (ID BY PLEATED SEAT
13 114-101 BOLT,Hex, 5/16"-24 x 7/8", | (Slide to shell), D55381 Operator Seat (id |4

G5, Full Thd

by pleated seat

401




Diag # Part # Name Description Qty

14 D55954 SPRING adjustment lever, d55381 OPERATOR 1
SEAT (ID BY PLEATED SEAT

15 D53585 CUSHION sLIDE - seat, R.H. (Adjustment side), 1
d55381 OPERATOR SEAT (ID BY
PLEATED SEAT

16 D53586 SLIDE L.H. (Plain side), d55381 OPERATOR 1

SEAT (ID BY PLEATED SEAT

402




403



Diag # Part # Name Description Qty
D56409 SEAT ASSY. - operator, Includes: Ref. 1-10 1

1 D56883 SEAT CUSHION 1

2 D56884 BACKREST CUSHION 1

3 D56885 RAIL ASSY. SUPPORT - seat, L.H. 1

4 D56886 RAIL ASSY. SUPPORT - seat, R.H. 1

5 113-143 BOLT HHCS - (5/16"-18 N.C. x 5/8") 14

6 80681 LOCK WASHER,5/16" WASHER, LOCK, 5/16" 2

7 9635082 NUT,5/16"-18, G5 NUT,5/16"-18, G5 2

8 D56887 SEAT SLIDE -, R.H. 1

9 D56888 ADJUSTER SLIDE - seat, L.H. (Adjustment side) 1

10 D56889 SPRING adjustment lever 1

D56424 ARMREST KIT 1

15 D56898 ARMREST D56424 (used w/ D56409 operators seat |2
only), Includes: Ref. 15 - 23

16 D56899 BRACKET mounting, L.H., D56424 arm rest (used w/ | 1
D56409 operators seat only)

17 D56900 BRACKET mounting, R.H., D56424 arm rest (used w/ | 1
D56409 operators seat only)

18 D56901 BRACKET PLATE - mounting, L.H., D56424 arm rest | 1
(used w/ D56409 operators seat only)

19 D56902 BRACKET PLATE - mounting, R.H., D56424 arm rest | 1
(used w/ D56409 operators seat only)

20 187-1004 SELF-TAP SCREW,Cross | self-tapping (#8-32 N.C. x 3/8" Phillips hd.), | 8

Flat Hd, #8 x 3/8" D56424 arm rest (used w/ D56409

operators seat only)

21 113-143 BOLT HHCS - (5/16"-18 N.C. x 5/8"), D56424 arm | 2
rest (used w/ D56409 operators seat only)

22 192-20 LOCK WASHER,5/16" WASHER, LOCK, , D56424 Arm rest (used | 2
w/ D56409 operators seat only) 5/16"

23 9635082 NUT,5/16"-18, G5 D56424 arm rest (used w/ D56409 2

operators seat only) 5/16"-18, G5

404




405



Diag # Part # Name Description Qty
1 A39788 PANEL ASSY. instrument, R.H. 1
2 A39789 PANEL ASSY. - instrument, L.H. (Mech. |1
shuttle)
3 A39793 PANEL ASSY. - instrument, L.H. (Power |1
shuttle)
4 A39792 BRACKET ASSY. - panel to steering 1
column, R.H.
5 A39801 BRACKET ASSY. - panel to steering 1
column, L.H.
6 113-269 BOLT - 3/8 x 7/8" N.C. hex. 2
7 192-43 WASHER,3/8" LOCK, 3/8" 2
8 113-221 BOLT,Hex, 3/8"-16 x 7/8", |BOLT,Hex, 3/8"-16 x 7/8", G5, Full Thd 4
G5, Full Thd
9 192-21 LOCK WASHER,3/8" WASHER, LOCK, 3/8" 4
12 A39418 BRACKET - panel support, R.H. 1
13 A39419 BRACKET - panel support, L.H. 1
14 113-269 BOLT - 3/8 x 7/8" N.C. hex. 2
15 195-104 WASHER,3/8" -7M16 x1 x 117" 2
16 192-21 LOCK WASHER,3/8" WASHER, LOCK, 3/8" 2
17 129-103 NUT,3/8"-16, G5 NUT, 3/8"-16, G5 2
18 13-614 BOLT,Hex, 3/8"-16 x 7/8", |BOLT,Hex, 3/8"-16 x 7/8", G5, Full Thd 2
G5, Full Thd
19 92-6 LOCK WASHER,3/8" WASHER - lock, 3/8" 2
20 95-6 WASHER,3/8" -7/16 x 1 x 5/64" 2
25 A39420 BRACKET - panel to hood, R.H. 1
26 A39421 BRACKET - panel to hood, L.H. 1
27 113-269 BOLT - 3/8 x 7/8" N.C. hex. 2
28 192-21 LOCK WASHER,3/8" WASHER, LOCK, 3/8" 2
29 195-104 WASHER,3/8" -7/16x1x1/16" 2
30 129-103 NUT,3/8"-16, G5 NUT, 3/8"-16, G5 2
31 A39890 PLUG,9/32" - button (0.281" dia.) (Plated) 1
31 A39891 PLUG - button (0.390" dia,) (Plated) 25/64" | 3
31 A39892 PLUG,33/64" - button (0.515" dia.) (Plated) 1
31 A39893 HOLE PLUG PLUG - button (0.688" dia.) (Plated) 2
BUTTON,11/16"
31 A39894 HOLE PLUG PLUG - button (0.719" dia.) (Plated) 1
BUTTON,23/32
31 353-411 PLUG,Dome, 1.000" hole, |Horn button hole Dome, 1.000" hole, Nylon | 1

Nylon

406




407



Diag # Part # Name Description Qty
1 113-206 BOLT,Hex, 3/8"-16 x 3/4", [BOLT,Hex, 3/8"-16 x 3/4", G5, Full Thd 15
G5, Full Thd
2 192-21 LOCK WASHER, 3/8" WASHER, LOCK, 3/8" 15
3 195-525 WASHER,3/8", SAE WASHER,3/8", SAE 15
4 25-106 NUT,3/8"-16, G5 - hex. (3/8"-16 N.C.) 2
5 D49657 WRAPPER - instrument panel (Use 1
1-D54002 plate, 1-D54003 plate
5A D52412 RUBBER STRIP TRIM - instrument panel (50-5/16" 1g.) 1
(Order D52812)
5A D52812 RUBBER STRIP TRIM - instrument panel (83" Ig.) (Replaces | 1
D52412)
6 D54002 COVER PLATE PLATE - cover, L.H. (Replaces D49645) |1
7 D54003 COVER PLATE PLATE - cover, R.H. (Replaces D49646) |1
8 113-206 BOLT,Hex, 3/8"-16 x 3/4", [BOLT,Hex, 3/8"-16 x 3/4", G5, Full Thd 4
G5, Full Thd
9 192-21 LOCK WASHER,3/8" WASHER, LOCK, 3/8" 4
10 195-525 WASHER,3/8", SAE WASHER,3/8", SAE 2
11 25-106 NUT,3/8"-16, G5 - hex. (3/8"-16 N.C.) 2
12 D53036 STRAP - hood support, center 1
13 D49644 BRACKET - hood support, top (Order 1-D55499, 1
1-D54002
Use J-nuts with this bracket | Use J-nuts with this bracket order 5 of 1
order 5 of 131-634. 131-634.
14 D49653 HOOD - engine (Diesel models only) 1
14 D49662 HOOD - engine (Gas models only) 1
15 113-103 BOLT,Hex, 5/16"-18 x 1", | BOLT,Hex, 5/16"-18 x 1", G5, Full Thd 6
G5, Full Thd
16 195-521 WASHER,5/16", SAE - plain (5/16") Zinc plated 6
17 192-20 LOCK WASHER,5/16" WASHER, LOCK, 5/16" 6
18 131-113 SPRING NUT,J, Ret, (Before loader S/N 5228999) J, Ret,
5/16"-18 5/16"-18
19 D55739 PANEL - side, R.H. (Diesel models only) |1
(Loader serial no. 5228999 and afer)
19 D49656 PANEL ASSY. PANEL - side, R.H. (Diesel models only) |1
19 D49659 BUSHING PANEL - side, R.H. (Gas models only) 1
(Before loader serial no. 5228999)
19 D55738 PANEL - side, R.H. (Gas models only) 1
(Loader serial no. 5228999 and after)
20 D49655 PANEL ASSY. PANEL - side, L.H. (Diesel models only) |1
20 D49658 PANEL - side, L.H. (Gas models only) 1

408




Diag # Part # Name Description Qty
21 113-103 BOLT,Hex, 5/16"-18 x 1", | BOLT,Hex, 5/16"-18 x 1", G5, Full Thd 2
G5, Full Thd
22 195-521 WASHER,5/16", SAE - plain (5/16") Zinc plated 2
23 D31074 SPACER - panel 2
24 92-5 LOCK WASHER,5/16" LOCK WASHER,5/16" 2
25 9635082 NUT,5/16"-18, G5 - hex. (5/16"-18 N.C.) 2
26 113-102 BOLT,Hex, 5/16"-18 x 3/4", | Hex, 5/16"-18 x 3/4", G5, Full Thd 4
G5, Full Thd
27 195-521 WASHER,5/16", SAE - plain (5/16") Zinc plated 4
28 192-20 LOCK WASHER,5/16" WASHER, LOCK, 5/16" 4
29 131-113 SPRING NUT,J, Ret, SPRING NUT,J, Ret, 5/16"-18 2

5/16"-18

409




a@‘@ 721485

410



Diag # Part # Name Description Qty
1 D55199 HOOD - special, noise control 1
2 D55184 SUPPORT WRAPPER - special, noise control (Use |1
1-D55504 wrapper, 1-D59896 pad
3 D55188 PLATE - baffle, noise control 1
4 D55195 PADDING - roll bar 1
5 D59157 FLOOR MAT - operator compartment 1
(Replaces D55200)
6 D55697 HANGER - side panel, L.H. 1
7 D55695 HANGER - side panel, R.H. 1
8 113-102 BOLT,Hex, 5/16"-18 x 3/4", | Hex, 5/16"-18 x 3/4", G5, Full Thd 2
G5, Full Thd
9 195-521 WASHER,5/16", SAE - plain (5/16") 2
10 D56011 PLATE - noise deflection, L.H. 1
11 D56010 PLATE - noise deflection, R.H. 1
12 192-20 LOCK WASHER,5/16" WASHER, LOCK, 5/16" 2
13 9635082 NUT,5/16"-18, G5 - hex. (5/16"-18 N.C.) 2
14 113-207 BOLT,Hex, 3/8"-16 x 1", G5, | BOLT,Hex, 3/8"-16 x 1", G5, Full Thd 8
Full Thd
15 195-525 WASHER,3/8", SAE WASHER,3/8", SAE 16
16 192-21 LOCK WASHER, 3/8" WASHER, LOCK, 3/8" 8
17 129-103 NUT,3/8"-16, G5 NUT, 3/8"-16, G5 8
18 D55182 PANEL - side, L.H. noise control 1
19 D55179 PANEL - side, R.H. noise control 1
20 D55964 GROMMET - side, Serial Range: 12
panel-frame
21 129-409 WING NUT,1/4"-20 NUT, WING, 1/4"-20 4
22 R29554 LOCK PANLOCK - panel lockup 2
23 R29555 KEY - padlock 2
24 113-102 BOLT,Hex, 5/16"-18 x 3/4", | Hex, 5/16"-18 x 3/4", G5, Full Thd 4
G5, Full Thd
25 195-521 WASHER,5/16", SAE - plain (5/16") 4
26 D56303 PANEL - noise control, L.H. lower 1
27 D56302 PANEL - noise control, R.H. lower 1
28 192-20 LOCK WASHER,5/16" WASHER, LOCK, 5/16" 4
29 113-113 BOLT,Hex, 5/16"-18 x 7/8", | NUT - Tinnerman (5/16"-18 N.C.) 4
G5, Full Thd
30 113-602 BOLT,Hex, 5/8"-11 x 1", G5, | BOLT,Hex, 5/8"-11 x 1", G5, Full Thd 2
Full Thd
31 192-25 LOCK WASHER,5/8" WASHER, LOCK, 5/8" 2

411




Diag # Part # Name Description Qty
32 195-541 WASHER,5/8", SAE - plain (5/8") 2
33 D55532 MUFFLER - engine, special 1
34 D53101 PIPE EXTENSION - exhaust 1
35 G45410 CLAMP -, Serial Range: extension-muffler 1
36 D57855 WRAPPER - rad. guard (Used w/D55199 |1

special hood only)

412




413



Diag # Part # Name Description Qty
1 D49663 WRAPPER - radiator (Gas models only) |1
(Before loader serial no. 5228999)
1 D55737 SUPPORT WRAPPER - radiator (Gas models only) |1
(Loader serial no. 5228999 thru serial no.
8709714)
1 D57302 SUPPORT WRAPPER - radiator (Gas models only) |1
(Trac. serial no. 8709715 and after)
1 D49652 WRAPPER - radiator (Diesel models only) | 1
(Before loader serial no. 5228999)
1 D55736 SUPPORT WRAPPER - radiator (Diesel models only) | 1
(Loader serial. no. 5228999) thru trac. serial
no. 8709714)
1 D57303 SUPPORT WRAPPER - radiator (Diesel models only) | 1
(Trac. serial no. 8709715 and after)
2 13-1024 BOLT,Hex, 5/8"-11 x 1 1/2", | BOLT,Hex, 5/8"-11 x 1 1/2", G5, Full Thd |4
G5, Full Thd
3 13-1036 BOLT,Hex, 5/8"-11 x 2 1/4", | BOLT,Hex, 5/8"-11 x 2 1/4", G5 4
G5
4 95-10 WASHER,5/8" - plain () 5/8" 4
5 230-4117 LOCK NUT,7/16"-14, GA | NUT - hex., lock (5/8"-11 N.C.) 4
6 D31071 GUARD - equipment pump (Gas models |1
only)
6 D31082 GUARD ASSY. GUARD - equipment pump (Diesel models | 1
only)
7 G46278 BAFFLE - radiator, top 2
8 G46280 BAFFLE - radiator, top center 1
9 D31270 INSULATOR BAFFLE - radiator, side 2
10 113-273 BOLT HHCS - 3/8"-16 N.C. x 1-1/2" 4
11 192-43 WASHER,3/8" LOCK, 3/8" 4
12 L13218 CLIP - grille retainer 4
13 D49649 GRILLE ASSY GRILLE - radiator (Used with D49663 and | 1
D49652 wrappers only)
D55506 grille - Should also | D55506 grille - Should also include part nbr | 1
include part nbr D57302 D57302 wrapper in "used with" information.
wrapper in "used with"
information.
13 D55506 GRILLE - radiator (Used with D55737, D55736 and | 1
D57303 wrappers only)
14 129-17 NUT,#10-24 NUT - hex. ( N.C.) #10-24 6
15 192-18 LOCK WASHER,#10 WASHER, LOCK, #10 6

414




Diag # Part # Name Description Qty

16 D30243 LAMP LIGHT ASSEMBLY - front head (See 2
Figure 121C) (Before trac. serial no.
8709715)

17 D33182 LAMP LIGHTS - front head (Sealed beam) (Trac. | 2
serial no. 8709715 and after)

18 182-516 SCREW,SIotted Pan Hd, -mach., pan hd. (#10-24 N.C. x 1/2") (Used | 6

#10-24 x 1/2" with D33182 light only)

19 D57287 RETAINER - light (Used with D33182 light only) 2

20 D57288 RING - light retainer (Use with D33182 light only) | 2

21 A11768 ELECTRICAL WIRE CABLE - grond, headlight 2

22 D39242 ELECTRICAL WIRE CABLE - connecting, headlight 1

415




416



Diag # Part # Name Description Qty
1 13-616 BOLT,Hex, 3/8"-16 x 1", G5, | (Not used with cab) Hex, 3/8"-16 x 1", G5, | 4
Full Thd Full Thd
2 D52997 SUPPORT - floor plate, R.H. (Not used with cab) 1
3 D52998 SUPPORT - floor plate, L.H. (Not used with | 1
cab)
4 92-6 LOCK WASHER,3/8" WASHER - lock, , not used w/cab 3/8" 4
5 25-106 NUT,3/8"-16, G5 - hex. (3/8"-16 N.C.) (Not used with cab) |4
6 13-616 BOLT,Hex, 3/8"-16 x 1", G5, | BOLT,Hex, 3/8"-16 x 1", G5, Full Thd
Full Thd
7 92-6 LOCK WASHER, 3/8" WASHER - lock, 3/8" 7
8 195-25 WASHER,3/8" - plain () 3/8" 7
9 D55023 PLATE ASSY. PLATE - floor, R.H. front 1
10 D55022 PLATE - floor, L.H. front 1
11 D55305 COVER - floor plate, center 1
12 13-612 BOLT,Hex, 3/8"-16 x 3/4", |BOLT,Hex, 3/8"-16 x 3/4", G5, Full Thd 2
G5, Full Thd
13 92-6 LOCK WASHER, 3/8" WASHER - lock, 3/8" 2
14 D55028 PLATE - battery access 1
15 13-616 BOLT,Hex, 3/8"-16 x 1", G5, | BOLT,Hex, 3/8"-16 x 1", G5, Full Thd 4
Full Thd
16 92-6 LOCK WASHER, 3/8" WASHER - lock, 3/8" 4
17 195-25 WASHER,3/8" - plain () 3/8" 4
18 D49714 PLATE - floor, R.H. rear (Before loader ser. no. 1
5205025)
19 D55461 PLATE - floor, R.H. rear (Loader S/N 5205025 1
20 D50691 PLATE - floor, L.H. rear (Before loader ser. no. 1
5205025)
21 D55462 PLATE ASSY. PLATE - floor, L.H. rear (Loader S/N 1
5205025
22 13-8140 BOLT,Hex, 1/2"-13 x 8 3/4", | HHCS - 1/2"-13 N.C. x 8-3/4" 4
G5
23 D49697 FENDER - tractor, L.H. (When stock is exhausted, |1
order F93265 fender)
23 F93265 FENDER - tractor, L.H. 1
24 D49696 FENDER - tractor, R.H. (When stock is exhausted, |1
order 1-F93264 fender, 1-L42732 spacer,
1-13-632 bolt
24 F63264 FENDER - tractor, R.H. FENDER - tractor, R.H. 1
25 L42723 SPACER - fender (Not shown) 1
26 D50703 BAR - fender mounting 2

417




Diag # Part # Name Description Qty
27 92-8 LOCK WASHER,1/2" LOCK WASHER,1/2" 4
28 25-108 NUT,1/2"-13, G5 - hex. (1/2"-13 N.C.) 4
29 205-32 PLUG - button, fender 3/4" 2
30 13-616 BOLT,Hex, 3/8"-16 x 1", G5, | BOLT,Hex, 3/8"-16 x 1", G5, Full Thd 2
Full Thd
31 413-632 BOLT,Hex, 3/8"-16 x 2", G5 |- 3/8 x 2" N.C. hex. 4
32 195-25 WASHER,3/8" - plain () 3/8" 10
33 92-6 LOCK WASHER,3/8" WASHER - lock, 3/8" 6
34 25-106 NUT,3/8"-16, G5 - hex. (3/8"-16 N.C.) 6
35 113-39 BOLT,Hex, 1/4"-20 x 4-1/2", | HHCS - 5/8"-11 N.C. x 8" 4
G2
36 D50285 PLATE - support, L.H. (Used | PLATE - support, L.H. (Used with drawbar | 1
with drawbar models only) | models only)
37 D50286 PLATE - support, R.H. PLATE - support, R.H. (Used with drawbar | 1
(Used with drawbar models | models only)
only)
38 A28084 WASHER - special 4
39 129-563 NUT,5/8"-11, G8 - hex. (5/8"-11 N.C.) 4
40 D52994 BRACKET SUPPORT - floor plate, rear 1
41 D52993 SUPPORT - floor plate, center 1
42 D52991 SUPPORT - floor plate, L.H. front 1
43 D52992 BRACKET SUPPORT - floor plate, R.H. front 1
44 113-233 BOLT,Hex, 3/8"-16 x 1 3/4", | BOLT,Hex, 3/8"-16 x 1 3/4", G5 3
G5
45 195-525 WASHER,3/8", SAE WASHER,3/8", SAE 3
46 D55624 TOOL BOX - tool, fender mounted 1
47 D40893 BUSHING SPACER - tool, Serial Range: box-fender |3
48 192-21 LOCK WASHER, 3/8" WASHER, LOCK, 3/8" 3
49 129-103 NUT,3/8"-16, G5 NUT, 3/8"-16, G5 3
50 D55216 ANTI-SKID STRIP PAD - anit-skid 2

418




® Bcron | o

EE—I:I:] 580 B CONSTRUCTION KING e = ]
CONSTRUCTION KING 580B [-I:I:I.] A

®

HYDRAULIC
EXTENDAHOE T

EXTENDAHOE

DIFFERENTIAL

l LOCK

// / \exzieson
' ez AW s ,_;.' @
uuuuuu WiV
® LMy sl ! 7 \‘Q.._

A cauTion

741751

419



Diag # Part # Name Description Qty
D54862 DECAL KIT - decal, equipment, Includes: Ref. 1 - |1
41
1 321-230 DECAL - diesel fuel 1
2 321-18 DECAL - gasoline 1
3 321-2100 DECAL - warning, pressure cap (Radiator shroud) | 1
4 321-2397 DECAL - loader control valve (Loader controls) 1
5 321-1985 DECAL - 580B contruction king (L.H.) 1
6 321-1984 DECAL - contrustion king 580B (R.H.) 1
7 321-2425 DECAL - Case (3" high - 2 on hood 4
8 321-1482 DECAL - CK (On loader arm 4
9 321-2102 DECAL - important, check oil level (On R.H. loader | 1
frame)
10 321-1654 DECAL - air cleaner (On air cleaner cap) 1
11 321-229 DECAL - hydraulic fluid 1
12 321-663 DECAL - patent (Equipment) 1
13 321-246 DECAL - patent (Tractor) 1
14 321-1646 DECAL - differential lock 1
15 321-1061 DECAL - caution (Alternator) 1
16 321-1062 DECAL - caution (Battery ground) 1
17 321-2445 DECAL - starting (Gas or diesel models) 1
19 321-2101 DECAL - oil filter 1
20 321-1644 DECAL - shifting instructions, power shuttle models | 1
(Used prior to trans. ser. no. 2447415)
22A 321-2649 DECAL - shifting instructions, power shuttle models | 1
(1st used trans. ser. no. 2447415)
21 321-1951 DECAL - shifting instruction, mechanical shuttle 1
models (Used prior to trans. ser. no.
2447415)
21A 321-2650 DECAL - shifting instructions, mechanical shuttle |1
models (1st used trans. ser. no. 2447415)
23 321-1643 DECAL - shifting, hydrostatic models 1
24 321-2060 DECAL - hydrostatic (On fuel tank) 2
25 321-1572 DECAL - Case (4" high) 3
26 321-1647 DECAL - backhoe control, individual lever 1
27 321-2193 DECAL - backhoe control, extendahoe 1
28 321-2058 DECAL - extendahoe (On dipper) 2
29 321-2542 DECAL - backhoe control, dual lever (Replaces 1
321-2059)
30 321-2057 DECAL - backhoe control, hydra-guide models 1

420




Diag # Part # Name Description Qty
31 321-1831 DECAL - hydra-guide (On backhoe boom) 2
32 321-2091 DECAL - operator's warning 1
33 321-2103 DECAL - warning, spring under compression 1
34 321-2493 DECAL - caution, fuel cap removal 1
35 321-2337 DECAL - torque dipstick (Not shown) 1
36 321-2534 DECAL - "580B", 4" high 2
37 321-2486 DECAL - "Warning", hydrostatic models 1
38 321-2191 DECAL - caution, backhoe operation (Not shown) |1
39 321-2192 DECAL - backhoe control, individual lever (Not 1
shown)
40 321-2631 DECAL - caution, backhoe operation (Stabilizer to | 1
boom interference)
41 321-2630 DECAL - caution (Extending dipper in over center |1
position)
42 321-1572 DECAL - "Case", 4" high 2
43 321-2581 DECAL - important (Overspeed hydrostatic models) | 1

421




e || | lcosclEleasel | |||

580 :zz:miii

coircton s IRANSAEEE! NN 2

HYDRAULIC @
FLUID

DIFFERENTIAL

h

AwarNinG [

@ GASOLINE

O[DIESEL FUEL]

A caution &l
@l REMOVE FUEL CAP I E
SLOWLY R

Mifi=pD X
A

IMPORTANT

e

caummm
atat mi B I CMD M
CxTRSI 110 an AT ST

®

HYDRA-GUIDE

422



Diag # Part # Name Description Qty
D70648 DECAL KIT - 580B, Includes: Ref. 1 - 48 1
1 321-230 DECAL - diesel fuel 1
2 321-18 DECAL - gasoline 1
3 321-3061 DECAL - caution, pressure 1
4 321-3047 DECAL - shifting instructions 1
5 321-2397 DECAL - loader instructions 1
6 321-3055 DECAL - warning, seat spring 1
7 321-3138 DECAL - 580B 2
8 321-3109 DECAL - 4" "Case" with tread, R.H. 1
9 321-3108 DECAL - 4" "Case" with thread, L.H. 1
10 321-2102 DECAL - power steering 1
11 321-229 DECAL - hydraulic fluid 1
12 321-663 DECAL - equipment patents 1
13 321-1646 DECAL - differential lock 1
14 321-1061 DECAL - instruction 1
15 321-1654 DECAL - air cleaner 1
16 321-1062 DECAL - instruction 1
17 321-2445 DECAL - ignition, gas and diesel 1
18 321-246 DECAL - tractor patent 1
19 321-2101 DECAL - oil filter 1
20 321-2337 DECAL - torque tube dipstick 1
21 321-3057 DECAL - caution 1
22 321-2060 DECAL - hydrostatic 2
23 321-1656 DECAL - shift rate, hydrostatic 1
24 321-1643 DECAL - shift, hydrostatic 1
25 321-2486 DECAL - warning 1
26 321-2581 DECAL - important 1
27 321-3069 DECAL - contruction king 2
28 321-3184 DECAL - "Case" 6" high, with tread 1
29 321-3182 DECAL - "Case" 5" high, with tread, R.H. 1
30 321-3183 DECAL - "Case" 5" high, with tread, L.H. 1
31 321-3139 DECAL - extendahoe 2
32 321-3135 DECAL - "Case" with tread, R.H. (Extendahoe) 1
33 321-3134 DECAL - "Case" with tread, L.H. (Extendahoe) 1
34 321-3170 DECAL - important (Extendahoe) 1
35 321-2192 DECAL - operator information (Individual lever) 1

423




Diag # Part # Name Description Qty
36 321-2427 EMBLEM DECAL - "Case" 6" high 1
37 321-3185 DECAL - tread 1
38 321-3056 DECAL - caution 1
39 321-3058 DECAL - important 1
40 321-3054 DECAL - operator's warning 2
41 321-3149 DECAL - "Case" 4", with tread (Sideshift backhoe) | 1
42 321-2551 DECAL - caution (Sideshift backhoe) 1
43 321-1831 DECAL - "hydra-guide" 2
44 321-2057 DECAL - backhoe control (Hydra-guide models) |1
45 321-2542 DECAL - backhoe control (Dual lever) 1
46 321-2190 DECAL - boom lock 1
47 321-3141 DECAL - "Case" 6" high, with tread 1
48 321-3234 DECAL - "Case" 5", with tread 1

424




425



Diag # Part # Name Description Qty
1 A37809 BAR DRAWBAR - swinging, tractor 1
2 13-1024 BOLT,Hex, 5/8"-11 x 1 1/2", | BOLT,Hex, 5/8"-11 x 1 1/2", G5, Full Thd |4
G5, Full Thd
3 92-10 LOCK WASHER,5/8" WASHER, LOCK, 5/8" 4
4 G30266 SUPPORT - rear, drawbar 1
5 G10617 SUPPORT - front, drawbar 1
6 13-1224 BOLT,Hex, 3/4"-10 x 1 1/2", | BOLT,Hex, 3/4"-10 x 1 1/2", G5 2
G5
7 92-12 LOCK WASHER,3/4" WASHER, LOCK, 3/4" 2
8 G14403 PIN PIN 1
9 A35270 WASHER - spring type 1
10 113-206 BOLT,Hex, 3/8"-16 x 3/4", |Assist handle and step Hex, 3/8"-16 x 3/4", | 4
G5, Full Thd G5, Full Thd
11 192-21 LOCK WASHER,3/8" WASHER, LOCK, , Assist handle and step | 4
3/8"
12 195-525 WASHER,3/8", SAE assist handle and step 3/8", SAE 4
13 25-106 NUT,3/8"-16, G5 - hex. (3/8"-16 N.C.), assist handle and step | 1
14 D55308 HANDLE - operator assist, assist handle |1
and step
15 D55139 PLATE - cover, L.H. (Drawbar models 1
only), assist handle and step
16 D55140 PLATE - cover, R.H. (Drawbar models 1
only), assist handle and step
17 D55504 WRAPPER - instrument panel, assist 1
handle and step
18 13-1016 BOLT,Hex, 5/8"-11 x 1", G5, | Assist handle and step Hex, 5/8"-11 x 1", |1
Full Thd G5, Full Thd
19 92-10 LOCK WASHER,5/8" WASHER, LOCK, , Assist handle and step | 1
5/8"
20 95-10 WASHER,5/8" - plain (), assist handle and step 5/8" 1
21 D55309 STEP - access, operator, assist handle and | 1
step
22 13-624 BOLT,Hex, 3/8"-16 x 1 1/2", | HHCS - (3/8"-16 N.C. x 1-1/2"), assist 1
G5 handle and step
23 92-6 LOCK WASHER,3/8" WASHER - lock, , assist handle and step |1
3/8"
24 95-6 WASHER,3/8" - plain (), assist handle and step 3/8" 1

426




427



Diag # Part # Name Description Qty
F93163 CAB - operator (Machinery | CAB - operator (Machinery item), Includes: | 1

item), Includes: Ref. 1-47 |Ref. 1-47

1 F93124 FRAME - operator cab 1

2 F63096 WINDOW FRAME - cab, WINDOW FRAME - cab, R.H. side 1
R.H. side

3 F93095 WINDOW FRAME - cab, L.H. side 1

4 NSS NOT SERVICED WEATHERSTRIP - window, R.H. and L.H. | 2
SEPARATELY (122.2" long) Cut from roll A42504 roll

5 NSS NOT SERVICED WEATHERSTRIP - door (66.5" long) Cut |1
SEPARATELY from A42504 roll

6 F42011 MOUNTING - window glass, | MOUNTING - window glass, front (For 2
front (For repairs order repairs order A42677)
A42677)

7 7770 NUT,0.25" OD 1/4"-20, G5 8

8 192-19 LOCK WASHER,1/4" WASHER, LOCK, 1/4" 8

9 F93203 LATCH - window, R.H. 1

10 F93204 LATCH ASSY. LATCH - window, L.H. 1

11 173-207 X SCREW - machine, round head (1/4"-20 |2

N.C. x 5/8")

12 F93104 HOLDER SOCKET AND BRACKET - door holder |2

13 171-212 SCREW,Slotted Flat Hd, - machine, flat head (#10-24 N.C. x 5/8") |4
#10-24 x 5/8"

14 192-18 LOCK WASHER,#10 WASHER, LOCK, #10 4

15 129-17 NUT,#10-24 NUT - hex. ( N.C.) #10-24 4

16 F93122 CHASSIS DOOR FRAME - cab 1

17 113-2 BOLT,Hex, 1/4"-20 x 5/8", |BOLT,Hex, 1/4"-20 x 5/8", G5, Full Thd 10
G5, Full Thd

18 192-19 LOCK WASHER,1/4" WASHER, LOCK, 1/4" 1

19 F42030 PANEL - access, R.H. front 1

20 F42031 GASKET - access panel 1

21 131-617 NUT,Ret, J, 1/4"-20 - Tinnerman (1/4"-20 N.C.) 10

22 F42100 PIN ROD - pivot, L.H. door and window 1

23 F93231 BRACKET - support, pivot rod 1

24 F42231 BRACKET - door stop 1

25 F42232 STOP - door, rubber 1

26 111-317 CARRIAGE BOLT,Short NK, | BOLT, CARRIAGE, Short NK, 3/8"-16 x 1", | 3
3/8"-16 x 1", G2 G2

27 192-21 LOCK WASHER, 3/8" WASHER, LOCK, 3/8" 3

28 129-103 NUT,3/8"-16, G5 NUT, 3/8"-16, G5 3

428




Diag # Part # Name Description Qty
29 171-212 SCREW,Slotted Flat Hd, - machine, flat head (#10-24 N.C. x 5/8") |2
#10-24 x 5/8"
30 F93131 HANDLE - door lock, outside 1
31 A42653 SET OF 2 KEYS KEY - lock (Set of two) 1
32 A42913 GASKET - door handle 1
33 171-244 SCREW,Slotted Flat Hd, - machine, flat head (#10-24 N.C. x 1") 4
#10-24 x 1"
34 F93107 LATCH ASSEMBLY - door, L.H. 1
35 F93108 CLIP - retainer, door latch 2
36 F63925 HANDLE - door, inside (Replaces A42588) 1
37 205-72 HOLE PLUG BUTTON,3" [BUTTON - access, latch 1
38 NSS NOT SERVICED MOULDING - glass, windshield (For 1
SEPARATELY repaires order A42677)
39 NSS NOT SERVICED MOULDING - glass, lower front window |1
SEPARATELY (For repairs order A42677)
40 NSS NOT SERVICED MOULDING - glass, L.H. and R.H. rear 2
SEPARATELY windows (For repairs order A42677)
41 F43092 SEAL WEATHERSTRIP - rear window, top 1
(34.56" long), cut from bulk roll 653008
42 F43092 SEAL WEATHERSTRIP - rear window, R.H. side | 1
(37.4" long), cut from bulk roll 653008
43 F43092 SEAL WEATHERSTRIP - rear window, L.H. side | 1
(37.4" long), cut from bulk roll 653008
44 216-152 FASTENER - snap type 10
45 192-16 LOCK WASHER,#8 Washer, Lock, #8 10
46 129-16 NUT,#8-32 NUT,#8-32 10
47 216-153 FASTENER - snap type (Phillips head 4
screw)
653008 WEATHERSTRIP, bulk WEATHERSTRIP, bulk used for Refs. 41, |1

used for Refs. 41,42 and 43

42 and 43

429




430



Diag # Part # Name Description Qty
F93163 CAB - operator (Machinery | CAB - operator (Machinery item), Includes: | 1

item), Includes: Ref. 1-3 |Ref.1-3

1 28-820 BOLT,Hex, 1/2"-20 x 1 1/4", | HHCS - 1/2"-20 N.F. x 1-1/4" (Grade 8) 8
G8, Full Thd

2 F93097 BRACKET - mounting, cab to axle, R.H. |1

3 F93097 BRACKET - mounting, cab to axle, L.H. |1

(R.H. shown)

Part nbr listed should be Part nbr listed should be F93098. 1
F93098.

6 28-10120 BOLT,Hex, 5/8"-18 x 7 1/2", | HHCS - 5/8"-18 N.F. x 7-1/2" (Grade 8) 4
G8

7 F42025 BAR - axle mounting 2

8 192-165 LOCK WASHER,5/8" WASHER, LOCK, 5/8" 4

9 25-1710 NUT,5/8"-18, G5, Hvy - hex. (5/8"-18 N.F.) 4

10 114-209 BOLT,Hex, 3/8"-24 x 3/4", |HHCS - 3/8"-24 N.F. x 3/4" 6
G5, Full Thd

11 192-21 LOCK WASHER,3/8" WASHER, LOCK, 3/8"

12 129-123 NUT,3/8"-24, G5 NUT,3/8"-24, G5

13 114-306 BOLT,Hex, 7/16"-20 x 3", |HHCS - 7/16"-20 N.F. x 3"
G5

14 114-310 BOLT,Hex, 7/16"-20 x 3 (At step) Hex, 7/16"-20 x 3 3/4", G5 1
3/4", G5

15 F42060 SPACER -, Serial Range: cab-tractor 4

16 192-22 LOCK WASHER,7/16" WASHER, LOCK, 7/16" 4

17 425-117 NUT,7/16"-20, G5 - hex. (7/16"-20 N.F.) 4

18 F42196 STEP - cab access, L.H. 1

19 114-203 BOLT,Hex, 3/8"-24 x 1 1/2", | HHCS - 3/8"-24 N.F. x 1-1/2" 1
G5

20 114-218 BOLT,Hex, 3/8"-24 x 7/8", |HHCS - 3/8"-24 N.F x 7/8" 5
G5, Full Thd

21 192-21 LOCK WASHER,3/8" WASHER, LOCK, 3/8" 6

22 129-123 NUT,3/8"-24, G5 NUT,3/8"-24, G5 6

23 114-218 BOLT,Hex, 3/8"-24 x 7/8", |HHCS - 3/8"-24 N.F x 7/8" 4
G5, Full Thd

24 192-21 LOCK WASHER,3/8" WASHER, LOCK, 3/8" 4

25 129-123 NUT,3/8"-24, G5 NUT,3/8"-24, G5 4

26 F43094 SEAL - dust, cab to tractor (Cut to length |1

from roll)
27 113-4 BOLT,Hex, 1/4"-20 x 1", G5 | BOLT,Hex, 1/4"-20 x 1", G5 24
28 192-19 LOCK WASHER,1/4" WASHER, LOCK, 1/4" 24

431




Diag # Part # Name Description Qty
29 7770 NUT,0.25" OD 1/4"-20, G5 24
30 F93152 BRACKET - support, front panel (R.H.) 1
31 F93153 BRACKET - support, front panel (L.H.) 1
32 F93154 PANEL - closure, R.H. front 1
33 F93155 PANEL - closure, L.H. front 1
F93155 panel - Plugs F93155 panel - Plugs showing in illustration | 1
showing in illustration at at bottom of this part are 353-414 plug.
bottom of this part are
353-414 plug.
34 F93142 PANEL - closure, R.H. front (Fabric) 1
35 F93146 PANEL - closure, L.H. front (Fabric) 1
36 F93147 PANEL - closure, center (Fabric) 1
37 F42166 STRIP - retainer, closure (Inner) 2
38 F42167 STRIP - retainer, closure (Outer) 2
38A F42200 EXTENSION - floor, L.H. lower 1
39 113-312 BOLT,Hex, 7/16"-14 x 1 BOLT,Hex, 7/16"-14 x 1 1/4", G5 8
1/4", G5
40 F93099 BRACKET - mounting, front (L.H.) 1
41 F42384 SUPPORT - mounting, front (R.H.) 1
42 F93304 BRACKET - mounting, front (R.H.) 1
43 F93305 PLATE - mounting, front (R.H.) 1
44 195-105 WASHER,7/16" - plain () 7/16" 8
45 192-22 LOCK WASHER,7/16" WASHER, LOCK, 7/16" 8
46 129-104 NUT,7/16"-14, G5 NUT,7/16"-14, G5 8
47 13-620 BOLT,Hex, 3/8"-16 x 1 1/4", | HHCS - 3/8"-N.C. x 1-3/4" 5
G5, Full Thd
48 92-6 LOCK WASHER, 3/8" WASHER - lock, 3/8" 5
49 25-106 NUT,3/8"-16, G5 - hex. (3/8" N.C.) 2

432




IMPORTANT

731911

433



Diag # Part # Name Description Qty
F93163 CAB - operator (Machinery | CAB - operator (Machinery item), Includes: | 1
item), Includes: Ref. 1-37 |Ref. 1-37
1 F93109 FRAME WINDOW - rear, roll-up (See note) 1
2 F42115 MOULDING - glass, rear MOULDING - glass, rear window (For 1
window (For repairs order |repairs order A42677)
A42677)
3 F42114 SEAL WEATHERSTRIP - rear window, lower 1
(44-1/4" long) Cut from 653011 roll
4 151-526 RIVET,Pop, 1/8" x .337" RIVET,Pop, 1/8" x .337" 1
5 F42107 CHANNEL - weatherstrip, lower 1
6 113-3 BOLT,Hex, 1/4"-20 x 3/4", |BOLT,Hex, 1/4"-20 x 3/4", G5, Full Thd 2
G5, Full Thd
7 192-19 LOCK WASHER,1/4" WASHER, LOCK, 1/4" 2
8 195-18 WASHER,1/4" plain () 1/4" 2
9 113-102 BOLT,Hex, 5/16"-18 x 3/4", | Hex, 5/16"-18 x 3/4", G5, Full Thd 2
G5, Full Thd
10 192-20 LOCK WASHER,5/16" WASHER, LOCK, 5/16" 2
11 195-21 WASHER,5/16" - plain () 5/16" 2
12 F42050 MEMBER SUPPORT - rear window, lower 1
13 F42201 BEARING CARRIER ROLLER - type, window 4
14 192-20 LOCK WASHER,5/16" WASHER, LOCK, 5/16" 4
15 9635082 NUT,5/16"-18, G5 NUT,5/16"-18, G5 4
16 F93208 CARRIER rear window (R.H.) 1
17 F93207 CARRIER rear window (L.H.) 1
18 138-142 LOCK PIN,1/4" x 2", Slotted | PIN, 1/4" x 2", Slotted 2
19 F42190 COLLAR plunger 2
20 138-55 LOCK PIN,1/8" x 5/8", PIN, 1/8" x 5/8", Slotted 2
Slotted
21 F42189 PLUNGER latch 2
22 T25683 SNAP RING,#75, Ext plunger #75, Ext 2
23 F42202 SPRING return, plunger 2
24 111-317 CARRIAGE BOLT,Short NK, | BOLT, CARRIAGE, Short NK, 3/8"-16 x 1", | 4
3/8"-16 x 1", G2 G2
25 F42188 BRACKET plunger latch 2
26 195-103 WASHER,5/16" plain (3/8") 2
27 192-21 LOCK WASHER,3/8" WASHER, LOCK, 3/8" 2
28 129-103 NUT,3/8"-16, G5 NUT, 3/8"-16, G5 2
29 132-8 X PIN - cotter, 1/16" dia. x 7/8" 2
30 F42204 PIN pivot, latch 2

434




Diag # Part # Name Description Qty
31 F42169 SPRING latch 2
32 138-64 LOCK PIN,1/8" x 1 3/8", Pin, 1/8" x 1 3/8", Slotted 2
Slotted
33 NSS NOT SERVICED SLEEVE - latch (Parts of F93163 latch) |2
SEPARATELY
34 F93161 LATCH rear window opening 2
35 321-2115 DECAL - "cab clearence" |DECAL - "cab clearence" 1
36 F42209 cab, front section 1
37 F42210 ROOF LINING HEADLINER - cab, rear section 1
F93421 rear window, Includes: Ref. 38 - 43 1
38 F93345 window, R.H., F93421 rear window guide |1
kit for cabs prior s/n 7812063
39 F93346 window, L.H. (R.H. shown), F93421 rear |1
window guide kit for cabs prior s/n 7812063
40 412-410 CARRIAGE BOLT,Short NK, | sq. shoulder (1/4"-20 N.C. x 3/4") (Zinc 8
1/4"-20 x 5/8", G2 plated), F93421 rear window guide kit for
cabs prior s/n 7812063
41 195-518 WASHER,1/4", SAE - plain (1/4") (Zinc plated) 8
42 192-19 LOCK WASHER,1/4" WASHER, LOCK, , F93421 rear window |8
guide kit for cabs prior S/N 7812063 1/4"
43 7770 NUT,0.25" OD 1/4"-20, G5, F93421 rear window guide kit | 8

for cabs prior S/N 7812063

435




436

’

s

4

=
£}
.

b

H
3
o
[
Pl
Il'

/




Diag # Part # Name Description Qty
1 113-102 BOLT,Hex, 5/16"-18 x 3/4", | Hex, 5/16"-18 x 3/4", G5, Full Thd 3
G5, Full Thd
2 F42137 window closure 1
3 192-20 LOCK WASHER,5/16" WASHER, LOCK, 5/16" 3
4 9635082 NUT,5/16"-18, G5 NUT,5/16"-18, G5 3
5 F42139 MOULDING - window, MOULDING - window, closure panel (For |1
closure panel (For repairs | repairs order A42677)
order A42677)
6 F93176 closure, rear (3 point hitch and loader 1
models only) See F93177, ref. no. 7
7 FO3177 closure, rear (Used in addition to F93176 |1
for loader only models)
8 113-2 BOLT,Hex, 1/4"-20 x 5/8", |BOLT,Hex, 1/4"-20 x 5/8", G5, Full Thd 11
G5, Full Thd
9 195-102 WASHER,1/4" flat 1/4" 11
10 192-19 LOCK WASHER,1/4" WASHER, LOCK, 1/4" 11
11 7770 NUT,0.25" OD 1/4"-20, G5 3
12 113-248 BOLT,Hex, 3/8"-16 x 2 3/4", |[HHCS - 3/8"-16 N.C. x 3/4", closure parts |4
G5 used w/ 3 point hitch, loader only or
loader-counterweight models
13 F42045 MEMBER CROSS - rear, backhoe (Before backhoe |1
SN 5251151), closure parts used w/ 3 point
hitch, loader only or loader-counterweight
models
13A F42783 CROSS- rear, backhoe (Backhoe SN 1
5251151
14 205-72 HOLE PLUG BUTTON,3" | button, crossmember, closure parts used |2
w/ 3 point hitch, loader only or
loader-counterweight models
15 192-21 LOCK WASHER,3/8" WASHER, LOCK, , Closure parts used w/ |4
3 point hitch, loader only or
loader-counterweight models 3/8"
16 129-103 NUT,3/8"-16, G5 NUT, , Closure parts used w/ 3 point hitch, | 2
loader only or loader-counterweight models
3/8"-16, G5
17 113-206 BOLT,Hex, 3/8"-16 x 3/4", | Closure parts used w/ 3 point hitch, loader | 2
G5, Full Thd only or loader-counterweight models Hex,
3/8"-16 x 3/4", G5, Full Thd
18 192-21 LOCK WASHER,3/8" WASHER, LOCK, , Closure parts used w/ |2

3 point hitch, loader only or
loader-counterweight models 3/8"

437




Diag # Part # Name Description Qty

19 F93134 control tower, R.H. (Before backhoe SN 1
5251151 only), parts (used w/ loader
models only)

20 F93135 control tower, L.H. (Before backhoe SN 1
5251151 only), parts (used w/ loader
models only)

21 F42134 PANEL closure, rear (Rear wiper mounting), parts | 1
(used w/ loader-backhoe models only)

22 F42136 SEAL rear closure, parts (used w/ loader-backhoe | 1
models only)

23 113-102 BOLT,Hex, 5/16"-18 x 3/4", |Hex, 5/16"-18 x 3/4", G5, Full Thd, Closure |7

G5, Full Thd parts (used w/ loader-backhoe models only)

24 192-20 LOCK WASHER,5/16" WASHER, LOCK, , Closure parts (used w/ | 7
loader-backhoe models only) 5/16"

25 9635082 NUT,5/16"-18, G5 Closure parts (used w/ loader-backhoe 3

models only) 5/16"-18, G5

438




439



Diag # Part # Name Description Qty

1 F42162 floor (Dry clutch and torque converter 1
models only)

2 F42163 floor (Hydrostatic models only) 1

D59157 floot (35 Backhoe) 1

3 113-208 BOLT,Hex, 3/8"-16 x 1 1/4", | Seat belts - must be used w/ F93139 ROPS | 2

G5, Full Thd unit or F93163 ROPS cab unit Hex, 3/8"-16
x 1 1/4", G5, Full Thd

4 192-21 LOCK WASHER,3/8" WASHER, LOCK, , Seat belts - mustbe |2
used w/ F93139 ROPS unit or F93163
ROPS cab unit 3/8"

5 F42235 BRACKET mounting, seat belt, must be used w/ 1
F93139 rops unit or F93163 rops cab unit

6 F42236 STEP BOLT shoulder (Special), seat belts - must be 2
used w/ F93139 rops unit or F93163 rops
cab unit

7 L48907 BELT SAFETY BELT, Must be used w/ F93139 |1
ROPS unit or F93163 ROPS cab unit

8 192-22 LOCK WASHER,7/16" WASHER, LOCK, , Seat belts - mustbe |2
used w/ F93139 ROPS unit or F93163
ROPS cab unit 7/16"

9 425-117 NUT,7/16"-20, G5 hex. (7/16"-20 N.F.), seat belts - must be |2
used w/ F93139 rops unit or F93163 rops
cab unit

10 111-215 CARRIAGE BOLT,Short NK, | BOLT - round head, square shoulder 2

5/16"-18 x 3/4", G2, Full Thd | (5/16"-18 N.C. x 3/4"), SMV emblem

11 A8179 SOCKET mounting, SMV emblem 1

12 192-20 LOCK WASHER,5/16" WASHER, LOCK, , SMV emblem 5/16" 2

13 9635082 NUT,5/16"-18, G5 SMV emblem 5/16"-18, G5 2

14 F42260 socket mounting, SMV emblem 1

15 A59450 WARNING SIGN EMBLEM ASSEMBLY - SMV 1

440




441



Diag # Part # Name Description Qty
1 A16764 VALVE - water shut-off 1
2 F42219 HEATER HOSE HOSE - heater, inlet and return 2
3 214-253 HOSE CLAMP,#10, CLAMP - hose 4
0.56/1.06 Type F Worm
4 113-122 BOLT,Hex, 5/16"-18 x 1 BOLT,Hex, 5/16"-18 x 1 1/2", G5 2
1/2", G5
5 R16916 CLAMP - heater hose 4
6 F20734 SCREW SPACER - clamp 2
7 129-20 NUT,#1-72 WASHER - med. sect. lock (5/16") 2
8 9635082 NUT,5/16"-18, G5 NUT,5/16"-18, G5 2
9 412-410 CARRIAGE BOLT,Short NK, | BOLT - round head, square shoulder 4
1/4"-20 x 5/8", G2 (1/4"-20 N.C. x 5/8")
F93213 HEATER ASSEMBLY - cab, Includes: Ref. 10 - 14 |1
10 F42221 CASE ASSEMBLY - heater 1
11 F42222 CORE - heater 2
12 A18347 MOTOR HOUSING MOTOR - heater, 12 volt 1
13 F42224 FAN - heater, 7" dia. 1
14 F42225 SWITCH - fan, 3 speed 1
15 192-19 LOCK WASHER,1/4" WASHER, LOCK, 1/4" 4
16 7770 NUT,0.25" OD 1/4"-20, G5 4
17 F42218 WIRE - jumper, heater to cab wiring 1
harness (90" long)
18 187-1075 SCREW - self-tapping (12-24 N.C. x 1/2") | 4
19 A26673 CLIP - wire, heater wire 4
20 A19940 PIPE NIPPLE - straight (Return hose to timing |1
gear cover)
21 221-1413 ELBOW,90°, 3/8"-18, NPT |- street, 90 degrees 1

442




443



Diag # Part # Name Description Qty
F93163 CAB - operator (Machinery | CAB - operator (Machinery item), Includes: | 1
item), Includes: Ref. 1-13 |[Ref. 1-13
1 F42215 - wiring, cab 1
2 F54095 wire harness to cab (Push-on type) 1
3 187-1075 self-tapping (#12-24 N.C. x 1/2") 4
4 113-2 BOLT,Hex, 1/4"-20 x 5/8", |BOLT,Hex, 1/4"-20 x 5/8", G5, Full Thd 2
G5, Full Thd
5 A26673 CLIP wire (Bolt-on type) 6
6 192-19 LOCK WASHER,1/4" WASHER, LOCK, 1/4" 2
7 7770 NUT,0.25" OD 1/4"-20, G5 2
8 173-212 SCREW,SItd Rd Hd, #10-24 | machine, round head (#10-24 N.C. x 1/2") (1
x 1/2"
9 F93209 WIPER MOTOR ASSEMBLY front 1
10 192-18 LOCK WASHER,#10 WASHER, LOCK, #10 1
11 129-17 NUT,#10-24 hex. (N.C.) #10-24 1
12 F42213 ARM windshield wiper (16" long) 1
13 F42214 WIPER BLADE - windshield (18" long) 1
14 F42134 PANEL rear closure and wiper mounting (used with | 1
backhoe models only)
15 113-2 BOLT,Hex, 1/4"-20 x 5/8", | Used with backhoe models only Hex, 2
G5, Full Thd 1/4"-20 x 5/8", G5, Full Thd
16 F42211 wiper adjustment, (used with backhoe 1
models only)
17 192-19 LOCK WASHER,1/4" WASHER, LOCK, (Used with backhoe 2
models only) 1/4"
18 7770 NUT,0.25" OD 1/4"-20, G5, Used with backhoe models |2
only
19 11-310 CARRIAGE BOLT,Short NK, | BOLT, CARRIAGE, , Used w/ backhoe 1
3/16"-24 x 5/8", G2, Full Thd | models only) Short NK, 3/16"-24 x 5/8", G2,
Full Thd
20 195-101 WASHER,3/16" plain (), (used with backhoe models only) |1
3/16"
21 192-18 LOCK WASHER ,#10 WASHER, LOCK, , Used with backhoe 1
models only #10
22 129-402 NUT -winged (#10-24 N.C.), | NUT - winged (#10-24 N.C.), (used with |1
(used with backhoe models | backhoe models only)
only)
23 F42212 SPACER - wiper motor to panel, (used with | 1
backhoe models only)
24 195-541 WASHER,5/8", SAE - plain (5/8"), Wiper mounting, (used with |1

backhoe models only)

444




Diag # Part # Name Description Qty
25 F42216 WIRE - jumper, cab harness to rear wiper, | 1
(used with backhoe models only)
26 F93209 WIPER MOTOR MOTOR ASSEMBLY - rear , (used with 1
backhoe models only)
Part includes D71417 Part includes D71417 washer, D71418 1
washer, D71418 spacer, spacer, D71419 nut (as shown in
D71419 nut (as shown in | illustration).
illustration).
27 F42213 ARM wiper (16" long), (used with backhoe 1
models only)
28 F42214 WIPER BLADE - (18" long), (used with backhoe |1
models only)
29 F42136 SEAL - rear closure panel (39.2 inches long), 1
(used with backhoe models only)
30 A37516 harness to rear light, (used with backhoe |1
models only)
31 D50667 light at fender (Inner), (used with backhoe | 1
models only)
32 113-209 BOLT,Hex, 3/8"-16 x 1 1/2", | (Used with backhoe models only) Hex, 1
G5 3/8"-16 x 1 1/2", G5
33 A34046 BRACKET light mounting, (used with backhoe models | 1
only)
34 192-21 LOCK WASHER,3/8" WASHER, LOCK, (Used with backhoe 1
models only) 3/8"
35 129-103 NUT,3/8"-16, G5 NUT, (Used w/ backhoe models only) 1
3/8"-16, G5
36 A20965 LAMP BASE LIGHT - backhoe, rear (Standard), (used |1
with backhoe models only)
37 L13765 GROMMET light, wire at fender (Outer), (used with 1
backhoe models only)
38 187-1075 self-tapping (#12-24 N.C. x 1/2"), (used with | 8
backhoe models only)
39 192-19 LOCK WASHER,1/4" WASHER, LOCK, (Used with backhoe 8
models only) 1/4"
40 F42106 rear light (Used if optional rear light is not |2

installed), (used with backhoe models only)

445




446



Diag # Part # Name Description Qty
1 D50667 GROMMET - light harness 2
2 D49973 HARNESS - wiring, rear lights 2
3 113-206 BOLT,Hex, 3/8"-16 x 3/4", [BOLT,Hex, 3/8"-16 x 3/4", G5, Full Thd 4
G5, Full Thd
4 F42041 BRACKET - light mounting 2
5 192-21 LOCK WASHER,3/8" WASHER, LOCK, 3/8" 4
6 129-103 NUT,3/8"-16, G5 NUT, 3/8"-16, G5 4
7 L13765 GROMMET - light wires 4
8 D49733 LAMP LIGHT - rear, tail and stop (Parts lift Figure | 2
121C)
9 D49734 LAMP LIGHT - rear, flasher and signal (Parts list | 2
Figure 121C)
10 129-105 NUT,1/2"-13, G5 NUT,1/2"-13, G5 2
11 193-87 LOCK WASHER,Ext-Int WASHER, LOCK, Ext-Int Tooth, 1/2" 2
Tooth, 1/2"
12 F42105 RETAINER -, Serial Range: light-cab 2
13 F42104 SEAL -, Serial Range: light-cab 2
14 A59701 LAMP LIGHT - rear, flood 2

447




448



Diag # Part # Name Description Qty
1 A20965 LAMP BASE LAMP ASSY. - flood 1
2 B50255 MOLDING - lamp reataining 1
3 10934 BRACKET SCREW - molding 1
4 A40855 LAMP BASE LAMP - sealed unit 1
5 B50223 BULB -red (15 C.P,, 12 volt) 1
6 B50273 WIRE - switch 2
7 173-73 SCREW,SItd Rd Hd, #8-32 | - wire 2
x 1/4"
8 193-4 LOCK WASHER,Ext Tooth, | WASHER - (1/4" lock) 2
#6
9 B50275 SWITCH - light (Order A43182 when stock is 1
depleted)
10 B50310 SWITCH KNOB - switch (Order A43182) 1
11 A39888 NUT - 3/8-32, switch retainer (Replaced B50224) | 1
12 10927 SPRING - terminal 1
13 NSS NOT SERVICED BODY 1
SEPARATELY
14 B50293 INSULATOR TERMINAL wire 1
15 129-105 NUT,1/2"-13, G5 NUT,1/2"-13, G5 1
16 192-23 LOCK WASHER,1/2" WASHER, LOCK, 1/2" 1
17 10923 WASHER - bearing 1

449




450



Diag # Part # Name Description Qty

1 NSS NOT SERVICED GLASS - windshield 1
SEPARATELY

2 NSS NOT SERVICED MOULDING - glass, windshield (For repairs | 1
SEPARATELY order A42677)

3 NSS NOT SERVICED GLASS - window, lower L.H. front 1
SEPARATELY

4 NSS NOT SERVICED MOULDING - glass, lower L.H. front (For |1
SEPARATELY repairs order A42677)

5 NSS NOT SERVICED GLASS - windows and door, side 4
SEPARATELY

6 NSS NOT SERVICED MOULDING - glass, side windows and door | 4
SEPARATELY (For repairs order A42677)

7 NSS NOT SERVICED GLASS - window, rear hinged 1
SEPARATELY

8 NSS NOT SERVICED MOULDING - glass, rear window (For 1
SEPARATELY repairs order A42677)

9 NSS NOT SERVICED GLASS - window, closure panel 1
SEPARATELY

10 NSS NOT SERVICED MOULDING - glass, closure panel (For 1
SEPARATELY repairs order A42677)

A42677 MOLDING MOULDING - glass (50' roll) 1

451




452



Diag # Part # Name Description Qty
1 REF INSTRUCTION CAB - operators (See Figures 238 thru 256) | 1
2 F93158 LAMP ROTATING BEACON ATT. - 360 degrees |1
amber, Includes: Ref. 3 - 31
L35092 KIT ATTACHING PARTS - beacon lamp, 1
Includes: Ref. 3 - 11
3 L35148 BOLT - toggle (#10-24) 3
4 129-47 NUT - square (#10-24) 3
5 L35146 LOCK WASHER WASHER - lock (#10) 3
6 86625057 NUT,#10-24, GB NUT, LOCK, #10-24, GB 3
7 F13115 GROMMET - rubber, beacon mounting 3
8 L35145 HARNESS WIRE - beacon to switch (8 ft.) 1
9 A43211 GROMMET - rubber, beacon wire 1
10 L16099 SWITCH ASSY. - beacon 1
11 NSS NOT SERVICED FUSE - beacon switch 1
SEPARATELY
NSS NOT SERVICED LAMP ASSY. - rotating beacon (Order
SEPARATELY F93158), Includes: Ref. 12 - 31

12 L32219 RING - clamp, lens 1
13 168-70 SCREW,Drive, #8 x 3/8" - self-tapping (#8-32 x 3/8") 3
14 L32221 LENS - amber 1
15 L32220 GASKET - lens 1
16 131-204 NUT,1/4"-20 NUT - lock (1/4" N.C.) 1
17 95-4 WASHER, 1/4" -5/16 x 3/4 x 1/16" 1
18 L32222 BRACKET - retainer, sealed beam light 1
19 D66204 LAMP LIGHT - sealed beam 2
20 129-303 NUT,3/8"-16, G5, LH - hex. (3/8" N.F.) (L.H. thrd.) 1
21 L32224 PLATE - mounting. light 1
22 L32225 NUT - special brass 2
23 129-29 NUT - lock (#8-32 hex.) NUT - lock (#8-32 hex.) 4
24 L32226 BASE - motor 1
25 L32228 SPACER -, Serial Range: motor-base 1
26 129-3 NUT,#4-40 NUT,#4-40 2
27 192-3 LOCK WASHER - lock (#4) 1
28 D65187 MOTOR - electric, 12 volt 1
29 L32227 GASKET - base 1
30 L35144 WIRE - ground 1
31 T29401 NUT - twist-on, wire 1

453




	Cover Page
	General
	REVISION RECORD LOG
	SECTION INDEX
	GENERAL INFORMATION
	PARTS INFORMATION MULTI-LANGUAGE
	LOCATION OF SERIAL NUMBERS & PIN
	DEALERS OWNERS RECORD

	Engine
	010- RADIATOR, (188) DIESEL ENGINE, MECHANICAL SHUTTLE, POWER SHUTTLE
	012- TIMING GEAR COVER, (188) DIESEL ENGINE, 1ST USED ENG. SER. NO. 2728315
	013A-WATER PUMP & FAN, (188) DIESEL ENGINE, 1ST USED ENG. SER. NO 2728315
	013C- TIMING GEAR COVER, (188) DIESEL ENGINE, USED PRIOR TO ENG. SN 2728315, WATER PUMP, FAN BELT
	013E- TIMING GEAR COVER CONVERSION KIT, (188) DIESEL ENGINE, TO CONVERT 1 PIECE COVER TO 2 PIECE COVER
	013G- AIR CLEANER, (188) DIESEL ENGINE, 1ST USED TRAC. SER. NO. 8725448 W_ ALUMINUM MANIFOLD
	014- INTAKE MANIFOLD (ALUMINUM), (188) DSL ENG, 1ST USED TRAC SN 8725448
	015A- AIR CLEANER, (188) DIESEL ENGINE, USED PRIOR TO TRAC. SER. NO 8725448 W_ CAST IRON MANIFOLD
	016- EXHAUST MANIFOLD & MUFFLER, (188) DSL ENG, STANDARD MUFFLER, SPARK ARRESTING MUFFLER
	017A- ETHER STARTING AID
	018- CYLINDER HEAD AND COVER, (188) DIESEL ENGINE, 1ST USED ENG SN 2711005
	019A- CYLINDER HEAD AND COVER, (188) DIESEL ENGINE, USED PRIOR TO ENG SN 2711005
	020- VALVE MECHANISM AND CAMSHAFT, (188) DIESEL ENGINE
	022- CYLINDER BLOCK, (188) DSL ENG, 1ST USED ENG SN 2711005 W_ CYLINDER HEAD BOLTS
	023A- CYLINDER BLOCK, (188) DSL ENG, USED PRIOR TO ENG SN 2711005 W_CYLINDER HEAD STUDS
	024- CRANKSHAFT AND FLYWHEEL, (188) DIESEL ENGINE, MECHANICAL SHUTTLE
	026- CRANKSHAFT & FLYWHEEL, (188) DIESEL ENGINE, POWER SHUTTLE
	028- PISTONS, RINGS & SLEEVES, (188) DIESEL ENGINE
	029A- CONNECTING ROD, (188) DIESEL ENGINE, 1ST USED ENG. SER. NO. 2767997
	030- OIL FILTER, (188) DIESEL ENGINE
	031A- OIL PAN, (188) DIESEL ENGINE
	032- ENGINE GASKET KITS, (188) DIESEL ENGINE
	050- ENGINE COOLING SYSTEM, (159) SPARK IGNITION ENGINE
	052- AIR CLEANER, (159) SPARK IGNITION ENGINE
	054- MANIFOLDS & MUFFLER, (159) SPARK IGNITION ENGINE
	056- CYLINDER HEAD & COVER, (159) SPARK IGNITION ENGINE
	058- VALVE MECHANISM & CAMSHAFT, (159) SPARK IGNITION ENGINE
	060- CYLINDER BLOCK, (159) SPARK IGNITION ENGINE
	062- CRANKSHAFT & FLYWHEEL, (159) SPARK IGNITION ENGINE
	064- PISTON ASSEMBLY & CONNECTING RODS, (159) SPARK IGNITION
	066- OIL PUMP - OIL FILTER - OIL PAN, (159) SPARK IGNITION ENGINE
	068- ENGINE GASKET KITS, (159) SPARK IGNITION ENGINE
	080- ENGINE COOLING SYSTEM, (188) SPARK IGNITION ENGINE
	082- AIR CLEANER, (188) SPARK IGNITION ENGINE
	084- MANIFOLDS & MUFFLER, (188) SPARK IGNITION ENGINE, STANDARD MUFFLER
	086- CYLINDER HEAD & COVER, (188) SPARK IGNITION ENGINE
	088- VALVE MECHANISM & CAMSHAFT, (188) SPARK IGNITION ENGINE
	090- CYLINDER BLOCK, (188) SPARK IGNITION ENGINE
	092- CRANKSHAFT & FLYWHEEL, (188) SPARK IGNITION ENGINE
	094- PISTON ASSEMBLY & CONNECTING RODS, (188) SPARK IGNITION ENG.
	096- OIL PUMP - OIL FILTER - OIL PAN, (188) SPARK IGNITION ENGINE
	098- ENGINE GASKET KITS, (188) SPARK IGNITION ENGINE

	Fuel System
	034- UPPER THROTTLE LINKAGE, (188) DIESEL ENGINE
	036- LOWER THROTTLE LINKAGE, (188) DIESEL ENGINE
	037A- ACCELERATOR PEDAL & LINKAGE, (188) DIESEL ENGINE
	038- FUEL TANK, (188) DIESEL ENGINE
	040- FUEL INJECTION SYSTEM, (188) DIESEL ENGINE
	042- FUEL FILTER (SPIN-ON TYPE), (188) DIESEL ENGINE, 1ST USED ENG SN 2718490
	043A- FUEL INJECTION NOZZLE, (188) DIESEL ENGINE
	044- FUEL INJECTION NOZZLE, (188) DIESEL ENGINE, 1ST USED ENG. SN 2717963, PRIOR ENG SN 2717963
	045A- FUEL INJECTION PUMP & DRIVE, (188) DIESEL ENGINE
	046- FUEL INJECTION PUMP, (188) DIESEL ENGINE, MECHANICAL SHUTTLE, 1ST USED ENG SN 2717963
	047A- FUEL INJECTION PUMP, (188) DIESEL ENGINE, MECHANICAL SHUTTLE, USED PRIOR TO ENG SN 2717963
	048- FUEL INJECTION PUMP, (188) DIESEL ENGINE, POWER SHUTTLE, 1ST USED ENG SN 2726393
	049A- FUEL INJECTION PUMP, (188) DIESEL ENGINE, POWER SHUTTLE USED PRIOR TO ENG SN 2726393
	070- GOVERNOR & TIMING GEAR COVER, (159) SPARK IGNITION ENGINE
	072- UPPER THROTTLE LINKAGE, (159) SPARK IGNITION ENGINE
	074- LOWER THROTTLE LINKAGE, (159) SPARK IGNITION ENGINE
	075A- ACCELERATOR PEDAL & LINKAGE, (159) SPARK IGNITION ENGINE
	076- FUEL TANK, (159) SPARK IGNITION ENGINE
	078- CARBURETOR, (159) SPARK IGNITION ENGINE
	100- GOVERNOR & TIMING GEAR COVER, (188) SPARK IGNITION ENGINE
	102- UPPER THROTTLE LINKAGE, (188) SPARK IGNITION ENGINE
	104- LOWER THROTTLE LINKAGE, (188) SPARK IGNITION ENGINE
	105A- ACCELERATOR PEDAL & LINKAGE, (188) SPARK IGNITION ENGINE
	106- FUEL TANK, (188) SPARK IGNITION ENGINE
	108- CARBURETOR, (188) SPARK IGNITION ENGINE

	Electrical
	110- INSTRUMENTS & WIRING, (188) DIESEL ENGINE
	112- ELECTRICAL EQUIPMENT & WIRING, (188) DIESEL ENGINE
	114- ELECTRICAL EQUIPMENT MOUNTING, (188) DIESEL ENGINE
	115A- ALTERNATOR MOUNTING, (188) DIESEL ENGINE, PRESTOLITE, DELCO
	116- INSTRUMENTS & WIRING, (159 & 188) SPARK IGNITION ENGINES
	118- ELECTRICAL EQUIPMENT & WIRING, (159 & 188) SPARK IGNITION ENG.
	119A- ALTERNATOR MOUNTING, (159 & 188) SPARK IGNITION ENGINES PRESTOLITE, DELCO
	120- ELECTRICAL EQUIPMENT MOUNTING, (159 & 188) SPARK IGNITION ENG.
	121A- HORN & BACKUP ALARM
	121C- LIGHTS, D30243 HEADLIGHT
	121E- FENDER MOUNTED REAR LIGHTS
	121G- FENDER MOUNTED FLOOD & TAIL LIGHT
	122- A51873 STARTER, (188) DSL ENG, MECHANICAL SHUTTLE, 1ST USEDTRAC SN 8738684
	123A- A51873 STARTER, (188) DIESEL ENGINE, MECHANICAL SHUTTLE, 1ST USED TRAC SN 838684
	124- A36583 STARTER, (188) DIESEL ENGINE, MECHANICAL SHUTTLE UUSED PRIOR SN 8738684
	125A- A36583 STARTER, (188) DIESEL ENGINE, MECHANICAL SHUTTLE USED PRIOR TRAC SN 8738684
	125C- A36582 STARTER, (188) DIESEL ENGINE, MECHANICAL SHUTTLE USED PRIOR TO TRAC SN 8738684
	125E- A39839 STARTER, (188) DIESEL ENGINE, POWER SHUTTLE, WITH 10 TOOTH STARTER DRIVE
	127A- A38413 STARTER, (188) DIESEL ENGINE, POWER SHUTTLE, WITH 9 TOOTH STARTER DRIVE
	128- SOLENOID
	130- A36584 STARTER, (159 & 188) SPARK IGNITION ENGINES
	132- ALTERNATOR, PRESTOLITE
	133A- ALTERNATOR, DELCO-REMY
	134- A18461 DISTRIBUTOR
	136- BATTERY SUPPORTS

	Steering
	138- STEERING COLUMN & SUPPORT, MECHANICAL SHUTTLE
	140- STEERING COLUMN & SUPPORT, POWER SHUTTLE, SUPPORT MOUNTING DSL, GASOLINE
	142- STEERING SYSTEM CIRCUITRY, TUBES, PUMPS, & VALVE
	144- STEERING SYSTEM CIRCUITRY, HOSES & CYLINDERS
	146- A139839 MANUAL PUMP, A39237 MANUAL PUMP
	148- A37980 CONTROL VALVE
	150- A36559 POWER STEERING PUMP
	152- A137503 STEERING CYLINDER, 1ST USED TRAC. SER. NO. 8741258
	153A- A51731 STEERING CYLINDER, USED TRAC. SER. NOS. 8735171 TO 8741258
	153C- A37859 STEERING CYLINDER, USED PRIOR TO TRAC. SER. NO. 8735171
	154- FRONT AXLE ASSEMBLY
	155A- FRONT AXLE REAR PIVOT, WITH 188 DIESEL & 188 SPARK IGNITION ENG
	156- FRONT WHEELS, HUBS & SPINDLES

	Power Train
	158- CLUTCH LINKAGE, MECHANICAL SHUTTLE
	160- TORQUE TUBE, MECHANICAL SHUTTLE
	162- CLUTCH, MECHANICAL SHUTTLE
	164- CLUTCH LINKAGE, POWER SHUTTLE
	166- TORQUE TUBE, POWER SHUTTLE
	168- A39521 TORQUE CONVERTER, PWR SHUTTLE, TWIN DISC, (HOLLOW SHAFTUSED W/ PTO) PRIOR TRANS SN 2392563
	169A- A51165 TORQUE CONVERTER, PWR SHUTTLE, TWIN DISC, (SOLID SHAFT USED W/O PTO) 1ST USED TRAN SN 2392563
	170- A38926 CLUTCH, POWER SHUTTLE, REVERSE, TWIN DISC, (HOLLOW SHAFT USED W/PTO) PRIOR TRANS SN 2392563
	172- A38926 CLUTCH, POWER SHUTTLE, FORWARD, TWIN DISC, (HOLLOW SHAFT USED W/PTO) PRIOR TRANS SN 2392563
	173A- A51166 CLUTCH, POWER SHUTTLE, REVERSE, TWIN DISC, (SOLID SHAFT USED W/O PTO) 1ST TRANS SN 2392563
	173C- A51166 CLUTCH, POWER SHUTTLE, FORWARD, TWIN DISC, SOLID USED W/O PTO, 1ST TRANS SN 2392563
	174- A38133 CLUTCH, POWER SHUTTLE, ROCKFORD, HOLLOW SHAFT - USED W/PTO
	175A- A41356 CLUTCH PACK, POWER SHUTTLE, ROCKFORD
	176- A51512 CLUTCH, POWER SHUTTLE, ROCKFORD, SOLID SHAFT - USED W/O PTO
	178- SHUTTLE CONTROL COVER, MECHANICAL SHUTTLE
	180- SHUTTLE GEAR BOX, MECHANICAL SHUTTLE
	182- DUAL RANGE GEAR BOX, MECHANICAL SHUTTLE
	184- SHUTTLE LINKAGE, POWER SHUTTLE
	186- PUMP & VALVE ADAPTER
	188- OIL FILTER & COOLER, POWER SHUTTLE
	190- A37570 DRIVE PUMP, POWER SHUTTLE
	192- A38434 VALVE, POWER SHUTTLE
	194- TRANSMISSION CASE
	196- GEAR SHIFT, USED PRIOR TO TRANS. SER. NO. 2447415
	197A- GEAR SHIFT, 1ST USED TRANS. SER. NO. 2447415
	198- MAINSHAFT
	200- COUNTERSHAFT
	202- DIFFERENTIAL, W/O LOCK
	203A- DIFFERENTIAL, BEARING CARRIER, TRANS. SER. NO. 2438862 THRU 2446129 ONLY
	204- DIFFERENTIAL, W_LOCK
	205A- DIFFERENTIAL LOCK, USED WITH ALL DRY CLTUCH MODELS, 1ST USED PWR SHIFT TRAC SN 8704268
	206- DIFFERENTIAL BRAKES
	208- REAR AXLE
	214- REAR WHEELS, 24
	216- REAR WHEELS, 28
	218- DUAL REAR WHEELS, 24
	219A- REAR WHEEL WEIGHTS
	220- INDEPENDENT PTO
	222- PTO CLUTCH & LINKAGE, INDEPENDENT PTO

	Brakes
	210- BRAKE PEDALS & LINKAGE, MECHANICAL SHUTTLE
	212- BRAKE PEDALS & LINKAGE, POWER SHUTTLE
	213A- PARKING BRAKE

	Chassis Attachments
	224- SEAT POST
	226- SEAT ASSEMBLIES, D49606 JR. ROAD KING SEAT (WITHOUT SEAT BELT SLOTS
	227A- SEAT ASSEMBLIES, D56409 OPERATOR SEAT, (IDENTIFIED BY BLOCK PATTERN ON SEAT & BACKREST CUSHIONS)
	228- INSTRUMENT PANEL
	230- HOOD & RELATED PARTS
	231A- NOISE CONTROL COMPONENTS
	232- RADIATOR WRAPPER, GRILLE & HEAD LIGHTS
	234- FENDERS & FLOOR PLATES
	236- DECALS, EARLY PRODUCTION, (INDUSTRIAL YELLOW PAINT)
	237A- DECALS, LATE PRODUTION, (POWER YELLOW PAINT)
	237C- SWINGING DRAWBAR, ASSIST HANDLE AND STEP, SWINGING DRAWBAR, ASSIST HANDLE & STEP
	238- OPERATOR'S CAB, DOOR, WINDOWS & RELATED PARTS
	240- OPERATOR'S CAB, CAB MOUNTING & CLOSURE PARTS, CAB MOUNTING PARTS (USED WITH ALL MODELS)
	242- OPERATOR'S CAB, REAR ROLL-UP WINDOW & RELATED PARTS
	244- OPERATOR'S CAB, CAB MOUNTING & CLOSURE PARTS (SPECIAL)
	246- OPERATOR'S CAB, FLOOR MATS, SEAT BELTS & SMV EMBLEM, FLOOR MATS
	248- OPERATOR'S CAB, CAB HEATER
	250- OPERATOR'S CAB, CAB ELECTRICAL SYSTEM
	252- OPERATOR'S CAB, CAB MOUNTED LIGHTS
	254- OPERATOR'S CAB, CAB REAR FLOOD LIGHTS
	256- OPERATOR'S CAB, GLASS & MOULDINGS
	258- ROTATING BEACON

	SEARCH



